TN
(.

M

C€

Global

1 \www.tennantco.com/manuals

800

(Diesel)
(SN/008015- )

Sweeper
Parts Manual

9012843
Rev. 04 (12-2016)



. 0
POWER EQUIPMENT

Ref Part No. Serial Number Description Qty.

82681 Bracket WIdt, Lpg Mount 1
63810 Latch Assy, Lpg Tank Mtg, W/Nut 4
51839 Nut Adjustable, Lpg Tank Mtg 2
1 49263 Tie, Cable 3
D 82556 Bracket, Vaporizer 1
6 54930 Vaporizer, LPG 1
HOW TO ORDER PARTS - See diagram above
Only use TENNANT Company supplied or equivalent parts. Parts and supplies may be ordered online,
by phone, by fax or by mail.
Follow the steps below to ensure prompt delivery.
1. (A) Identify the machine model.
2. (B) Identify the machine serial number from the data plate. | Pleasefill out at time of installation for
. . future reference.
3. (C) Ensure the proper serial number is used from
the parts list. Model No. -
EN | 4. Identify the part number and quantity. Serial No.
Do not order by page or reference numbers. '
5. Provide your name, company name, customer ID number, Machine Options -
billing and shipping address, phone number and
purchase order number. Sales Rep. -
6. Provide detail shipping instructions. Sales Rep. phone no. -
(D) V - Identifies an assembly Customer ID Number -
A - ldentifies parts included in assembly Installation Date -
Tennant Company Tennant N.V. FFY hNAVR——HERLE
PO Box 1452 Industrielaan 6 5405 AB T210-091642 |18 )1 15 i K B SEB2-94 > 1 KL 5F
Minneapolis, MN 55440 P.O. Box 6 5400 AA Uden —  TEL:044-556-1201 FAX:044-556-1202
Phone: (800) 553-8033 or The Netherlands www.tennant.co.jp
(763) 513-2850 europe@tennantco.com
www.tennantco.com www.tennantco.com

Il Speed and Thermo-Sentry, are US trademarks of Tennant Company.
Specifications and parts are subject to change without notice.

Original insructions, Copyright © 2014, 2015, 2016 TENNANT Company, Printed in U.S.A.



BG

KAK A MNOPBYBAME YACTU - Buxxte cxemarta no-rope

WM3nonseaiite camo yacTtu, goctaBeHn oT TENNANT vnu TexHn ekBmBaneHTu. HYactute n JocTaBkuTe MoraT Aa ce nopbyaT OHMamH,

no TenedoH, dakc unv no nowara.
CrepnBaiTe AONYNOCOYEHUTE CTBIKM, 3a Aa CW ocUrypute 6bp3a 1 To4Ha AOCTaBKa.

1. (A)MocoyeTe Mmopena Ha mMalMHaTa.

2 (B) MocoyeTe cepuinHna HOMEp Ha MalimHaTa oT TabenkaTa ¢ TEXHUHECKUTE JaHHW.
3. (C) YBeperTe ce, Ye CTe M3MON3BaNM TO4YHUA CEPUEH HOMEP OT CMUCHKA C HacTU.
4

Moco4Ba HOMepa Ha 4acTTa ¥ KONMYeCcTBOTO. He nopbyBaiiTe YacTu
cropef, cTpaHuuaTa unu pethepeHTHUTe Homepa.

5. MocoyeTe cBOETO MME, HAMMEHOBAHWETO Ha qmpmaTa, KITMEHTCKUA

HOMep, agpeca 3a nosydaBaHe Ha CMeTKaTa U AoCTaBKaTta, Tel.HOMEep 1 HoMepa Ha nopbykKaTta.

6. TMocouyeTe NoApPO6HU UHCTPYKLMKM 3a AoCTaBKara.

(D) V - nocoyBa Ha4MH Ha MOHTaX
A - nocouBa yacTuTe, BKIIIOYEHN B MOHTaXa

Monsa, nonbnHeTe NO Bpeme Ha MOHTaXa 3a 6baella cnpaBka.

Mopen O -

CepveH O -

Onumu Ha MalumHaTa —

TbproBcky NpeacTasuTen —

Ten. O Ha Tbpr. npeacTaBuTEN —

KnneHntckn 3 -

JlaTta Ha MOHTax —

CN

mETMERA: - BRTR

XA TENNANT 2% SRR R, SRR AN DIFEEATIG, it il SRS,

VERE T TR R R Y A A

L () BENLERS.

2. B MHEEREHENSRTFS.

3. (@) BRIEASEARIRTIERFFS.

4. BE G SHEE.
ANE I 5 1T

5. RUEML L. AFEE. T ID 5. fTRMER L.
RIE SRS S .

6. $RHEIFARRIES .

™ V - dEdAs
A - FEAG PRSI

WECRMIR SR %
B -

FAE -

HLERETT -

HERR-

HERERIESH -

P ID ®5 -

=

cz

OBJEDNAVANI DILU - Viz schéma vyse.

telefonem, faxem nebo postou.
Aby bylo zajisténo rychlé dodani, postupujte podle krokl uvedenych nize.
1.  (A) Zjistéte model stroje.
2 (B) Zjistéte sériové €islo stroje z vyrobniho $titku.
3. (C) Poutzijte spravné sériové Cislo ze seznamu dild.
4

Urcete cislo a mnozstvi dild.
Neobjednavejte podle stran nebo referencnich &isel.

5. Uvedte jméno, nazev spolecnosti, Cislo ID zakaznika, fakturacni a
dodaci adresu, telefonni €islo a &islo objednavky.

6.  Uvedte podrobné pokyny pro dodani.

Pouzivejte pouze dily dod@né spole¢nosti TENNANT Company nebo jim odpovidajici. Dily a material Ize objednat online,

(D) V - oznaduje sestavu
A - oznacuje dily v sestavé

Vypliite béhem sestavovani pro budouci potiebu.

Cislo modelu -

Sériové Cislo -

Dopliiky zafizeni -

Obchodni zastupce -

Tel. &. obchodniho zastupce -

Cislo ID zakaznika —

Datum instalace -

DE

BESTELLEN VON ERSATZTEILEN - Siehe oben stehendes Diagramm.

Verwenden Sie nur von TENNANT gelieferte oder gleichwertige Ersatzteile. Ersatz— und Verschleif3teile kénnen online, telefonisch, per Fax oder per E-Mail bestellt werden.

Befolgen Sie fiir eine umgehende Lieferung die folgenden Schritte.
1. (A) Geben Sie das Modell der Maschine an.

(B) Geben Sie die Seriennummer der Maschine an (auf dem Datenaufkleber).

2
3. (C) Achten Sie darauf, dass die richtigen Seriennummer aus der Ersatzteilliste verwendet wird.
4

Geben Sie die Ersatzteilnummer und die Menge an.
Bestellen Sie nicht nach Seitenzahl oder Referenznummern.

5.  Geben Sie lhren Namen, den Firmennamen, die Kundennummer,
die Rechnungs- und Lieferadresse, die Telefonnummer und die Einkaufsauftragsnummer an.

6. Erteilen Sie genaue Versandanweisungen.

(D) V - steht fir eine Einheit
A - steht fur Einzelteile einer Einheit

Bitte bei der Inbetriebnahme als Referenzangabe ausfillen.

Modellnr. -

Seriennr. —

Maschinenoptionen -

Verkéaufer -

Telefonnummer des Verkaufers -

Kundennummer -

Installationsdatum —




DK

BESTILLING AF RESERVEDELE - Se ovenstaende tabel.

Brug kun reservedele, der er fremstillet af TENNANT, eller dele af tilsvarende kvalitet. Reservedele og tilbehgr kan bestilles online, pr. telefon, pr. fax eller pr. brev.

Folg nedenstdende trin for at sikre hurtig levering.
1. (A) Identificér maskinmodellen.
(B) Identificér maskinens serienummer p& datameerkaten.
(C) Kontrollér, at det rigtige serienummer bruges i reservedelslisten.

Identificér reservedelsnummeret og antallet. Bestil ikke efter side- eller referencenumre.

o s w N

Angiv dit navn, firmanavn, kunde-id—-nummer, faktureringsadresse
og leveringsadresse, telefonnummer og indkgbsordrenummer.

6.  Angiv detaljerede instruktioner til forsendelse.

(D) V - identificerer en enhed
A - identificerer reservedele i en enhed

Udfyld venligst pa installationstidspunktet til fremtidig brug.

Modelnr. -

Serienr. —

Maskinekstraudstyr —

Salgskonsulent. -

Salgskonsulentens tlf. —

Kunde-id-nr. -

Installationsdato —

EE

KUIDAS VARUOSI TELLIDA - vaadake alltoodud joonist

Kasutage ainult TENNANT Company poolt tarnitud voi samavaarseid varuosi. Varuosi ja tarvikuid saab tellida Interneti, telefoni, faksi voi posti teel.

Kiire kohaletoimetamise tagamiseks jargige alltoodud juhiseid.

1. (A) Méarkige masina mudel.
(B) Markige andmesildil olev masina seerianumber.
(C) Veenduge, et olete valinud varuosade loendist 6ige seerianumbri.

0N

Mérkige varuosa number ja kogus.
Arge tellige lehekulje— voi viitenumbri alusel.

5.  Méarkige oma nimi, ettevotte nimi, kliendinumber, arveldus— ja saatmisaadress,
telefoninumber ja ostutellimuse number.

6. Lisage tdpsed saatmisjuhised.

(D) V  — tahistab komplekti
A — téhistab komplektis olevaid osii

Palun taitke paig ajal pidiseks viitamiseks.

Mudeli number -

Seerianumber -

Masina lisavarustus —

Muugiesindus —

Muugiesinduse telefoninumber —

Kliendinumber —

Paigaldamise kuupéev —

ES

COMO SOLICITAR PIEZAS - Consulte el diagrama anterior.

Utilice sélo las piezas suministradas por TENNANT Company o piezas equivalentes. Puede solicitar las piezas a través de internet,

por teléfono, por fax o por correo.
Siga los siguientes pasos para que la entrega sea rapida.
1. (A) Indique el modelo de méaquina.
2 (B) Indique el nimero de serie de la etiqueta de datos.
3. (C) Asegurese de que indica el nimero de serie correcto de la lista de piezas.
4

Indique la cantidad y el nimero de la pieza.
No realice el pedidoindicando el nimero de pagina o el de referencia.

5. Incluya su nombre, el nombre de la empresa, el ID de cliente,

las direcciones de envio y facturacién, el nimero de teléfono y el nimero del pedido de compra.

6.  Facilite instrucciones de envio.

(D) V - identifica un conjunto
A - identifica piezas de un conjunto

Rellene estos datos cuando realice la instalacién para utilizarlos

como referencia en el futuro.

N° modelo -

Ne serie —

Opciones de la maquina -

Vendedor -

Ne teléfono vendedor —

Ne cliente —

Fecha de instalacion —

Fl

KUINKA VARAOSIA TILATAAN - katso kuvaa ylla.

Kéayta ainoastaan TENNANTIN toimittamia tai niitd vastaavia varaosia. Voit tilata varaosia ja tarvikkeita internetista,

puhelimitse, faksilla tai sahkdpostilla.
Noudata seuraavia ohjeita tdsmallisen toimituksen varmistamiseksi.
1. (A) Katso koneen malli.
(B) IKatso koneen sarjanumero sen tunnustarrasta.
(C) Varmista, etta osaluettelosta, etta kaytat oikeaa sarjanumeroa.

Katso osanumero ja kappalemaara. Ala tilaa ilmoittamalla sivu- tai viitenumeroita.

o s w N

limoita nimesi, yrityksesi nimi, asiakasnumero, laskutus- ja
toimitusosoite, puhelinnumero ja ostotilauksen numero.

6. llmoita yksityiskohtaiset toimitusosoitteet.

(D) V - tarkoittaa kokoonpanoa
A - tarkoittaa kokoonpanoon siséaltyvia osia

Ole hyva ja tayta ottaessasi koneen kayttoon

my6hempia tarpeita varten.

Mallinumero -

Sarjanumero -

Koneen lisavarusteet —

Myyntiedustaja —

Myyntiedustajan puhelinnumero -

Asiakasnumero —

Asennuspaiva -




FR

COMMENT COMMANDER DES PIECES DETACHEES - Voir le schéma ci-dessus.

Utilisez uniquement des piéces fournies par la société TENNANT ou équivalentes. Les pieces et fournitures peuvent étre commandees en ligne, par téléphone, fax, ou par
courrier.

Suivez les étapes ci-dessous pour assurer une livraison rapide.

1.

o s w N

(A) Identifiez le modéle de la machine.
(B) Identifiez le numéro de série de la machine, a partir de I'étiquette signalétique.

(C) Assurez-vous que le numéro de série correct est utilisé a partir de la liste de pieces détachées.

Identifiez le numéro de piece et la quantité. Ne commandez pas par page ou huméros de référence.

Fournissez votre nom, le nom de votre société, votre numéro d'identification de client, 'adresse
de facturation et d’expédition, le numéro de téléphone et le numéro du bon de commande.

Fournissez des instructions d’expédition détaillées.

D) V - identifie un assemblage
A - identifie les pieces composant I'assemblage

A remplir au moment de I'installation a titre de référence.

N° du modéle -

N° de série -

Options de la machine -

Agent commercial —

Ne° tél. de I'agent commercial -

Numéro d'identification client —

Date d'installation —

GR

TPOMNOZ MAPAITEAIAZ ANTAAAAKTIKQN - BA. napandvw diaypappa.

Xpnotononote povo avtalAakTika napexopeva ard tnv TENNANT Company 1} 10odUvaua. Ta avTaAAaKTIKA Kat avaA@olpa uropouv va napayyeABouUv online,
AedwVIKA, pe Gag N Taxudpouika.

AKoAOUBNOTE TA MAPAKATW BrHATA Yia va eEA0PAANITETE TNV £YKALPT ATIOOTOAN TOUG.

1.
2.
3.

(A) Bpeite To HOVTEAO UNXAVIATOG.
(B) Bpeite Tov aptBpo oelpdg TOU UNXAViHATOG Ao TNV ETIKETA OTOIXEIWV.

(C) BeBawwbeite OTL XpNOILOTOLEITAL 0 OWOTOG APIBUOG OELPAG Ao
TOV KATAAOYO QVTAAAGKTIK®V.

Bpeite KwdLKO aVTAAAAKTIKOU KAl ToooTNnTa.
Mnv napayyeAvete Baoel oeAidag 1 aptbp®v avapopag.

Awote 10 Ovopa oag, Ovopa etatpeiag, ID (kwdiko) meAdtn, dietBuvon TIHOAOYNONG
KAl AMOOTOANG, aptBpo TNAEG®MVOU KAl aplOud eVTOANG Mpouneelag.

Awote AemTopepEiq MANPOdOPieg AMOCTOANG.

(D) V - umnodnA@veLumooUoTnpHa
A - urnodnlavel ta pépn mou neplthapBavovtal oTo
unocuoTnpa

MapakaloUpe CUPTANPWOTE KATA TNV WPA TNG EYKATAGTAONG Yia

peAAovTiki) avadopa.

Ap. Movtéhou —

Ap. oe1pdg -

Erudoyég Mnxavnpatog -

EKT. TwANoEWV -

TnA. EKTIPOCATIOU WA CEWV —

Ap1Bpog MeAaT -

Huepounvia eykatdotaong -

HU

HOGYAN RENDELJUNK ALKATRESZEKET - Lasd: fenti diagramm.

Kizarolag TENNANT vagy azzal egyenértéki cserealkatrészeket hasznaljon. Az alkatrészeket és anyagokat meg lehet rendelni az Interneten keresztiil, vagy telefonon, faxon és
e-mailben.

A pontos szallitas érdekében kovesse az alabbi lépéseket.

pw NP

(A) Adja meg a gép tipusat.
(B) Az adatcimke alapjan adja meg a gép gyartasi szamat.
(€) Ugyeljen arra, hogy a megfelel6 gyartasi szamot valassza ki az alkatrészlistarol.

Adja meg a rendelési szamot és a mennyiséget. A rendeléshez ne az oldalszamot vagy a
hivatkozasi szamot hasznalja.

Adja meg a nevét, a cége nevét, az igyfélazonosité szamat,
a szamlazasi és szallitasi cimét, a telefonszamat és a rendelési szamot.

Adjon részletes szallitasi utasitasokat.

(D) V - ajel csomagra utal
A - ajel acsomagban talalhato alkatrészekre utal

A késébbi visszakeresések érdekében kérjik,

hogy a rovatokat az elsé lizembehelyezéskor toltse ki.

Tipusszam -

Gyartasi szam. -

A gép felszereltsége -

Kereskedelmi képvisel6 —

Kereskedelmi képvisel6 telefonszama -

Ugyfél azonosité szama —

Uzembehelyezés datuma —

COME ORDINARE LE PARTI - Vedere schema precedente.

Utilizzare solo ricambi forniti da TENNANT o equivalenti. Ricambi e forniture possono essere ordinati online, per telefono, via fax o per posta elettronica.

Per ottenere una consegna rapida, seguire i passaggi indicati di seguito.

1.

o » w N

(A) Identificare il modello della macchina.

(B) Identificare il numero di serie della macchina dall’etichetta dei dati.

(C) Utilizzare il numero di serie corretto presente nell’elenco delle parti di ricambio.
Identificare numero di parte e quantita. Non ordinare per numero di pagina o di riferimento.

Fornire nome del contatto, nome della societa, numero di ID cliente, indirizzo di fatturazione e
di spedizione, numero di telefono e numero di ordine di acquisto.

Fornire istruzioni dettagliate per la spedizione.

(D) V - identifica un gruppo
A - identifica parti comprese in un gruppo

Compilare il modulo al momento dell’installazione

per poterlo consultare in futuro in caso di necessita.

N. Modello -

N. Serie -

Opzioni della macchina —

Venditore —

Tel. venditore —

Numero ID cliente -

Data di installazione —




R’=yD3xHE 1 LROBEESRL TS
TENNANTR B D/AA—VE [ IEFEROHERFELCFIELY,

IR—=UBHTSARDTEZL. 510, BE. FAX. FEFHTHEVLLELET,

ERICBETTEHESC. LT OFERSHMSEIEEN,

1. (N BRDETALEBERSHOELIZEN,
2. (B) BEOF—HSALIZHRShTLSLYTLES
EHHMSE LI, . S- g
3 a > K —— z = -2 3
3. (0) /S—YWRMEBELT, ST LBEHNELLACHR REEBTELEIIC. BRERICEALTER,
JP &Ly, EF/LNo. -
4. R—YEBLHEEBMSELIIEN, 22T/ H505 D ST Ao -
R=UEBPSRBETOIINITEESISL,
S NAZ B = E b =l 1] R, -
5. BEHROBEH], & BEDEE. FR/FELMEH. RO A
EEES . INEBEESHS LA, S
6. FEICEATHAIFEL BN, BAREL TS, .
IR AIE DEBIEES -
D V-FPEIVERLET BEEDES -
A - FEUTIVITEENSAA—VERLET .
KiEH -
KAIP UZSISAKYTI DALIS — zr. diagrama vir$uje
Naudokite tik "Tennant” kompanijos tiekiamas arba lygiavertes joms dalis. Dalis galite uzsisakyti internetu, telefonu, faksu bei elektroniniu pastu.
Kad uzsakymas baty greitai jvykdytas, laikykités iSvardyty taisykliy.
1. (A) Nurodykite masinos modelj.
2 (B) Norodykite masinos serijos numerj, kurj rasite ant duomeny zymés.
itikinkite. kad q ikl ~ is i§ daliu siras Prasome uzpildyti montavimo metu,
3.  (C) Isitikinkite, kad nurodomas tikslus serijos numeris i§ daliy saraSo. siekiant gauti informacija ateityje.
4 Nurodykite dalies numerj ir reikiama kiekj.
Neuzsakinékite pagal puslapius ar nuorodos numerius. Modelio nr. —
LT 5. Nurodykite savo varda, kompanijos pavadinima, kliento ID numerj, Serijos nr. —
saskaitos iSraSymo ir vezimo adresa, telefono numerj ir :
pirkimo uzsakymo numer;. Masinos parinktys —
6. Nurodykite iSsamias gabenimo instrukcijas. Prekybos atstovas —
v Komivojazieriaus tel. nr. —
(D) — Zymi sistema . .
A — nurodo sistemos dalis Pirkéjo ID numeris —
Sumontavimo data —
KA PASUTIT REZERVES DETALAS — Skat. diagrammu iepriek$
izmantojiet tikai TENNANT Company piegadatas vai tam lidzvértigas rezerves detalas. Dalas un piegadi var pasutit interneta, pa talruni, pa faksu vai pastu.
Lai nodrosinatu savlaicigu piegadi, sekojiet zemak aprakstitajiem soliem.
1. (A) Nosakiet masinas modeli.
2. (B) Nosakiet madinas sérijas numuru uz tehnisko datu uzlimes. Velcot u?stéc.ﬁéanu, ladzam pierakstist attiecigo informaciju
3. (C) Parliecinieties, ka tiek uzrakstits attiecigais sérijas numurs no detalu saraksta. izmantoSanai turpmak.
4 Nosakiet detalas numuru un skaitu. Modela Nr. —
LV
Veicot pasitijumus neatsaucieties uz lappusu vai norades numuriem. Sariias N
érijas Nr. —
5. Uzrakstiet savu vardu, uznémuma nosaukumi, klienta identitates numuru, adresi rékina _l -
piestiSanai un piegadei un pirkuma pasatijuma numuru. lekartas papildaprikojums—
6.  Sniedziet detalizétu informaciju par piegadi. Pardos$anas parst. —
Pardosanas parst. talr. Nr. —
©) V' — nosaka ierici i . . Klienta identitates numuru—
A — nosaka detalas, kas ir komplekta ar ierici
Uzstadisanas datums—
HOE ONDERDELEN TE BESTELLEN - Zie schema hierboven.
Gebruik alleen onderdelen die door TENNANT Company zijn geleverd of soortgelijke onderdelen. Onderdelen en voorraden kunnen online, per telefoon, fax of schriftelijk besteld
worden.
Volg de stappen hieronder om een juiste levering te garanderen. Vul tijdens installatie de onderstaande gegevens in voor eventueel
1. (A) Bepaal het machinemodel. toekomstig gebruik.
2. (B) Lees het serienummer van de machine af van het gegevenslabel.
NL 3. (C) Zorg dat het juiste serienummer wordt gebruikt uit de onderdelenlijst. Modelnr
4. Bepaal het artikelnummer en het aantal. Bestel niet aan de hand van pagina’s of referentienummers Seri
erienr. —
5. Geef uw naam, bedrijfsnaam, klanthummer, factuur- en leveringsadres, . K
telefoonnummer en bestelnummer op. Machine-opties —
6. Geef gedetailleerde leveringsinstructies op. Verkoopvert. -

(D) V - geeft een eenheid aan
A - geeft de onderdelen van de eenheid aan

Telnr. verkoopvert. —

Klantnummer -

Installatiedatum -




NO

HVORDAN BESTILLE DELER - Se diagram over.

Bruk kun deler levert av TENNANT Company eller ekvivalente deler. Deler og forsyninger kan bestilles online, per telefon, per faks
eller per post.

Folg trinnene under for & sikre rask levering.

1. (A) Angi maskinmodellen.

Fyll ut ved installasjonstidspunkt for fremtidig bruk.

2. (B) Angi maskinens serienummer fra typeskiltet.

3. (C) Forsikre deg om at korrekt serienummer brukes fra delelisten.

4. Angi delenummer og antall. Bestill ikke ut fra side- eller referansenumre. Modelln. -

5. Angi ditt navn, firmanavn, kunde-ID-nummer, fakturerings- og Serienr.. -
forsendelsesadresse, telefonnummer og innkjgpsordrenummer. Maskinens tillegg —

6. Angi detaljerte forsendelsesinstruksjoner. Salgsrep. —

Salgsrep. telefonnr. —

(D) V - angir en delegruppe

A - angir deler inkludert i en delegruppe Kunde-ID-nummer ~

Installasjonsdato —

PL

JAK ZAMAWIAC CZESCI - patrz schemat powyzej.

Nalezy uzywa¢ wytacznie czesci dostarczanych przez firmg TENNANT Company lub réwnowaznych. Czesci i dostawy moga by¢é zamawiane online, przez telefon, faksem lub
poczta.

Aby zapewni¢ szybka dostawe, nalezy przestrzega¢ nastepujacych wskazéwek.

1. (A) Okresli¢ model maszyny.

2. (B) Okreslic numer seryjny maszyny znajdujacy sie na tabliczce znamionowej. Prosimy wpisaé date instalacji do pézniejszego wykorzystania.
3. (C) Odszukac ten numer seryjny w wykazie czesci.
4

Okresli¢ numer czesci i ilos¢. Nie zamawia¢ na podstawie numeru strony lub liczby porzadkowe;j Nr modelu—

wykazu.

5. Podaé¢ swoje nazwisko, nazwe firmy, numer identyfikacyjny klienta, adres dostawy i Nr seryjny -

dostarczenia rachunku, numer telefonu i numer zaméwienia zakupu. Opcje maszyny —

6. Poda¢ doktadne instrukcje dotyczace dostawy. Przedst. sprzedazy -

Nr tel. przedst. sprzed. -

(D) V - oznacza zespot

A - oznacza cze$¢ w zespole Nr ident. klienta -

Data instalacji —

PT

COMO ENCOMENDAR PECAS - Consulte o diagrama acima.

Utilize apenas pecas fornecidas pela TENNANT Company ou equivalentes. As pegas e consumiveis podem ser encomendados online,
por telefone, fax ou correio.

Siga 0s passos abaixo para garantir uma entrega rapida.

1.  (A) Identifiqgue o modelo da maquina.

2 (B) Identifique o nimero de série da maquina que se encontra na etiqueta de dados. " ~ .
. . » . Preencha na altura da instalagéo para futura referéncia.
3.  (C) Certifique-se de que usa o numero de série correcto da lista de pegas.
4

Identifique o nimero de produto e a quantidade. Ndo encomende através de nlimeros de

péagina ou de referéncia. Modelo n° -
5. Forneca o seu nome, o nome da empresa, o nimero de ID do cliente, N° de série —

os enderecos de facturacéo e entrega, o nimero de telefone e

0 nimero da nota de encomenda. Opgodes da maquina -
6. Forneca instrucdes de entrega detalhadas. Vendedor —

Telefone do vendedor -

(D) V - identifica uma unidade Namero de ID do cliente —

A - identifica pecas incluidas numa unidade
Data de instalagdo —

RU

KAK 3AKA3ATb 3AMYACTHU - Cm. cxemy Huxe.

Wcnonb3yiTe Tonbko 3anyacTu, noctasnAemMble komnanmen TENNANT vnun ux ananorn. 3anacHble 4acTu U pacxofHble MaTepuanbl MOXHO 3aKa3aTb B PEXWME OHNaliH,
TeneoHoM, hakCoM UK INEKTPOHHOWM NOYTON.

[inA cBOEBPEMEHHOW [OCTaBKN CNefynTe ONMCaHHBbIM HUXKE UHCTPYKLUMAM.

1. (A) YKaxXuTe MOAenb MaLHbI. Bo BpemA yCTaHOBKM 3arnosnHuTe, NoXanymncra, 9Tu cBeAeHUA AnA
2. (B) YkaxuTe CepuiiHbii HOMEpP MaLMHbl, 0603HAYEHHbIA HAa TABNMNYKE TEXHUHECKUX AaHHbIX. TOro, 4To6bl CCbIIATLCA B AaNbHENLeM.
3. (C) YoocToBepbTeCh, YTO HAANEXaLUMA CEPUIAHBIA HOMEP MEePEeYUCIIeH B CMIUCKe 3anyacTen.
4. YKaxuTe HOMep eTanu U HYy)XHOe KONn4ecTso. He ncnonb3ayiiTe HoMepa CTPaHUL, UK CCbIMOK. Mogenb O -
5. YKaxuTe CBOe UMA, Ha3BaHe KOMMNaHU1, MAEHTUPNKALMOHHDIA HOMEP CepuiiHbIi O —
NoKynaTesns, pacyeTHbI aapec U aapec A0CTaBKU, TenedoHHbIN HoMep
1 HOMep 3aKasa Ha MOKYTKY. Onuum MaLnHbI —
6.  YkaxuTte noapobHble CBEAEeHUA O JOCTaBKe. ToproBbIit NpeAcTaBUTENb —

TenedoH TOproBoro nNpeacTaBuTena —

(D) V - 03HavaeT ysen
W AeHT. Homep nokynatens —

A - obo3HavaeT getanb y3na
[aTa ycTaHoBKM —




SE

BESTALLNING AV RESERVDELAR - Se ovanst&ende schema.

Anvand endast delar frdn Tennant Company eller likvérdiga. Delar och material kan bestéllas online, telefoniskt, per fax eller post.

Folj nedanstaende steg for en snabb leverans.

1.

o » wN

(A) Identifiera maskinens modell.

(B) Identifiera maskinens serienummer pa typskylten.

(C) Kontrollera att ratt serienummer anvands fran dellistan.

Identifiera artikelnumret och mangden. Bestall inte med hjélp av sido- eller referensnummer.

Uppge ditt namn, foéretagets namn, kundens ID-nummer, faktura- och leveransadress,
telefonnummer och ordernumret vid inkdp.

Ge detaljerade transportanvisningar.

(D) V - identifierar en modul
A - identifierar delar som ingar i en modul

Fyll i vid installation och spar for framtida bruk.

Modellnr. -

Serienr. —

Tilvalsutrustning —

Forsaljare —

Forsaljarens tel.nr. —

Kundnummer -

Installationsdatum —

SK

POSTUP PRI OBJEDNAVANI CASTI - Pozri vyssie uvedeny diagram.

Vyuzivajte vyhradne dielce dodané spolo¢nostou TENNANT, alebo ich ekvivalenty. Dielce a polozky je mozné objednat online,
telefonicky, faxom, alebo postou.

Na zabezpecenie promptného doruc¢enia sa riadte nasledovnymi krokmi.

1.

o » w N

(A) Identifikujte model stroja.

(B) Z etikety s udajmi identifikujte sériové Cislo stroja.

(C) Ubezpecte sa, ze ste zadali spravne sériové ¢Cislo zo zoznamu dielcov.

Identifikujte Cislo dielu a mnozstvo. Neobjednavajte pomocou ¢isel stran, alebo referenénych &isel.

Zadajte VaSe meno, meno spoloénosti, ID &islo zakaznika, fakturac¢nu a
prepravnu adresu, telefénne Eislo a objednavacie &islo dielu.

Uvedte podrobné prepravné pokyny.

(D) V - identifikuje sadu
A - identifikuje ¢asti sady

Vypliite prosim pri inStalacii pre pripad potreby v budicnosti.

€. modelu -

Sériové ¢. -

Zvlastne prislusenstvo stroja —

Obchodné zastupenie -

Obch. zastupenie tel. ¢. -

ID ¢. zékaznika -

Datum instalacie —

SL

NAROGANJE NADOMESTNIH DELOV - glejte zgornjo sliko.

Uporabljajte samo originalne nadomestne dele Tennant ali enakovredne dele. Dele in potro$ni material lahko narocite prek spleta,
po telefonu, faksu ali posti.

Za zagotovitev ¢imbolj hitre dostave sledite spodnjim navodilom.
1.

o » wN

(A) Ugotovite model stroja.

(B) Na plos¢ici s podatki pois¢ite serijsko Stevilko stroja.

(C) Poskrbite, da na seznamu nadomestnih delov pois$cete pravilno serijsko Stevilko.

Poiscite Stevilko dela in potrebno koli¢ino. Pri narogilih ne navajajte strani ali referen¢ne Stevilke.

Navedite svoje ime, ime podjetja, ID $tevilko stranke, naslova za dostavo
in izdajo racuna, telefonsko Stevilkoin $tevilko naroéila.

Navedite podrobna navodila za dostavo.

(D) V - oznaduije sklop
A - oznaduje dele sklopa

Prosimo, da ob vgradniji izpolnite te podatke, da vam bodo v

prihodnje na voljo.

St. modela -

Serijska Stevilka —

Dodatna oprema stroja -

Prodajni predstavnik —

Telefonska $t. prodajnega predstavnika —

Stevilka stranke —

Datum vgradnje -

TR

PARGALARIN SiPARIS EDILMESI - Yukaridaki semaya bakin.

Yalnizca TENNANT Company'den saglanan veya esdederde pargalar kullanin. Parga veya sarf malzemeleri gevrimigi olarak,
telefonla, faksla veya postayla siparis edilebilir.

Zamaninda teslimati saglamak igin asagidaki adimlari izleyin.

o r LN

(A) Makine modelini belirtin.
(B) Veri etiketinden makine seri numarasini belirtin.

(C) Parga listesinden uygun seri numarasinin kullanildigindan emin olun.

Parga numarasini ve miktarini belirtin. Sayfa veya referans numaralarini kullanarak siparis vermeyirj.

Adinizi, sirketinizin adini, misteri kimlik numaranizi, faturalama ve sevkiyat adreslerini,
telefon numarasini ve satin alma siparigi numarasini belirtin.

Ayrintili sevkiyat talimatlarini belirtin.

(D) V - bir tertibati belirtir
A - tertibattaki parcalar belirtir

ileri tarihlerde basvurmak igin litfen kurulum sirasinda doldurun.

Model No. -

Seri No. -

Makine Segenekleri -

Satis Temsilcisi -

Satis Temsilcisi telefon no. -

Musteri Kimlik Numarasi -

Kurulum Tarihi -




GENERAL RECOMMENDED MAINTENANCE

1057711 (008015-
1057710 (008015-
1057707 (008015-
1057708 (008015-
9011994 (008015-
36050 (008015-
1017126 (008015-
372652 (008015-
372651 (008015-
16411 (008015-
16412 (008015-
377540 (008015-
377537 (008015-

Oil, Hyd [EI, Iso 100, 05gal]
Oil, Hyd [EI, Iso 100, 01gal]
Oil, Hyd [EI, Iso 32, 01gal]
Oil, Hyd [EI, Iso 32, 05gal]
Filter, Oil [Ku 4F & 4i]

Filter, Fuel, In-Line [02pm/08if]
Element, Fltr, Fuel [Dn]
Element, Fltr, Air—clnr

Filter, Safety, Air—clnr

Paint, Airdry, Off-White, 120z
Paint, Airdry, Teal, 120z, Solid
Paint, Airdry, Blk, 120z

Paint, Airdry, Iron Gray, 120z

800, D
Fig. 1 — General Recommended Maintenance Items
Ref. Part No. Serial Number Description Qty.
v 77632 (008015- Maintenance Kit, Skirts 1
A 73870 (008015- Skirt, Brush Door 2
A 64788 (008015- Skirt, Brush Door 2
A 70453 (008015- Strip, Retainer, Skirt 2
A 62955 (008015- Skirt, Seal, Main Brush 1
A 62957 (008015- Channel, Retainer, Seal, Rear 1
A 62954 (008015- Blade, Deflector 1
A 62956 (008015- Strap, Retainer, Seal 1
A 43500 (008015- Chain, Link#2/0, 7Links 1
v 79032 (008015- Maintenance Kit, Skirts 800 1
A 64919 (008015- Seal, Pan, Top 1
A 64920 (008015- Channel, Retainer 1
A 73654 (008015- Seal, Brush Comp, Side 2
A 73888 (008015- Skirt, Front, Indoor 2
v 77634 (008015- Maintenance Kit, 800HR 800/810 1
A 34306 (008015- Breather, Hyd 40Mic No DS 1
A 31613 (008015- Strainer-Hyd Suction 25-100-03 1
A 65221 (008015- Element, Fltr, Hyd Oil 1
A 3
1
1
1
1
1
1
1
1
1
1
1
1

e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

800 Diesel 9012843 (12-2016) 1-1



GENERAL RECOMMENDED MAINTENANCE

1-2

800 Diesel 9012843 (3-2014)



STANDARD PARTS

SECTION 2

Contents Page Contents Page
Fig. 1 - Brushes, Replacement .............. 2-3 Fig. 52 — Main Brush Drive Group .......... 2-104
Fig. 2 — Main Frame Skirt and Seals Group .... 2-4 Fig. 53 — Main Brush Lift Group ............ 2-106
Fig. 3 — Main Frame Left Brush Door Group ... 2-6 Fig. 54 — Main Brush Adjustment Group ... .. 2-108
Fig. 4 — Main Frame Right Brush Door Group .. 2-8 Fig. 55 - Vacuum Fan Impeller Group . ...... 2-110
Fig. 5 — Main Frame Operator Station Group . 2-10 Fig. 56 — Vacuum Fan Motor Group ......... 2-112
Fig. 6 -SeatGroup .......... ... oot 2-12 Fig. 57 — Steering Group .. ................ 2-114
Fig. 7 — Main Frame Top Engine Cover and Fig. 58 — Electrical Instrument Panel Assembly 2-116

Horn Group, 4i .................. 2-14 Fig. 59 - Electrical Circuit Breaker and
Fig. 8 — Main Frame Top Engine Cover and Relay Group ................... 2-118

Horn Group, 4F .................. 2-16 Fig. 60 — Electrical Schematic, 4i ........... 2-120
Fig. 9 — Main Frame Rear Engine Door Group 2-18 Fig. 61 — Electrical Schematic, 4F .......... 2-124
Fig. 10 - Main Frame Engine Side Door Group 2-20 Fig. 62 — Wire Harness Group, Main, 4i ..... 2-128
Fig. 11 — Hopper Lift Arms Group . ........... 2-22 Fig. 63 — Wire Harnesses Group, Main, Engine,
Fig. 12 — Hopper Lift Cylinders Group ........ 2-24 and Hydraulic Sensor, 4F ........ 2-133
Fig. 13 — Hopper Group . ............ccoou... 2-26 Fig. 64 — Wire Harness Group, Hopper ...... 2-139
Fig. 14 — Hopper Door Group . .............. 2-28 Fig. 65 — Wire Harness Group, Tail Lights .... 2-140
Fig. 15 — Hopper Cover Group .............. 2-30 Fig. 66 — Label Group ..................... 2-141
Fig. 16 — Hopper Bumper Group .. ... ........ 2-32
Fig. 17 — Hopper Filter Shaker Group ........ 2-34
Fig. 18 — Hopper Pressure Switch Group .. ... 2-36
Fig. 19 - Engine and Mount Group 4i ........ 2-38
Fig. 20 — Engine and Mount Group 4F ........ 2-40
Fig. 21 - Engine Throttle Group, 4i .......... 2-42
Fig. 22 — Engine Air Cleaner Group, 4i ....... 2-44
Fig. 23 — Engine Air Cleaner Group, 4F ...... 2-46
Fig. 24 - Engine Muffler Group, 4i ........... 2-48
Fig. 25 - Engine Muffler Group, 4F .......... 2-50
Fig. 26 — Engine Heat Shield Group, 4i ....... 2-52
Fig. 27 — Engine Heat Shield Group, 4F ...... 2-54

Fig. 28 — Engine Fuelline and Filter Group, 4i . 2-56
Fig. 29 — Engine Fuelline and Filter Group, 4F . 2-58
Fig. 30 — Engine Fuel Tank Group ........... 2-60
Fig. 31 - Engine Radiator Hose Group ....... 2-62
Fig. 32 - Engine Radiator Cooling Fan Group, 4i 2-64
Fig. 33 — Engine Radiator Cooling Fan Group, 4F2-66

Fig. 34 - Engine Radiator Group . ........... 2-68
Fig. 35 — Engine Battery Group ... ........... 2-70
Fig. 36 — Wheel Group, Rear Drive .......... 2-72
Fig. 37 — Wheels and Brakes Group, Front.... 2-74
Fig. 38 - Wheel Assembly .................. 2-76
Fig. 39 — Brake Pedals Group . .............. 2-78
Fig. 40 - Directional Pedal Group . ........... 2-80
Fig. 41 — Hydraulic Pumps Group . ........... 2-82
Fig. 42 — Hydraulic Schematic . .............. 2-84
Fig. 43 — Hydraulic Hose Group, 4i .......... 2-86
Fig. 44 — Hydraulic Hose Group, 4F .......... 2-88
Fig. 45 — Hydraulic Reservoir Group ......... 2-90
Fig. 46 — Hydraulic Filter and Cooler Group ... 2-92
Fig. 47 — Hydraulic Solenoid Valve Group .. ... 2-94
Fig. 48 — Hydraulic Lift Valve Group .......... 2-96
Fig. 49 — Side Brush Motor Group ........... 2-98
Fig. 50 — Side Brush Pivot Group ........... 2-100
Fig. 51 — Side Brush Lift Group ............. 2-102

9012843800 Diesel (7-2015) 2-1



STANDARD PARTS

9012843 800 Diesel (10-2014)



STANDARD PARTS

Fig. 1 - Brushes, Replacement

- . i [l :: P
e
idbbag
“\.j\"i"\{l‘\\‘.\'\jﬂ'W{ﬂ,ﬂ”&/y '
l,vj'/ v
M /,4’

7L
ZF
=
=

Wi
(");{‘,“///I

. // Wy

07628 - 800
Ref. Part No. Serial Number Description Qty.
1 35326 (008015- ) Brush-Sweep -Polypropylene 1
1 35324 (008015- ) Brush-Sweep -Polypropylene&Wire 1
1 35327 (008015- ) Brush-Sweep -Wire 1
1 35325 (008015- ) Brush-Outsd -Polypropylene 1
1 35336 (008015- )  Brush-Patrl —Nylon 1
1 35323 (008015- ) Brush-Sweep -Nylon (24SR) 1
1 66020 (008015- ) Brush-Sweep -Nylon (8DR) 1
2 370011 (008015- ) Brush, Swp, Wedge, Polypropylene 1
v 3 75011 (008015- ) Brush-Side Swp -Assy-Nylon 1
A 51021N (008015- ) Brush-Side Swp —Nylon 1
A 1042969 (008015- )  Hub, Drive, Brush, Side, 1.00b 8.8bc 1
A 39394 (008015- ) Screw, Hex, .31-09 X 1.25, Wood 5
v 3 75010 (008015- ) Brush-Side Swp —-Assy-Flat Wire 1
A 51542 (008015- ) Brush-Side Swp -Flat Wire 1
A 1042969 (008015- ) Hub, Drive, Brush, Side, 1.00b 8.8bc 1
A 39394 (008015- ) Screw, Hex, .31-09 X 1.25, Wood 5
v 3 70649 (008015- ) Brush-Side Swp -Assy-Polypropylene 1
A 70538 (008015- ) Brush-Side Swp -Polypropylene 1
A 1042969 (008015- )  Hub, Drive, Brush, Side, 1.00b 8.8bc 1
A 39394 (008015- ) Screw, Hex, .31-09 X 1.25, Wood 5
800 Diesel 9012843 (3-2014) 2-3



STANDARD PARTS

Fig. 2 — Main Frame Skirt and Seals Group




STANDARD PARTS

09804 - D
Fig. 2 - Main Frame Skirt and Seals Group

Ref. Part No. Serial Number Description Qty.
1 77777 (008015-008088 ) Frame WiIdt, Main [800I] 1
1 1073839 (008089- ) Frame WIdt, Main [800I Gray] 1
2 77782 (008015-008088 ) Panel WIdt, Rear, Rh 1
2 1073840 (008089- ) Panel WIdt, Rear, Rh [800 Gray] 1
3 77734 (008015-008088 ) Panel WIdt, Rear, Lh 1
3 1073838 (008089- ) Panel WIdt, Rear, Lh [800 Gray] 1
4 1028300 (008015-008088 ) Bumper WIdt, Rear, Gas/Dsl 1
4 1073805 (008089- ) Bumper WIdt, Rear, Gas/Dsl [800 Gray] 1
5 77593 (008015- ) Bracket, Frame, 1.0 X 3.50w 2
6 63544 (008015-008088 ) Bumper, Corner, Mach 2
6 1073814 (008089- )  Bumper, Corner, Mach [800 Gray] 2
7 63663 (008015- )  Guide, Align, Bmpr, Pye 2
8 73645 (008015- ) Channel Widt, Mtg 1
9 69904 (008015- ) Spring Assy Kit 1
10 62954 (008015- )  Skirt, Neo, .06, 08.00w 53.38I, 04/ SI 1
11 62956 (008015- ) Retainer, Blade, Deflector 1
12 62955 (008015- )  Skirt, Neo, .18, 07.75w 54.75I, 05/ SI 1
13 62957 (008015- ) Channel, .12, 1.5w 0.5 49.5], 5/0.4h 1
14 21168 (008015- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 5
15 74066 (008015- ) Insulation, Acstc, 1.0, 09.0 X 03.5 Cham 1
16 43500 (008015- )  Chain, Coil, Str, 2/0, 09.01 07 Link 1
17 64919 (008015- ) Seal 1
18 64920 (008015- ) Retainer, Seal, Pan Top 1
19 73724 (008015- )  Shield, Dust, Front Firewall, Full 1
20 70843 (008015- ) Retainer, Shield, Dust, Rh 1
21 70844 (008015- ) Retainer, Shield, Dust, Lh 1
22 74064 (008015- ) Insulation, Acstc, 1.0, 04.0 X 01.5 4
23 73863 (008015- ) Insulation, Acstc, 1.0, 03.0 X 03.0 2
24 73862 (008015- ) Insulation, Acstc, 1.5, 04.0 X 04.0 2
25 74067 (008015- ) Insulation, Acstc, 1.0, 09.0 X 03.5 Cham 1
26 79010 (008015- ) Seal, Ure, 0.25, 0.50w 47.0I 1
v 27 57941 (008015- ) Taillight, 12vdc, 6.0 X 2.5, Rwk 57940 2
A 45780 (008015- ) Lamp, 12vdc, 0.5a, 04cp [#1157] 1
28 87515 (008015- ) Grommet, Rbr, 0.50id, F/0.8h, .25 Matl 2
29 79676 (008015- )  Weight WIdt, Counter, Bmpr, Rear, Dsl 1
30 86798 (008015- ) Tread, Non-Skid, 01.4w 12.0I 1
31 49263 (008015- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 1
32 361160 (008015- ) Molding, Trim, Pvc, .08-.11 01.0l 1

800 Diesel 9012843 (10-2014) 2-5



STANDARD PARTS

Fig. 3 — Main Frame Left Brush Door Group

2—6 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07583 - 800
Fig. 3 - Main Frame Left Brush Door Group
Ref. Part No. Serial Number Description Qty.
1 64801 (008015-008088 ) Door WIdt, Brush, Lh 1
1 1073817 (008089- ) Door Widt, Brush, Lh [800 Gray] 1
2 73870 (008015- )  Skirt, Neo, .37, 07.50w 21.75I, 04/ SI 1
3 70453 (008015- ) Retainer, Skirt, .12, 1.0w X 18.5I, Blk 1
4 58489 (008015- ) Latch 1
5 58898 (008015- ) Bolt, Latch, F/58489/58844 1
6 70809 (008015- ) Seal, Rbr, Clsd, 1.62, Door, Brush, Lh 1
7 73654 (008015- )  Seal, Brush, Side, Complt [800I] 1
8 21168 (008015- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 5
9 21282 (008015- ) Retainer, Skirt, .08, 1.5w X 07.5l, Blk 1
10 70597 (008015- ) Retainer, Skirt, .07 1
11 73648 (008015- ) Retainer, Skirt, .12, 1.2w X 15.7I 1
12 64788 (008015- )  Skirt, Rbr, .25, 07.84w 13.501, 03/ Sl 1
13 73888 (008015- )  Skirt, Rbr, .25, 07.45w 06.371, 02/ Hole 1
14 74062 (008015- ) Insulation, Acstc, 1.5, 08.0 X 07.8 Cham 1
15 41178 (008015- )  Washer, Flat, 0.25, Fendr 9
16 34323 (008015- ) Screw, Hex, .25-20 X 0.75, NI 2
17 41185 (008015- )  Washer, Flat, Belleville, .25 2
18 39346 (008015- ) Washer, Flat, 0.44, Std 1
19 43955 (008015- ) Nut, Hex, Std, .44-14, 5 1
20 39283 (008015- ) Screw, Hex, M10 X 1.50 X 25, 8.8 3
21 32492 (008015- ) Washer, Flat, 0.38, Std 3
22 07792 (008015- ) Nut, Hex, FIng, M10 X 1.50 3
23 06944 (008015- ) Screw, Hex, M6 X 1.00 X 25, 8.8 5
24 32483 (008015- ) Washer, Flat, 0.25, Sae 14
25 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 11
26 06946 (008015- ) Screw, Hex, M6 X 1.00 X 35, 8.8 4

800 Diesel 9012843 (10-2014) 2-7



STANDARD PARTS

Fig. 4 — Main Frame Right Brush Door Group

800 Diesel 9012843 (3-2014)



STANDARD PARTS

07584 - 800
Fig. 4 - Main Frame Right Brush Door Group
Ref. Part No. Serial Number Description Qty.
1 64802 (008015-008088 ) Door WIdt, Brush, Rh 1
1 1073818 (008089- ) Door Widt, Brush, Rh [800 Gray] 1
2 73870 (008015- )  Skirt, Neo, .37, 07.50w 21.75I, 04/ SI 1
3 70453 (008015- ) Retainer, Skirt, .12, 1.0w X 18.5I, Blk 1
4 58844 (008015- ) Latch 1
5 58898 (008015- ) Bolt, Latch, F/58489/58844 1
6 70808 (008015- ) Seal, Rbr, Clsd, 1.62, Door, Brush, Rh 1
7 73654 (008015- )  Seal, Brush, Side, Complt [800I] 1
8 21168 (008015- ) Plug, Hole, Rnd, 0.25h 0.8I, Brb, Nyl 5
9 21282 (008015- ) Retainer, Skirt, .08, 1.5w X 07.5l, Blk 1
10 70598 (008015- ) Retainer, Skirt, .07 1
11 73649 (008015- ) Retainer, Skirt, .12, 1.2w X 15.7I 1
12 64788 (008015- )  Skirt, Rbr, .25, 07.84w 13.501, 03/ Sl 1
13 73888 (008015- )  Skirt, Rbr, .25, 07.45w 06.371, 02/ Hole 1
14 74063 (008015- ) Insulation, Acstc, 1.5, 08.0 X 07.8 Cham 1
15 41178 (008015- )  Washer, Flat, 0.25, Fendr 9
16 34323 (008015- ) Screw, Hex, .25-20 X 0.75, NI 2
17 41185 (008015- )  Washer, Flat, Belleville, .25 2
18 39346 (008015- ) Washer, Flat, 0.44, Std 1
19 43955 (008015- ) Nut, Hex, Std, .44-14, 5 1
20 39283 (008015- ) Screw, Hex, M10 X 1.50 X 25, 8.8 3
21 32492 (008015- ) Washer, Flat, 0.38, Std 3
22 07792 (008015- ) Nut, Hex, FIng, M10 X 1.50 3
23 06944 (008015- ) Screw, Hex, M6 X 1.00 X 25, 8.8 5
24 32483 (008015- ) Washer, Flat, 0.25, Sae 14
25 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 11
26 06946 (008015- ) Screw, Hex, M6 X 1.00 X 35, 8.8 4

800 Diesel 9012843 (3-2014) 2-9



STANDARD PARTS

Fig. 5 — Main Frame Operator Station Group

800 Diesel 9012843 (3-2015)

2—-10



STANDARD PARTS

353213 -D
Fig. 5 - Main Frame Operator Station Group
Ref. Part No. Serial Number Description Qty.
1 380680 (008015-008088 ) Panel, Oprtr Station, W/ Label,[ 800I] 1
1 9012871 (008089- ) Panel, Oprtn Station, W/Label [800 Gray] 1
1 380742 (008015-008088 ) Panel, Oprtr Station, W/ Label,800I] TJ 1
1 9012872 (008089- ) Panel, Oprtn Station, W/Label, TJ [800 Gray] 1
1 380743 (008015-008088 ) Panel, Oprtr Station, W/ Label,[ 800I] Ce 1
1 9012873 (008089- ) Panel, Oprtn Station, W/Label, CE [800 Gray] 1
2 63751 (008015- ) Bracket WIdt, Oprtr Station 1
3 51176 (008015- ) Isolator, Vib, .50d 4
4 04414 (008015- ) Washer, Flat, 0.53b 1 8
5 64884 (008015-008088 ) Cover, Access, Oprtr Station, Side 1
5 1073819 (008089- ) Cover, Access, Oprtr Station, Side[Gray] 1
6 375696 (008015-008088 ) Panel, Access, Eng, 27.0l X 10.8w 1
6 1073844 (008089- ) Panel, Access, Eng, 27.01 X 10.8w [Gray] 1
7 70756 (008015- ) Bumper, Rbr, 2.0d 0.75th .38-16 1
8 76495 (008015- ) Pad, Rbr, Floormat, .44 27.0w 28.3I 1
9 76888 (008015- ) Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl 1
10 1050781 (008015- ) Seal, Afmkt, Bulb, 90, 1.33 08ft 1
11 1050775 (008015- ) Seal, Afmkt, Bulb, Str, 0.58d 03ft 1
12 74081 (008015- ) Seal, Rbr, Open, 0.50, 1.00w 60.0l 1
13 79028 (008015- ) Seal, Rbr, Clsd, 0.50, 3.0w 04.0l 1/H 1
14 76492 (008015-008088 )  Strip, Stl, 0.12 01.00w 08.30I 1
14 1073831 (008089- ) Bar, Stl, 0.12, 01.00 X 08.32I[800 Gray] 1
15 75428 (008015- ) Plug, Hole, Rnd, 0.75h .03-.12, Blk Nyl 9
16 380730 (008015-008088 ) Cover, Side, Fuel, Dsl [800I] 1
16 9012858 (008089- ) Cover, Side, Fuel, Dsl, W/ Label[800b/G] 1
17 380692 (008015- ) Molding, Trim, Pvc, .08-.11 26.5I 1
18 23946 (008015- ) Insulation, Acstc, 1.0, 28.5 X 27.3 Ntch 1
19 375698 (008015- ) Insulation, Acstc, 1.0, 25.0 X 09.9 1
20 33806 (008015- ) Plug, Hole, Rnd, 0.38h .03-.12, Nyl[Wht] 1
21 1073273 (008015- ) Controlbox [ Kubota 4F Edm] (4F ONLY) 1
22 1073269 (008015- ) Bracket, Mtg, Cntrl [800 Ku 4F 480] (4F ONLY) 1
23 1073377 (008015- ) Seal, Foam, Op Station [800 Ku 4F] (4F ONLY) 1
24 1073378 (008015- ) Seal, Foam, 0.50 2.50w 2.50I, Neo, Adh (4i ONLY) 1
25 1074305 (008015- ) Pad, Rubber, 0.12, 5.8 X 35.4] 1
26 375666 (008015-008088 ) Panel, Cover, Brush Cntrl 1
26 1073803 (008089- ) Panel, Cover, Brush Cntrl, Gas/Lpg [Gray] 1
27 06943 (008089- ) Screw, Hex, M6 X 1.00 X 20, 8.8 8
28 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 11
29 16931 (008089- ) Screw, Hex, M8 X 1.25 X 20, 8.8 4
30 39349 (008089- ) Washer, Flat, 0.31, Sae 4
31 1074237 (008089- ) Pad, Rubber, 0.12, 26.8 X 09.0 1
32 06972 (008089- ) Screw, Hex, M12 X 1.75 X 60, 8.8 4
33 32493 (008089- ) Washer, Flat, 0.50, Std 4
34 08711 (008089- ) Nut, Hex, Lock, M12 X 1.75, NI 4
35 32522 (008089- ) Nut, Hex, Jam, .38-16 1
36 06944 (008089- ) Screw, Hex, M6 X 1.00 X 25, 8.8 2
37 07791 (008089- ) Nut, Hex, Fing, M8 X 1.25 2
38 39277 (008089- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
39 41186 (008089- )  Washer, Flat, Belleville, .31 2

800 Diesel 9012843 (3-2015) 2—-11



STANDARD PARTS

Fig. 6 — Seat Group

800 Diesel 9012843 (3-2015)

2-12



STANDARD PARTS

356578 - ALL
Fig. 6 - Seat Group

Ref. Part No. Serial Number Description Qty.
v 1 63294 (008015- ) Seat, Suspension [Seats Inc] 1
A 2 311336 (008015- ) Cs, Armrest, Blk 1
3 40716 (008015- ) Tube, 0.38id 0.620d 00.6l, Stl 2
4 54615 (008015- ) Arm WIdt, Safety, Sppt, Seat, .38d 10.1I 1
5 70478 (008015-008088 ) Support WIdt, Seat 1
5 1073824 (008089- ) Support WIdt, Seat [800 Gray] 1
6 44777 (008015- ) Seal, Rbr, Open, 0.31, 0.75w 14.8| Adh 1
7 62595-3 (008015- ) Molding, Trim, Pvc, .08-.11 05.8I 1
8 62595-2 (008015- ) Molding, Trim, Pvc, .08-.11 15.8I 1
9 76285 (008015- ) Insulation, Acstc, 2.3, 13.5 X 13.5 Ntch 2
10 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 4
11 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 4

12 32491 (008015- ) Washer, Flat, 0.31, Std 10
13 06955 (008015- ) Screw, Hex, M8 X 1.25 X 35, 8.8 2
14 06943 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
15 19066 (008015- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 3
16 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 1

800 Diesel 9012843 (3-2015) 2-13



STANDARD PARTS

Fig. 7 — Main Frame Top Engine Cover and Horn Group, 4i

[\ /
. /
/ 7 —
vy / CA— .\
7 ~ \
) /
7, N \ /
/) /oy \ /
/ / N /
\ \\ \\ \\)/W,
\

W

800 Diesel 9012843 (10-2014)

2-14



STANDARD PARTS

356438 - D
Fig. 7 - Main Frame Top Engine Cover and Horn Group, 4i
Ref. Part No. Serial Number Description Qty.
1 41141 (008015- ) Washer, Lock, Int-Ext, 0.31 1
2 380533 (008015- )  Tube WIdt, Brace, Cntr 1
3 380532 (008015- ) Bracket, Brace, Cntr 2
4 64278 (008015-008088 ) Panel Widt, Lntl 1
4 1073815 (008089- ) Panel WIdt, Lintel [800 Gray] 1
5 64279 (008015- ) Bar, Flat, Stl 0.18, 01.00 X 15.0I 2
6 75303 (008015-008088 ) Door WIdt, Eng, Top [800] 1
6 1073827 (008089- ) Door WIdt, Eng, Top [800 B/Green] 1
7 76870 (008015- ) Insulation, Acstc, 0.8, 20.3 X 19.3 1
8 74040 (008015- ) Hinge 2
9 21131 (008015- ) Bracket WIdt, Gasspring 1
10 32491 (008015- ) Washer, Flat, 0.31, Std 3
11 39005 (008015- ) Pin, Cotter, .094 X 0.75 2
12 39284 (008015- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
13 32492 (008015- ) Washer, Flat, 0.38, Std 5
14 34323 (008015- ) Screw, Hex, .25-20 X 0.75, NI 2
15 58844 (008015- ) Latch 1
16 32490 (008015- ) Washer, Flat, 0.25, Std 2
17 53461-2 (008015- ) Seal, Rbr, Open, 0.63, 0.63w 24.5I 1
18 75128 (008015- )  Spindle, Adjustment 1
19 369704 (008015- ) Horn, 12vdc, Dba [Wolo] 1
20 70284 (008015- ) Wire, 16ga 06.0l Blk .25qf /.31ring 1
21 75883 (008015- ) Arm, Safety, Sppt, Cover, Eng, .31d 14.5 1
22 06961 (008015- ) Screw, Hex, M10 X 1.5 2
23 32485 (008015- ) Washer, Flat, 0.38, Sae 2
24 03192 (008015- ) Screw, Hex, M10 X 1.50 X 30, 8.8 1
25 06969 (008015- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
26 32486 (008015- ) Washer Flat,0.50,Sae 4
27 1050787 (008015- ) Seal, Afmkt, Bulb, 90, 1.33 03ft 1
28 58366 (008015- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1hole 1
29 07791 (008015- ) Nut, Hex, FIng, M8 X 1.25 1
30 06944 (008015- ) Screw, Hex, M6 X 1.00 X 25, 8.8 12
31 07790 (008015- ) Nut, Hex, FIng, M6 X 1.00 12
32 41185 (008015- )  Washer, Flat, Belleville, .25 12
33 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
800 Diesel 9012843 (10-2014) 2-—-15




Fig. 8 — Main Frame Top Engine Cover and Horn Group, 4F

STANDARD PARTS

T/
W\ /

/)

800 Diesel 9012843 (10-2014)

2—-16



STANDARD PARTS

356439 - D
Fig. 8 - Main Frame Top Engine Cover and Horn Group, 4F
Ref. Part No. Serial Number Description Qty.
1 1073263 (008015- ) Plate, Mtg, Fuse Box [800 Ku ] 1
2 380533 (008015- ) Tube WIdt, Brace, Center 1
3 380532 (008015- ) Bracket, Brace Center 2
4 64278 (008015-008088 ) Lintel, Main 1
4 1073815 (008089- ) Panel WIidt, Lintel [800 Gray] 1
5 64279 (008015- )  Strip, Spacer 2
6 75303 (008015-008088 ) Cover WIdt, Engine Se 1
6 1073827 (008089- ) Door WIdt, Eng, Top [800 B/Green] 1
7 76870 (008015- ) Insulation,S/Foam .8X19.3X20.3 1
8 74040 (008015- ) Hinge 2
9 21131 (008015- ) Bracket WIdt, Gas Spring 1
10 32491 (008015- ) Washer, Flat, 0.31, Std 3
11 39005 (008015- ) Pin, Cotter, .094 X 0.75 2
12 39284 (008015- ) Screw, Hex, M10 X 1.50 X 35, 8.8 4
13 32492 (008015- ) Washer, Flat, 0.38, Std 5
14 34323 (008015- ) Screw, Hex, .25-20 X 0.75, NI 2
15 58844 (008015- ) Latch, Hook, Rh 1
16 32490 (008015- ) Washer, Flat, 0.25, Std 2
17 53461-2 (008015- ) Seal,Foam Rbr, .62 .62W 24.5L 1
18 75128 (008015- )  Spindle, Adjustment 1
19 369704 (008015- ) Horn, 12 Volt 1
20 70284 (008015- ) Wire, 16ga 06.0l Blk .25qf /.31ring 1
21 75883 (008015- ) Rod, Support Cover 1
22 06961 (008015- ) Screw, Hex, M10 X 1.5 2
23 32485 (008015- ) Washer, Flat, 0.38, Sae 2
24 03192 (008015- ) Screw, Hex, M10 X 1.50 X 30, 8.8 1
25 06969 (008015- ) Screw, Hex, M12 X 1.75 X 40, 8.8 4
26 32486 (008015- ) Washer Flat,0.50,Sae 4
27 32483 (008015- ) Washer, Flat, 0.25, Sae 4
28 19312 (008015- ) Nut, Hex, Std, .25-20 2
29 82661 (008015- ) Isolator, Vib, Ring, 1.0d .25-20/.25-20 2
30 06944 (008015- ) Screw, Hex, M6 X 1.00 X 25, 8.8 12
31 07790 (008015- ) Nut, Hex, FIng, M6 X 1.00 12
32 41185 (008015- )  Washer, Flat, Belleville, .25 12
33 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 1
34 1050787 (008015- ) Seal, Afmkt, Bulb, 90, 1.33 03ft 1
35 58366 (008015- ) Clamp, Cable, Stl, 1.25d X 1.00w, 1h 1
36 07791 (008015- ) Nut, Hex, FIng, M8 X 1.25 1
37 41141 (008015- )  Washer, Lock, Int-Ext, 0.31 1
38 06943 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4
39 1073497 (008015- ) Cover, Box, Fuse [800 Ku 4F] 1
40 1034731 (008015- ) Screw, Hex, M6 X 1.00 X 16, Ss, Sems 2
41 1073235 (008015- ) Plate, Mtg, Ecu [800 Ku 4F] 1
42 41142 (008015- ) Washer, Lock, Int-Ext, 0.38 4
43 1037354 (008015- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
44 1073745 (008015- ) Cover, Plstc, Ecu [800 Ku 4F] 1
45 1040467 (008015- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 2
46 1073102 (008015- ) Module, Ecu, Dsl [Ku 4F] 1

800 Diesel 9012843 (10-2014) 2-17



STANDARD PARTS

Fig. 9 — Main Frame Rear Engine Door Group

2-18 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356440 - D
Fig. 9 - Main Frame Rear Engine Door Group

Ref. Part No. Serial Number Description Qty.
1 64312 (008015-008088 Lintel Widt, Rear 1
1 1073816 (008089- Lintel Widt, Rear [800 B/Green] 1
2 41345 (008015- Screw, Hex, M12 X 1.75 X 25, 8.8 1
3 41346 (008015- Screw, Hex, M12 X 1.75 X 30, 8.8 4
4 32486 (008015- Washer Flat,0.50,Sae 5
5 07793 (008015- Nut, Hex, FIng, M12 X 1.75 4
6 06944 (008015- Screw, Hex, M6 X 1.00 X 25, 8.8 5
7 41185 (008015- Washer, Flat, Belleville, .25 13
8 07790 (008015- Nut, Hex, FIng, M6 X 1.00
9 16931 (008015- Screw, Hex, M8 X 1.25 X 20, 8.8

10 32491 (008015- Washer, Flat, 0.31, Std

11 12271 (008015- Nut, U, M6 X 1.00

12 1050786 (008015- Seal, Afmkt, Bulb, 90, 1.33 02ft

13 21230 (008015- Bar, Sppt, Eng Cover

14 59192 (008015- Latch, Bolt

15 59661 (008015- Latch

16 375537 (008015- Insulation, Acstc, 0.5, 17.0 X 15.0

17 07791 (008015- Nut, Hex, FIng, M8 X 1.25

18 25046 (008015- Screw, Hex, .25-20 X 1.00, G5

19 06942 (008015- Screw, Hex, M6 X 1.00 X 16, 8.8

20 03192 (008015- Screw, Hex, M10 X 1.50 X 30, 8.8

21 32485 (008015- Washer, Flat, 0.38, Sae

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
22 1014456 (008015-008088 ) Panel Widt, Cover, Eng, Top
22 1073804 (008089- ) Panel WIdt, Cover, Eng, Top[800 B/Green]
23 77711 (008015-008088 ) Cover, Eng, Top
23 1073837 (008089- ) Cover, Eng, Top [800 B/Green]
24 47958 (008015- ) Panel, Duct, Vacuum
25 375513 (008015- ) Bracket, Angle, Sppt, Hood
26 380761 (008015- ) Insulation, Acstc, 0.8, 18.0 X 15.0 C-O
27 380762 (008015- ) Insulation, Acstc, 0.8, 16.5 X 04.5 Cham
28 380763 (008015- ) Insulation, Acstc, 0.8, 15.5 X 05.0
29 380764 (008015- ) Insulation, Acstc, 0.8, 23.0 X 04.0
30 380760 (008015-008088 ) Panel, Corner, Cover, Eng
30 1073848 (008089- ) Panel, Corner, Cover, Eng [800 B/Green]
)
)
)
)
)
)
)
)
)
)
)
)
)
)

PRPRRPRPRRPRRPRPRPRPRPRPRPRPRPOWOONWRREPREREREWOU U O®

31 55845 (008015- Screw, Hex, M5 X 0.80 X 16, Fmg

32 82727 (008015- Plug, Hole, Rnd, 0.88h .03-.12, Blk Nyl

33 77399 (008015- Plug, Hole, Rnd, 0.24h 0.5l , Brb 11
34 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI 3
35 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8 2
36 32486 (008015- Washer Flat,0.50,Sae 1
37 39313 (008015- Nut, Hex, Std, M12 X 1.75 1
38 48006 (008015-008088 Door WIidt, Access, Rear W/ Grill 1
38 1073811 (008089- Door WIdt, Access, Rear, W/ Grill [B/Gr] 1
39 51787 (008015- Bumper, Rbr, 0.6d 0.34th 0.3d Tip 3
40 65252 (008015- Plate, Strike 1
41 36192 (008015- Cable, Glv .13d 021.0l 330eye /330eye 1
42 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10 6
43 08708 (008015- Nut, Hex, Lock, M6 X 1.00, NI 2

800 Diesel 9012843 (10-2014) 2-19



STANDARD PARTS

Fig. 10 - Main Frame Engine Side Door Group

2-20 800 Diesel 9012843 (3-2014)



STANDARD PARTS

350680 - ALL
Fig. 10 - Main Frame Engine Side Door Group
Ref. Part No. Serial Number Description Qty.
1 64543 (008015- Hinge WIdt, Door, Side, W/ Pin
2 70628 (008015- Hinge WIdt, Side, W/ Pin
3 64545 (008015- Hinge WIdt, W/ Tube
4 58489 (008015- Latch
5 70407 (008015-008088 Angle, Bolt, Latch
5 1073822 (008089- Angle, Bolt, Latch [800 Gray]
6 59192 (008015- Latch, Bolt
7 53461-2 (008015- Seal, Rbr, Open, 0.63, 0.63w 24.5I
8 57820 (008015- Seal, Bulb, 90, 1.33 .06-.09grip 048.0l
9 1046389 (008015-008088 Door Assy [800/810 08]

9004327 (008015-008088
9 9012879 (008089-
9004327 (008089-

Screen Kit, Door, Side, Modif
Door Assy [800 B/Green]
Screen Kit, Door, Side, Modif

| SR RN

N N N N N N N N N N N N N N N N N N N N N N N N N N
NNNORRPNNOORRPRRPRRPRPREPRRREPRPRERRLRNRER

10 09258 (008015- Screw, Pan, Phl, M6 X 1.00 X 40, 4.8
11 44851 (008015- Bumper, Rbr, 1.5d 1.50th 0.28h
12 08708 (008015- Nut, Hex, Lock, M6 X 1.00, NI
13 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8
14 07790 (008015- Nut, Hex, FIng, M6 X 1.00

15 34323 (008015- Screw, Hex, .25-20 X 0.75, NI
16 32490 (008015- Washer, Flat, 0.25, Std

17 32493 (008015- Washer, Flat, 0.50, Std

18 39313 (008015- Nut, Hex, Std, M12 X 1.75

19 41185 (008015- Washer, Flat, Belleville, .25

20 16931 (008015- Screw, Hex, M8 X 1.25 X 20, 8.8
21 32491 (008015- Washer, Flat, 0.31, Std

22 39311 (008015- Nut, Hex, Std, M8 X 1.25

800 Diesel 9012843 (10-2014) 2-21



STANDARD PARTS

Fig. 11 - Hopper Lift Arms Group

800 Diesel 9012843 (10-2014)

2-22



STANDARD PARTS

351196
Fig. 11 - Hopper Lift Arms Group
Ref. Part No. Serial Number Description Qty.
1 75861 (008015- ) Arm, Lift, Hppr, W/ Label [800I] 1
1 380741 (008015- ) Arm, Lift, Hppr, W/ Label, Ce [800I] 1
1 72511 (008015- ) Arm, Lift, Hppr, W/ Label, Tj [800I] 1
2 58293 (008015- ) Bushing, Sleeve, 1.51b 1.66d 1.00l, Tef 4
3 77463 (008015- ) Pin, 1.50d 07.4l, 1/.44h, Stl 2
4 58293 (008015- ) Bushing, Sleeve, 1.51b 1.66d 1.00l, Tef 8
5 83554 (008015- ) Plate, Retainer, Pin 4
6 83551 (008015- ) Pin Widt 2
7 1053518 (008015- ) Arm, Lift, Hppr, Lower 2
8 57936 (008015- ) Bushing, Sleeve, 1.25b 1.41d 1.00l, Tef 2
9 83553 (008015- ) Pin Widt 2
10 76470 (008015- ) Pin, 1.25d 05.4l, 1/.44h, Stl 2
11 380681 (008015- ) Arm, Safety, Hppr, W/ Label [800] 1
12 63926 (008015- ) Ring, Retaining, Ext, 1.50d, Hd 1
13 76471 (008015- ) Pin, 1.50d 06.9I, 1/.44h, Stl 2
14 59965 (008015- )  Switch, Snap, 15a No, RIr 1
15 83549 (008015- ) Link, Head, Vacuum, Rh, .50 1.50w 23.0I 4
16 10959 (008015- ) Screw, Hex, M10 X 1.50 X 20, NI, Ss 4
17 32492 (008015- ) Washer, Flat, 0.38, Std 4
18 77747 (008015-008088 )  Strip, Retainer, Skirt (CE ONLY) 2
18 1074543 (008089- )  Strip, Retainer, Skirt [800 Gray] (CE ONLY) 2
19 77748 (008015- ) Skirt, Rbr, .12, 04.62W 16.63L, 03/Hole (CE ONLY) 2

800 Diesel 9012843 (3-2014) 2-23



STANDARD PARTS

Fig. 12 - Hopper Lift Cylinders Group

2-24 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07585 - ALL
Fig. 12 - Hopper Lift Cylinders Group

Ref. Part No. Serial Number Description Qty.
1 83553 (008015- ) Pin Widt 2
2 1026719 (008015- ) Cylinder, Hyd, 4.0b 29.11 14.50strk 2500 (See Breakdowns) 1
3 47512 (008015- ) Fitting, Hyd, E90, Jm06/0Om08 1
4 55686 (008015- ) Fitting, Hyd, Str, JIm04/0Om08 1
5 16456 (008015- ) Fitting, Hyd, Rst, Jf04/Jm04, .063 1
6 39210 (008015- ) Fitting, Hyd, E90, Jf04/Jm04 1
7 59866 (008015- ) Bushing, Sleeve, 1.25b 1.40d 1.00l, Fgl 1
8 63583 (008015- ) Pin, Grvd, 1.25d 03.50! 1
9 58359 (008015- ) Retainer, Ring 2
10 64156 (008015- ) Rod-End, 1.31-16 Fem 1.4h 1
11 57936 (008015- ) Bushing, Sleeve, 1.25b 1.41d 1.00l, Tef 2
12 83553 (008015- ) Pin Widt 1
13 83554 (008015- ) Plate, Retainer, Pin 2
14 47638 (008015- ) Fitting, Hyd, E90, Jm04/OmO06 4
15 63584 (008015- ) Pin, 1.00d 04.5I, 1/.38h, 1/M8x1.25, Stl 2
16 83555 (008015- ) Tube, 1.28id 1.500d 00.4l, Stl 4
17 67767 (008015- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 2
18 75891 (008015- ) Plate, Spacer 2
v 19 1042110 (008015- ) Cylinder, Hyd, 2.0b 23.81 14.90strk 2500 2
A 20 57936 (008015- ) Bushing, Sleeve, 1.25b 1.41d 1.00l, Tef 2
21 10959 (008015- ) Screw, Hex, M10 X 1.50 X 20, NI, Ss 3
22 32492 (008015- ) Washer, Flat, 0.38, Std 3

800 Diesel 9012843 (3-2014) 2-25



STANDARD PARTS

Fig. 13 - Hopper Group

2—-26



STANDARD PARTS

07573 - 800
Fig. 13 - Hopper Group
Ref. Part No. Serial Number Description Qty.
1 1074688 (008015- ) Hopper, Afmkt [800] 1
2 63665 (008015- ) Panel, Perma-Filter, Upper 2
3 63667 (008015- ) Seal, Dust 1
4 63668 (008015- ) Retainer, Seal, Dust, .12 X 0.8w X 48.4l 2
5 63669 (008015- ) Angle, Mtg, .19 1.00 X 1.00 48.41 6/.30h 1
6 76474 (008015-008088 ) Panel, Hppr, Bottom, Lh 1
6 1073940 (008089- )  Panel, Hppr, Bottom, Lh [800 B/Green] 1
7 76384 (008015-008088 ) Panel, Hppr, Bottom, Rh 1
7 1073939 (008089- ) Panel, Hppr, Bottom, Rh [800 B/Green] 1
8 73678 (008015- )  Skirt, Neo, .18, 05.62w 48.37I, 06/ SI 1
9 73679 (008015- )  Skirt, Neo, .12, 08.25w 48.37I, 06/ SI 1
10 63647 (008015- ) Retainer, Skirt, .12, 3.2w X 48.2|, Blk 1
11 74046 (008015- ) Panel, Deflector, Dirt, Rh 1
12 74045 (008015- ) Panel, Deflector, Dirt, Lh 1
13 73772 (008015- ) Bracket, Mtg, Skirt 1
14 73771 (008015- )  Skirt, Neo, .12, Angle, 31.23I, 06/ Hole 1
15 73749 (008015- ) Retainer, Blade, Deflector, Front 1
16 79139 (008015- ) Retainer, Skirt, .12, 1.0w X 21.71,White 2
17 70388 (008015- ) Cover, Duct, Inlet, Vacfan 1
18 74069 (008015- ) Cover, Access, Side Hppr 1
19 73887 (008015- ) Cover, Access, Front Hppr 1
20 79597 (008015- ) Seal, Ure, 0.88, 1.00w 43.31 Adh 2
21 79600 (008015- ) Seal, Ure, 0.88, 1.00w 18.11 Adh 2
22 01685 (008015- ) Washer, Flat, 0.38b 0.88d .08, Ss 27
23 08713 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 22
24 09740 (008015- ) Screw, Hex, M8 X 1.25 X 20, Ss 18
25 79506 (008015- ) Screw, Flt, Soc, M8 X 1.25 X 30, Ss 3
26 09011 (008015- ) Screw, Hex, M8 X 1.25 X 30, Ss 6
27 07791 (008015- ) Nut, Hex, FIng, M8 X 1.25 15
28 74455 (008015- ) Screw, Hex, M6 X 1.00 X 12, Fmg 33
29 19066 (008015- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 33
30 39349 (008015- ) Washer, Flat, 0.31, Sae 4
31 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 4
32 06972 (008015- ) Screw, Hex, M12 X 1.75 X 60, 8.8 2
33 39313 (008015- ) Nut, Hex, Std, M12 X 1.75 4

800 Diesel 9012843 (7-2015) 2-27



STANDARD PARTS

Fig. 14 - Hopper Door Group

800 Diesel 9012843 (3-2014)



STANDARD PARTS

07575 - ALL
Fig. 14 - Hopper Door Group

Ref. Part No. Serial Number Description Qty.
1 39210 (008015- ) Fitting, Hyd, E90, Jf04/Jm04 2
2 83618 (008015-008088 ) Door WIdt, Dump, Hppr, Front 1
2 1073841 (008089- ) Door WIdt, Dump, Hppr, Front [800 Gray] 1
3 79138 (008015- ) Tube, 0.53id 1.000d 01.4l, Stl [Q] 2
4 79596 (008015- ) Washer 4
5 35688 (008015- ) Bushing, Sleeve, 1.00b 1.25d 0.49I, Fgl 2
6 1041090 (008015- ) Cylinder, Hyd, 2.0b 12.01 08.00strk 2500 2
7 82825 (008015- ) Fitting, Hyd, E90, Jm04/0m04, Long 2
8 77097 (008015- )  Fitting, Hyd, E90, Jm04/0Om04 2
9 64893 (008015- ) Pin Widt 2
10 21722 (008015- ) Pin, Clevis, 0.50d X 2.25| [1141 Stl] 2
11 75012 (008015- ) Bracket, Mtg, Ftg 1
12 34392 (008015- ) Fitting, Hyd, Tee, Jm04/Jm04/IJm04,Bh Br 2
13 32486 (008015- ) Washer Flat,0.50,Sae 4
14 08182 (008015- ) Pin, Cotter, .125 X 1.00 2
15 06973 (008015- ) Screw, Hex, M12 X 1.75 X 70, 8.8 2
16 08713 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI, Ss 2
17 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
18 32491 (008015- ) Washer, Flat, 0.31, Std 2
19 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2

800 Diesel 9012843 (10-2014) 2-29



STANDARD PARTS

Fig. 15 - Hopper Cover Group

2-30



STANDARD PARTS

07577 - D
Fig. 15 - Hopper Cover Group
Ref. Part No. Serial Number Description Qty.
1 77388 (008015-008088 Bracket WIdt, Mtg, Headlight
1 1073832 (008089- Bracket WIdt, Mtg, Headlight [800 B/GR]
2 51787 (008015- Bumper, Rbr, 0.6d 0.34th 0.3d Tip
3 70762 (008015-008088 Hinge Widt
3 1073872 (008089- Hinge WIdt [800 Blue/Green]
4 04843 (008015- Bushing, FIng, 0.63b 0.72d 0.25I
5 70761 (008015- Tube, 0.44id 0.620d 02.4l, Stl
6 69906 (008015- Gasspring Assy, Eng Cover
7 77394 (008015-008088 Panel WIdt, Headlight
7 1073895 (008089- Panel WIdt, Headlight [800 B/Green]
8 70730 (008015- Hinge Widt
9 74015 (008015- Tube, 0.34id 0.440d 00.5I, Stl
10 70742 (008015- Pin WIidt, Latch
11 58524 (008015- Headlight, 12vdc, 50watt
12 65278 (008015-008088 Cover WIdt, Hppr, Rh
12 1073820 (008089- Cover WIdt, Hppr, Rh [800 B/Green]
13 11747 (008015- Bushing, Snap-In, 0.31b 0.41d 0.14th Nyl
14 65281 (008015-008088 Cover WIdt, Hppr, Side, Lh
14 1073821 (008089- Cover WIdt, Hppr, Lh [800 B/Green]
15 01274 (008015- Spring, Extn, 0.960d 0.09wir 04.4]
16 79019 (008015- Latch
17 75047 (008015- Bracket, Mtg, Side Panl Rh [800I]
18 75046 (008015- Bracket, Mtg, Side Panl Lh [800I]
19 63378 (008015- Magnet, Drive Brush
20 79591 (008015- Bumper, Cover, Hppr
21 77400 (008015- Angle, Mtg
22 21221 (008015-008088 Cover Assy, Hppr

23 375564 (008015-008088
24 375565 (008015-008088
25 375566 (008015-008088
26 381962 (008015-008088
27 382726 (008015-008088
28 08708 (008015-008088
22 1073959 (008089-
23 375564 (008089-
24 375565 (008089-
25 375566 (008089-
26 381962 (008089-
27 382726 (008089-

Seal, Rbr, Clsd, 1.50, 2.00w 07.0I
Seal, Rbr, Clsd, 1.50, 2.00w 26.4l
Seal, Rbr, Clsd, 1.50, 2.00w 50.1I
Handle, Container

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8
Nut, Hex, Lock, M6 X 1.00, NI

Cover Assy, Hppr [800 B/Green]
Seal, Rbr, Clsd, 1.50, 2.00w 07.0I
Seal, Rbr, Clsd, 1.50, 2.00w 26.4l
Seal, Rbr, Clsd, 1.50, 2.00w 50.1I
Handle, Container

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8

2 N R N i i S Gl RN
NNAEBAMDMDMNNNNRPWOWWOWNRPNNRPOWONRPRERPNRPPRPRPEPNRPEPEPNMNRPRPNEPNNRPEPNMNNMNANNDIDNON

el N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

28 08708 (008089- Nut, Hex, Lock, M6 X 1.00, NI

29 03193 (008015- Screw, Hex, M10 X 1.50 X 90, 8.8
30 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI

31 16931 (008015- Screw, Hex, M8 X 1.25 X 20, 8.8

32 32491 (008015- Washer, Flat, 0.31, Std

33 12274 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8, NI
34 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10
35 16735 (008015- Screw, Hex, M8 X 1.25 X 16, 8.8

36 41186 (008015- Washer, Flat, Belleville, .31

800 Diesel 9012843 (10-2014) 2-31



STANDARD PARTS

Fig. 16 — Hopper Bumper Group

800 Diesel 9012843 (3-2014)

2-32



STANDARD PARTS

09802 - ALL
Fig. 16 - Hopper Bumper Group
Ref. Part No. Serial Number Description Qty.
1 83547 (008015- )  Bumper WIdt, Sppt, Hppr, Rh 1
2 83548 (008015- )  Bumper WIdt, Sppt, Hppr, Lh 1
3 83620 (008015-008088 ) Bumper Widt, Lh 1
3 1073842 (008089- ) Bumper WiIdt, Lh [800 Gray] 1
4 83622 (008015-008088 ) Bumper Widt, Rh 1
4 1073843 (008089- ) Bumper Widt, Rh [800 Gray] 1
5 77523 (008015- ) Guard WIdt, Hppr 1
6 77516 (008015- ) Bracket WIdt, Mtg, Headlight 1
7 63671 (008015- ) Latch, Bmpr 2
800 Diesel 9012843 (10-2014) 2-33




STANDARD PARTS

Fig. 17 - Hopper Filter Shaker Group

800 Diesel 9012843 (12-2016)

2-34



STANDARD PARTS

07576 - ALL
Fig. 17 - Hopper Filter Shaker Group

Ref. Part No. Serial Number Description Qty.
1 64580 (008015- ) Panel WIidt, Shakr 2
2 64874 (008015- ) Ferrule 8
3 64873 (008015- ) Disc, Stl, 0.06, 02.00d, 0.6h 8
4 48069 (008015- ) Element, Fltr, Air, 20.5d 10.8lI 2
v 4 63297 (008015- ) Element, Fltr, Air 2
A 5 63311 (008015- ) Screen, Fltr, 10.0 X 1
6 64618 (008015- ) Isolator, Vib, Ring, 1.9d 0.5] 1.3b 8
7 64621 (008015- ) Isolator, Vib, Bshg, 1.9d 0.91 .6b 1.16h 8
8 31999 (008015- ) Motor, Ele, 14vdc 1600rpm 0.04hp 2
9 64559 (008015- ) Clamp, Cable, Stl, 3.32d X 0.75w, 2hole 2
10 64567 (008015- ) Shaft, Eccentric 2
11 32006 (008015- ) Bearing, Needle, 1.13b 1.38d 0.75w 2
12 64394 (008015- ) Link, Eccentric 2
v 13 77471 (008015- ) Bar Kit, Shakr, F/64374, Repimt 2
A 14 63233 (008015- ) Bushing, Sleeve, 0.50b 0.59d 0.50l, Bnz 2
A 15 63234 (008015- ) Tube, 0.38id 0.500d 00.6l, Ss 1
A 16 59633 (008015- ) Washer, Thrust, 0.53b 1.00d 0.03w[Fbrgl] 4
A 17 58357 (008015- ) Bolt, Shid, .50d X 1.00, .38-16 2
18 64392 (008015- ) Spring, Dsl, 0.750d 0.38id 1.50I 4
19 64501 (008015- ) Ring WIidt, Shakr 2
20 64410 (008015- )  Guide, Fltr, Shakr, [800] 4
21 64500 (008015- ) Ring Widt, Mtg, Fltr 2
22 70651 (008015- ) Ring, Retaining, Ext, 1.12d 2
23 21303 (008015- ) Seal Kit, Bulb, Shakr Panl [800I] 2
24 43555 (008015- ) Clamp, Hose, Wormdrive, 2.62-3.50d 2
25 73734 (008015- ) Boot, Bar, Shakr, Fltr [800I] 2
26 70650 (008015- ) Screw, Set, Soc, M8 X 1.25 X 12, PI[45h] 2
27 32009 (008015- ) Bar, Shakr Stem 2
28 39284 (008015- ) Screw, Hex, M10 X 1.50 X 35, 8.8 8
29 32492 (008015- ) Washer, Flat, 0.38, Std 8
30 09028 (008015- ) Screw, Hex, M10 X 1.50 X 25, Ss 8
31 01686 (008015- ) Washer, Flat, 0.44b 1.00d .08, Ss 8
32 09164 (008015- ) Screw, Pan, Phl, M6 X 1.00 X 20, 4.8 2
33 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 2
34 1074659 (004000- ) Pin, Cotter, .109 X 1.00 1

800 Diesel 9012843 (12-2016) 2-35



STANDARD PARTS

Fig. 18 - Hopper Pressure Switch Group

2—-36 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07626 - ALL
Fig. 18 - Hopper Pressure Switch Group
Ref. Part No. Serial Number Description Qty.
1 75465 (008015- ) Switch, Press, 0020psi Spdt 1
2 82739 (008015- )  Fitting, Brs, Breather [02mp] 1
3 40607 (008015- ) Fitting, Brs, Str, Bm03/Pm02 1
4 39923 (008015- ) Fitting, Brs, Str, Bm03/Bm03, Bh 1
5 34864 (008015- )  Strainrelief 2
6 73727 (008015- ) Hose, Vacuum, 0.16id X 009.5I 1
7 10632-4 (008015- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
8 49266 (008015- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 8
9 40678 (008015- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 2
10 43454 (008015- ) Washer, Flat, 0.34b 0.69d .06, Nyl 1
800 Diesel 9012843 (3-2014) 2-37




STANDARD PARTS

8 W \ > N -
9 J DS\
4 R < Q ) g \
V87 q % s
N 2 SEESAS “/"0 KPP \&‘
\ Q L p ’6" 2) Z =?ﬂ kS
S N\ DA L2 /l &
W/ ) 1 " Z
2) S a* v Z

i| 2
\ P
S N\ \
\ } > \
N \
\
X

Fig. 19 - Engine and Mount Group 4i

=\ ) /A <]

\‘Xayﬁ

AANEN

““X,‘ms o
PN

: 7

800 Diesel 9012843 (12-2016)



STANDARD PARTS

356442 - D
Fig. 19 - Engine and Mount Group, 4i
Ref. Part No. Serial Number Description Qty.
1 1074044 (008015- ) Engine, Base, Dsl [Ku 2403-T 4i] (See 4i Engine 1

Breakdown)
2 1073424 (008015- ) Coupling, Drive, Flex, 8.50d/15teeth 1
3 1070267 (008015- ) Housing, Flywheel 1
4 1070256 (008015- ) Bracket WIdt, Mtg, Eng, Rear 1
5 57773 (008015- )  Wire Ass'y-Elect.,Ground 1
6 1070253 (008015- ) Bracket WIdt, Mtg, Eng, Front, Rh 1
7 1070341 (008015-008340 ) Bracket Widt, Mtg, Eng, Front, Lh 1
8 75768 (008015- ) Isolator 2
9 57048 (008015- ) Washer, Flat, 0.53b 2.13d .11, Stl, PI 2
10 39284 (008015- ) Screw, Hex, M10 X 1.5 X 35, 8.8 4
11 06973 (008015- ) Screw, Hex, M12 X 1.75 X 70, 8.8 1
12 06974 (008015- ) Screw, Hex, M12 X 1.75 X 80, 8.8 1
13 08711 (008015- ) Nut, Hex, Lock, M12 X 1.75,NI 2
14 06972 (008015- ) Screw, Hex, M12 X 1.75 X 60, 8.8 1
15 36165 (008015- )  Send-Unit, Water, Temp, 06npt [Datcon] 1
16 1073318 (008015- ) Tray WIidt, Drip, Oil 1
17 380530 (008015- ) Bracket, Mtg, Engine Front Rh 1
18 1072998 (008015- ) Bracket, Cradle, Rear [800] 1
19 63695 (008015- ) Isolator, Vib, Fing, 1.3h .5b 2/.39h 1
20 77435 (008015- ) Bracket, Mounting, Eng Rear Rh 1
21 77434 (008015- ) Bracket, Mounting, Eng,Rear Lh 1
22 21197 (008015- ) Screw, Hex, .38-16 X 1.00, 5 2
23 41430 (008015- ) Nut, Hex, Lock, M10 X 1.5, NI 4
24 32492 (008015- ) Washer, Flat, 0.38 Std 12
25 50902 (008015- ) Nut, Hex, Lock, .38-16, NI 6
26 32491 (008015- ) Washer, Flat, 0.31 Std 2
27 375117 (008015- ) Relay, 12vdc, 100a, Spdt N/O [Camdec] 2
28 21198 (008015- ) Screw, Hex, .38-16 X 1.25, 5 4
29 39309 (008015- ) Screw, Soc, M10 X 1.5 X 25, 12.9 6
30 03192 (008015- ) Screw, Hex, M10 X 1.5 X 30, 8.8 14
31 41142 (008015- )  Washer, Lock, Int-Ext, .38 2
32 41346 (008015- ) Screw, Hex, M12 X 1.75 X 30, 8.8 10
33 32493 (008015- ) Washer, Flat, 0.50 Std 9
34 32486 (008015- ) Washer, Flat, 0.50 Sae 4
35 07793 (008015- ) Nut, Hex, FIng, M12 X 1.75 2
36 1036892 (008015- ) Screw, Hex, M6 X 1.00 X 25, 9.8, Sems 2
37 9012600 (008015- ) Guard, Belt, W/ Label [Alt, 800 Ku Dsl] 1
37 9013093 (008015- ) Guard, Belt, W/ Label Ce [Alt, 800 Ku D] 1
37 9013094 (008015- ) Guard, Belt, W/ Label Tj [Alt, 800 Ku D] 1
38 06943 (008015- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
39 32490 (008015- ) Washer, Flat, 0.25 Std 4
40 08708 (008015- ) Nut, Hex, Lock, M6 X 1.0, NI 4
41 1073342 (008015- ) Bracket WIidt, Mtg, Switch 1
42 1074145 (008015- ) Cable, 04ga 32.41 Red, W/125a Fuse 1
43 16376 (008015- ) Fitting, Hyd, Plug, Jm08 1
44 1073277 (008015- ) Fitting, Hyd, Str, Metric, Om16/Pm08 1
45 15687 (008015- ) Fitting, Hyd, Str, Im08/Pm08 1
46 381858 (008015- ) Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0 1
47 1074446 (008341- ) Bracket Widt, Mtg, Eng, Frt, Lh [800 Ku] 1
800 Diesel 9012843 (12-2016) 2-39



STANDARD PARTS

Fig. 20 - Engine and Mount Group 4F

Z SN
\i—‘ig') <

: i" 23 W

> /ﬁ L FHAR
\ES S !’@ ‘f v g \'\‘«"‘/\
75 e “ = \‘ 6‘*

//,

2-40 800 Diesel 9012843 (12-2016)



STANDARD PARTS

356443 - D
Fig. 20 - Engine and Mount Group, 4F
Ref. Part No. Serial Number Description Qty.
1 1074045 (008015- ) Engine, Base, Dsl [Ku 2403-T 4F] (See 4F Engine 1
Breakdown)
2 1073424 (008015- Coupling, Drive, Flex, 8.50d/15teeth
3 1070267 (008015- Housing, Flywheel
4 1070256 (008015- Bracket WIdt, Mtg, Eng, Rear
5 57773 (008015- Wire Ass’y-Elect.,Ground
6 1070253 (008015- Bracket WIdt, Mtg, Eng, Front, Rh
7 1070341 (008015-008340 Bracket WIdt, Mtg, Eng, Front, Lh
8 75768 (008015- Isolator
9 57048 (008015- Washer, Flat, 0.53b 2.13d .11, Stl, PI
10 39284 (008015- Screw, Hex, M10 X 1.5 X 35, 8.8
11 06973 (008015- Screw, Hex, M12 X 1.75 X 70, 8.8
12 06974 (008015- Screw, Hex, M12 X 1.75 X 80, 8.8
13 08711 (008015- Nut, Hex, Lock, M12 X 1.75,NI
14 06972 (008015- Screw, Hex, M12 X 1.75 X 60, 8.8
15 15687 (008015- Fitting, Hyd, Str, Jn08/PmO08
16 16376 (008015- Fitting, Hyd, Plug, Jm08

17 380530 (008015-
18 1072998 (008015-

Bracket, Mtg, Engine Front Rh
Bracket, Cradle, Rear [800]

19 63695 (008015- Isolator, Vib, Fing, 1.3h .5b 2/.39h
20 77435 (008015- Bracket, Mounting, Eng Rear Rh
21 77434 (008015- Bracket, Mounting, Eng,Rear Lh
22 21197 (008015- Screw, Hex, .38-16 X 1.00, 5

23 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI

24 32492 (008015- Washer, Flat, 0.38 Std

25 50902 (008015- Nut, Hex, Lock, .38-16, NI

26 32491 (008015- Washer, Flat, 0.31 Std

27 381858 (008015- Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0
28 21198 (008015- Screw, Hex, .38-16 X 1.25, 5

29 39309 (008015- Screw, Soc, M10 X 1.5 X 25, 12.9
30 03192 (008015- Screw, Hex, M10 X 1.5 X 30, 8.8
31 41142 (008015- Washer, Lock, Int-Ext, .38

32 41346 (008015- Screw, Hex, M12 X 1.75 X 30, 8.8
33 32493 (008015- Washer, Flat, 0.50 Std

34 32486 (008015- Washer, Flat, 0.50 Sae

35 07793 (008015- Nut, Hex, FIng, M12 X 1.75

36 1073277 (008015-
37 9012600 (008015-
37 9013093 (008015-
37 9013094 (008015-
38 1073318 (008015-
39 1036892 (008015-
40 1011701 (008015-
41 1073342 (008015-
42 1073351 (008015-
43 1037345 (008015-

Fitting, Hyd, Str, Metric, Om16/Pm08
Guard, Belt, W/ Label [Alt, 800 Ku Dsl]
Guard, Belt, W/ Label Ce [Alt, 800 Ku D]
Guard, Belt, W/ Label Tj [Alt, 800 Ku D]
Tray WIdt, Drip, Oil

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
Cable, 04ga 32.41 Red, W/150a Fuse
Bracket WIdt, Mtg, Switch

Bracket, Mtg, Shield, Top [800 Ku 4f]
Screw, Hex, M6 X 1.00 X 30, 9.8, Sems

44 69234 (008015- Clamp, Cable, Stl, 1.00d X 0.75w, 1hole
45 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8

46 07790 (008015- Nut, Hex, FIng, M6 X 1.00

47 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10
48 67366 (008015- Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PNWRWRRPRRPRPNRPRRPRPPRPRPNNPMOENRORARPNOGANRPRPRPRPRPRPPEPRPNRPRPANNRRRERERR

49 1074446  (008341- Bracket Wldt, Mtg, Eng, Frt, Lh [800 Ku]

N
|

=y

Juiry

800 Diesel 9012843 (12-2016)



STANDARD PARTS

Fig. 21 - Engine Throttle Group, 4i

N
2N
0 b

\ @wﬁ

/i
4

s

<
7L

e (7)o

\

e N\ o \
// Nﬂm./ NN )
v \«Mﬂ ‘

[
pd
o
x
LL

/

=

800 Diesel 9012843 (3-2014)

2—-42



STANDARD PARTS

356444 - D
Fig. 21 - Engine Throttle Group, 4i
Ref. Part No. Serial Number Description Qty.
1 1073190 (008015- ) Cable, Pull, 070.5l, .23ball /.3clevis 1
2 14605 (008015- ) Pin, Clevis, 0.25 D X 0.75I 2
3 1073117 (008015- ) Handle, Throttle, Dsl [800 Ku 4i] 1
4 69495 (008015- ) Spring, Cmpr, 18.3d, 2.0w, 16.5] Mw Zn 1
5 43611 (008015- ) Washer, Flat, 0.39b 0.75d .06, Nyl 2
6 87246 (008015- ) Grip, Wl, .18 X .75 X 4.00 1
7 1013318 (008015-008088 ) Panel, Instmt, Brush Cntrl 1
7 1073803 (008089- ) Panel, Cover, Brush Cntrl, DsI[800 Gray] 1
8 1073116 (008015- ) Plate Widt, Angle 1
9 32490 (008015- ) Washer, Flat, 0.25 Std 2
10 77789 (008015- ) Seal, Ure, 0.50th, 1.50w X 05.0l, Slit 1
11 06942 (008015- ) Screw, Hex, M6 X 1.0 X 16, 8.8 2
12 19066 (008015- ) Washer, Flat, #10 4
13 08708 (008015- ) Nut, Hex, Lock, M6 X 1.0, NI 2
14 08178 (008015- ) Pin, Cotter, .062 X 0.75 2
15 39005 (008015- ) Pin, Cotter, .094 X 0.75 1
16 07810 (008015- ) Screw, FIt, M8 X 1.25 X 25, 10.9 4
17 32491 (008015- ) Washer, Flat, 0.31 Std 4

800 Diesel 9012843 (10-2014) 2-43



STANDARD PARTS

Fig. 22 - Engine Air Cleaner Group, 4i

{
N

W2
=\

B = -
(SR y
Y \N & A . Nl
\ & N 5 ) \ of v
S (0)s 7 J/ \ |
Sy , AN A\
\ 9\ Q \ 0
2\ SO \ D
= =/ VS D

2-44 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356445 - D
Fig. 22 - Engine Air Cleaner Group, 4i
Ref. Part No. Serial Number Description Qty.

v 1 1013344 (008015- Filter Assy, Air, 3.0 Inlet
A 2 372652 (008015- Element, Fltr, Air [Dn]
A 3 372651 (008015- Element, Fltr, Air

4 1012754 (008015-008088 Bracket, Stand-Off, Fltr, Air

4 1073802 (008089- Bracket, Stand-Off, Fltr, Air [800 B/Gr]

5 1013366 (008015- Strap, Mtg, Fltr, Air, 7.17id

6 03026 (008015- Indicator, Service, Fltr, Air [20h20 Dn]

7 75666 (008015- Filter, Air, Pre-Cleaner, A/C

8 1073368 (008015- Hose, Mold, 3.0id 2.0id[Epdm 4f 4i]

9 43555 (008015- Clamp, Hose, Wormdrive, 2.62-3.50d

10 380591 (008015- Grommet, Rbr, 3.25id, F/3.5h, .06 Matl

11 51560-5 (008015- Fitting, Brs, Str, Pm02, Service

12 06942 (008015- Screw, Hex, M6 X 1.00 X 16, 8.8

13 32483 (008015- Washer, Flat, 0.25, Sae

Cover WIdt, Air—ClInr

Cover WiIdt, Air—Clnr [800 Blue-Green]
Insulation, Acstc, 0.8, 31.4 X 10.1 C-O
Insulation, Acstc, 0.8, 23.0 X 10.0 Cham

14 1015886 (008015-008088
14 1074540 (008089-
15 1016418 (008015-
16 1016950 (008015-

17 06949 (008015- Screw, Hex, M6 X 1.00 X 50, 8.8

18 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10
19 07791 (008015- Nut, Hex, FIng, M8 X 1.25

20 08709 (008015- Nut, Hex, Lock, M8 X 1.25, NI

21 32491 (008015- Washer, Flat, 0.31, Std

22 1073217 (008015-
23 1070289 (008015-
24 1073008 (008015-

Hose, Intake, Air [800 Ku 4i Epdm]
Tube, Air-Intk, 2.3d 04.71 [Ku 4i]
Bracket, Hose, Sppt [800 Ku 4f & 4i]

N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPNMNNNNNRRPRPREPAMRMNRPRPDIMNRRPRERNNNRRER

800 Diesel 9012843 (10-2014) 2-45



STANDARD PARTS

Fig. 23 - Engine Air Cleaner Group, 4F

St

[t

SUAE DA
SepE | o
*\&@%J!l‘l ' &
S | ‘-‘\/

FRONT

2—-46 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356446 - D
Fig. 23 - Engine Air Cleaner Group, 4F
Ref. Part No. Serial Number Description Qty.

v 1 1013344 (008015- Filter Assy, Air, 3.0 Inlet
A 2 372652 (008015- Element, Fltr, Air [Dn]
A 3 372651 (008015- Element, Fltr, Air

4 1012754 (008015-008088 Bracket, Stand-Off, Fltr, Air

4 1073802 (008089- Bracket, Stand-Off, Fltr, Air [800 B/Gr]

5 1013366 (008015- Strap, Mtg, Fltr, Air, 7.17id

6 03026 (008015- Indicator, Service, Fltr, Air [20h20 Dn]

7 75666 (008015- Filter, Air, Pre-Cleaner, A/C

8 1073368 (008015- Hose, Mold, 3.0id 2.0id[Epdm 4f 4i]

9 43555 (008015- Clamp, Hose, Wormdrive, 2.62-3.50d

10 380591 (008015- Grommet, Rbr, 3.25id, F/3.5h, .06 Matl

11 51560-5 (008015- Fitting, Brs, Str, Pm02, Service

12 06942 (008015- Screw, Hex, M6 X 1.00 X 16, 8.8

13 32483 (008015- Washer, Flat, 0.25, Sae

Cover WIdt, Air—ClInr

Cover WiIdt, Air—Clnr [800 Blue-Green]
Insulation, Acstc, 0.8, 31.4 X 10.1 C-O
Insulation, Acstc, 0.8, 23.0 X 10.0 Cham

14 1015886 (008015-008088
14 1074540 (008089-
15 1016418 (008015-
16 1016950 (008015-

17 06949 (008015- Screw, Hex, M6 X 1.00 X 50, 8.8

18 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10
19 07791 (008015- Nut, Hex, FIng, M8 X 1.25

20 08709 (008015- Nut, Hex, Lock, M8 X 1.25, NI

21 32491 (008015- Washer, Flat, 0.31, Std

22 1072942 (008015-
23 9012442 (008015-
24 1073008 (008015-

Hose, Air-Intk [800 Ku 4f Epdm]
Sensor Assy [Ku 4f Mass Air]
Bracket, Hose, Sppt [800 Ku 4f & 4i]

N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPNMNNNNNRRPRPREPAMRMNRPRPDIMNRRPRERNNNRRER

800 Diesel 9012843 (10-2014) 2-47



STANDARD PARTS

Fig. 24 - Engine Muffler Group, 4i

800 Diesel 9012843 (3-2015)

2—-48



STANDARD PARTS

356447 - D
Fig. 24 - Engine Muffler Group, 4i
Ref. Part No. Serial Number Description Qty.
1 1070277 (008015- ) Pipe WIdt, Exhaust, 4 Hole Fing [Ku 4i] 1
2 1070317 (008015- ) Muffler, 6.5d 17.01 1.9/1.9id[800 Ku 4i] 1
3 05881 (008015- ) Clamp, Muffler, 2.00d 2
4 21138 (008015- ) Bracket, Angle, .12 1.50w 2.6 5.0l 1
5 1012012 (008015- ) Bracket, Tailpipe 1
6 1013588 (008015- ) Isolator, Vib, Ring, 1.0d .25-20/.25-20 2
7 32982 (008015- ) Washer, Lock, Int, 0.25 4
8 07791 (008015- ) Nut, Hex, FIng, M8 X 1.25 4
9 19312 (008015- ) Nut, Hex, Std, .25-20 4
10 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
11 32491 (008015- ) Washer, Flat, 0.31, Std 2
12 09011 (008015- ) Screw, Hex, M8 X 1.25 X 30, Ss 4
13 9012218 (008015- ) Gasket, Muffler [Ku 4f & 4i] 2
14 1070828 (008015- ) Bracket, Mtg, Muffler [800 Ku 4i] 1
15 1037354 (008015- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 4
16 1073469 (008015- ) Screw, Hex, M14 X 1.50 X 30, 8.8 1
17 32493 (008015- ) Washer, Flat, 0.50, Std 1
18 41186 (008015- ) Washer, Flat, Belleville, .31 2
19 27979 (008015- ) Nut, Hex, FIng, .31-18 2
800 Diesel 9012843 (3-2014) 2-49




STANDARD PARTS

Fig. 25 - Engine Muffler Group, 4F

\
0

%l O
=)
0 2

«

}/055 ,
=)
I~ 4 /////,/,

2-50 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356448 - D
Fig. 24 - Engine Muffler Group, 4F

Ref. Part No. Serial Number Description Qty.

1 1073385 (008015- ) Pipe WIdt, Exhaust, 4 H FIng [Ku 4f] 1

v 2 1070235 (008015- ) Muffler [Ku 2403t Dpf] 1
A 9014893 (008015- )  Gasket, Muffler [Ku 4f Dpf] 2
3 9012218 (008015- ) Gasket, Muffler [Ku 4f & 4i] 3

4 1072938 (008015- ) Pipe, Exhaust, Tail [800 Ku 4f] 1

5 1073297 (008015- )  Bracket WIdt, Exhaust, Mtg[Ku4f Dpf] 1

6 9012401 (008015- )  Sensor, Pressure [Ku 4f] 1

7 06945 (008015- ) Screw, Hex, M6 X 1.00 X 30, 8.8 2

8 32483 (008015- ) Washer, Flat, 0.25, Sae 2

9 1073469 (008015- ) Screw, Hex, M14 X 1.50 X 30, 8.8 2

10 32493 (008015- ) Washer, Flat, 0.50, Std 2

11 09011 (008015- ) Screw, Hex, M8 X 1.25 X 30, Ss 4

12 07791 (000000 ) Nut, Hex, FIng, M8 X 1.25 12

13 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 8

14 32491 (008015- ) Washer, Flat, 0.31, Std 8

15 1037354 (008015- ) Screw, Hex, M8 X 1.25 X 30, 9.8, Sems 8

800 Diesel 9012843 (12-2016) 2-51



STANDARD PARTS

Fig. 26 — Engine Heat Shield Group, 4i

800 Diesel 9012843 (3-2014)

2—-52



STANDARD PARTS

356464 - D
Fig. 26 - Engine Heat Shield Group, 4i
Ref. Part No. Serial Number Description Qty.
1 9011852 (008015- ) Shield Kit, Heat, W/ Label [800I Ku Dsl] 1
1 9013091 (008015- ) Shield Kit, Heat, W/Label Ce [800I Ku D] 1
1 9013092 (008015- ) Shield Kit, Heat, W/Label Tj [800I Ku D] 1
2 1040467 (008015- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
3 1073350 (008015- ) Bracket, Mtg, Shield, Top [800 Ku 4i] 1
4 51322 (008015- ) Isolator, Vib, Ring, 1.0d .31-18/.31-18 2
5 19313 (008015- ) Nut, Hex, Std, .31-18 4
6 41186 (008015- )  Washer, Flat, Belleville, .31 4
7 1073014 (008015- ) Bracket, Sppt, Shield [ 800 Ku 4f & 4i] 1
8 73148 (008015- ) Screw, Hex, M12 X 1.25 X 30, 8.8 1
9 32486 (008015- ) Washer Flat,0.50,Sae 1
10 1073732 (008015- ) Guard, Fan, Side [800 Ku ] 1

800 Diesel 9012843 (3-2014) 2-53



STANDARD PARTS

Fig. 27 - Engine Heat Shield Group, 4F

2-54 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356471 -D
Fig. 27 - Engine Heat Shield Group, 4F
Ref. Part No. Serial Number Description Qty.
1 9011852 (008015- ) Shield Kit, Heat, W/ Label [800I Ku Dsl] 1
1 9013091 (008015- ) Shield Kit, Heat, W/Label Ce [800I Ku D] 1
1 9013092 (008015- ) Shield Kit, Heat, W/Label Tj [800I Ku D] 1
2 1040467 (008015- ) Screw, Hex, M6 X 1.00 X 20, 9.8, Sems 4
3 1073351 (008015- ) Bracket, Mtg, Shield, Top [800 Ku 4f] 1
4 51322 (008015- ) Isolator, Vib, Ring, 1.0d .31-18/.31-18 2
5 19313 (008015- ) Nut, Hex, Std, .31-18 4
6 41186 (008015- )  Washer, Flat, Belleville, .31 4
7 1073014 (008015- ) Bracket, Sppt, Shield [ 800 Ku 4f & 4i] 1
8 73148 (008015- ) Screw, Hex, M12 X 1.25 X 30, 8.8 1
9 32486 (008015- ) Washer Flat,0.50,Sae 1
10 1073732 (008015- ) Guard, Fan, Side [800 Ku ] 1

800 Diesel 9012843 (3-2014) 2-55



STANDARD PARTS

//, ﬁfﬁ@mmWAummﬁ e
NV w

éﬂm@‘~ 7, \l/ A
s G

sl
\.,,w \\ \\\\\ m' . >

Fig. 28 - Engine Fuelline and Filter Group, 4i

800 Diesel 9012843 (3-2014)

2—-56



STANDARD PARTS

356449 - D
Fig. 28 - Engine Fuelline and Filter Group, 4i
Ref. Part No. Serial Number Description Qty.
1 15555-2 (008015- Fitting, Brs, E9O, If05/Pm04
2 76736 (008015- Clamp, Cable, Stl, 0.38d X 0.62w, 1hole
3 70173 (008015- Hose, 0050, 04, If05str / Im05str, 10.0
4 78043 (008015- Fitting, Brs, Str, If05/Pm04
5 77558 (008015- Fuelline, .31d 05if/05if, Stl
6 36050 (008015- Filter, Fuel, In-Line [02pm/08if]
7 1012018 (008015- Bracket, Pump, Fuel
8 59015 (008015- Pump, Fuel
9 40585 (008015- Fitting, Brs, Str, 1f05/Pm02
10 1073262 (008015- Fuelline, .19d 03if/03if, Stl [800 Ku4i]
11 1073352 (008015- Fitting, Brs, Str, 1f03/I1f03

12 1073236 (008015-
13 1073252 (008015-
v 14 1016827 (008015-
A 1017126 (008015-
15 382266 (008015-
16 1073354 (008015-
17 1073075 (008015-

Bracket, Mtg, Fltr [800 Ku 4i]

Fitting, Banjo, Fuel [800 Ku 4i]

Filter Assy, Fuel, Dsl

Element, Fltr, Fuel [Dn]

Fuelline, .31d 05if/05if 03.1l, Stl
Fuelline, .19d 03if/03if, Stl [800 Ku4i]
Fuelline, .31d 05if/05if, Stl [800 Ku4i]

18 50467 (008015- Hose, Fuel, 0.18id, 04.0I

19 32491 (008015- Washer, Flat, 0.31, Std

20 43844 (008015- Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
21 1036892 (008015- Screw, Hex, M6 X 1.00 X 25, 9.8, Sems

22 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10

23 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8

24 1073246 (008015-
25 365113 (008015-

Tray WIdt, Drip, Fuel [800 Ku 4i]
Hose, Pvc, Brd, 0.38id 0.600d 042.0I1,Clr

26 54333 (008015- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w
27 1037354 (008015- Screw, Hex, M8 X 1.25 X 30, 9.8, Sems

28 08708 (008015- Nut, Hex, Lock, M6 X 1.00, NI

29 06955 (008015- Screw, Hex, M8 X 1.25 X 35, 8.8

30 08709 (008015- Nut, Hex, Lock, M8 X 1.25, NI

31 06942 (008015- Screw, Hex, M6 X 1.00 X 16, 8.8

32 1073717 (008015-
33 1073278 (008015-

Spacer, Plstc, 0.18d X .31d X 1.3I
Fuelline, .19d 03if/Bea, Stl [800 Ku4i]

\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,
PR NWONWONRPRRPRRPROOWNAMRRPRPRRPRRPRPREPRLRNRPRPRPRPRPRENREAN

800 Diesel 9012843 (3-2014) 2-57



STANDARD PARTS

Fig. 29 - Engine Fuelline and Filter Group, 4F

800 Diesel 9012843 (3-2014)



STANDARD PARTS

356450 - D
Fig. 29 - Engine Fuelline and Filter Group, 4F
Ref. Part No. Serial Number Description Qty.
1 1073330 (008015- Fuelline, .31d 05if/05if, Stl [800 Ku4f]
2 76736 (008015- Clamp, Cable, Stl, 0.38d X 0.62w, 1hole
3 1036892 (008015- Screw, Hex, M6 X 1.00 X 25, 9.8, Sems
4 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8
5 08708 (008015- Nut, Hex, Lock, M6 X 1.00, NI
6 1073694 (008015- Fitting, Stl, Str, Pm04/M14-1.5 [O-Ring]
7 1073365 (008015- Fuelline, .31d 05if/05if, Stl [800 Ku4f]
8 367417 (008015- Fuelline, .31d 05if/05if 06.0l, Stl
9 78043 (008015- Fitting, Brs, Str, If05/Pm04
10 392597 (008015- Fuelline, .31d 05if/05if, Stl
11 25610 (008015- Fitting, Brs, Str, I1f05/If05

12 1073355 (008015-
13 1073356 (008015-
14 54845 (008015-
15 43844 (008015-
16 1073237 (008015-
17 1037354 (008015-
18 1037355 (008015-
19 08709 (008015-
20 32483 (008015-
21 1073712 (008015-
22 1073715 (008015-

Fuelline, .31d 05if/05if, Stl [800 Ku4f]
Fuelline, .31d 05if/Bea, Stl [800 Ku4f]
Hose, Fuel, 0.31id, 08.0I

Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
Bracket, Mtg, Fltr [B00 Ku 4f]

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems
Screw, Hex, M8 X 1.25 X 35, 9.8, Sems
Nut, Hex, Lock, M8 X 1.25, NI

Washer, Flat, 0.25, Sae

Tray WIdt, Drip, Fuel, Fltr [800 Ku 4f]
Tray WIdt, Drip, Water[800 Ku 4f]

23 04107 (008015- Hose, Fuel, 0.25id, 03.3l

24 43844 (008015- Clamp, Hose, Wormdrive, 0.25-0.62d, .31w
25 365113 (008015- Hose, Pvc, Brd, 0.38id 0.600d 042.01,Clr

26 54333 (008015- Clamp, Hose, Wormdrive, 0.31-0.88d, .31w

27 1073103 (008015-
28 1073104 (008015-

Filter, Fuel, Dsl [800 Ku 4f]
Filter, Separator, Dsl [800 Ku 4f]

29 78043 (008015- Fitting, Brs, Str, If05/Pm04

30 77558 (008015- Fuelline, .31d 05if/05if, Stl

31 36050 (008015- Filter, Fuel, In-Line [02pm/08if]

32 1012018 (008015- Bracket, Pump, Fuel

33 06955 (008015- Screw, Hex, M8 X 1.25 X 35, 8.8

34 32491 (008015- Washer, Flat, 0.31, Std

35 59015 (008015- Pump, Fuel

36 70173 (008015- Hose, 0050, 04, If05str / Im05str, 10.0
37 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10

\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,\,
RPORRPRANRPRPRRPRRPRRPREPNNRPRRPREPRPREPNNWORNRPRPREPNRPRORPRRPEPADNWOWONLR

38 1073689  (008015- Fitting, Banjo, Fuel [800 Ku 4f]

800 Diesel 9012843 (3-2014) 2-59



STANDARD PARTS

Fig. 30 - Engine Fuel Tank Group

2—-60 800 Diesel 9012843 (3-2014)



STANDARD PARTS

356451 - D
Fig. 30 - Engine Fuel Tank Group
Ref. Part No. Serial Number Description Qty.
v 1 1029502 (008015- ) Tank, Fuel, 14.0gal, 14.66w 13.0hi 19.0l 1
A 2 1032812 (008015- ) Cap, Fuel, Tank 1
A 3 1033899 (008015- ) Send-Unit, Fuel [800/810 2007] 1
A 4 1033897 (008015- ) Gasket, Sender, Fuel 1
5 55248 (008015- ) Mount, Cable Tie 4
6 49266 (008015- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 4
7 87396 (008015- )  Strap WIdt, Tank, 0.06 1.0w 37.7I 2
8 70477 (008015- ) Plate, Mtg, Tank, Gas 1
9 15555-2 (008015- )  Fitting, Brs, E90, If05/Pm04 1
10 150100 (008015- )  Fitting, Brs, Str, Pf02/Pm04 1
11 53078 (008015- )  Fitting, Brs, E90, If03/Pm02 1
12 32491 (008015- ) Washer, Flat, 0.31, Std 4
13 16931 (008015- )  Screw, Hex, M8 X 1.25 X 20, 8.8 2
14 32981 (008015- ) Nut, Hex, Lock, .25-20, NI 4
15 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
16 07791 (008015- ) Nut, Hex, FIng, M8 X 1.25 2

800 Diesel 9012843 (3-2014) 2—61



STANDARD PARTS

Fig. 31 - Engine Radiator Hose Group

-
-
3
~

2—62 800 Diesel 9012843 (12-2016)



STANDARD PARTS

356452 - D
Fig. 31 - Engine Radiator Hose Group
Ref. Part No. Serial Number Description Qty.
1 1070294 (008015- ) Tube, Coolant, Lower, Dsl [Ku 4f & 4i] 1
2 1072873 (008015- ) Hose, Coolant [800 Ku 4f & 4i] 1
3 79381 (008015- ) Clamp, Hose, Wormdrive, 1.25-2.00d, .50w 9
4 1073044 (008015- ) Tube, Coolant, Upper [800 Ku 4f & 4i] 1
5 1070259 (008015- ) Hose, Coolant [Ku 2304t] 1
6 74944 (008015- ) Hose, Rbr, 1.50id 1.880d 04.0I 2
7 1073010 (008015- ) Bracket, Hose, Sppt [800 Ku 4f & 4i] 1
8 1070284 (008015- ) Tube, Fill, Radiator 1
9 1045764 (008015- ) Cap, Radiator, 14psi [Stant] 1
10 1073742 (008015- ) Fitting, Brs, Plug, PmO06 1
11 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
12 53466 (008015- ) Clamp, Cable, Stl, 1.50d X 1.00w, 1hole 2
13 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 2
14 32491 (008015- ) Washer, Flat, 0.31, Std 4
15 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 2
16 63182-2 (008015- ) Hose, Pvc, Clr, 0.38id 0.560d 036.0I 1
17 43844 (008015- ) Clamp, Hose, Wormdrive, 0.25-0.62d, .31w 1
18 74944 (008015- ) Hose, Rbr, 1.50id 1.880d 04.0I (4i ONLY) 1
18 1075303 (008015- ) Hose, Rbr, 1.50id 1.880d 05.01 (4F ONLY) 1

800 Diesel 9012843 (12-2016) 2—63



STANDARD PARTS

Fig. 32 - Engine Radiator Cooling Fan Group, 4i

800 Diesel 9012843 (3-2015)

2—-64



STANDARD PARTS

356453 - D
Fig. 32 - Engine Radiator Cooling Fan Group, 4i
Ref. Part No. Serial Number Description Qty.
1 1072796 (008015-008083 Bracket WIdt, Mtg, Motor [Suction]
v 2 63542 (008015-008108 Motor-Hyd, Gear In 10.0 (See Breakdowns)
A 00960 (008015-008108 Key, Sq, 0.12 X 0.12, 0.50l
3 47512 (008015-008108 Fitting, Hyd, E90, Jm06/0Om08
4 35586 (008015-008108 Fitting, Hyd, Tee, Jf06/Jm06/IJm06, Br
5 52402 (008015-008108 Fitting, Hyd, Str, JIm06/0Om08
6 1072775 (008015-008083 Fan, Cooling, 18.0d, 8 Blade, 0.5b,Taper
7 74082 (008015- Nut, Hex, Std, .31-32, 5
8 50960 (008015-008108 Fitting, Hyd, Str, JIm06/0Om04
9 41186 (008015- Washer, Flat, Belleville, .31
10 39277 (008015- Screw, Hex, M8 X 1.25 X 25, 8.8
11 32491 (008015- Washer, Flat, 0.31, Std
12 08709 (008015- Nut, Hex, Lock, M8 X 1.25, NI

13 1051599 (008084~
14 1033497 (008084~

Bracket WIdt, Mtg, Motor
Fan, Cooling, 18.0d, 8 Blade, 0.5b Taper

N N N N N N N N N N N N N N N N N N N N N N N
PP RPNNRPAMAMRPRPNOORRPRRPRRREPRERRR

15 32491 (008084- Washer, Flat, 0.31, Std

16 08709 (008084- Nut, Hex, Lock, M8 X 1.25, NI

17 1071254 (008109- Motor, Hyd, Gear, Int 07.6 Bi-Dir 3000
18 56821 (008109- Fitting, Hyd, E90, Jm08/0Om10

19 47753 (008109- Fitting, Hyd, Str, Jf08/Jm06

20 47504 (008109- Fitting, Hyd, E90, Jf06/Jm06

21 35586 (008109- Fitting, Hyd, Tee, Jf06/IJm06/Jm06, Br
22 77098 (008109- Fitting, Hyd, E90, Jm06/0Om04

800 Diesel 9012843 (3-2015) 2—65



STANDARD PARTS

Fig. 33 - Engine Radiator Cooling Fan Group, 4F

800 Diesel 9012843 (3-2015)

2—-66



STANDARD PARTS

356454 - D
Fig. 33 - Engine Radiator Cooling Fan Group, 4F

Ref. Part No. Serial Number Description Qty.
1 1072796 (008015-008083 ) Bracket Widt, Mtg, Motor [Suction] 1
v 2 63542 (008015-008108 ) Motor-Hyd, Gear In 10.0 (See Breakdowns) 1
A 00960 (008015-008108 ) Key, Sq, 0.12 X 0.12, 0.50! 1
3 47512 (008015-008108 ) Fitting, Hyd, E90, Jm06/Om08 1
4 35586 (008015-008108 ) Fitting, Hyd, Tee, Jf06/IJm06/IJm06, Br 1
5 52402 (008015-008108 ) Fitting, Hyd, Str, JIm06/0OmO08 1
6 1072775 (008015-008083 ) Fan, Cooling, 18.0d, 8 Blade, 0.5b,Taper 1
7 74082 (008015- ) Nut, Hex, Std, .31-32, 5 1
8 50960 (008015-008108 ) Fitting, Hyd, Str, JIm06/0Om04 1
9 41186 (008015- )  Washer, Flat, Belleville, .31 1
10 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 6
11 32491 (008015- ) Washer, Flat, 0.31, Std 6
12 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 2
13 1073777 (008015- ) Valve, Drive, Fan [800 Ku 4f] 1
14 56690 (008015- )  Fitting, Hyd, Str, Im06/0OmO06 1
15 1073798 (008015-008108 ) Tube, Hyd, Jf06/3f06 1
16 35432 (008015- )  Fitting, Hyd, Str, Jf06/OmO06 1
17 42215 (008015- ) Fitting, Hyd, Tee, Jf06/IJm06/Jm06, Run 2
18 1051599 (008084- ) Bracket WIdt, Mtg, Motor 1
19 1033497 (008084- ) Fan, Cooling, 18.0d, 8 Blade, 0.5b Taper 1
20 32491 (008084- ) Washer, Flat, 0.31, Std 4
21 08709 (008084- ) Nut, Hex, Lock, M8 X 1.25, NI 4
22 1071254 (008109- ) Motor, Hyd, Gear, Int 07.6 Bi-Dir 3000 1
23 56821 (008109- ) Fitting, Hyd, E90, Jm08/0Om10 2
24 47753 (008109- )  Fitting, Hyd, Str, Jf08/IJm06 2
25 47504 (008109- ) Fitting, Hyd, E90, Jf06/IJm06 1
26 35586 (008109- )  Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Br 1
27 77098 (008109- ) Fitting, Hyd, E90, Jm06/Om04 1
28 1074185 (008109- ) Tube, Hyd, 06 Jf06/Jf06 [Marocchi] 1

800 Diesel 9012843 (3-2015) 2—-67



STANDARD PARTS

Fig. 34 - Engine Radiator Group

20 ®\\\

~ /% 16
18 13 18 N
%2 : \

2—68 800 Diesel 9012843 (3-2015)



STANDARD PARTS

Py
@

Part No.
48056
1041739AM
1045764
51305
1015205
41430
64621
64618
58228
77452
1072789
375511
51322
9011800
9013089
9013090
1012159
19313
41186
32491
08709
16931
1023853
06943
19066
07790
381391
27990
50902
32492
1015205
374230
63818
1056213
1055893
06943
09145
32490
08708
1074138

O©oOo~NOOTLA, WNEPER

WWWWWWWWWNDNNDNDNNNNNNRPERPPRPEPERPEPRPEPERPERPRREPRE
O~NOO U, WNPOOO~NOUOOPMAWNPEPOOO~NOOOOMDMDMWDNEO

Fig. 34 - Engine Radiator Group

Serial Number
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-008083
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-008083
(008084~
(008084~
(008084~
(008084~
(008084~
(008084~
(008084~
(008084~
(008084~

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Duct, Radiator, Rear

Radiator, Alm [800/810]

Cap, Radiator, 14psi [Stant]

Fitting, Draincock, E9O, .25npt

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft
Nut, Hex, Lock, M10 X 1.5, NI
Isolator, Vib, Bshg, 1.9d 0.91 .6b 1.16h
Isolator, Vib, Ring, 1.9d 0.5 1.3b
Washer, Flat, 0.44b 2.00d .12, Stl, PI
Spacer

Shroud WIdt, Fan, Radiator [Suction]
Angle, Mtg, Stl, .18 2.3 2.0 01.0l
Isolator, Vib, Ring, 1.0d .31-18/.31-18
Bracket Kit, Mtg, Oil Fltr, W/ Label
Bracket Kit, Mtg, Oil Fltr, W/Label Ce
Bracket Kit, Mtg, Oil Fltr, W/Label Tj
Fitting, Brs, E90, Bm05/Pm04

Nut, Hex, Std, .31-18

Washer, Flat, Belleville, .31

Washer, Flat, 0.31, Std

Nut, Hex, Lock, M8 X 1.25, NI

Screw, Hex, M8 X 1.25 X 20, 8.8
Tank, Coolant, 03.30w 4.7hi 04.71,1liter
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, FIng, M6 X 1.00

Hose, Drain,Overflow,Radiator[1pick=1ft]
Screw, Hex, .38-16 X 2.00, G5

Nut, Hex, Lock, .38-16, NI

Washer, Flat, 0.38, Std

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft
Seal, Ure, 0.38, 0.75w 19.51 Adh
Seal, Ure, 0.50, 1.12w 19.0l Adh
Shroud WIdt, Fan, Radiator [800/810]
Skirt, Cooling Fan [800/810]

Screw, Hex, M6 X 1.00 X 20, 8.8
Screw, Pan, Phl, M6 X 1.00 X 16, 4.8
Washer, Flat, 0.25, Std

Nut, Hex, Lock, M6 X 1.00, NI

Tie, Cable, Nyl, 11.5I .19w, 3.0d Max

356455 - D

Qty.

NOOOUERPREFPENNENNNMNNMNNNNPOPRPONORPREPPRPPWOWOERPENAEANNMNMNNNRAARRERPRR,

800 Diesel 9012843 (3-2015)




STANDARD PARTS

Fig. 35 - Engine Battery Group

2-70 800 Diesel 9012843 (7-2015)



STANDARD PARTS

356456 - D
Fig. 35 - Engine Battery Group
Ref. Part No. Serial Number Description Qty.
1 1073034 (008015- ) Bracket WIdt, Mtg, Battery [800 G/Lp/D] 1
2 1073030 (008015- ) Bracket, Retainer, Battery [800 G/Lp/D] 1
3 1073553 (008015- ) Battery, Wet, 12vdc 1000cca 1
4 1073504 (008015-008149 ) Cable, Battery, 02ga 48.0l Red (4i ONLY) 1
4 1073489 (008015-008149 ) Cable, Battery, 2/0ga 48.01 Red [W/Tail] (4F ONLY) 1
5 1073488 (008015-008149 ) Cable, Battery, 2/0ga, 48l, Blk 1
6 07793 (008015- ) Nut, Hex, FIng, M12 X 1.75 2
7 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 3
8 41186 (008015- )  Washer, Flat, Belleville, .31 2
9 06963 (008015- ) Screw, Hex, M10 X 1.50 X 60, 8.8 1
10 32492 (008015- ) Washer, Flat, 0.38, Std 1
11 06969 (008015- ) Screw, Hex, M12 X 1.75 X 40, 8.8 2
12 32486 (008015- ) Washer Flat,0.50,Sae 3
13 1073387 (008015- ) Stand-Off, Hex, M8 X M8 01.6l, Metal 1
14 82573 (008015-008149 ) Screw, Hex, M12 X 1.25 X 25, 8.8 1
15 41143 (008015-008149 ) Washer, Lock, Int-Ext, 0.50 1
16 67366 (008015- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 1
17 32491 (008015- ) Washer, Flat, 0.31, Std 1
18 1074349 (008150- ) Cable, Battery, 2/0ga 72.0l Red[W/Tail] 1
19 1074348 (008150- ) Cable, Battery, 2/0ga 28.0l Blk 1
20 32486 (008015-008149 ) Washer Flat,0.50,Sae 1

800 Diesel 9012843 (3-2014) 2-71



STANDARD PARTS

Fig. 36 — Wheel Group, Rear Drive

800 Diesel 9012843 (3-2014)



STANDARD PARTS

07567 - D
Fig. 36 - Wheel Group, Rear Drive
Ref. Part No. Serial Number Description Qty.
1 63491 (008015- ) Pivot Widt, Wheel 1
2 63471 (008015- ) Plate, Pivot, Wheel 1
v 3 1068905 (008015- ) Motor, Hyd, Gear, Int 29.9 Bi-Dir 3000 1
A 9013665 (008015- ) Seal Kit, Front, Shaft 6
4 79872 (008015- ) Fitting, Hyd, Str, Fm12/0Om16 2
5 47522 (008015- ) Fitting, Hyd, E45, Jm06/OmO06 1
6 32491 (008015- ) Washer, Flat, 0.31, Std 1
7 09718 (008015- ) Fitting, Grease, E90 Pm04 .75l 1
8 43958 (008015- ) Nut, Hex, Std, .75-16 2
9 73733 (008015- ) Channel, .18, 2.9w 1.0 01.5I, 1/0.4h 1
10 73731 (008015- ) Tube, 0.38id 0.620d 01.1l, Stl 1
11 1028492 (008015- ) Cylinder, Hyd, 2.0b 15.01 08.00strk 1500 1
12 56820 (008015- ) Fitting, Hyd, E90, Jm06/OmO06 2
13 64887 (008015- ) Rod-End, 0.75-16rh Fem 0.75b 1
14 64886 (008015- ) Rod-End, 0.75-16rh Mal 0.75b [Ptfe] 1
v 15 79140 (008015- ) Hub Assy, Wheel, 6 Bolt 6.00bc Taper B 1
A 16 79152 (008015- ) Stud, Wheel, .56-18 X 2.13 6
17 51341 (008015- ) Bearing, Cone, 2.69b 0.87w 2
18 51340 (008015- ) Bearing, Cup, 4.33d 0.74w 2
19 369701 (008015- )  Washer, Lock, Spcl 1
20 41073 (008015- ) Nut, Lock, Spcl, 2.16-18 [Uns] 1
21 375762 (008015- ) Washer, Flat, 2.19b 3.24d .16, Spring 1
22 63496 (008015- ) Ring, Retaining 1
23 67767 (008015- ) Clamp, Cable, Stl, 0.69d X 0.62w, 1hole 1
24 79153 (008015- ) Nut, Wheel, .56-18 6
25 82832 (008015- ) Sleeve, Nyl, 2.38id 25.0I 1
26 39305 (008015- ) Screw, Soc, .50-13 X 2.75, Al 4
27 375576 (008015- ) Screw, Soc, M12 X 1.75 X 60, 12.9 4
28 06995 (008015- ) Screw, Hex, M20 X 2.50 X 70, 8.8 3
29 06993 (008015- ) Screw, Hex, M20 X 2.50 X 60, 8.8 7
30 39350 (008015- ) Washer, Flat, 0.75, Sae 10
31 32985 (008015- ) Nut, Hex, Lock, .50-13, NI 4
32 32486 (008015- ) Washer Flat,0.50,Sae 4
33 54833 (008015- ) Screw, Hex, .75-10 X 2.50, G5 2
34 32987 (008015- ) Nut, Hex, Lock, .75-10, NI 2
35 1071056 (008015- ) Housing, Sppt, Wheel, Rear 1
36 1053585 (008015- ) Bracket, Arm, Steering 1
37 07783 (008015- ) Nut, Hex, Std, M20 X 2.50, 8 1
38 39346 (008015- ) Washer, Flat, 0.44, Std 4
39 39278 (008015- ) Screw, Hex, M8 X 1.25 X 50, 8.8 1

800 Diesel 9012843 (7-2015) 2-73



STANDARD PARTS

Fig. 37 - Wheels and Brakes Group, Front

800 Diesel 9012843 (3-2014)



STANDARD PARTS

07568 — ALL
Fig. 37 - Wheels and Brakes Group, Front
Ref. Part No. Serial Number Description Qty.
1 77790 (008015- ) Brake Assy, Drum, Hyd, 08.8d 1.6w Rh (See Breakdowns) 1
2 77770 (008015- ) Brake Assy, Drum, Hyd, 08.8d 1.6w Lh (See Breakdowns) 1
3 17808 (008015- ) Bearing, Cup, 2.72d 0.59w 2
4 51338 (008015- ) Bearing, Cup, 2.56d 0.55w 2
5 51193 (008015- ) Bearing, Cone, 1.38b 0.72w 2
6 14242 (008015- ) Nut, Hex, Sltd, 1.00-20 2
v 7 79151 (008015- ) Drum Assy, Brake, 08.0d 6bolt 2
A 8 79152 (008015- ) Stud, Wheel, .56-18 X 2.13 6
9 79153 (008015- ) Nut, Wheel, .56-18 12
10 17809 (008015- ) Bearing, Cone, W/ Seal, 1.50b 0.75w 2
11 51373 (008015- ) Cap, Hub, Dust, 2.72d 1.34l 2
12 32598 (008015- ) Washer, Flat, 1.02b 1.75d .12, Stl 2
13 08180 (008015- ) Pin, Cotter, .125 X 2.00 2

800 Diesel 9012843 (3-2014) 2-75



STANDARD PARTS

Fig. 38 - Wheel Assembly

2-76 800 Diesel 9012843 (10-2014)



STANDARD PARTS

07621 - ALL
Fig. 38 - Wheel Assembly
Ref. Part No. Serial Number Description Qty.
v 1064126 (008015- ) Tire Assy, Pneu, 650-10 -10 6.0bc 6bolt 3
A 1 1064125 (008015- ) Tire, W/ Flap, 6.50-10 [No Rim] 1
A 2 64058 (008015- ) Innertube [570/500-8] 1
A 3 45786 (008015- ) Cap, Valve, Tire, Tubeless [Schrader] 1
A 4 21672 (008015- ) Rim Assy, 10.0 X 5.5, 6.0bc /6bolt 1
5 21259 (008015- ) Plate WIdt, Wheel Lock (CE Only) 6

800 Diesel 9012843 (10-2014) 2-77



STANDARD PARTS

Fig. 39 - Brake Pedals Group

S
v $

AN &\ K
& N A
\ 3N

6 d 1
47 1

&
46 11

2-78 800 Diesel 9012843 (12-2016)



STANDARD PARTS

356698 - D
Fig. 39 - Brake Pedals Group

Ref. Part No. Serial Number Description Qty.
1 63295 (008015-008088 ) Pedal Widt 1
1 1073812 (008089- ) Pedal Widt, Brake [800 Gray] 1
2 51109 (008015- ) Pad 1
3 64635 (008015- ) Spacer 1
4 57311 (008015- ) Spacer-.50 Od X .055W X 1.0 1
5 70550 (008015- ) Rod WIdt, Push, Brake 1
v 6 64950 (008015- ) Cylinder, Master Brake 1
A 374240 (008015- ) Cap, Cyl Assy, Master Brake 1
7 76653 (008015- ) Pin, Clevis .375D X 1.000 Lg 1
8 51483 (008015- ) Ftg,Brass,Tee 061f- 02Pm- 06If 1
9 51562 (008015- ) Sleeve, .344B .50D .81 Cr.Anc 2
10 86034 (008015- ) Spacer, Brake 2
11 46236 (008015- ) Clamp-Cable, 0.25Dia 0.56Wth 4
12 76491 (008015- ) Bracket, Adjuster, Brake 1
13 76490 (008015- ) Rod-Thread, 2End M08X1.25X10Lg 1
14 79593 (008015- ) Tube Assy, Brake 1
15 79594 (008015- ) Tube Assy, Brake 1
16 375526 (008015- ) Insulation, S/Foam 1.0 Seal Brake Pedal 1
17 70506 (008015- ) Bar, Equalizer 1
18 64556 (008015- ) Cable, Brake, Park 1
19 64558 (008015- ) Cable, Brake, Park 1
20 65129 (008015- ) Clamp, Cable- Brake 2
21 75575 (008015- )  Spring, Tens,0.5Dx.06Wire 2.5L 1
22 31775 (008015- ) Molding, Trim 11-14Ga 4.0 1
23 74022 (008015- ) Strip, Retainer, Brake Cable 1
24 51545 (008015- ) Lever, Brake 1
25 380717 (008015- ) Insulation, Sound Foam 1
26 39279 (008015- ) Screw, Hex, M8 X 1.25 X 70, 8.8 2
27 32491 (008015- ) Washer, Flat, 0.31 Std 5
28 16735 (008015- ) Screw, Hex, M8 X 1.25 X 16, 8.8 7
29 39284 (008015- ) Screw, Hex, M10 X 1.50 X 35, 8.8 2
30 32492 (008015- ) Washer, Flat, 0.38, Std 8
31 41430 (008015- ) Nut, Hex, Lock, M10 X 1.5, NI 3
32 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 (4F ONLY) 1
33 07791 (008015- ) Nut, Hex, Fing, M8 X 1.25 (4F ONLY) 1
34 39285 (008015- ) Screw, Hex, M10 X 1.50 X 40, 8.8 1
35 35706 (008015- ) Screw, Hex, .38-16 X 2.75, G5 1
36 50902 (008015- ) Nut, Hex, Lock, .38-16, NI 1
37 36643 (008015- ) Nut, Hex, Lock, .38-16, NI, Thin 1
38 39311 (008015- ) Nut, Hex, Std, M8 X 1.25 4
39 39349 (008015- ) Washer, Flat, 0.31, Sae 1
40 1073100 (008015- ) Plate, Spring, Brake, Parking[800 Ku 4f] (4F ONLY) 1
41 43672 (008015- )  Spring, Extn, 0.380d 0.05wir 01.0l (4F ONLY) 1
42 1073099 (008015- ) Plate, Cable, Brake, Parking [800 Ku 4f] (4F ONLY) 1
43 43673 (008015- )  Switch, Pull, No (4F ONLY) 1
44 39312 (008015- ) Nut, Hex, Std, M10 X 1.50 4
45 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 2
46 06943 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8 1
47 32483 (008015- ) Washer, Flat, 0.25, Sae 1
48 07790 (008015- ) Nut, Hex, Fing, M6 X 1.00 1

(M)
|

N

©

800 Diesel 9012843 (12-2016)



STANDARD PARTS

Fig. 40 - Directional Pedal Group

2-80 800 Diesel 9012843 (3-2015)



STANDARD PARTS

354796 - D
Fig. 40 - Directional Pedal Group
Ref. Part No. Serial Number Description Q
1 380683 (008015-008088 Pedal, Propel, Lower, W/ Tread
1 9012874 (008089- Pedal, Propel, Lower, W/Tread [800 Gray]
2 84103 (008015-008088 Pedal, Propel, Upper, W/ Tread
2 9012859 (008089- Pedal, Propel, Upper, W/ Tread
3 82839 (008015- Tread, Non-Skid, 02.2w 11.5I
4 59668 (008015- Pin, Clevis, 0.50d X 4.50I
5 59672 (008015- Pin, Clevis, 0.37d X 4.50I
6 380566 (008015-008088 Panel WIdt, Access, Floor
6 1073847 (008089- Panel WIdt, Access, Floor [800 Gray]
7 76647 (008015- Pin, Clevis, 0.37d X 1.31I
8 76523 (008015- Screw, Set, Soc, M10 X 1.50 X 20
9 380567 (008015- Bracket WIdt, Mtg, Propel Cable
10 70747 (008015- Bellcrank WIdt, Pivot, Dir Cntrl
11 07449 (008015- Bushing, Sleeve, 0.62b 0.72d 0.50I, Fgl
12 74051 (008015- Tube, 0.41id 0.620d 00.5I, Stl [H/T]
13 86953 (008015- Ring, Retaining, Ext, 0.50d, Ss
14 54222 (008015- Spring, Extn, 1.000d 0.09wir 02.8I
15 70783 (008015- Cam WiIdt, Limiter, Spd
16 82168 (008015- Pin, Clevis, 0.25d X 1.00I
17 41722 (008015- Washer, Flat, 0.52b 0.90d .07, Stl, PI
18 70749 (008015- Cable, Pull, .09d 18.3I .25eye /.25-28
19 14595-1 (008015- Clevis, Adj, 0.25pin, 0.25-28 Rh, PI
20 14605 (008015- Pin, Clevis, 0.25d X 0.75I
21 70725 (008015- Plate, Limiter, Spd
22 68866 (008015- Rod-End, 0.25-28rh Fem 0.25b [Ptfe]

23 1212666 (008015-
24 380568 (008015-
25 63292 (008015-
26 63276 (008015-
27 1017218 (008015-
28 1039554 (008015-

Screw, Set, .25-28 X 1.00, Ss

Bar, Hex, Stl 0.63, 00.88 .25-28

Spring Assy, Centering, Lbs . Travel
Cable, Push / Pull, 096.0l .25-28/.25-28
Washer, Flat, 0.32b 1.00d .12, Ss

Arm, Cntrl, Pintle

N N N N N N N N N N N N N N N N N N e N e e e e e e e e e e et et it it st et et st st st st st et et st et et it et s et st i et s
WNNRENNNRRRONRPRRERNRNRENNRPENWORNRRRRRRRRRNRRNRRERRRERRRERRERRRERRERRRRERRZ

29 06943 (008015- Screw, Hex, M6 X 1.00 X 20, 8.8
30 07790 (008015- Nut, Hex, FIng, M6 X 1.00

31 1042374 (008015- Bracket, Mtg, Propel, Cable

32 46559 (008015- Screw, Hex, .38-16 X 1.25, NI

33 32485 (008015- Washer, Flat, 0.38, Sae

34 68866 (008015- Rod-End, 0.25-28rh Fem 0.25b [Ptfe]
35 32899 (008015- Nut, Hex, Jam, .25-28

36 25046 (008015- Screw, Hex, .25-20 X 1.00, G5

37 32490 (008015- Washer, Flat, 0.25, Std

38 41169 (008015- Nut, Hex, Lock, .25-20, NI, Ss

39 07805 (008015- Screw, Hex, M6 X 1.00 X 35, Ss

40 08712 (008015- Nut, Hex, Lock, M6 X 1.00, NI, Ss
41 08085 (008015- Pin, Cotter, Hair, 0.31d .058 Wir

42 08346 (008015- Pin, Cotter, .125 X 0.75

43 12273 (008015- Screw, Hex, M8 X 1.25 X 20, NI, Ss
44 39285 (008015- Screw, Hex, M10 X 1.50 X 40, 8.8
45 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI

46 79116 (008015- Seal, Dust

47 06969 (008015- Screw, Hex, M12 X 1.75 X 40, 8.8
48 39313 (008015- Nut, Hex, Std, M12 X 1.75

49 32492 (008015- Washer, Flat, 0.38, Std

50 19066 (008015- Washer, Flat, 0.25b 0.56d .05, PI, 10
51 16931 (008015- Screw, Hex, M8 X 1.25 X 20, 8.8
52 32491 (008015- Washer, Flat, 0.31, Std

53 32486 (008015- Washer Flat,0.50,Sae

N
|

®

—r

800 Diesel 9012843 (3-2015)



STANDARD PARTS

Fig. 41 - Hydraulic Pumps Group

/@%‘\

/10

2-—-82 800 Diesel 9012843 (3-2015)



STANDARD PARTS

354238 - D
Fig. 41 - Hydraulic Pumps Group
Ref. Part No. Serial Number Description Qty.
v 1 373404 (008015- )  Pump, Hyd, Piston, Var, 2.48 4500, Cw (4i ONLY) (See 1
Breakdowns)
A 2 65145-1 (008015- ) Seal, Org, .069 X 03.06id 1
v 1 373405 (008015- ) Pump, Hyd, Piston, Var, 2.48 4500, Cw (4F ONLY) (See 1
Breakdowns)
A 2 65145-1 (008015- ) Seal, Org, .069 X 03.06id 1
3 46481 (008015- ) Fitting, Hyd, E90, Jm12/0Om12 1
4 67310 (008015- ) Fitting, Hyd, Str, Im12/0m16 1
5 62389 (008015- ) Fitting, Hyd, Tee, Jf12/Jm12/Jm12, Br 1
6 767407 (008015- ) Fitting, Hyd, E90, Fm12/0m16 2
7 373254 (008015- ) Pump-Hyd Gear Ex (See Breakdowns) 1
8 47508 (008015- ) Fitting, Hyd, Str, JIm06/0Om10 1
9 56692 (008015- ) Fitting, Hyd, Str, JIm08/0Om10 2
10 58858 (008015- )  Fitting, Hyd, Str, Im20/0Om20 1
11 19544 (008015- ) Fitting, Hyd, E45, Jf20/Jm20 1
12 07934 (008015- ) Fitting, Hyd, E45, Jf12/Jm12 1
13 1042004 (008015- ) Insulation, Hose, Thermal, 1.12id, 25.01 (4F ONLY) 1
14 39810 (008015- ) Screw, Hex, .50-13 X 1.25, G5 2
15 32486 (008015- ) Washer Flat,0.50,Sae 2
16 63407 (008015- ) Harness, Start, Neutral (4F ONLY) 1
17 1073865 (008015- ) Sleeve, Hose, Hi-Temp, 1.12id, 11.0l (4F ONLY) 4
18 50121 (008015- ) Sleeve, Nyl, 1.63id 08.0l (4i ONLY) 2
19 82830 (008015- ) Sleeve, Nyl, 1.63id 16.0l (4i ONLY) 1

800 Diesel 9012843 (12-2016) 2-83



STANDARD PARTS

Fig. 42 - Hydraulic Schematic

" ﬂtw e 8 _li
C
=N LH SIDE BROOM LIFT
T r : 371
£ = i cyYLi0
z | ==
4 i
1,5 x 01,5 1n,
U cv?
ﬂl!‘) nc .
23 =N RH SIDE BROOM LIFT
V'S A 4 T C : 371
£ = i CYLO0S
I :[l;-i 1,5 x 0,5 1n,
ENGINE FaN "“‘f”j\ ¢
I
ol [P
. IR L1l
cxoeJ) STEERING SYSTEM
~
LIE g FAN HYD BYPASS
2 — =1 enoe  4F ENGINE ONLY
= 0 x 0801,
sl
1300 ps1
PMP3
45 cuan,
Il
,16 cu,n
NTRY
NG
O+ | UACUUM SYSTEM
jouT PB cve 2.0 x 08,0 1n,
F CyLo?
DOOR
cvac E
. 1 cYLoe
@ﬁ%ﬁfi e
1 K06 2,0 x 14,9 '"'E:I
D CYLO0S
ROLL TS 047 dia,
cveB C
T ! CYLOY
2,0 x 14,9 1n,
g HOPPER SYSTEM Ujfll
CKOS
LIFT
cuza [ A cYLo3 s
TT T TU4 063 dia I'
o —
CKOo4 4,0 x 14,5 1n,
RU2
2000 ps1|IN
—
1 2 3456

2-84 800 Diesel 9012843 (7-2015)



STANDARD PARTS

Fig. 42 - Hydraulic Schematic

S-14
= 2400 ps1

1 2 3456
#
61 R
—__. 2300 ps1 cut
oL R
13
%mv nc &lzu e
ul Al
suot suoz
¢ £
WXz | 4
suz  FR1 1S ™ 25 per
r CKo2
ol 12y bt Lt e \:92
-
v
T TR - MRS
cyLot
0 x 04,0 1n,
£ £
2,8 cuany 17,9 :u,m}"%
£ g s REAR
|2 |¥ BROOM LIFT MAIN BROOM SIDE BROOM
EA I
56 b o
) s PrPL PROPEL SYSTEM
4500 psi
‘ N N | 028 dia,TU3 248 cuan,
oém%«g‘ nzsa::.:;'ruz
g ] § 8 § 8 - 84 cuan cK13 MTRE
N PUPIA —===-29,9 cuan
Vd \_ﬁ_
J 1| 8 __ | CV{\ N
| )(; : ?5 psi S
gL 30}
Y
4500 psi | =
RU? K12 | | cu
OPTIONAL
w0 PSE s-21
eV YY =1
A4 7S
STRNL 50 psY |4
Teos | RU4
3 ps1
» rre N\ M
RES1 }’\N\/\—\/\l/\‘ E V'S
jout ]
12U DC I
5U08 i
W i
|
_____ N
T __
MRS MTR?
CK16
100 ps1
Ak
), MV
17,9 cuand-— 17,9 cuan—=3
R SIDE BROOM L SIDE BROOM
09912 - 800
800 Diesel 9012843 (3-2014) 2-85



STANDARD PARTS

Fig. 43 - Hydraulic Hose Group, 4i

2—-86 800 Diesel 9012843 (3-2015)



STANDARD PARTS

353877 -D
Fig. 43 - Hydraulic Hose Group, 4i
Ref. Part No. Serial Number Description Qty.
1 65194 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 072.0 3
2 65197 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0 1
3 65224 (008015- ) Hose, Hyd, Med08, Jf08str/Jf08str, 066.0 1
4 65188 (008015- ) Hose, Hyd, Med04, Jf04e901/Jf04str,038.0 2
5 57173 (008015- ) Hose, Hyd, Med04, Jf04e45/3f04str, 034.0 2
6 76498 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 138.0 1
7 79642 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 142.0 1
8 21117 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 098.0 1
9 21119 (008015- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 092.0 1
10 77641 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 114.0 1
11 77640 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 106.0 1
12 71552 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 046.0 1
13 55700 (008015- ) Hose, Hyd, Med04, Jf04str/Jf04str, 026.0 1
14 82843 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 028.0 1
15 82820 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 034.0 1
16 65195 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 023.0 1
17 65212 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 060.0 1
18 1073602 (008015- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 112.0 1
19 34355 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 040.0 2
20 57963 (008015- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 056.0 4
21 34379 (008015- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 072.0 1
22 65213 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 086.0 1
23 34360 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 058.0 2
24 33799 (008015- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 060.0 1
25 65199 (008015- ) Hose, Hyd, Med12, Jf12e45/Jf12str, 074.0 1
26 01987 (008015- ) Hose, Hyd, Med06, Jf06str/Jf06str, 027.0 1
27 16431 (008015- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 1
28 1073603 (008015- ) Hose, Hyd, Med12, Jf12str/Jf12str, 031.0 1
29 76497 (008015- ) Hose, Hyd, Med06, Jf06e45/Jf06str, 035.0 1
30 1073601 (008015- ) Hose, Hyd, Med06, Jf06e45/Jf06str, 118.0 1
31 57944 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 024.0 1
32 21729 (008015- ) Hose, Hyd, Low04, Jf04e90/Jf04str, 066.0 2
33 31603 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 052.0 1
34 31563 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 060.0 2
35 1064170 (008015- ) Hose, Hyd, Tc12, Ff12e45/Ff12str, 045.0 2
36 1073858 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 030.0 1
37 65202 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 016.0 1
38 77473 (008015- ) Hose, Hyd, Suc20, Jf20e45/3f20str, 022.5 1
39 57568 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 018.0 1

800 Diesel 9012843 (10-2014) 2-87



STANDARD PARTS

Fig. 44 — Hydraulic Hose Group, 4F

2-—-88 800 Diesel 9012843 (3-2015)



STANDARD PARTS

356457 - D
Fig. 44 - Hydraulic Hose Group, 4F
Ref. Part No. Serial Number Description Qty.
1 65194 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 072.0 3
2 65197 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0 1
3 65224 (008015- ) Hose, Hyd, Med08, Jf08str/Jf08str, 066.0 1
4 65188 (008015- ) Hose, Hyd, Med04, Jf04e901/Jf04str,038.0 2
5 57173 (008015- ) Hose, Hyd, Med04, Jf04e45/3f04str, 034.0 2
6 76498 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 138.0 1
7 79642 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 142.0 1
8 21117 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 098.0 1
9 21119 (008015- ) Hose, Hyd, Tc04, Jf04e90/Jf04str, 092.0 1
10 77641 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 114.0 1
11 77640 (008015- ) Hose, Hyd, Tc04, JfO4str/Jf04str, 106.0 1
12 71552 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 046.0 1
13 55700 (008015- ) Hose, Hyd, Med04, Jf04str/Jf04str, 026.0 1
14 82843 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 028.0 1
15 82820 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 034.0 1
16 65195 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 023.0 1
17 65212 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 060.0 1
18 1073602 (008015- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 112.0 1
19 34355 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 040.0 2
20 57963 (008015- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 056.0 4
21 34379 (008015- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 072.0 1
22 65213 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 086.0 1
23 34360 (008015- ) Hose, Hyd, Med08, Jf08e90/Jf08str, 058.0 2
24 33799 (008015- ) Hose, Hyd, Med08, Jf08e45/Jf08str, 060.0 1
25 65199 (008015- ) Hose, Hyd, Med12, Jf12e45/Jf12str, 074.0 1
26 01987 (008015- ) Hose, Hyd, Med06, Jf06str/Jf06str, 027.0 1
27 16431 (008015- ) Hose, Hyd, Med06, Jf06str/Jf06str, 022.0 1
28 1073603 (008015- ) Hose, Hyd, Med12, Jf12str/Jf12str, 031.0 1
29 76497 (008015- ) Hose, Hyd, Med06, Jf06e45/Jf06str, 035.0 1
30 1073601 (008015- ) Hose, Hyd, Med06, Jf06e45/Jf06str, 118.0 1
31 57944 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 024.0 1
32 21729 (008015- ) Hose, Hyd, Low04, Jf04e90/Jf04str, 066.0 2
33 31603 (008015- ) Hose, Hyd, Low06, Jf06e90/Jf06str, 052.0 1
34 31563 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 060.0 2
35 1064170 (008015- ) Hose, Hyd, Tc12, Ff12e45/Ff12str, 045.0 2
36 1073858 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 030.0 1
37 65202 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 016.0 1
38 77473 (008015- ) Hose, Hyd, Suc20, Jf20e45/3f20str, 022.5 1
39 57568 (008015- ) Hose, Hyd, Low12, Jf12str/Jf12str, 018.0 1

800 Diesel 9012843 (10-2014) 2-—-89



STANDARD PARTS

Fig. 45 - Hydraulic Reservoir Group

N
-

34

'FRONT Y 15 ‘7@

800 Diesel 9012843 (3-2015)



STANDARD PARTS

356463 - D
Fig. 45 - Hydraulic Reservoir Group

Ref. Part No. Serial Number Description Qty.
v 1 380736 (008015- ) Reservoir, 12.5 Gal, W/ Label [800I] 1
AV 2 34306 (008015- ) Cap, Breather, Hyd, W/ Basket, W/O Ds 1
AA 3 61288 (008015- ) Gasket, Breather, Reservoir 2
AA 4 70072 (008015- ) Breather, Hyd, 10 Mic, W/O Ds 1
AA 5 70006 (008015- ) Gasket, Cap, Brea 1
A 6 65215 (008015- ) Gauge, Sensing, Level 1
7 42260 (008015- )  Fitting, Hyd, Str, Im12/0Om12 1
8 40514 (008015- ) Fitting, Hyd, Tee, Jf12/Jm12/Jm12, Run 1
9 76316 (008015- ) Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run 1
10 57994 (008015- ) Fitting, Hyd, E90, Jf12/Jm12, Spcl 1
11 55586 (008015- )  Fitting, Hyd, Str, Jm04/Om04 1
12 32491 (008015- ) Washer, Flat, 0.31, Std 5
13 31613 (008015- )  Strainer, Hyd, 025gpm 100mesh 03psi 1
14 58858 (008015- )  Fitting, Hyd, Str, Im20/0Om20 1
15 19459 (008015- ) Fitting, Hyd, E90, Jf20/Jm20 1
16 33817 (008015- ) Fitting, Hyd, Plug, Om12 1
17 42215 (008015- ) Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run 2
18 16931 (008015- ) Screw, Hex, M8 X 1.25 X 20, 8.8 5

800 Diesel 9012843 (3-2015) 2-91



STANDARD PARTS

Fig. 46 — Hydraulic Filter and Cooler Group

. Q
- ~

\v (Gt

\(0 o (@m

(e QR W W £
VN

(

\ Vv

/7
(U
Q)

A
§

y 7
B
N

(

'
\

a (@uc

X

7

Vi
70
/

| /’/

Vi
70

S
/"
Va

N

v

~

/
/o

/
/,/

70

yas Va
Y/ Va

/

/i

=

~
X ~
X

/

Va

VAR
VA

/

X/
\

/

/

7,
7,

F44
7))

A

Va

Va

Va
Va

|
/.

\
/ /
/
4
Va

800 Diesel 9012843 (3-2015)



STANDARD PARTS

356441 - D
Fig. 46 - Hydraulic Filter and Cooler Group

Ref. Part No. Serial Number Description Qty.
1 64419 (008015- ) Cooler, Hyd, 24gpm 400btu Of08 13x12x2 1
2 42260 (008015- ) Fitting, Hyd, Str, Im12/0Om12 2
3 51322 (008015- ) Isolator, Vib, Ring, 1.0d .31-18/.31-18 4
4 82830 (008015- ) Sleeve, Nyl, 1.63id 16.0I 3
v 5 10664 (008015- )  Filter Assy, Hyd, 10mic 035gpm, Spin—-On 1
A 6 65221 (008015- ) Element, Fltr, Hyd Oil 1
7 46481 (008015- ) Fitting, Hyd, E90, Jm12/0Om12 2
8 65222 (008015- ) Send-Unit, Fltr, Hyd 1
9 32984 (008015- ) Washer, Lock, Int, 0.31 2
10 19313 (008015- ) Nut, Hex, Std, .31-18 6
11 32491 (008015- ) Washer, Flat, 0.31, Std 6
12 21195 (008015- ) Screw, Hex, .38-16 X 0.75, G5 2
13 41187 (008015- )  Washer, Flat, Belleville, .38 2
14 1042004 (008015- ) Sleeve, Nyl, 1.63id 16.0l (4F Only) 3
15 1073960 (008015- ) Sensor, Temp, 04nptf (4F Only) 1
16 9014201 (008015- ) Harness Kit, Hyd, Sensor [800 Ku 4f] (4F Only) 1
17 1074172 (008015- ) Fitting, Hyd, Plug, Om12, Rwk (4F Only) 1

800 Diesel 9012843 (12-2016) 2-93



STANDARD PARTS

Fig. 47 - Hydraulic Solenoid Valve Group

2-94 800 Diesel 9012843 (10-2014)



STANDARD PARTS

07650 - 800
Fig. 47 - Hydraulic Solenoid Valve Group
Ref. Part No. Serial Number Description Qty.
1 32129 (008015- ) Screw, Flt, Soc, M8 X 1.25 X 20, 10.9 3
2 44869 (008015- ) Fitting, Hyd, Str, JIm08/0Om08 3
3 17980 (008015- ) Fitting, Hyd, E90, Jf08/Jm08 1
4 44868 (008015- ) Fitting, Hyd, E90, Jm08/Om08 2
5 45482 (008015- ) Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Run 1
6 56690 (008015- ) Fitting, Hyd, Str, Im06/0OmO06 1
7 77097 (008015- )  Fitting, Hyd, E90, Jm04/Om04 3
8 59577 (008015- )  Fitting, Hyd, Str, Im06/0Om06, Long 1
9 31605 (008015- )  Fitting, Hyd, Str, Im08/0Om08, Long 1
10 77575 (008015- ) Switch Assy, Press, No 02400psi 1
11 57993 (008015- )  Fitting, Hyd, Str, Im12/0Om12, Long 1
12 64228 (008015- ) Plate, Mtg, Valve, Solenoid 1
13 10911 (008015- ) Isolator, Vac Fan 2
14 06146 (008015- ) Bracket, Mounting 2
15 1049209 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 08gpm (See Break- 1
downs)
16 19066 (008015- ) Washer, Flat, #10 4
17 06943 (008015- ) Screw, Hex, M6 X 1.0 X 20, 8.8 4
18 07790 (008015- ) Nut, Hex, Fing, M6 X 1.0 4
19 69234 (008015- ) Clamp, Cable, Stl, 1.00d X 0.75w, 1h 1
20 1074136 (008015- ) Sleeve, Hose, Hi-Temp, 0.63id, 24.01 (4F ONLY) 1

800 Diesel 9012843 (12-2016) 2-95



STANDARD PARTS

Fig. 48 — Hydraulic Lift Valve Group

800 Diesel 9012843 (3-2014)



STANDARD PARTS

07613 - NA
Fig. 48 - Hydraulic Lift Valve Group
Ref. Part No. Serial Number Description Qty.
1 375563 (008015- ) Valve, Hyd Control Man (See Breakdowns) 1
2 47638 (008015- ) Fitting, Hyd, E90, Jm04/OmO06 1
3 44869 (008015- ) Fitting, Hyd, Str, JIm08/0Om08 1
4 49933 (008015- ) Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br 1
5 17980 (008015- ) Fitting, Hyd, E90, Jf08/Jm08 2
6 47504 (008015- ) Fitting, Hyd, E90, Jf06/Jm06 1
7 42215 (008015- ) Fitting, Hyd, Tee, Jf06/IJm06/Jm06, Run 2
8 77488 (008015- ) Pin, Clevis, 0.19d X 0.63I 3
9 55685 (008015- ) Fitting, Hyd, Str, JIm04/0Om06 3
10 52402 (008015- )  Fitting, Hyd, Str, JIm06/0Om08 1
11 57411 (008015- ) Fitting, Hyd, Tee, Jf04/Jm04/Jm04, Br 1
12 57988 (008015- ) Fitting, Hyd, Tee, Jf04/IJm04/Jm04, Run 1
13 77485 (008015- ) Bracket WIdt, Mtg, Valve 1
14 62173 (008015- ) Isolator, Vib, Bshg, 1.4d 0.3l .4b 0.65h 3
15 62172 (008015- ) Isolator, Vib, Ring, 1.4d 0.31 0.8b 3
16 64905 (008015- ) Tube, 0.26id 0.380d 00.6l, Stl, PI 3
17 1014491 (008015- ) Washer, Flat, 0.28b 1.38d .12, Hrs Pl 5
18 77491 (008015-008088 ) Handle, Valve, Hyd, Rh 1
18 1073833 (008089- ) Handle, Valve, Hyd, Rh [800 Gray] 1
19 77492 (008015-008088 ) Handle, Valve, Hyd, Ctr 1
19 1073834 (008089- ) Handle, Valve, Hyd, Ctr [800 Gray] 1
20 77493 (008015-008088 ) Handle, Valve, Hyd, Lh 1
20 1073835 (008089- ) Handle, Valve, Hyd, Lh [800 Gray] 1
21 64434 (008015- ) Knob, Rnd, 2.00d 0.65| M6, Plstc 3
22 70827 (008015- ) Knob, Rnd, 2.00d 0.84| M6, Plstc 3
23 70847 (008015- ) Screw, Set, Soc, M6 X 1.00 X 20, PI[45h] 3
24 36556 (008015- ) Bushing, FIng, 0.50b 0.56d 0.22I, Nyl 3
25 06474A (008015- ) Pin, Clevis, 0.50d X 3.50I 1
26 77498 (008015- ) Spacer 2
27 77499 (008015- ) Spacer 2
28 16455 (008015- ) Fitting, Hyd, Rst, Jf04/Jm04, .047 1
29 08085 (008015- ) Pin, Cotter, Hair, 0.31d .058 Wir 3

800 Diesel 9012843 (3-2014) 2-97



STANDARD PARTS

Fig. 49 - Side Brush Motor Group

800 Diesel 9012843 (7-2015)



STANDARD PARTS

356597 - D, CE, NA
Fig. 49 - Side Brush Motor Group

Ref. Part No. Serial Number Description Qty.
1 1057338 (008015- Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500
2 47508 (008015- Fitting, Hyd, Str, JIm06/0Om10
3 42207 (008015- Fitting, Hyd, Str, Jn06/Jm08
4 65168 (008015-008088 Bracket WIdt, Mtg, Motor
4 1074288 (008089- Bracket WIdt, Mtg, Motor[800 Gray]

5 65174 (008015- Tube, 0.44id 0.620d 00.41, St

6 06944 (008015- Screw, Hex, M6 X 1.00 X 25, 8.8

7 67366 (008015- Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole
8 84581 (008015- Pin Assy, Side Brush W/ Clip

9 75028 (008015- Sleeve, Nyl, 1.63id 65.0I
10 375401 (008015- Cable, Glv .19d 020.3I .44ball /.50eye
11 375402 (008015- Spring, Tors, 0.81id .09wir 0.3coil, Rh

12 1017898 (008015-
13 375404 (008015-

Hook, Cable, .44d Ball
Tube, 0.44id 0.750d 00.3l, Stl, PI

N N N N N N N N N N N N N N N N N N N N N N N N
P ADMRPRRPRPNRNRRPRPRPRPRRPRREPNRRPRLRRENDNLER

14 36758 (008015- Bolt, Shid, .50d X 0.50, .38-16

15 32486 (008015- Washer Flat,0.50,Sae

16 12459 (008015- Screw, Hex, M6 X 1.00 X 20, Fmg
17 41185 (008015- Washer, Flat, Belleville, .25

18 39284 (008015- Screw, Hex, M10 X 1.50 X 35, 8.8
19 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI

20 32492 (008015- Washer, Flat, 0.38 Std

21 34195 (008015- Screw, Hex, .38-16 X 1.00, NI

22 32485 (008015- Washer, Flat, 0.38 Sae

23 07790 (008015- Nut, Hex, FIng, M6 X 1.00

800 Diesel 9012843 (7-2015) 2-99



STANDARD PARTS

Fig. 50 - Side Brush Pivot Group

2—-100 800 Diesel 9012843 (7-2015)



STANDARD PARTS

356598 - D, CE, NA
Fig. 50 - Side Brush Pivot Group

Ref. Part No. Serial Number Description Qty.
1 391841 (008015-008088 ) Bracket Widt, Mtg, Guard, Side Brush 1
1 1074293 (008089- ) Bracket WIdt, Mtg, Guard, Side Brush 1
2 21238 (008015-008088 ) Guard, Brush, Side .38th 2.0w [800] 1
2 1074286 (008089- ) Guard, Brush, Side .38th 2.0w [800] 1
3 65174 (008015- ) Tube, 0.44id 0.620d 00.4l, Stl 5
4 70521 (008015-008088 ) Arm WiIdt, Pivot, Side Brush 1
4 1074291 (008089- ) Arm WIdt, Pivot, Side Brush [800 Gray] 1
5 70627 (008015- ) Bushing, Sleeve, 1.25b 1.40d 0.38l, Bnz 1
6 70526 (008015- ) Shaft, Pivot 1
7 70524 (008015- )  Washer, Flat, 1.30b 3.00d .06, Stl 1
8 70525 (008015- )  Washer, Flat, 0.71b 2.25d .19, Stl, Csk 1
9 36328 (008015- )  Washer, Flat, Belleville, .50 1

10 04761 (008015- ) Bushing, FIng, 0.50b 0.59d 0.38lI 2
11 70431 (008015- ) Pin WIdt, Pivot, Brush, Side 1
12 70626 (008015- ) Bolt, Eye, M8 X 1.25 X 051mm, 05.50 Eye 2
13 65160 (008015- )  Spring, Extn, 1.000d 0.15wir 05.8I 2
14 65173 (008015-008088 ) Bracket WIidt, Spring 1
14 1074290 (008089- ) Bracket WIdt, Spring [800 Gray] 1
15 09770 (008015- ) Screw, Hex, M10 X 1.5 X 25, Ss, NI 4
16 65180 (008015- ) Spring, Dsl, 1.000d 0.50id 1.70I 1
17 74059 (008015- ) Tube, 0.34id 1.000d 00.5I, Stl, PI 1
18 74060 (008015-008088 ) Bracket, Guide, Arm, Side Brush, Rh 1
18 1074292 (008089- ) Bracket, Guide, Arm, Side Brush, Rh 1
19 07787 (008015- ) Nut, Hex, Std, M10 X 1.50, Ss 3
20 06537 (008015- ) Screw, Hex, M10 X 1.50 X 120, 8.8, FI 1
21 76438 (008015- ) Screw, Hex, M10 X 1.50 X 90, 8.8, Fl 1
22 21215 (008015-008088 ) Bracket, Angle, Mtg, Side Brush 1
22 1074287 (008089- ) Bracket, Angle, Mtg, Side Brush 1
23 20192 (008015- ) Screw, Flt, Soc, .50-13 X 2.00, Al 1
24 32985 (008015- ) Nut, Hex, Lock, .50-13, NI 1
25 09291 (008015- ) Screw, Hex, M10 X 1.50 X 20, Ss 1
26 39311 (008015- ) Nut, Hex, Std, M8 X 1.25 2
27 39312 (008015- ) Nut, Hex, Std, M10 X 1.50 1
28 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 1
29 32496 (008015- ) Screw, Pan, 10-24 X 0.50, Fmg 1
30 41342 (008015- ) Screw, Hex, M8 X 1.25 X 40, 8.8 1
31 06535 (008015- ) Screw, Flt, Soc, M10 X 1.50 X 35, 10.9 1
32 39284 (008015- ) Screw, Hex, M10 X 1.50 X 35, 8.8 2
33 07792 (008015- ) Nut, Hex, FIng, M10 X 1.50 8
34 09081 (008015- ) Screw, Flt, Soc, M10 X 1.50 X 25, 10.9 4
35 32485 (008015- ) Washer, Flat, 0.38 Sae 5
36 39283 (008015- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
37 41430 (008015- ) Nut, Hex, Lock, M10 X 1.5, NI 4
38 65170 (008015-008088 ) Bracket WIdt, Pivot, Side Brush 1
38 1074289 (008089- ) Bracket WIdt, Pivot, Side Brush [Gray] 1
39 32492 (008015- ) Washer, Flat, 0.38 Std 6
40 21268 (008015-008088 ) Guard WIdt, Brush, Side, CE [800] (CE ONLY) 1
40 1074542 (008089- ) Guard WIdt, Brush, Side, CE [800 Gray] (CE ONLY) 1

800 Diesel 9012843 (7-2015) 2-—-101



STANDARD PARTS

Fig. 51 - Side Brush Lift Group

24— %
03— R
A

/25

$

2
e /
o ) T’/’?/Z

800 Diesel 9012843 (3-2014)



STANDARD PARTS

354239 - D
Fig. 51 - Side Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 77669 (008015- ) Plate WIdt, Mtg, Side Brush Pivot Arm 1
2 70532 (008015- ) Cable, Glv .25d 021.2] .63eye /.63eye 1
3 74391 (008015- ) Pulley Assy, Cable, 2.0d 0.50b 2
5 23936 (008015- ) Cable, Glv .25d 016.8I .64eye /.64eye 1
4 06957 (008015- ) Screw, Hex, M8 X 1.25 X 60, 8.8 1
6 375415 (008015- ) Link, 0.12, 1.0w 02.2| 1/0.3h 1/0.5h 2
7 73737 (008015- ) Tube, 0.38id 0.750d 00.3l, Ss 2
8 77584 (008015- ) Plate, Mtg, Cyl, Side Brush 2
9 74090 (008015- ) Bushing, Sleeve, 0.75b 0.88d 0.25I 2
10 77597 (008015- ) Tube, 0.41id 0.750d 01.8I, Stl 1
11 77727 (008015- ) Tube, 0.44id 1.000d 00.4l, Stl 1
12 77459 (008015- ) Bar, Flat, Stl 1.00, 01.20 X 01.5I 1
13 77601 (008015- ) Plate, Angle, Mtg, Cyl 1
14 77600 (008015- ) Tube, 0.41id 0.750d 00.8I, Stl 1
15 77097 (008015- )  Fitting, Hyd, E90, Jm04/Om04 2
16 1041034 (008015- ) Cylinder, Hyd, 1.5b 06.31 01.50strk 2500 1
17 51813 (008015- ) Pin, Clevis, 0.37d X 2.12I 2
18 08179 (008015- ) Pin, Cotter, .094 X 1.00 2
19 21231 (008015- ) Bracket, Angle, Mtg, Side Brush Valve 1
20 77605 (008015- ) Knob, Star, 2.50d 5ear 1.5| .62-18,Plstc 1
21 41131 (008015- ) Nut, Low Crown, .62-18 1
22 77682 (008015- ) Rod, Thrd, Full, .62-18 05.0l 1
23 65561 (008015- )  Switch, Rocker, Spst, On / Off 1
24 57807 (008015- ) Cover, Seal, Rocker Switch 1
25 57772 (008015- ) Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl 1
26 65174 (008015- ) Tube, 0.44id 0.620d 00.4l, Stl 3
27 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 1
28 56820 (008015- ) Fitting, Hyd, E90, Jm06/OmO06 1
29 1049211 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm (See Break- 1

downs)

30 77097 (008015~ ) Fitting, Hyd, E90, Jm04/0Om04 2
31 56690 (008015~ ) Fitting, Hyd, Str, Jm06/0m06 3
32 47504 (008015~ ) Fitting, Hyd, E90, Jf06/Jm06 1
33 41430 (008015~ ) Nut, Hex, Lock, M10 X 1.5, NI 2
34 80395 (008015~ ) Sleeve, P/M, 0.32b 0.50d 0.7I [430ss] 2
35 76570 (008015~ )  Screw, Hex, M8 X 1.25 X 30, 8.8 2
36 32492 (008015~ ) Washer, Flat, 0.38, Std 2
37 07791 (008015~ ) Nut, Hex, Fing, M8 X 1.25 2
38 41342 (008015~ )  Screw, Hex, M8 X 1.25 X 40, 8.8 2
39 33924 (008015~ )  Washer, Flat, M10, Ss 2
40 12317 (008015~ ) Screw, Hex, M10 X 1.50 X 30, Ss 1
41 08714 (008015~ ) Nut, Hex, Lock, M10 X 1.5, NI, Ss 1
42 222460 (008015~ ) Sleeve, P/M, 0.496d 0.318b 0.501 430ss 2
43 06965 (008015~ )  Screw, Hex, M10 X 1.5 X 80, 8.8 1
44 19066 (008015~ )  Washer, Flat, #10 8
45 06548 (008015~ )  Screw, Hex, M6 X 1.0 X 60, 8.8 2
46 63416 (008015~ )  Washer, Rbr, .12 0.31b 0.88d 2
47 08708 (008015~ ) Nut, Hex, Lock, M6 X 1.0, NI 2
48 16931 (008015~ ) Screw, Hex, M8 X 1.25 X 20, 8.8 2
49 32491 (008015~ )  Washer, Flat, 0.31 Std 3
50 09010 (008015~ ) Screw, Hex, M8 X 1.25 X 25, Ss 2
51 39283 (008015~ )  Screw, Hex, M10 X 1.5 X 25, 8.8 2
52 07792 (008015~ ) Nut, Hex, Fing, M10 X 1.5 2
53 39284 (008015~ )  Screw, Hex, M10 X 1.5 X 35, 8.8 1
54 03193 (008015~ ) Screw, Hex, M10 X 1.5 X 90, 8.8 1

800 Diesel 9012843 (3-2014) 2—-103



STANDARD PARTS

Fig. 52 — Main Brush Drive Group

2—-104 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07569 - ALL
Fig. 52 - Main Brush Drive Group
Ref. Part No. Serial Number Description Qty.
1 63436 (008015- ) Shaft Widt, Lift, Brush 1
2 51448 (008015- ) Bearing, W/ Collar, 1.25b 2.44d 1.41w 2
3 51449 (008015- ) Flange, Brg, 2.4id 3h 4
4 63541 (008015- ) Bar, Flat, Stl 0.31, 01.00 X 01.5l,2hole 1
5 54878 (008015- ) Latch, Cmpr, M5 X 0.8 Blk 1
6 63449 (008015- ) Arm WIdt, Brush, Main, Idler 1
7 24899 (008015- ) Bearing, Ball, 1.38b 2.83d 0.67w 1
8 30251 (008015- ) Shaft, Idler, Plug, Brush 1
9 55779 (008015- ) Plug WiIdt, Idler, Brush 1
10 30252 (008015- ) Disc, 0.08, 04.39d 02.56b, 4/.28h 3.8bc 1
11 30253 (008015- ) Disc, 0.06, 04.39d 01.67b, 4/.30h 3.8bc 1
12 30255 (008015- ) Cap, Vinyl, 3.28d 0.45I 1
13 63450 (008015- )  Arm WIdt, Brush, Main, Drive 1
14 1057337 (008015- ) Motor, Hyd, Gear, Int 02.8 Bi-Dir 2500 1
15 44869 (008015- )  Fitting, Hyd, Str, JIm08/0Om08 2
16 07793 (008015- ) Nut, Hex, FIng, M12 X 1.75 2
17 1057643 (008015- ) Plug WiIdt, Drive, Brush 1
18 51564 (008015- ) Washer, Flat, 0.53b 1.75d .12, Stl, PI 1
19 64811 (008015- ) Bar WiIdt, Press, Brush 1
20 34330 (008015- ) Sleeve, Nyl, 2.38id 30.0I 1
21 75612 (008015- ) Screw, Set, M12 X 1.75 X 30, Soc 1
22 55586 (008015- ) Fitting, Hyd, Str, JIm04/0Om04 1
23 09120 (008015- ) Screw, Flt, Soc, M5 X 0.80 X 16, 10.9 4
24 12274 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8, NI 4
25 32483 (008015- ) Washer, Flat, 0.25, Sae 4
26 32895 (008015- ) Screw, Hex, .50-13 X 3.50, G5 1
27 36328 (008015- )  Washer, Flat, Belleville, .50 1
28 02931 (008015- ) Nut, Hex, Lock, .50-13, NI, Ss 1
29 10819 (008015- ) Bolt, Carriage, .38-16 X 1.00 2
30 50902 (008015- ) Nut, Hex, Lock, .38-16, NI 2
31 39283 (008015- ) Screw, Hex, M10 X 1.50 X 25, 8.8 4
32 07792 (008015- ) Nut, Hex, Fing, M10 X 1.50 4
33 06957 (008015- ) Screw, Hex, M8 X 1.25 X 60, 8.8 1
34 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 1
35 06968 (008015- ) Screw, Hex, M12 X 1.75 X 35, 8.8 1
36 41346 (008015- ) Screw, Hex, M12 X 1.75 X 30, 8.8 1
37 32486 (008015- ) Washer Flat,0.50,Sae 2
38 12316 (008015- ) Screw, Hex, M5 X 0.80 X 25, Ss 2
39 07514 (008015- ) Washer, Lock, Int, 10, Ss 2

800 Diesel 9012843 (3-2014) 2—-105



STANDARD PARTS

Fig. 53 — Main Brush Lift Group

800 Diesel 9012843 (7-2015)

2—-106



STANDARD PARTS

07579 - 800
Fig. 53 - Main Brush Lift Group
Ref. Part No. Serial Number Description Qty.
1 51534 (008015- ) Pin, Clevis, 0.50d X 2.00I 1
2 1012657 (008015- ) Rod, Thrd, 2 End, .50-13 05.75 1
3 1038176 (008015- ) Cylinder, Hyd, 2.0b 08.01 04.00strk 2500 1
4 77097 (008015- )  Fitting, Hyd, E90, Jm04/Om04 1
5 34359 (008015- ) Fitting, Hyd, E45, Jm04/Om04 1
6 33404 (008015- )  Spring, Extn, 1.250d 0.15wir 07.4l 2
7 1012656 (008015- ) Tube, Mach, Retainer, Spring, 1.0d 1.7I 2
8 64233 (008015- ) Cable, Glv .25d 008.01 .50eye /.50eye 1
9 65248 (008015- ) Bracket, Lift, Brush, Main 2
10 65249 (008015- ) Tube, 0.34id 0.480d 00.3l, Ss 2
11 61969 (008015- )  Switch, Rocker, Dpdt, On / Off / On 1
12 57807 (008015- ) Cover, Seal, Rocker Switch 1
13 1074136 (008015- ) Sleeve, Hose, Hi-Temp, 0.63id, 24.01 (4F ONLY) 1
14 08182 (008015- ) Pin, Cotter, .125 X 1.00 1
15 76570 (008015- ) Screw, Hex, M8 X 1.25 X 30, 8.8 2
16 32491 (008015- ) Washer, Flat, 0.31, Std 3
17 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 2
18 32523 (008015- ) Nut, Hex, Jam, .50-13 2

800 Diesel 9012843 (12-2016) 2—-107



STANDARD PARTS

Fig. 54 — Main Brush Adjustment Group

800 Diesel 9012843 (3-2014)

2—-108



STANDARD PARTS

09816 - ALL
Fig. 54 - Main Brush Adjustment Group
Ref. Part No. Serial Number Description Qty.
1 77578 (008015- ) Rod, Thrd, Full, .62-18 21.3| 1
2 77605 (008015- ) Knob, Star, 2.50d 5ear 1.5 .62-18,Plstc 1
3 51693 (008015- ) Spring, Cmpr, 1.000d .11wir 02.5I 1
4 77580 (008015- ) Plate WIdt, Adj, Brush 1
5 79028 (008015- ) Seal, Rbr, Clsd, 0.50, 3.0w 04.0l 1/H 1
6 11716 (008015- ) Fitting, Grease, E45 Pm02 .88l 1
7 77583 (008015- ) Nut, Hex, Std, .62-18 3
8 15331 (008015- ) Washer, Flat, 0.62, Sae 2
9 41131 (008015- ) Nut, Low Crown, .62-18 1

800 Diesel 9012843 (3-2014) 2—-109



STANDARD PARTS

Fig. 55 - Vacuum Fan Impeller Group

NN

800 Diesel 9012843 (3-2014)

2—-110



STANDARD PARTS

Py
@

Part No.
77531
1074357
75456
75456-1
75456-2
75456-3
75456-4
03922
41130
58114
77532
64621
64618
64299
58228
70825
21241
73685
73646
73650
77553
40870-8
23498
08709
375721
69234
763113
16931
32491
76570
06943
32483
08708
16930
41430
32492

O© OO ~NOOOEA,WNDNDNNDNRPRE

WWNDNNDNNNNNNNRPRPRPRPEPRPRPRPERPERPRPRER
PO OWO~NOUUMRWNRPODOONOOUOUGPSA,WDNPEO

Fig. 55 - Vacuum Fan Impeller Group

Serial Number
(008015-008108
(008109-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Housing WIdt, Vacfan, Rear

Housing WIdt, Vacfan, Rear

Shim, Washer, 0.88d 0.51b .003

Shim, Washer, 0.88d 0.51b .005

Shim, Washer, 0.88d 0.51b .010

Shim, Washer, 0.88d 0.51b .020

Shim, Washer, 0.88d 0.51b .060
Impeller, 9.5d, 18 B

Nut, Low Crown, .50-20

Fan Kit, Repair [Reassembly]

Housing WIdt, Vacfan, Front

Isolator, Vib, Bshg, 1.9d 0.91 .6b 1.16h
Isolator, Vib, Ring, 1.9d 0.5l 1.3b

Tube, 0.44id 0.560d 00.9I, Stl, PI
Washer, Flat, 0.44b 2.00d .12, Stl, PI
Bracket WIdt, Inlet, Vacfan

Gasket Kit, Vacfan, Replmt [800I]
Clamp, Hose, Wormdrive, 3.62-5.50d, .56w
Hose, Flex, Vacuum, 05.0d, 010.0I
Insulation, Acstc, 0.4, 05.0 X 04.5 C-O
Tube, Str, 4.000d 01.21, 4/.31h FIng
Hose, Flex, Vacuum, 04.0d, 050.0I
Clamp, Hose, Wormdrive, 3.56-4.50d, .50w
Nut, Hex, Lock, M8 X 1.25, NI

Angle, Mtg, Stl, .25 3.3 3.0 02.0l
Clamp, Cable, Stl, 1.00d X 0.75w, 1lhole
Tie, Cable, 20.0l, 6.00d Max

Screw, Hex, M8 X 1.25 X 20, 8.8
Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 30, 8.8
Screw, Hex, M6 X 1.00 X 20, 8.8
Washer, Flat, 0.25, Sae

Nut, Hex, Lock, M6 X 1.00, NI

Screw, Hex, M10 X 1.50 X 50, 8.8

Nut, Hex, Lock, M10 X 1.5, NI

Washer, Flat, 0.38, Std

07590 - ALL

Qty.

NNNAEAAMAMNWRRRPREPRPNRPRRPREPRPNRPPEPDIMANNNRPRRPRPRPROWOR R RREPR

800 Diesel 9012843 (3-2015)

2-111




STANDARD PARTS

Fig. 56 — Vacuum Fan Motor Group

2—-112 800 Diesel 9012843 (5-05)



STANDARD PARTS

07607 - D
Fig. 56 - Vacuum Fan Motor Group
Ref. Part No. Serial Number Description Qty.
1 54275A (008015- ) Bracket, Mounting Motor 1
2 54274 (008015- ) Isolator-Vibration,60 Lb.Ratng 4
3 19117 (008015-008108 ) Motor-Hyd Gear Ex (See Breakdowns) 1
4 77097 (008015-008108 ) Fitting, Hyd, E90, Jm04/0Om04 1
5 56692 (008015-008108 ) Fitting, Hyd, Str, JIm08/0Om10 1
6 56821 (008015- ) Fitting, Hyd, E90, Jm08/Om10 1
7 44869 (008015- )  Fitting, Hyd, Str, JIm08/0Om08 1
8 42226 (008015- ) Fitting, Hyd, E45, Jm08/Om08 1
9 70775 (008015- ) Bracket, Mtg, Valve 1
10 05611 (008015- ) Isolator, Vibration 1
11 70810 (008015-008108 ) Insulation, Acoustic, Vac Fan 1
12 70790 (008015-008108 ) Plate, Retainer, Foam 1
13 1049210 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 12gpm (See Break- 1

downs)

14 9012095 (008015- ) Sensor Assy, Thermal 1
15 82733 (008015- ) Gasket, Fire Switch 1
16 54862 (008015- ) Screw, Flt, Soc, .38-16 X 1.75, Al 4
17 39534 (008015- ) Screw, Flt, Soc, .25-20 X 1.00, Al 4
18 13248 (008015- ) Washer, Flat, 0.40b 1.12d .12, Stl, PI 4
19 50902 (008015- ) Nut, Hex, Lock, .38-16, NI 4
20 32984 (008015- ) Washer, Lock, Int, 0.31 2
21 19313 (008015- ) Nut, Hex, Std, .31-18 2
22 1071253 (008109- ) Motor, Hyd, Gear, Ext 0.17 Lh 3000 1
23 56821 (008109- ) Fitting, Hyd, E90, Jm08/Om10 1
24 55586 (008109- ) Fitting, Hyd, Str, Jm04/0Om04 1
25 17980 (008109- ) Fitting, Hyd, E90, Jf08/Jm08 1
26 32490 (008015-008108 ) Washer, Flat, 0.25, Std 3
27 06942 (008015-008108 ) Screw, Hex, M6 X 1.00 X 16, 8.8 3
28 32981 (008015- ) Nut, Hex, Lock, .25-20, NI 4
29 32483 (008015- ) Washer, Flat, 0.25, Sae 4
30 06952 (008015- ) Screw, Hex, M6 X 1.00 X 90, 8.8 2
31 19066 (008015- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 4
32 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 2
33 63416 (008015- ) Washer, Flat, 0.31b 0.88d .12, Rbr 2
34 76570 (008015- ) Screw, Hex, M8 X 1.25 X 30, 8.8 1
35 32491 (008015- ) Washer, Flat, 0.31, Std 2
36 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 1
37 09206 (008015- ) Screw, Hex, M4 X 0.70 X 12, 8.8 2
38 19065 (008015- ) Washer, Flat, 0.19b 0.44d .05, PI, 08 2

800 Diesel 9012843 (3-2015) 2—-113



STANDARD PARTS

Fig. 57 — Steering Group

2—-114 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07609 - D
Fig. 57 - Steering Group

Ref. Part No. Serial Number Description Qty.

1 64651 (008015- ) Pin, Locking, Steering, Tilt 1

2 70717 (008015- ) Ring, Retaining, Ext, 0.50d, Hd 1

3 22290 (008015- ) Spring, Cmpr, 0.720d .06wir 02.3I 1

4 64655 (008015- ) Channel, Mtg, Steering Latch 1

5 70709 (008015- ) Bearing, FIng, 2hole, 0.50b 2

6 47585 (008015- ) Bearing, FIng, 2hole, 0.50b [Nyl] 3

7 04706 (008015- ) Knob, Tee, 0.38-16, 2.5 X 1.0 1.11,PIstc 1

8 64586 (008015- ) Bracket WIdt, Steering, Tilt 1

v 9 64631 (008015- )  Column, Steering, .81d 36tooth [W/ Nuts] 1
A 74142 (008015- ) Cap, Tube 1
10 21195 (008015- ) Screw, Hex, .38-16 X 0.75, G5 2

11 65242 (008015- ) Steer—Control, Hyd04, 04.5 1300 1

12 56690 (008015- ) Fitting, Hyd, Str, Im06/0OmO06 5

13 44078 (008015- )  Switch, Push, Spst, No 1

14 49263 (008015- ) Tie, Cable, Nyl, 11.41 .19w 3.0 Max D 3

v 15 1058996 (008015- )  Wheel, Steering, 14.0d 0.81b 36tooth 1
A 768482 (008015- ) Cover, Steering Wheel 1
16 70623 (008015- ) Retainer, Boot, Steering Column 1

17 75968 (008015- ) Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h 1

18 70622 (008015- ) Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo 1

19 56185 (008015- ) Nut, Hex, Jam, M20 X 1.5 1

20 72970 (008015- ) Rivet, Plstc, .250d X 0.90 4

21 32485 (008015- ) Washer, Flat, 0.38, Sae 4

22 27988 (008015- ) Screw, Hex, .38-16 X 1.50, G5 2

23 21195 (008015- ) Screw, Hex, .38-16 X 0.75, G5 2

24 11329 (008015- ) Screw, Hex, M6 X 1.00 X 16, NI, Ss 4

25 19066 (008015- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 14

26 06943 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8 4

27 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 6

28 32486 (008015- ) Washer Flat,0.50,Sae 1

29 39277 (008015- ) Screw, Hex, M8 X 1.25 X 25, 8.8 3

30 41186 (008015- )  Washer, Flat, Belleville, .31 3

800 Diesel 9012843 (3-2014) 2-115



STANDARD PARTS

Fig. 58 - Electrical Instrument Panel Assembly

FRONT

800 Diesel 9012843 (12-2016)

2—-116



STANDARD PARTS

07610 - D
Fig. 58 - Electrical Instrument Panel Assembly

Ref. Part No. Serial Number Description Qty.

v 59970 (008015- ) Replm Kit, Instr Panel 1
A 1 59976 (008015- ) Replm Kit, Case 1
A 2 59977 (008015- ) Replm Kit, Seal 1
AV 3 59974 (008015- )  Replm Kit, Cir Board 1
AA 4 59978 (008015- )  Replm Kit, Hourmeter 1
A 5 59979 (008015- )  Replm Kit, Touch Panel 1
A 6 59971 (008015- )  Replm Kit, Lamp, Backlighting (Set of 8) 2
A 7 56346 (008015- )  Replm Kit, Lamp, Fault (Set of 8) 1
A 8 06932 (008015- ) Screw, Pan, Phl, M5 X 0.80 X 10, 4.8 8
A 9 06928 (008015- ) Screw, Pan, Phl, M4 X 0.70 X 20, 4.8 12
A 10 06921 (008015- ) Screw, Pan, Phl, M3 X 0.50 X 16, 4.8 4
A 11 02892 (008015- ) Washer, Flat, 0.12b 0.38d .03, Stl, PI 4
12 1075003 (008015- ) Keychain, Rectangle, Parts & Service 1

13 382516 (008015- ) Boot, Switch 1

14 79648 (008015- ) Seal, Handle, Valve 1

15 34820 (008015- ) Light, Panl, 14vdc, Red, 0.6d (4i ONLY) 1

15 1012185 (008015- ) Light, Warning, Check Eng, Amb, 14vdc (4F ONLY) 1

16 64141 (008015- ) Light, Indicator 1

17 19066 (008015- ) Washer, Flat, #10 12

18 383165 (008015- ) Boot, Switch, Ignition 1

19 375676 (008015- ) Controller 1

20 06942 (008015- ) Screw, Hex, M6 X 1.0 X 16, 8.8 8

21 1012670 (008015-008088 ) Panel, Cover, Dash 1

21 1073801 (008089- ) Panel, Cover, Instmt [800 Gray] 1

22 10632-5 (008015- ) Grommet,Rbr,0.25Id,For .09Matl 4

23 73736 (008015- ) Washer 1

24 24199 (008015- ) Screw, Hex, M5 X 0.8 X 16, Ss 4

v 25 87536 (008015- ) Switch Ignition 1
A 26 87866 (008015- ) Key Set,Switch Ku 1

800 Diesel 9012843 (12-2016) 2—-117



STANDARD PARTS

Fig. 59 - Electrical Circuit Breaker and Relay Group

e

~q

12 13

2—-118 800 Diesel 9012843 (3-2014)



STANDARD PARTS

07614 - D
Fig. 59 - Electrical Circuit Breaker and Relay Group
Ref. Part No. Serial Number Description Qty.
1 56186 (008015- ) Relay, 12vdc, 040a, Spdt No 8
2 70398 (008015- ) Plate, Mtg, Relay 1
3 70402 (008015- ) Cover, Relay / Controlbox, Govnr 1
4 08708 (008015- ) Nut, Hex, Lock, M6 X 1.00, NI 10
5 32483 (008015- ) Washer, Flat, 0.25, Sae 5
6 1064188 (008015- )  Circuitbreaker, 15.0a, Resetable 5
7 57167 (008015- ) Plug, Hole, Rnd, 0.62h .03-.12, Blk Nyl 3
8 70411 (008015-008088 ) Cover, Access, Mtg, Circuitbreaker 1
8 1073823 (008089- ) Plate, Circuitbreaker [800 Gray] 1
9 1064184 (008015- )  Circuitbreaker, 02.5a, Resetable 1
10 1064191 (008015- ) Boot, Circuitbreaker 6
11 76888 (008015- ) Plug, Hole, Rnd, 1.25h .03-.12, Blk Nyl 1
12 19066 (008015- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 10
13 06943 (008015- ) Screw, Hex, M6 X 1.00 X 20, 8.8 10

800 Diesel 9012843 (10-2014) 2-119



STANDARD

PARTS

Fig. 60 - Electrical Schematic, 4i

BATTERY
+ |I|, - 13/BLK 12v
I 700 C.C.A.
\ren STARTER MOTOR
I/RED i ol TR GRND | 225 Awp
N STARTER
3/0RA
IB/RED 'I"f N
cB-1 HORN HORN
IC/RED o~ 4/YEL — 5/PUR ?
15A
a2 M4 R.H. SHAKER
ID/RED —~_ II/PUR (87 1| 30, 30/0RA 30A/0RA I3111/BLK  13DDD/BLK 136/BLK
I5A
L.H. SHAKER
cB-3 M3 30B/0RA @ I3EEE /BLK
IE/RED —~  22/YEL (871 30 23A/GRY «{uTRlF—~<<
2.5A SWITCHE D
POWER TO
IH/RED 1J/RED ALTERNATOR I3MA/BLK | 5 awp
ouT /- ALTERNATOR
IB/RED
1I6/RED
UN- 2 BATTERY CHARGE GLOWPLUGS — ganp
B SWITCHED ox 6N LAMP SIGNAL
POWER >C EXCITATION
—@ o) GRND
(=] N GLOW PLUGS: ¢——f }—>"——4
"3 N\ I60A INRUSH
N @ 44A CONT.
© n bl GRND
S z —
2R
Bmrep Y7 Io 45/GRY GRND |
50 AMP /
BATT GLOW PLUG RELAY PREHEAT INDICATOR
. - 45A/GRY g 13%/BLK
OFF I
PREHEAT  RUN START
!t 17, | 36/0RA 36B/0RA @ 13AC/BLK
19_4""36A/0RA
T NEUTRAL START
SWITCH OPTION STARTER RELAY COIL
T 50 10/GRY 10C/GRY e 12A/BRN 12/BRN VA GRND
START o3
RUN/
L AC
IGN. 10/GRY 87A
AT
IGNITION SWITCH 20/BLU FUEL PUMP
5-10 cB-4 14/ V-
( X_INDICATES A 20A/BLU . I18/0RA 18C/0RA ' YEL 4A/YEL . 14C/YEL I3M/BLK  13JJJ/BLK
CLOSED CONTACT ) Py BELREET)
15A
18D/0RA I5A/BLU
85 @ 86 e 13N/BLK
TO INSTRUMENT
PANEL
PRESSURE
I8E/ORA 85 86 6/GRN SWITCH
@ [ TOEP
/ — 85,77\, 86 CAB
8 ,J.SHLDBA_«L&LLQRA_«_Y.' M e I3EE/BLKL OPTION
—_ N ’
o N vy
8<% g
S ! FUEL SOLENOID
>3 182/0RA
-<
o — l/
b4
r
< >_"/l/

y

356492,398533 - D

2—-120

800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 60 - Electrical Schematic, 4i

GROUND
LINE
AL TERNATOR V
FUEL SENDER _ SE-I
SWITCHED POWER 42/0RA >4 13L/BLK § piy 290
) EMPTY=0-~
43/BLU COOLANT TEMP SE-2 4
FROM v AR v CLOSES AT
23A/GRY @ 225°F
IGNITION |3
SWITCH z INOT USEDI HOPPER DIFFERENTIAL
T PRESSURE SWITCH
N s S| 38/PUR, 3BAPUR \3FFF/BLK , 130DD/BLK 13X/BLK FEETTING.
e ‘" ) g
HOPPER DOOR SWITCH ¢
0 4 | 39/6RY | 39A/GRY _ 1 I3CCC/BLK_ 1388B/BLK _ I3AAA/BLK , 13BB/BLK
? > S-13
23/GRY
! ELECTRONIC M. BRUSH HYD.
HOPPER INSTRUMENT 40/YEL _ 1. PRESSURE SWITCH 13X/BLK
THERMAL SW. 0\ el oy PANEL 7 3-14
52 25/
23F /GRY 24A/PUR 35m35 BRN | ,,
2 13A/BLK SEPARATE
24/PUR R L
g e
23B/CGRY 29/6RN FROM M2 FROM FUEL (6
W) s s 15/BLU ASABLU (1 FUEC PUMP  LOCK OFF @
158/BLU SOLENOID
WARNING L IGHT
230/6RY 8571788, TS/BRN | o N.0. 13B/BLK
D] w.rT g
Lo~
AN 2 16/6RN PRESSURE
HEADL IGHT RELAY SWITCH
23E/GRY _ 23C/BRY 85,86 60/GRN 241 13B/BLK
M6 20
M) CHASSIS
GROUND FILTER
s-21  INDICATOR HYDRAUL IC
23E/6RY >_®_< FILTER INDICATOR LIGHT |i5,0rA SWITCH F'TETIEDR
8 FAN SWITCH CAB BLOWER N. 0.
CB-10 Ml r— RESISTOR
ICB/RED ___~~_ 9/0RA___30,,87 __ 96/0RA iLOW _ 109/6RN
: }
130 ANP 30 AMP MEDIUM 108/0RA
i BLOWER MOTOR
! HIGH  107/YEL 110/BLU @ 13CJ/BLK 18 AMPS
| | a1
ICA/RED i THERMOSTATIA/C) (A/C ONLY) IA/Q__QN 13CB/BLK
i _I02/BRN__ . CIOBPR oy o JOEL 851586
! N —
ica-u Mi3 CONDENSER FAN
5 105/BRN. 30” 87, 106A/BRN @__ K, 55 AMPS
30 ANP
CONDENSER FAN
1068, 13C0/BLK I 13CA/BLK
== Rl
i o6
COMPRESSOR CLUTGH OPTION
106C/BRN 1/ GROUND| 3.5 AMPS
cB-8 WIPER SWITCH WIPER MOTOR
ll6RED A~ IR (o 99/BLY ‘_@_,,_JZ;!QE@L_K_ 5.5 AMPS
15 ANP
DOME LAMP SWITCH DOME LAMP
7APUB o o INTERNAL _3CH/BLK |
M7 ROTATING
CB-5 30 87 ~
IF/RED . 74B/PUR 74A/PUR M 76/0RA 76A/0RA 1 I3NNN/BLK
15 AMP /: FLASHING ! RN ING
1
«——JER/ORA @ ISTT/BLEY OPTION
1
S-18 FLASHER . BACK-UP i
740/PUR . 93/0RA __93AMORA _ === __ 94/YEL '-'G“T 1300/BLK! _ | SEPARATE
T T - T L
smrogu ! : N
—_— I
L 93B/0RA ~T 77 BACK-UP ALARM UNIT I3NN/BLK |
-= == BACK-UP
LIGHT
OPTION
0 Y6 o RekoL ror
74/PUR " 62/YEL . 62A/YEL 62F/YEL_ o, IT) I38BB/BLK.
L.H. ~ 1 HEADL IGHT
HEADLIGHT ! OPTION
Py
74L /PUR 62B/VEL B2BAYEL s ([FL)  I3AMVBLK 13H/BLK
|
|
s-16 62C/YEL !
74F /PUR 77/6RY 6RY/ -
o 1 BLK S7PUR RUN LHT RH. ) 1360/BLK
SWITCH ‘T RED ! =7 !
| _GRN 88/6RN RUN LHT L& /oy I3EF/BLK} SEPARATE
DIRECTIONAL D 1L
SWITCH | Blk IIA/BRY <+
G =~ TAIL LHT RH.__ 0%
: : __BRY__»_., o g SENEL o —fﬂf’ ________ >>-BLK
1y
YL jBLU | M i :
746/PUR ! 1 E Ly SVGRY o | IJ.gkg/_ﬁl._«_x 13K/BLK
T T T | | ean/vEL s TAL LT LA B ] v
| eey A o > "‘_j-'}]'f """"" Ecainy
—%—  FLASHER ! i GROUND
BI..U__»._a_O_/_Bl-_”___J LBIABRN.  BI/BRN 1 LINE

356492,398533 - D

800 Diesel 9012843 (3-2014) 2—-121



STANDARD PARTS

Fig. 60 - Electrical Schematic, 4i

Ace GROUND
A LINE
5-12
24
SHU
cB-6
20ABLU > 2ID/ORA 21/0RA 8586 | a7/veL s 13V/BLK
15 AMP < M > < BLK
FAN
21A/0RA 0 87 28B/BRN 28A/BRN M 32/6RN sv-6 13W/BLK
I > /
30 87
MOV]
LITTER
BRUSH
2I1B/0RA By 87) . 3I/GRY 3IB/GRY /I/ L 5v2 13F /BLK
| v |
Loyt
FR. BRUSH
28/BRN LIFT
3IA/GRY A SV-5 13C/BLK
T I/ T
L g
-fNovH
85,7\ 86
l7/PUR LI 136/BLK
CT TA
_ 810 ONLY
. [
5-|
MAIN/FRONT
BRUSH . .
—
B
T 85@86 13Y/BLK
37/VEL \
MAIN
BRUSH
21C/0RA 30 ,, 87 19/GRY____I9C/GRY /I/ SV-1_ 1372/BLK
1T
M. BRUSH
LIFT
198/6RY I9A/GRY. /I/ SV-4 130/BLK
Sy o R.H. SIDE
R.H. SIDE BRUSH BsthSH
¢ A+ 33/GRN _33A/GRN /I/ 3 I3N/BLK
C N
R.H. SIDE
BRUSH LIFT
33C/GRN 338/GRN /I/ SV-9 131/BLK
MOV]
5-8
Py L.H. SIDE BRUSH
33D/GRN 86 85 35/YEL A 13VV/BLK
[@] > < e ¥
L.H. SIDE
-7 BRUSH
2. 2IR/0RA 30, 87 26/PUR__ 26B/PUR 7 Sv-8 13P/BLK
15 AMP L E_ _I',_ j
WO
MO s
BRUSH LIFT
26A/PUR 4 SV-ID /LK
T T
A
v
LEGEND
M_|[POWER RELAY HM [HOURMETER
MTR|MOTOR SV_|SOLENOID VALVE
CB [CIRCUIT BREAKER s [swiTCH
PM _|PERMANENT MAGNET |ACC|ACCESSORY
J_ |JACK-FEM. SOCKET _ |GND|GROUND CHASSIS
P |PLUG-MALE PIN C_[coMMON
PB_|PUSHBUTTON N.O.|NORMALLY OPEN
VM _|VOLTMETER N.C.[NORMALLY CLOSED
FU |FUSE NOV|METAL OXIDE VARISTOR

356492,398533 - D

2—-122 800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 60 - Electrical Schematic, 4i

GRQUND
LINE
OFF
PREHEAT  RUN START w
20— —"t' = e84
! 20/BLU 18P/0RA 18/0RA 18C/0RA  85/77\ 86 6/6RN
! t M t N3 {E>T0EIP
! 7 I6N. I5A ! \/
| 118Q/0RA I8H/ORA
:l: 20A/BLU |
T 13 @
| TO RFS
i CIRCUITRY
! RUN// BOX
1 ACC
38B/PUR TO RES
{I> CIRCUITRY
BOX
IGNITION SWITCH
5-10 HOPPER DIFFERENTIAL
{ X INDICATES A 1T 212 1 PRESSURE SWITCH #I
CLOSED CONTACT ) 5 PR € 5a PRESSURE
3 Ly 38PuR 38A/PUR Toa_13AC/BLK | I13AB/BLK 13X/BLK SETTING
o NG ATC CLOSES AT
HOPPER DOOR SWITCH 20" H0
A ELECTRONIC 4 |»>-33/0RY ) BOA/GRY ot 13AQ/BLK
S-13 '
INSTRUMENT |
SWITCHED 2 B |
POER o i PANEL |
. 21 RFS OPTION)  12|>
SHAKER FOR STANDARD ®
BSRE'-AYSS « 6 EIPWRING 23 eE
23C/GRY )86, 29/GRN " 2bs PAGE 9
L lE] 15
UNSWITCHED 2 2
POWER ~
24>
‘ 20 Y6 o CURB LIGHT
74B/PUR M 62/YEL . 62B/YEL 62F/YEL /m_) ) e -13AN/BLK 13BB/BLK
R.H. HEADLIGHT
SEE
62A/YEL 626/YEL (m_) e 13AN/BLK prek
L H. HEADLIGHT @
UNSWITCHED SEE LezHvEL (M) 13AP/BLK i
POWER PAGE 2 : < - L _13%0/BLK_|
RH. SHAKER Y
82 w4 MOTOR OVERRIDE
IDRED  “~°° 1B/UR_IIAPUR . II/PUR 87 |, 30.. 30/GRY J0A/GRY _ 30B/GRY 85,77\86_ I13AJ/BLK 13AG/BLK | SEPARATE
{—= T .\MI7 It o
I5A A L
Lavin--
L H. SHAKER
MOTOR OVERRIDE
30C/GRY 85, |§ 86 13AL/BLK
I \ ' I
L-fww-J
LH VANE HOPPER DIFFERENTIAL
ACTUATOR MOTOR PRESSURE SWITCH #2
103/GRN NC. o PRESSURE
RFS OPTION .-—<e{(MTR\} <« e RsITIve PUR , 38CAUR, %2 13aDmLK | SETTING
i B J2-0 | HERE = CLOSE BLPUR o e To-—-3ADABLK
! JI-8 “PI-B N.O CLOS"ES AT
i 104/BLU _, BLU 6.5" Hz0
i S GRN 13AE /BLK _ |
RH VA JI-F 7PI-F
FROM CB-4 ACTUATOR MOTOR
PONER - PROM SN0 I0S/YEL VANE
- YEL_} POSITIVE
KEY SWITCH < AMTRF <555 335 1 feRe. - cLose FROM HOPPER | oy Chp
| DIFFERENTIAL AVPS
S ! 106/83N BRI TAN . NOT PRESSURE
i T T R Jz-6 3¢ ” USED SWITCH #I
: | 38B/PUR 7
i 18Q/0RA ,_ ORA
PI-A" JI-A
| BLK I3AF /BLK _
116/PUR RED B YEh
P2-A" J2-A RFS
RH SHAKER
RFS CONTROL CIRCIITRY
IE/PUR 85/ 19258 IOZ/BRN ( WHT ! L > NoT
7‘\_/’1 P2-B° J2-B Ji1-pD 7 USED
Lanin-d
SHAK
RFS CONTROL
IIF/PUR 857 5,8 108/6RN_, GRY Lo §OT)
HANZ P2-C J2-C
Lanin-d
RH SHAKER
RH SHAKER
MOTOR MI7
PUC/PUR_ e TR} -<e--I010RA 101A/0RA 30_| g7 MOTOR OVERRIDE I3AH/BLK
v " i
LH SHAKER
116/PUR el 102/6RY. 102A/GRY. 0 Ve MOTLSRSB‘%ES[DE 13AK/BLK V%IZP; 6%'6
----------- <-{fuTRi}-< i S
Mo RFS CONTROL
101B/ORA 0 .87 I3AR/BLK_ |
1T
MO, RFS ConTaoL
102B/6RY 0,8 13AS/BLK

356492,398533 - D

800 Diesel 9012843 (3-2014) 2—-123



STANDARD PARTS

Fig. 61 - Electrical Schematic, 4F

- o~ < T} ©
HSNHg LNOY4
ATINO 018
SE/ET = mg = and/ L
AONW
S-AS L4171 z
SE/ET fenag XHO/TE REVVZ2 mmm XS (PO [
LNOH 4 _Aow ] 8
SE/ET RS % XHO/TE XHO/TE & T_iw_m ) VH0/12
HSNHa
Y3LLIT
14171 Y3dd
AONW
=0 NV4 WNNDVA
SE/ET m%m NHO/2E =& —>= NOg/82 N S VH0/12
NV “0°N } dAv ST
Sa/ET oo REIVZ¥ = g VHO/12 vH0/12 R ma/0z
440 1nHS 9-80
NV4 OVA 21-S
H3HSVL m ]
=34
Aa7os <& oo
NIg/68 X NEg
=er <&
% W TIX/29
LHOIT TIVL *HeT = \H \.__/
a w
SaETY X99/T6 Ngg/ SERE b
.}
Ta/ET W T=X/28 3 z
X"9/16 o o5
LHOIT TIVL *H'M 2L
9=
“ Z ch
SE/ET SE/ET Ng5,/88 & x5
LHOTT ONINNNY *H®1 (4
X
/ m w s 9nd/’8 ¢m @
S8/E1 N &
1H9I7 9INNAY "H° Y W
~)
HOLIMS
> £
@ oy, Ivyg
g a/ET NS TEX/29 >
a 1HO 1T 84No N XH5/7Z < and/ vl
(| -
g 91-5
SrEET S v Y N
LHOIIQVIH “H*7
- | LHQIaV3H b
- 2 ° WTa/ET REVVS) REIVZS NEIVCZ 1l = UNa/% L .
Sk LHOITIQVIH "H' Y oN oz

356484,1073339 - D

800 Diesel 9012843 (3-2014)

2—-124



STANDARD PARTS

Fig. 61 — Electrical Schematic, 4F

Qr-AS 14171 HSNyYd

[_non ]
3aIs "H
/e % und/ 9z S3HSNEE 301S
8-AS  HSNHG—{_AOA |
dnVY SI
3015 *H'Y
Oya/eT % Bnd/92 © gnd/ oz =& i vEo/gT2 X2 ng/02
HSNEE 3AIS *H™ T £-90
ON 2
g-s
OSa/eT e <SA/SE = us NHO,/EE /_\
BAS - 1407 _AOA ]
) HSNYE 301S "H'Y /ﬁ
STa/ET NG5/EE
ens—_ron /-5
“MS_HSNHg 30IS H°M
NHO/EE J N9/SE
ATINO 018
SSa/eT
22%28€ $3INAON H3NIL
YAS -14171 {_Aon | <<
HSNYE N %
SSa/eT XG0/61 K-<&gna7zT I} —
1-a 5 I " HSNYE NIV
1-AS—{_ oA ]
d HSNYE NIV
STa/ET % AHO/61 XHO/61 AN_A_.DA RS &K< id vHO/ T2
Sa/eT STE/ET % g =
|
*1417 OL QY3H 3HL SMOTIV SIHL *3NIL 40 M
Q0143d V H04 NO O3NUNL b-AS ¥ [-AS ONIJIIN 5
*YIWIL 3HL NO SNYNL T3A/#T NO IOVLITIOA
440 @3NYNL 3YY S-AS P 2-AS NIHM
HsNYa
m\_/hzom.._\zzs_ 1-s
174 N
1 @ i
<H o
— o~ S/ﬁ < To)

356484,1073339 - D

2—-125

800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 61 - Electrical Schematic, 4F

CONNECTS TO 4F INTERMEDIATE ENGINE

HOLIMS SS34d TTVIIN3H34410 Y3dd0H

K .l £J=S
Ha/et xaset + AH9/6E \QIO\ BE m
HOLIMS Y00d Y3ddOH
yog ©'ON
PazeT w aszetr )ﬁoo.z HNd/8eEMHNd/8E

v N&9/9 M H

vd0/2

TENNANT
ELECTRONIC
INSTRUMENT

<«
<«
e

s

SWITCHED/FUSED B+
'8 | oEE BI2 N

+Q 335
(AVI3d NO NYNL = “ON9)
AVT3d H3M0d XNV

€0 33s
(ONTOYVHO LON = *AON9)
dAVT ONTOHVHD ° LTV

SWITCHED B+
<2 | &k als

SWHO 0= ALdN3 Y3aN3s 13n4d
snHo o= T 1G/ET TdosEs ¥ VH0/2¥
= g 3
Cl N
c o g
— o
-
-
=4 —
< —
] F
& T
© 7 . : ATa/EY
m = T ey JA3L INION3 HOIH :nTa/Eb AH 64 335
w = = e
Z W
gY 3
& na/51 "0°N _*S3ud 100 tn1a/51 NTa/5T
T@ge [ Neosal "O°N "S3dd 110 iNEe/Sl N&o /3T (o1 es 33 m
u m 2| za7 o HOLIMS NOILINOI
=1 ﬂ —
gels [IE
M — AV SNIONI MOTHO anv St QIV/NE | N
Bus - AV SNTONT 03HO :NH9/S2Z NHO/92 ||¢¢|mo ma/oz ¥
o g m o« M — h
_— o n .
g 268 z — +8 ONIYNVHO :Ndg/Z21 MOd XV e
= — P 18 335| 9 >—mers VHO/8T
M z3Z5 — % - iy
s == " 11-10S
m sk 888 v (3V9)dNNd 113N N
gBE22:<:2 [ Nea/zi Nga /2T Tovis = =
2 3 oi-s
T iNd/T01
NHE/Z01 A ,
T vdo/2 dAVT F9dVHO *LV :vVH0/2 VH0/2 2|48 :33S
1d—" vos81
+0 =HOLINS tvH0/8l va0/81 va0/8T
Lv 335
H3NOd Q3HILIMS
dnv §°2
YIMOd_*XNV
WIVHS "H* ATO/ES =< P RELYA mormo ECZAD
on h
¥a/ET @ Ada/d0e 119 335 Y3mod
2 8N azHoLimeNn | a3a/T
N
& > EDAvHS dhv St
STa/eT Ya/el TH0/VOE  OXUo/0E N/ TT NS agg/T
™ e z-90
dnv S1
NYOH NOLLOE, NHOH
STa/ET ana’s L REVYGZ L ERZAR
A 1-ad 1-80
AY3LLYE AZ1

3

318V0 ONNOYO AY3L1va

1
T

356484,1073339 - D

800 Diesel 9012843 (10-2014)

2—-126



STANDARD PARTS

Fig. 61 — Electrical Schematic, 4F

|

I awNoltdo [ TE/ET A vVd0/€e6 0
= LINN WEVIV dn-»ove <
m HOLINS 1004 g
3 $yarET STa/ET TIA/V6 >—Eoes o NEoes oY o e
& 1HO17 Jn- yova g3HSV 14
1
da SFa/ET V|@|A VH0,/85L
y_m_ 1HO171 ONIHSY 14
- LHOIT ONINEVA dnv st
TWNOLLD TS RgTET V|@|A VE0/VSL vH0/9L @ i = a7y X5 aFE/T)
1HO17 SNILV.iOH
NTa/ET &
o
[}
Sa/ET \_\ N=g/901 3
HOLNTO HOSS3HANOD &
NO1.1d0 MG
avof T /T __HOu NEgE/901 e =
NVd4 HOSNIANOD =i
wwun
|_tamod oy Y OE
STa/ET ﬁOu N5g/901 NgB/80T il NH9/SOT (7o, azd/ 1]
NV4 HOSNIANOD
w Ms
®raseT YTa/el 3A/L01 IoLt_u Nv.d
HIN d3MoTE 295 vHO/BO0T dWv OE
A NH0,/60T . ) (o =1 M L
NoILdD yamod av i VHO/Se T VEOZSE [y VHO/6 gigy asu/t
S ONYTHL NO |
“aNod IV .Am_@_w 0 NJa/zo1
17-s 51-S
HOLINS SS3ud ~
o
e, STa7ET ) " TEINa776 | g
6-S o
LHOTT_3noa g MH
[=] —_
0 NMmems——~mams o
HOLON ¥3dIM QT3THSONIM 3y L1-s mz
—m
Bu
W3LI4 ‘NS W3LI4 *OAH Q399070 AV H3LTI4 *OAH 03990710 w
O eT VHO/STT > AH5/EZ
R 12-s
n_z:omonlﬂ
S1SSVHO —
STE/ET =
57 33S }
(dNV1°SS38d 110 MO = AN9) ' &—: o> % e
*D°N 3UNSS3IHd 110 NH9/91 N49/09 =
oo 33 HHV|A3._m\m_ & o > earar =< m@w
1Y3LINGNOH NNY = ONS | O
*0°N 3UNSS3™d 10 = HINVHS
&= W & o > grasez =< = XH9/EZ |
T Z
5
STa/ET &= W > mnarvE *NS TVNAIHL
Wz adaOH
= = V4 "OVA
&= z > = —>marsz =< = Nd/vz Xgo/EZ Y
< T 2-s
)
STa/ET 223 = <& m = )
HOLIMS *SS3ud *OAH HSNEE W A89/EZ
- (a)

SWITCHED B+

SEE D2

356484,1073339 - D

2—-127

800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 62 — Wire Harness Group, Main, 4i

*TI09NAS
wQZu

1 711v1l3a

HOLVYNE3LV

Nvd OVA
ans

rer | [z |
@&

a "ivi3a

ate V HLIM A3LYNOI[S3A SI
A008 HOLO3NNOD NO [1# NId
QION3TOS LN0-X007 113N4

QION3T0S LN0-X3071 13n4d

SAVTI3d 9Nd
MOTI9 ® Ldv1S

M Ivl3a 33s

i

12 0'22

[ess]

1HO1T

g 11v13a

vV 1vl3a

r 1v1i3a

HOLVOIANI e — ~—
¥31014 &

i
?i&

SUMHa 10D %

30IS ‘HY
BAS
g = @
- HOLIMS
ey & = ﬁn HSna
,,]nm. H NIV

H 11v13a
SAVI3H

9 133HS 335
ASIT3HIM 2 N3L1
9 7lvi3a

0.034 sy 3dvl Jl1lsvyld #ivig

HLIM 370ONNG 3YIM 348N03S

HOLIMNS
A

800 Diesel 9012843 (3-2014)

2—-128



STANDARD PARTS

Fig. 62 - Wire Harness Group, Main, 4i

SIATIVA
aION3TI0S

2uneS5 o
HOLON
s HSNHE NIVA Horwa
a10N3108 I E E
U3LAVIS T
)
mﬂ 1 oy

d 7ivi3a
HOL1MS

H3L[d *HOAH
Q399010
] @ _ =) =
i (/ RRRINZE]
_ N TIV130
| W T1vida
I

HOSS3HINOD
8n Y3NOILIONOD
nlu zz

= |

HILIMS
dn-xava

0 11v13d N 71v130 W 11v130

2—-129

800 Diesel 9012843 (3-2014)



SY3MVIHE L1NJH1D
.06 d3Lv.i0Yd

r 71v13a A T1vi30

N vi3a

N 11vL3a

1 7lvi3a

.:—. s T1vida
®) Y 11v13a

f
@
O

[2-20] €-80 [+-89] S-80 9-90 [z-e5] 8-80
SSINYVH
- 3 WNOT 103410

Fig. 62 - Wire Harness Group, Main, 4i

STANDARD PARTS

ATNO 3ONIYI43 B
HO4 AV13Y WS, 1S
®
(=] 0] oo

nﬂn

1417 HSNYg HSNEg
a3an4d d'l 3INVHS NV 11 OH “17 104 H3ddOH AINOH 4 NIVA
2N EN N SN oW LN 8N 6N QIn

800 Diesel 9012843 (3-2014)

2—-130




STANDARD PARTS

Fig. 62 - Wire Harness Group, Main, 4i

g

M 1v13d

AVI3d 1HVLS EG?
IXVA
AV ONd OO E &0

M 11vY13d

[et[rer |3
e )@
A

Moo H ﬂwLJ

AV LHV1S _M_ m.wu — —

AVI3Y 1avLS ( H )

AVIR ond sodE e qu/
HOSSIuNO D/ 6 [

S1HIIT
TIVNOILV.i0Y
¥ SIHIITIIVL

e 18VLS

dSET| op | AVHLASN dihnd
@ o]

vase 1| ye 1

@) [u]
D oo 200 ﬂ ﬁ Al

|

“ MNVL

a3nd
SONTd M09 _
I

[+] @

®

800 Diesel 9012843 (3-2014)

0o

G M 11vL3d

2—-131




STANDARD PARTS

356485 - D
Fig. 62 - Wire Harness Group, Main, 4i
Ref. Part No. Serial Number Description Qty.
v 1 1073301 (008015- Harness, Main [800/810d, 4i, Kubota] 1
A 394921 (008015- Fuse, Blade, 050a [Maxi] 1
2 222290 (008015- Diode, Ele, Plug 2
2—-132 800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 63 — Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F

a TvLaa

3NIaN3 J Tviaa d 11vLaa

SLHOI AV 3H SO

TN
NY m\, m§ AM 3 ”U Mw»ﬂuuwumdh

&7
o] G Neal i
n“"wwv 'CIK e} ell
el
a|v

JJONLLNOD

b VL3 o s
3NV
LTI L1 LNINNYLSNI
3INOYLI313
— DERD =
LHOI
HOLYJIaNI Bl

f
OX- _
NoLLng £ 6AS

NHoH @ o=

FEITE 8
._ L4197 Hsnyg N
3a1s HY ~—a

1-30010

a vida (H)
i '
E a viaa (I + 5V ‘
i = 2 e
d mvida 9 TvLaAd i _ “urmun RO, ixods
iy —_— B R S R G

d VLA (4 r
— &
| ] ()=

9 TviIa (I

4 aINNLLNOD
g H TIvL3d

2—-133

800 Diesel 9012843 (7-2015)



STANDARD PARTS

NYOH

n MvLdd L TIvLdd 4 1vLad

n 4Ny L
STIvLaa

AINNILNOD
M TIvLIa

AINNLLNOD
H 1IvLad b TvLad

S TIvLid

2|

YIS JIMVHOAH 101

__
v €

m.r ob 6 m_w &_w ,w

1417 1417
HSNYg HSNyg HSNYY HSNYg Hsnyg
ANOY4 NIVA 30IS "H'Y ¥3L107 NIVAN

SAS ¥AS EAS 2As IAS

Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F

HOLIMS
3YNSS3Y¥d ‘“AH  HILIMS
Y HSNY8 NIVA Y3ddOH
S3IATVA
aION3T0S

800 Diesel 9012843 (7-2015)

2-134



STANDARD PARTS

Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F
[¢]

dANd 13N4

d30N3s 13n4d

X IvLia

—

/ wXu 11V13a

LHOITTIVL

o) [

& 9
oy
HOLIMS
3SH3IA3Y

14774

_
_ QINNILNOD
| M VLI

2—-135

800 Diesel 9012843 (7-2015)



STANDARD PARTS

Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F

S3140SS53J0V @v) 8-89
HSNYE 301S ONVH 1437 £-82
AV3Y HSNYE NIV "AVI3Y
HSNYE LNOY4 'AVI3H L4117 43ddOH 9-89
WYYV dN-1JvE ? LHO[T ONILYL0Y 5-8D
ANV LNINNYLSNI JINOYLI3T3 ¥-80
LHIITOV3IH 2 LHOLT ONINYYM
‘AV13H YINVHS ‘AVIIH NY4 JVA €-80
H4OLOW HIIVHS 2-8D
NYOH 1-80

Q3ANNLLNOD)

L11N0HID
4 MvLad

2 [ i O
e [

4
X2

N Tiveaa

SSIANYVH
HSNY¥8 3aIS
WA

]

SSINYVH

H3NOILIANOD

AINO JONIYIAIY
¥0d AVTIY

HIv

r

G3NNILNOD)
SAVI3Y

H TvL3d

iv1ad r 1vLad

N TIVLAd

T TvVLId

N TIVLIA

AN

T T T T

=
:
:
:
i
:
:

T THIT

i

v

o

(N
ft
£l

d'1'3
ENW

[

]
@@@
O Eg

wN

TE e
w@@

1417 HSNYg HSNY4g
IAVHS NV 4 ‘L7 aH 17 10y d3ddOH LINOY4 NIVA
i4}] SW I LN 8N 6N OIW

800 Diesel 9012843 (7-2015)

2—-136



STANDARD PARTS

Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F

3

/

TOs HYDRAULIC SENSOR
(NO LABELI

= Bt PV. g MAINPWR < -
7 = -
: « S < S e 1ot _.,;'\0-‘-
A MIN- TGN samma o | sawan — | ¢ f 0 i
SR LS ILF L LaLS fL S8 Freses 6 o S8 EEoEsmEsm EE s — —— N —N - -— = = —N _E_
o s i il il
= 5A MINI \7/ SA MiNI - CRK S0A MAXI Fuel Pump -
'~ Relay !
__ iy 4
l 1zvne|ayed|

\§ ] Poweré

l | :

! 3 '

|

— ) ] .

= g | R:.':,, i
i

B

S NS NV NS SN

800 Diesel 9012843 (7-2015) 2—-137




STANDARD PARTS

Ref.
v 1
A
2
3

> > > J
o~ O A

356596, 356486 - D

Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F

Part No.
1073242
394921

222290

1073394
1073556
1073557
1073392
1074301
1073393
1074173
1074174
394921

1049734
1036015

Serial Number
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-

e N N N N N N N N N N N N

Description

Harness, Main [800/810d, 4i, Kubota]
Fuse, Blade, 050a [Maxi]
Diode, Ele, Plug

Harness [Engine, Dsl, Kubota, 4f ]
Harness, Engine [Kubota, Dsl 4f Inj]
Harness, Engine [Kubota, Dsl 4f Dpf]
Harness, Wire [Pv 480, Kubota, Dsl]
Harness, Ele, Hyd Sensor [800d, Kub.4f]
Harness [Eng Interface, Kubota, 4f ]
Relay, 12vdc, 035a, Spdt, No, Micro
Relay, 12vdc, 050a, Spdt, No [Mini]
Fuse, Blade, 050a, 32vdc [Maxi]
Fuse, Blade, 005a, 32vdc [Mini]
Fuse, Blade, 010a, 32vdc [Mini]

Qty.

P RWWNRPRRPRRPRRRERNRR

2—-138

800 Diesel 9012843 (7-2015)



STANDARD PARTS

Fig
w L I
.3 L
Lo =
npe
nso U U
wo= ] ]
xr u
iy

RIGHT
SHAKER
MOTOR

. 64 — Wire Harness Group, Hopper

RIGHT

.- HEADLIGHT
13CC |I138BB

LEFT
SHAKER
MOTOR

8 By
m( E% woom< < g “m;‘ ) @
¥ % geoog = (/ I \) 2
T = = il =
D ®@D:o00 2 NP
ax T
gy
8=
T u
351144 - D
Ref. Part No. Serial Number Description Qty.
1 83695 (008015- ) Harness, Hopper 800/810 1
800 Diesel 9012843 (3-2014) 2—-139




STANDARD PARTS

Fig. 65 — Wire Harness Group, Tail Lights

3JJ

L.H.
TAILLIGHT

a
NH
[
El
TAI’I?_I'_-‘IGHT

DIOTOTO%e
R

H . ®
Z
{ ) 3; L5
| ng E_J
X
than v 9
<
0 54 5=
P =z X
3z kS 22
= T m
T a
351145 - D
Ref. Part No. Serial Number Description Qty.
1 70400 (008015- ) Harness, Turn/Rotate/Tail Lights 1

2—-140 800 Diesel 9012843 (3-2014)



STANDARD PARTS

Fig. 66 — Label Group

T

\\

L =T
T
I N
L4 [ T I T
L
: [ | L= 2 ]
| bl [ 4
|’// /-\I / ~al
 — 5\\.(
=== 5
F
D I

08774 - 800
Ref. Part No. Serial Number Description Qty.

1 59767 (008015- ) Label Set, Info & Hazard 1
1 66188 (008015- ) Label Set, Info/Hzrd, Misc, Ce 1
1 72381 (008015- ) Label Set, Info/Hzrd, Misc, Tj 1
2 70705 (008015- ) Label Set, Operational 800 1
2 75347 (008015- ) Label Set, Opertnl, Ce [800I] 1
2 70353 (008015- ) Label Set, Opertnl, Tj [800] 1
3 70536 (008015-008088 ) Label, Numerals 800 2
3 1074549 (008089- ) Label, Model [800 Gray] 2
4 09806 (008015-008088 ) Label, Logo, 10.4l,0val[Tennant,Blu/Grn] 2
5 1214251 (008089- ) Nameplate, Tennant, Domed, 10 Inch 1
6 86877 (008089- ) Label, Logo, 10.4L Sht/Clr [Tennant] 1

374224 (008015- ) Tape, Warning, Rh, Blk / Yel [33 Mtr] (CE ONLY) 1

C460919 (008015- ) Tape, Warning, Left Blk/Yel [33 Mtr] (CE ONLY) 1

800 Diesel 9012843 (7-2015) 2—-141



STANDARD PARTS

2—-142 800 Diesel 9012843 (NIL)



OPTIONS

SECTION 3
Contents Page Contents Page
Fig. 1 - Light Kit, Flashing, Overhead Guard Fig.29 -CabKit .......... ... ... .. ... 3-52
(008015-008088) ................. 3-2 Fig. 30 — Cab Mirror Kit (008015 - 008088) ... 3-54
Fig. 2 - Light Kit, Flashing, Overhead Guard Fig. 31 — Cab Mirror Kit (008089 - ) P 3-56
(008089- ) 3-4 Fig.32 - Cab SealsGroup ................. 3-58
Fig. 3 - Light Kit, Flashing, Cab (008015-008088)3-6 Fig. 33 — Cab AC and Heater Group ......... 3-60
Fig. 4 - Light Kit, Flashing, Cab (008089- ) 3-8 Fig. 34 — Cab AC Compressor Group ........ 3-62
Fig. 5 - Light Kit, Strobe, Overhead Guard Fig. 35 — Cab AC and Heater Electrical Group . 3-64
(008015-008088) ........cuuuu... 3-10 Fig. 36 — Cab Heater Group ................ 3-66
Fig. 6 — Light Kit, Strobe, Overhead Guard Fig. 37 — Cab Heater Electrical Group . ....... 3-68
(008089- ) 3-12 Fig. 38 — Vacuum Wand Kit (008015-008088) . 3-70
Fig. 7 - Light Kit, Strobe, Cab (008015-008088)3-14 Fig. 39 — Vacuum Wand Kit (008089- ) .. 3-72
Fig. 8 - Light Kit, Strobe, Cab (008089- ) 3-16 Fig. 40 — Side Brush Dust Control Kit
Fig. 9 - Light Kit, Flashing, Low (008015-008088) ................ 3-74
(008015-008088) ........cuuuun.. 3-18 Fig. 41 - Side Brush Dust Control Kit
Fig. 10 - Light Kit, Flashing, Low (008089- ) 3-76
(008089- ) 3-20 Fig. 42 — Protectoseal Fuel Tank Cap Group .. 3-78
Fig. 11 - Light Kit, Strobe, Low Fig. 43 — Fire Extinguisher Kit ............... 3-79
(008015-008088) .......ccuuuun.. 3-22 Fig. 44 — Solid Tire and Rim Assembly ....... 3-80
Fig. 12 - Light Kit, Strobe, Low Fig. 45 - SeatBeltKit ...................... 3-81
(008089- ) 3-24 Fig. 46 — RFS Filter System Group .......... 3-82
Fig. 13 - Back-Up Alarm Kit (008015-008088) 3-26 Fig. 47 — Cab AC Drain Hose Kit ............ 3-84
Fig. 14 — Back-Up Alarm Kit (008089- ). 3-28 Fig. 48 — Neutral Start Group, 4i ............. 3-86
Fig. 15 - Turn Signal Kit . ................... 3-30 Fig. 49 — Documentation Group ............. 3-87
Fig. 16 — Overhead Guard Kit (008015-008088) 3-32
Fig. 17 — Overhead Guard Kit (008089- ) 3-34
Fig. 18 — Hopper Floor Kit (008015-008088) .. 3-36
Fig. 19 — Hopper Floor Kit (008089- ) ... 3-37
Fig. 20 — Bumper Assembly, SE
(008015-008088) ................ 3-38
Fig. 21 — Bumper Assembly, SE
(008089- ) 3-39
Fig. 22 — Side Brush Lift Group, LH. ......... 3-40
Fig. 23 - Side Brush Motor Group, L.H. ...... 3-42
Fig. 24 - Side Brush Pivot Group, L.H. ....... 3-44

Fig. 25 — Side Brush Wire Harness Group, L.H. 3-46
Fig. 26 — Side Brush Hydraulic Hose Group, L.H.3-49
Fig. 27 - Side Brush Light Kit, (008015-008088) 3-48
Fig. 28 - Side Brush Light Kit, (008089- ) 3-50

800 Diesel 9012843 (7-2015) 3-1



OPTIONS

Fig. 1 - Light Kit, Flashing, Overhead Guard (008015-008088)

800 Diesel 9012843 (10-2014)



OPTIONS

07654 - ALL
Fig. 1 - Light Kit, Flashing, Overhead Guard (008015-008088)
Ref. Part No. Serial Number Description Qty.

v 73755 (008015-008088 ) Light Kit Flsh 800L Ohg 1
Av 1 1017248 (008015-008088 ) Light, FIsh, Amb, 12-48vdc 1
AA 9000879 (008015-008088 ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (008015-008088 ) Lamp, Bulb, FIsh 1
A 2 73899 (008015-008088 ) Bracket 1
A 3 73898 (008015-008088 ) Panel 1
A 4 10632-20 (008015-008088 ) Grommet,Rbr,0.38Id,For .06Matl 2
A 5 74000 (008015-008088 ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008015-008088 ) Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 10632-4 (008015-008088 ) Grommet,Rbr,0.63Id,For .06Matl 1
A 8 1070125 (008015-008088 ) Guard WIdt, Light, Strobe/FIsh 1
A 9 55248 (008015-008088 ) Cable Tie Mount 1
A 10 49266 (008015-008088 ) Tie, Cable 1
A 11 56186 (008015-008088 ) Relay, Shrouded, 12V 1
A 12 09244 (008015-008088 ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 13 32490 (008015-008088 ) Washer, Flat, 0.25, Std 2
A 14 07791 (008015-008088 ) Nut, Hex, Fing, M8 X 1.25 2
A 15 16931 (008015-008088 ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 16 15675 (008015-008088 ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 17 39349 (008015-008088 ) Washer, Flat, 0.31, Sae 4
A 18 08709 (008015-008088 ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 19 19066 (008015-008088 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 20 06549 (008015-008088 ) Nut, Hex, Lock, M5 X 0.80, NI 2

1027798 (008015-008088 ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008015-008088 ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (10-2014)




OPTIONS

)

Fig. 2 - Light Kit, Flashing, Overhead Guard (008089-

800 Diesel 9012843 (10-2014)



OPTIONS

1027798 (008089-
1027800 (008089-

Lens, Red, F/ Strobe / Flasher
Lens, Blu, F/ Strobe / Flasher

07654 - ALL
Fig. 2 - Light Kit, Flashing, Overhead Guard (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012886 (008089- ) Light Kit, FIsh, Ohg, Ci [800 Gray] 1
Av 1 1017248 (008089- ) Light, FIsh, Amb, 12-48vdc 1
AA 9000879 (008089- ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (008089- ) Lamp, Bulb, FIsh 1
A 2 1073909 (008089- ) Bracket, Mtg, Lower, Light, Revl/FIsh 1
A 3 1073894 (008089- ) Bracket, Mtg, Light [800 Gray] 1
A 4 10632-20 (008089- ) Grommet,Rbr,0.38Id,For .06Matl 2
A 5 74000 (008089- ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 10632-4 (008089- ) Grommet,Rbr,0.63Id,For .06Matl 1
A 8 1073934 (008089- )  Guard WiIdt, Light, Revl/FiIsh [800 Gray] 1
A 9 55248 (008089- ) Cable Tie Mount 1
A 10 49266 (008089- ) Tie, Cable 1
A 11 56186 (008089- ) Relay, Shrouded, 12V 1
A 12 09244 (008089- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 13 32490 (008089- ) Washer, Flat, 0.25, Std 2
A 14 07791 (008089- ) Nut, Hex, FIng, M8 X 1.25 2
A 15 16931 (008089- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 16 15675 (008089- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 17 39349 (008089- ) Washer, Flat, 0.31, Sae 4
A 18 08709 (008089- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 19 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 20 06549 (008089- ) Nut, Hex, Lock, M5 X 0.80, NI 2

) 1

) 1

800 Diesel 9012843 (10-2014) 3-5



OPTIONS

Fig. 3 - Light Kit, Flashing, Cab (008015-008088)

800 Diesel 9012843 (10-2014)



OPTIONS

Ref. Part No.
v 73751
1017248
AA 9000879
AA 9000846
1064050
15675
10632-20
74000
1064050
1070125
08709
56186
55248
49266
1066763
09028
32492
09244
19066
06549
1027798
1027800

O©CoOo~NOO~WN

| S N I I i o N N I o i i 4
el o o
ouhwWNPO

=Y
~

Fig. 3 - Light Kit, Flashing, Cab (008015-008088)

Serial Number

(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088

N N N N N N N N N N N N N N N N N N N N N N

Description

Light Kit FIsh 800L Cab

Light, FIsh, Amb, 12-48vdc

Lens, Amb, F/ Strobe / Flasher
Lamp, Bulb, FIsh

Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft
Screw, Hex, M8 X 1.25 X 16, Ss
Grommet,Rbr,0.38ld,For .06Matl
Harness, Strobe/FIsh Light,Cab,0Ohg
Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft
Guard WiIdt, Light, Strobe/FIsh

Nut, Hex, Lock, M8 X 1.25, NI

Relay, Shrouded, 12V
Cable Tie Mount

Tie, Cable

Bracket, Mtg, Light, Rotating

Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.38, Std

Screw, Hex, M5 X 0.80 X 16, 8.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Lens, Red, F/ Strobe / Flasher
Lens, Blu, F/ Strobe / Flasher

07658 - ALL

Qty.

FRPNMNNNMNNNRRPRRPRRPRARRPRRPREPARRRERER

800 Diesel 9012843 (10-2014)




OPTIONS

)

Fig. 4 - Light Kit, Flashing, Cab (008089-

800 Diesel 9012843 (10-2014)



OPTIONS

07658 - ALL
Fig. 4 - Light Kit, Flashing, Cab (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012855 (008089- ) Light Kit, FIsh, Cab, Ci [800 Gray] 1
Av 1 1017248 (008089- ) Light, FIsh, Amb, 12-48vdc 1
AA 9000879 (008089- ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (008089- ) Lamp, Bulb, FIsh 1
A 2 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 3 15675 (008089- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 4 10632-20 (008089- ) Grommet,Rbr,0.38Id,For .06Matl 1
A 5 74000 (008089- ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 1073934 (008089- ) Guard WiIdt, Light, Revl/FiIsh [800 Gray] 1
A 8 08709 (008089- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 9 56186 (008089- ) Relay, Shrouded, 12V 1
A 10 55248 (008089- ) Cable Tie Mount 1
A 11 49266 (008089- ) Tie, Cable 1
A 12 1073933 (008089- ) Bracket, Mtg, Light, Rotating [800 Gray] 1
A 13 09028 (008089- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
A 14 32492 (008089- ) Washer, Flat, 0.38, Std 2
A 15 09244 (008089- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 16 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 17 06549 (008089- ) Nut, Hex, Lock, M5 X 0.80, NI 2

1027798 (008089- ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008089- ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (10-2014) 3-9



OPTIONS

Fig. 5 - Light Kit, Strobe, Overhead Guard (008015-008088)

800 Diesel 9012843 (10-2014)

3—-10



OPTIONS

07654/07656 — ALL
Fig. 5 - Light Kit, Strobe, Overhead Guard (008015-008088)

Ref. Part No. Serial Number Description Qty.

v 73757 (008015-008088 ) Light Kit Strobe 800L Ohg 1
Av 1 1017250 (008015-008088 ) Light, Strobe, Amb, 12-48vdc 1
AA 9000879 (008015-008088 ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (008015-008088 ) Lamp, Bulb, Strobe 1
A 2 73899 (008015-008088 ) Bracket 1
A 3 73898 (008015-008088 ) Panel 1
A 4 10632-20 (008015-008088 ) Grommet,Rbr,0.38Id,For .06Matl 2
A 5 74000 (008015-008088 ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008015-008088 ) Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 10632-4 (008015-008088 ) Grommet,Rbr,0.63Id,For .13Matl 1
A 8 1070125 (008015-008088 ) Guard WIdt, Light, Strobe/FIsh 1
A 9 55248 (008015-008088 ) Cable Tie Mount 1
A 10 49266 (008015-008088 ) Tie, Cable 1
A 11 56186 (008015-008088 ) Relay, Shrouded, 12V 1
A 12 09244 (008015-008088 ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 13 32490 (008015-008088 ) Washer, Flat, 0.25, Std 2
A 14 07791 (008015-008088 ) Nut, Hex, Fing, M8 X 1.25 2
A 15 16931 (008015-008088 ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 16 15675 (008015-008088 ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 17 39349 (008015-008088 ) Washer, Flat, 0.31, Sae 4
A 18 08709 (008015-008088 ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 19 19066 (008015-008088 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 20 06549 (008015-008088 ) Nut, Hex, Lock, M5 X 0.80, NI 2

1027798 (008015-008088 ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008015-008088 ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (10-2014)




OPTIONS

)

Fig. 6 — Light Kit, Strobe, Overhead Guard (008089-

800 Diesel 9012843 (10-2014)

3—-12



OPTIONS

07654/07656 — ALL

1027798 (008089-
1027800 (008089-

Lens, Red, F/ Strobe / Flasher
Lens, Blu, F/ Strobe / Flasher

Fig. 6 - Light Kit, Strobe, Overhead Guard (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012885 (008089- ) Light Kit, Strobe, Ohg, Ci [800I Gray] 1
Av 1 1017250 (008089- ) Light, Strobe, Amb, 12-48vdc 1
AA 9000879 (008089- ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (008089- ) Lamp, Bulb, Strobe 1
A 2 1073909 (008089- ) Bracket, Mtg, Lower, Light, Revl/FIsh 1
A 3 1073894 (008089- ) Bracket, Mtg, Light [800 Gray] 1
A 4 10632-20 (008089- ) Grommet,Rbr,0.38Id,For .06Matl 2
A 5 74000 (008089- ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 10632-4 (008089- ) Grommet,Rbr,0.63Id,For .13Matl 1
A 8 1073934 (008089- )  Guard WiIdt, Light, Revl/FIsh [800 Gray] 1
A 9 55248 (008089- ) Cable Tie Mount 1
A 10 49266 (008089- ) Tie, Cable 1
A 11 56186 (008089- ) Relay, Shrouded, 12V 1
A 12 09244 (008089- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 13 32490 (008089- ) Washer, Flat, 0.25, Std 2
A 14 07791 (008089- ) Nut, Hex, FIng, M8 X 1.25 2
A 15 16931 (008089- ) Screw, Hex, M8 X 1.25 X 20, 8.8 6
A 16 15675 (008089- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 17 39349 (008089- ) Washer, Flat, 0.31, Sae 4
A 18 08709 (008089- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 19 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 20 06549 (008089- ) Nut, Hex, Lock, M5 X 0.80, NI 2

) 1

) 1

800 Diesel 9012843 (10-2014) 3-13



OPTIONS

Fig. 7 - Light Kit, Strobe, Cab (008015-008088)

800 Diesel 9012843 (10-2014)

3—-14



OPTIONS

Ref. Part No.
v 73753
1017250
AA 9000879
AA 9000845
1064050
15675
10632-20
74000
1064050
1070125
08709
56186
55248
49266
1066763
09028
32492
09244
19066
06549
1027798
1027800

O©CoOo~NOO~WN

| S N I I i o N N I o i i 4
el o o
ouhwWNPO

=Y
~

Fig. 7 - Light Kit, Strobe, Cab (008015-008088)

Serial Number

(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088

e N N N N N N N N N N N N N N N N N N N N N

Description

Light Kit Strobe 800L Cab

Light, Strobe, Amb, 12-48vdc

Lens, Amb, F/ Strobe / Flasher
Lamp, Bulb, Strobe

Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft
Screw, Hex, M8 X 1.25 X 16, Ss
Grommet,Rbr,0.38ld,For .06Matl
Harness, Strobe/FIsh Light,Cab,0Ohg
Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft
Guard WiIdt, Light, Revl/FIsh

Nut, Hex, Lock, M8 X 1.25, NI

Relay, Shrouded, 12V
Cable Tie Mount

Tie, Cable

Bracket, Mtg, Light, Rotating

Screw, Hex, M10 X 1.50 X 25, Ss
Washer, Flat, 0.38, Std

Screw, Hex, M5 X 0.80 X 16, 8.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Nut, Hex, Lock, M5 X 0.80, NI

Lens, Red, F/ Strobe / Flasher
Lens, Blu, F/ Strobe / Flasher

07658/07660 — ALL

Qty.

FRPNMNNNMNNNRRPRRPRRPRARRPRRPREPARRRERER

800 Diesel 9012843 (10-2014)




OPTIONS

)

Fig. 8 — Light Kit, Strobe, Cab (008089-

800 Diesel 9012843 (10-2014)

3—-16



OPTIONS

07658/07660 — ALL

Fig. 8 - Light Kit, Strobe, Cab (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012856 (008089- ) Light Kit, Revl, Cab, Ci [800I Gray] 1
Av 1 1017250 (008089- ) Light, Strobe, Amb, 12-48vdc 1
AA 9000879 (008089- ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (008089- ) Lamp, Bulb, Strobe 1
A 2 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 3 15675 (008089- ) Screw, Hex, M8 X 1.25 X 16, Ss 4
A 4 10632-20 (008089- ) Grommet,Rbr,0.38Id,For .06Matl 1
A 5 74000 (008089- ) Harness, Strobe/FIsh Light,Cab,0Ohg 1
A 6 1064050 (008089- )  Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft 1
A 7 1073934 (008089- ) Guard WiIdt, Light, Revl/FiIsh [800 Gray] 1
A 8 08709 (008089- ) Nut, Hex, Lock, M8 X 1.25, NI 4
A 9 56186 (008089- ) Relay, Shrouded, 12V 1
A 10 55248 (008089- ) Cable Tie Mount 1
A 11 49266 (008089- ) Tie, Cable 1
A 12 1073933 (008089- ) Bracket, Mtg, Light, Rotating [800 Gray] 1
A 13 09028 (008089- ) Screw, Hex, M10 X 1.50 X 25, Ss 2
A 14 32492 (008089- ) Washer, Flat, 0.38, Std 2
A 15 09244 (008089- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 16 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 17 06549 (008089- ) Nut, Hex, Lock, M5 X 0.80, NI 2

1027798 (008089- ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008089- ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (10-2014) 3-17



OPTIONS

Fig. 9 - Light Kit, Flashing, Low (008015-008088)

800 Diesel 9012843 (10-2014)

318



OPTIONS

351133 - ALL
Fig. 9 - Light Kit, Flashing, Low (008015-008088)
Ref. Part No. Serial Number Description Qty.

v 380643 (008015-008088 ) Kit, Light, FIsh, Low 1
A 1 31954 (008015-008088 ) Pedestal Widt, Light 1
A 2 10632-9 (008015-008088 ) Grommet, Rbr, 0.56 Id For .13mat 1
A 3 10632-12 (008015-008088 ) Grommet, Rbr, 0.38 Id For .12mat 1
AV 4 1017248 (008015-008088 ) Light, FIsh, Amb, 12-48vdc 1
AA 9000879 (008015-008088 ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (008015-008088 ) Lamp, Bulb, Fish 1
A 5 380691 (008015-008088 ) Harness, Alarm, Backup 1
A 6 56186 (008015-008088 ) Relay 12Vdc 40A Spdt 1
A 7 55248 (008015-008088 ) Cabletie Mount, Adhesive 2
A 8 49266 (008015-008088 ) Tie, Cable 1.75D Max 7.50Lg 2
A 9 10632-4 (008015-008088 ) Grommet 1
A 10 09244 (008015-008088 ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 11 19066 (008015-008088 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 12 06549 (008015-008088 ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 13 06943 (008015-008088 ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 14 32982 (008015-008088 ) Washer, Lock, Int, 0.25 3

1027798 (008015-008088 ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008015-008088 ) Lens, Blu, F/ Strobe / Flasher 1
800 Diesel 9012843 (10-2014) 3-19




Fig. 10 - Light Kit, Flashing, Low (008089-

OPTIONS

///Q\\ O\

3~<20

800 Diesel 9012843 (10-2014)



OPTIONS

351133 - ALL
Fig. 10 - Light Kit, Flashing, Low (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012853 (008089- ) Light Kit, FIsh, Ped, Ci [800 Gray] 1
A 1 1073876 (008089- ) Pedestal WIdt, Light [800 Gray] 1
A 2 10632-9 (008089- ) Grommet, Rbr, 0.56 Id For .13mat 1
A 3 10632-12 (008089- ) Grommet, Rbr, 0.38 Id For .12mat 1
AV 4 1017248 (008089- ) Light, FIsh, Amb, 12-48vdc 1
AA 9000879 (008089- ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000846 (008089- ) Lamp, Bulb, FIsh 1
A 5 74000 (008089- ) Harness, Light, FIsh, Revl, Cab 1
A 6 56186 (008089- ) Relay 12vdc 40A Spdt 1
A 7 55248 (008089- ) Cabletie Mount, Adhesive 2
A 8 49266 (008089- ) Tie, Cable 1.75D Max 7.50Lg 2
A 9 10632-4 (008089- ) Grommet 1
A 10 09244 (008089- ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 11 19066 (008089- ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 12 06549 (008089- ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 13 06943 (008089- )  Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 14 32982 (008089- )  Washer, Lock, Int, 0.25 3

1027798 (008089- ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008089- ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (3-2015) 3-21



OPTIONS

Fig. 11 - Light Kit, Strobe, Low (008015-008088)

800 Diesel 9012843 (10-2014)

3~22



OPTIONS

Fig. 11 - Light Kit, Strobe, Low (008015-008088)

351133/351135 - ALL

Ref. Part No. Serial Number Description Qty.
v 380644 (008015-008088 ) Kit, Light, Strobe, Low 1
A 1 31954 (008015-008088 ) Pedestal Widt, Light 1
A 2 10632-9 (008015-008088 ) Grommet, Rbr, 0.56 Id For .13mat 1
A 3 10632-12 (008015-008088 ) Grommet, Rbr, 0.38 Id For .12mat 1
AV 4 1017250 (008015-008088 ) Light, Strobe, Amb, 12-48vdc 1
AA 9000879 (008015-008088 ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (008015-008088 ) Lamp, Bulb, Strobe 1
A 5 380691 (008015-008088 ) Harness, Alarm, Backup 1
A 6 56186 (008015-008088 ) Relay 12Vdc 40A Spdt 1
A 7 55248 (008015-008088 ) Cabletie Mount, Adhesive 2
A 8 49266 (008015-008088 ) Tie, Cable 1.75D Max 7.50Lg 2
A 9 10632-4 (008015-008088 ) Grommet 1
A 10 09244 (008015-008088 ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 11 19066 (008015-008088 ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 12 06549 (008015-008088 ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 13 06943 (008015-008088 ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 14 32982 (008015-008088 ) Washer, Lock, Int, 0.25 3
1027798 (008015-008088 ) Lens, Red, F/ Strobe / Flasher 1
1027800 (008015-008088 ) Lens, Blu, F/ Strobe / Flasher 1
800 Diesel 9012843 (10-2014) 3-23




Fig. 12 - Light Kit, Strobe, Low (008089-

OPTIONS

\\my/

3~<24

///

800 Diesel 9012843 (10-2013)



OPTIONS

351133/351135 - ALL

Fig. 12 - Light Kit, Strobe, Low (008089- )
Ref. Part No. Serial Number Description Qty.

v 9012854 (008089— ) Light Kit, Strobe, Ped, Ci [800I Gray] 1
A 1 1073876 (008089— ) Pedestal WIdt, Light [800 Gray] 1
A 2 10632-9 (008089— ) Grommet, Rbr, 0.56 Id For .13mat 1
A 3 10632-12 (008089— ) Grommet, Rbr, 0.38 Id For .12mat 1
AV 4 1017250 (008089— ) Light, Strobe, Amb, 12-48vdc 1
AA 9000879 (008089— ) Lens, Amb, F/ Strobe / Flasher 1
AA 9000845 (008089— ) Lamp, Bulb, Strobe 1
A 5 74000 (008089- ) Harness, Light, FIsh, Revl, Cab 1
A 6 56186 (008089— ) Relay 12Vdc 40A Spdt 1
A 7 55248 (008089— ) Cabletie Mount, Adhesive 2
A 8 49266 (008089— ) Tie, Cable 1.75D Max 7.50Lg 2
A 9 10632-4 (008089— ) Grommet 1
A 10 09244 (008089— ) Screw, Hex, M5 X 0.80 X 16, 8.8 2
A 11 19066 (008089— ) Washer, Flat, 0.25b 0.56d .05, PI, 10 2
A 12 06549 (008089— ) Nut, Hex, Lock, M5 X 0.80, NI 2
A 13 06943 (008089— ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 14 32982 (008089— ) Washer, Lock, Int, 0.25 3

1027798 (008089— ) Lens, Red, F/ Strobe / Flasher 1

1027800 (008089— ) Lens, Blu, F/ Strobe / Flasher 1

800 Diesel 9012843 (3-2015) 3-25



OPTIONS

Fig. 13 - Back-Up Alarm Kit (008015-008088)

™

I\
VAN

800 Diesel 9012843 (10-2014)

3—-26



OPTIONS

351137 - G/LP
Fig. 13 - Back-Up Alarm Kit (008015-008088)
Ref. Part No. Serial Number Description Qty.

v 380640 (008015-008088 ) Kit, Alarm, Backup 1
AV 1 382978 (008015-008088 ) Light, Spot 12V, 32cp 1
AA 393770 (008015-008088 ) Lamp, 12VDC 55w 1
A 2 9007131 (007519-008088 ) Alarm Assy, Backup, 12/48vdc 1
A 3 06943 (008015-008088 ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 4 24576 (008015-008088 ) Flasher, 12v 1
A 5 59965 (008015-008088 ) Switch Assy, Roller-no 1
A 6 380691 (008015-008088 ) Harness, Alarm, Back-up 1
A 7 10632-4 (008015-008088 ) Grommet 1
A 8 55248 (008015-008088 ) Mount, Tie 2
A 9 49266 (008015-008088 ) Tie, Cable 2
A 10 76385 (008015-008088 ) Bracket 1
A 11 09206 (008015-008088 ) Screw, Hex, M4 X 0.70 X 12, 8.8 2
A 12 19065 (008015-008088 ) Washer, Flat, 08 2
A 13 32483 (008015-008088 ) Washer, Flat, 0.25, Sae 3
800 Diesel 9012843 (10-2014) 3-27




OPTIONS

)

Fig. 14 - Back-Up Alarm Kit (008089-

™

I\
VAN

800 Diesel 9012843 (10-2014)

3—-28



OPTIONS

351137 - G/LP
Fig. 14 - Back-Up Alarm Kit (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012890 (008089— ) Alarm Kit, Backup / A/V, Ci [800gray] 1
AV 1 382978 (008089— ) Light, Spot 12V, 32cp 1
AA 393770 (008089— ) Lamp, 12VDC 55w 1
A 2 9007131 (008089— ) Alarm Assy, Backup, 12/48vdc 1
A 3 06943 (008089— ) Screw, Hex, M6 X 1.00 X 20, 8.8 3
A 4 24576 (008089— ) Flasher, 12v 1
A 5 59965 (008089— ) Switch Assy, Roller-no 1
A 6 380691 (008089— ) Harness, Alarm, Back-up 1
A 7 10632-4 (008089— ) Grommet 1
A 8 55248 (008089— ) Mount, Tie 2
A 9 49266 (008089— ) Tie, Cable 2
A 10 1073927 (008089— ) Bracket, Angle [Gray] 1
A 11 09206 (008089— ) Screw, Hex, M4 X 0.70 X 12, 8.8 2
A 12 19065 (008089— ) Washer, Flat, 08 2
A 13 32483 (008089— ) Washer, Flat, 0.25, Sae 3

800 Diesel 9012843 (10-2014) 3-29



OPTIONS

Fig. 15 - Turn Signal Kit

800 Diesel 9012843 (6-02)

3-30



OPTIONS

353840 - ALL
Fig. 15 - Turn Signal Kit
Ref. Part No. Serial Number Description Qty.
v 380712 (008015- ) Kit, Signal, Turn 1
A 1 60751 (008015- ) Signal Turn 1
A 2 76423 (008015- ) Harness, Directional 1
A 3 61365 (008015- ) Boot, 90deg .44id 0.62id 1.69I, Blk 1
A 4 11531 (008015- ) Clamp-Wormdrive, 0.81- 1.50D 1
A 5 24576-1 (008015- )  Bracket, Flasher 1
A 6 31922 (008015- ) Flasher Heavy Duty 1
A 7 41139 (008015- ) Washer-Loc Int-Ext 10 PItd 1
A 8 49266 (008015- ) Tie, Cable 4
AV 9 34848 (008015- ) Light Assy Mark/Yel 12V- . A 4
AA 87948 (008015- ) Bulb, #194 1
A 10 41140 (008015- ) Washer-Loc Int-Ext .25 Pltd 8
A 11 06927 (008015- ) Screw, Pan, M04 8
A 12 02850 (008015- ) Nut, Hex, Lock 8
A 13 10632-5 (008015- )  Grommet Rbr 0.25Id For .09Matl 5
A 14 10632-8 (008015- )  Grommet,Rbr,0.75Id,For .13Matl 1
A 15 13959 (008015- ) Switch 1
800 Diesel 9012843 (3-07) 3-31




OPTIONS

Fig. 16 — Overhead Guard Kit (008015-008088)

800 Diesel 9012843 (10-2014)

3—-32



OPTIONS

07652 - ALL
Fig. 16 - Overhead Guard Kit (008015-008088)
Ref. Part No. Serial Number Description Qty.
v 70669 (008015-008088 ) Guard Kit, Overhead 1
A 1 65258 (008015-008088 ) Guard WIdt, Overhead 1
A 2 70454 (008015-008088 ) Bracket, Mtg, Ohg 1
A 3 74007 (008015-008088 ) Foam, Insulation 1
A 4 33806 (008015-008088 ) Plugbutton 6
800 Diesel 9012843 (10-2014) 3-33




OPTIONS

)

Fig. 17 - Overhead Guard Kit (008089-

800 Diesel 9012843 (10-2014)

3—-34



OPTIONS

07652 - ALL
Fig. 17 - Overhead Guard Kit (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012880 (008089- ) Ohg Kit, Ci [800I Gray] 1
A 1 1073869 (008089- ) Guard WIdt, Ohg [800 Gray] 1
A 2 1073877 (008089- ) Bracket, Mtg, Ohg [800 Gray] 1
A 3 74007 (008089- ) Foam, Insulation 1
A 4 33806 (008089- ) Plugbutton 6
800 Diesel 9012843 (10-2014) 3-35




OPTIONS

Ref
v
A 1
A 2

. Part No.

70686
77611
77613

Fig. 18 - Hopper Floor Kit (008015-008088)

Serial Number

(008015-008088 )
(008015-008088 )
(008015-008088 )

Description

Hopper Floor Kit, St Stl 800
Panel Widt, Hopper, Floor, RH
Panel Widt, Hopper, Floor, LH

07668 - 800

Q

—

y.

e

800 Diesel 9012843 (10-2014)



OPTIONS

Fig. 19 - Hopper Floor Kit (008089- )

07668 - 800
Ref. Part No. Serial Number Description Qty.
v 9012892 (008089- ) Floor Kit, Hppr, Ssb, Ci [800Igray] 1
A 1 1073946 (008089- )  Panel, Hppr, Bottom, Rh [800 B/Green Ss] 1
A 2 1073947 (008089- ) Panel, Hppr, Bottom, Lh [800 B/Green Ss] 1

800 Diesel 9012843 (10-2014) 3-37



OPTIONS

Ref.

> > > > > J

a b wWwNBE

Part No.
83557
70802
70793
70815
83626
83627

Fig. 20 - Bumper Assembly, SE (008015-008088)

Serial Number

(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088

Description

Bumper Assy, Se

Leg WIdt, Bumper, Se
Brace WIdt, Bumper, Se
Tube, Cross, Bumper, Se
Bumper WIdt, Se, Rh, Front
Bumper WIdt,Se, Lh, Front

09909 - ALL

Qty.

PR R RN

800 Diesel 9012843 (10-2014)



OPTIONS

Fig. 21 - Bumper Assembly, SE (008089-

1—
09909 - ALL
Ref. Serial Number Description Qty.

v 9012884 (008089- ) Bumper Kit, Se, Ci [800I Gray] 1
A 1 1073879 (008089- ) Leg WiIidt, Bmpr, Se [800 Gray] 2
A 2 1073878 (008089- ) Brace WIdt, Bmpr, Se [800 Gray] 1
A 3 1073843 (008089- ) Bumper Widt, Rh [800 Gray] 1
A 4 1073929 (008089- ) Bumper WIdt, Se, Rh, Front [Gray] 1
A 5 1073950 (008089- ) Bumper WiIdt, Se, Lh, Front [Gray] 1
800 Diesel 9012843 (10-2014) 3-39




OPTIONS

Fig. 22 - Brush Lift Group, Side, L.H.

3-40 800 Diesel 9012843 (3-2015)



OPTIONS

Py
@

Part No.
77458
77569
70532
77584
74090
77597
77727
77459
77783
77600
11 1041034
12 51813
13 77097
14 1049211
15 21231
16 42215
17 56690
18 65561
19 57807
20 77738
21 65174
22 39311
23 375415
24 41186
25 73737
26 74391
27 32492
28 46482
29 23936
30 80395
31 76570
32 33342
33 07791
34 33924
35 12317
36 08714
37 06548
38 63416
39 08708
40 19066
41 16931
42 76570
43 32491
44 09010
45 39283
46 07792
47 41430
48 39284
49 06965
50 03193
51 06957
52 08709
53 77752

O©CoO~NOOOUTA,WNPE

[N
o

Fig. 22 - Brush Lift Group, Side, L.H.

Serial Number
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-

Nl N e N N N N e N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Bracket, Angle, Side Brush

Plate WIdt, Mtg, Side Brush Pivot Arm
Cable, Glv .25d 021.2] .63eye /.63eye
Plate, Mtg, Cyl, Side Brush

Bushing, Sleeve, 0.75b 0.88d 0.25I
Tube, 0.41id 0.750d 01.8lI, Stl

Tube, 0.44id 1.000d 00.4l, Stl

Bar, Flat, Stl 1.00, 01.20 X 01.5I
Bracket, Angle, Cyl Mtg

Tube, 0.41id 0.750d 00.8I, Stl
Cylinder, Hyd, 1.5b 06.3I 01.50strk 2500
Pin, Clevis, 0.37d X 2.12|

Fitting, Hyd, E90, Jm04/0Om04

Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm
Bracket, Angle, Mtg, Side Brush Valve
Fitting, Hyd, Tee, Jf06/IJm06/Jm06, Run
Fitting, Hyd, Str, Jm06/0m06

Switch, Rocker, Spst, On / Off

Cover, Seal, Rocker Switch

Block, Stop, Side Brush

Tube, 0.44id 0.620d 00.4l, Stl

Nut, Hex, Std, M8 X 1.25

Link, 0.12, 1.0w 02.2] 1/0.3h 1/0.5h
Washer, Flat, Belleville, .31

Tube, 0.38id 0.750d 00.3I, Ss

Pulley Assy, Cable, 2.0d 0.50b
Washer, Flat, 0.38, Std

Fitting, Hyd, Plug, OmO06

Cable, Glv .25d 016.8| .64eye /.64eye
Sleeve, P/M, 0.32b 0.50d 0.71 [430ss]
Screw, Hex, M8 X 1.25 X 30, 8.8

Nut, Hex, Lock, M16 X 2.00, NI

Nut, Hex, FIng, M8 X 1.25

Washer, Flat, M10, Ss

Screw, Hex, M10 X 1.50 X 30, Ss
Nut, Hex, Lock, M10 X 1.5, NI, Ss
Screw, Hex, M6 X 1.00 X 60, 8.8
Washer, Flat, 0.31b 0.88d .12, Rbr
Nut, Hex, Lock, M6 X 1.00, NI
Washer, Flat, 0.25b 0.56d .05, PI, 10
Screw, Hex, M8 X 1.25 X 20, 8.8
Screw, Hex, M8 X 1.25 X 30, 8.8
Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 25, Ss
Screw, Hex, M10 X 1.50 X 25, 8.8
Nut, Hex, FIng, M10 X 1.50

Nut, Hex, Lock, M10 X 1.5, NI

Screw, Hex, M10 X 1.50 X 35, 8.8
Screw, Hex, M10 X 1.50 X 80, 8.8
Screw, Hex, M10 X 1.50 X 90, 8.8
Screw, Hex, M8 X 1.25 X 60, 8.8

Nut, Hex, Lock, M8 X 1.25, NI

Screw, Hex, M16 X 2.00 X 70, 8.8, Fl

07741 -D

Q
<

I—‘I—‘I—‘I—‘I—‘I\)I\)I\)I\)I\)l\)I—‘I—‘-bI\)I\)I\)UO00-bI\)I—‘I\)-bl—‘I\)'_;I\)I\Jl\)NI—‘(DI—‘I—‘I—‘I\)I\)I—‘I—‘#I\JI—‘NI—‘I—‘I—‘I—‘I\JNI—‘I—‘I—‘

800 Diesel 9012843 (3-2015)

w»
|
=y
Juiry




OPTIONS

Fig. 23 - Side Brush Motor Group, L.H.

800 Diesel 9012843 (7-2015)




OPTIONS

356599 - D, NA, CE
Fig. 23 - Side Brush Motor Group, L.H.

Ref. Part No. Serial Number Description Qty.
1 1057338 (008015- ) Motor, Hyd, Gear, Int 17.9 Bi-Dir 2500 1
2 47508 (008015- )  Fitting, Hyd, Str, JIm06/0Om10 2
3 76461 (008015- ) Sleeve, Nyl, 1.63id 55.0I 1
4 67366 (008015- ) Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole 2
5 75142 (008015-008088 ) Bracket Widt, Mtg, Motor 1
5 1073921 (008089- ) Bracket WIdt, Mtg, Motor [Gray] 1
6 65174 (008015- ) Tube, 0.44id 0.620d 00.4l, Stl 5
7 06944 (008015- ) Screw, Hex, M6 X 1.00 X 25, 8.8 1
8 1049210 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 12gpm (See Break- 1

downs)
9 47637 (008015- Fitting, Hyd, Str, Of06/0m08
10 67683 (008015- Fitting, Hyd, Tee, Jm06/IJm06/0Om06, Br
11 44868 (008015- Fitting, Hyd, E90, Jm08/0Om08
12 45482 (008015- Fitting, Hyd, Tee, Jf08/Jm08/IJm08, Run
13 47753 (008015- Fitting, Hyd, Str, Jf08/Jm06
14 17980 (008015- Fitting, Hyd, E90, Jf08/IJm08
15 63416 (008015- Washer, Flat, 0.31b 0.88d .12, Rbr
16 84581 (008015- Pin Assy, Side Brush W/ Clip
17 56690 (008015- Fitting, Hyd, Str, JIm06/0Om06
18 79621 (008015- Valve, Hyd, Check, 0100psi Of06/0f06
19 79622 (008015-008088 Plate, Mtg, Check Valve

19 1073928 (008089-
20 375403 (008015-
21 375401 (008015-
22 1017898 (008015-
23 375404 (008015-

Plate, Mtg, Check Valve [Gray]
Spring, Tors, 0.81id .09wir 0.3coil, Lh
Cable, Glv .19d 020.3I .44ball /.50eye
Hook, Cable, .44d Ball

Tube, 0.44id 0.750d 00.3l, Stl, PI

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
AODMDPMRRPRPRDAMRPNRPNRRPRRPRPREPRNRPARRPRRERR

24 36758 (008015- Bolt, Shid, .50d X 0.50, .38-16
25 32486 (008015- Washer Flat,0.50,Sae

26 12459 (008015- Screw, Hex, M6 X 1.00 X 20, Fmg
27 41185 (008015- Washer, Belleville, .25

28 39284 (008015- Screw, Hex, M10 X 1.5 X 35, 8.8
29 32485 (008015- Washer, Flat, 0.38 Sae

31 41430 (008015- Nut, Hex, Lock, M10 X 1.5, NI
32 32492 (008015- Washer, Flat, 0.38 Std

33 07790 (008015- Nut, Hex, FIng, M6 X 1.00

34 06548 (008015- Screw, Hex, M6 X 1.00 X 60, 8.8
30 34195 (008015- Screw, Hex, .38-16 X 1.00, NI
35 32490 (008015- Washer, Flat, 0.25, Std

36 08708 (008015- Nut, Hex, Lock, M6 X 1.00, NI

800 Diesel 9012843 (7-2015) 3-43



OPTIONS

Fig. 24 - Side Brush Pivot Group, L.H.

3-44 800 Diesel 9012843 (7-2015)



OPTIONS

356600 - D, NA, CE
Fig. 24 - Side Brush Pivot Group, L.H.

Ref. Part No. Serial Number Description Qty.
1 21250 (008015-008088 ) Guard WIdt, Brush, Side [800] 1
1 1073938 (008089- ) Guard WiIdt, Brush, Side [800 Gray] 1
2 21252 (008015-008088 ) Guard, Brush, Side [800] 1
2 1073889 (008089- ) Guard, Side, Brush [800 Gray] 1
3 65174 (008015- ) Tube, 0.44id 0.620d 00.4l, Stl 4
4 75099 (008015-008088 ) Bracket Widt, Pivot 1
4 1073912 (008089- ) Bracket WIdt, Pivot [Gray] 1
5 04761 (008015- ) Bushing, FIng, 0.50b 0.59d 0.38lI 2
6 74059 (008015- ) Tube, 0.34id 1.000d 00.5I, Stl, PI 1
7 75899 (008015-008088 ) Bracket, Channel, Mtg 1
7 1074295 (008089- ) Bracket, Channel, Mtg [800 Gray] 1
8 75117 (008015-008088 ) Bracket Widt, Lift 1
8 1073913 (008089- ) Bracket WIdt, Lift [Gray] 1
9 70627 (008015- ) Bushing, Sleeve, 1.25b 1.40d 0.38l, Bnz 1

10 70526 (008015- ) Shaft, Pivot 1
11 70524 (008015- ) Washer, Flat, 1.30b 3.00d .06, Stl 1
12 70525 (008015- ) Washer, Flat, 0.71b 2.25d .19, Stl, Csk 1
13 36328 (008015- )  Washer, Flat, Belleville, .50 1
14 70431 (008015- ) Pin WIdt, Pivot, Brush, Side 1
15 70626 (008015- ) Bolt, Eye, M8 X 1.25 X 051mm, 05.50 Eye 2
16 65160 (008015- )  Spring, Extn, 1.000d 0.15wir 05.8I 2
17 65173 (008015-008088 ) Bracket WIidt, Spring 1
17 1074290 (008015- ) Bracket WIdt, Spring [800 Gray] 1
18 65180 (008015- ) Spring, Dsl, 1.000d 0.50id 1.70I 1
19 21251 (008015- ) Bracket, Angle, Mtg, Guard, Side Brush 1
19 1074294 (008089- ) Bracket, Angle, Mtg, Guard, Side Brush 1
20 20192 (008015- ) Screw, Flt, Soc, .50-13 X 2.00, Al 1
21 32985 (008015- ) Nut, Hex, Lock, .50-13, NI 1
22 09291 (008015- ) Screw, Hex, M10 X 1.5 X 20, Ss 1
23 39311 (008015- ) Nut, Hex, Std, M8 X 1.25 2
24 39312 (008015- ) Nut, Hex, Std, M10 X 1.5 1
25 08709 (008015- ) Nut, Hex, Lock, M8 X 1.25, NI 1
26 32491 (008015- ) Washer, Flat, 0.31, Std 1
27 41342 (008015- ) Screw, Hex, M8 X 1.25 X 40, 8.8 1
28 06535 (008015- ) Screw, FIt, M10 X 1.5 X 35, 10.9 1
29 39284 (008015- ) Screw, Hex, M10 X 1.5 X 35, 8.8 2
30 07792 (008015- ) Nut, Hex, FIng, M10 X 1.5 6
31 09081 (008015- ) Screw, FIt, M10 X 1.5 X 25, 10.9 4
32 32485 (008015- ) Washer, Flat, 0.38 Sae 5
33 39283 (008015- ) Screw, Hex, M10 X 1.5 X 25, 8.8 2
34 41430 (008015- ) Nut, Hex, Lock, M10 X 1.5, NI 4
35 32492 (008015- ) Washer, Flat, 0.38 Std 7
36 09770 (008015- ) Screw, Hex, M10 X 1.5 X 25, Ss, NI 2
37 07787 (008015- ) Nut, Hex, Std, M10 X 1.5, Ss 3
38 76438 (008015- ) Screw, Hex, M10 X 1.5 X 90, 8.8, FI 1
39 06537 (008015- ) Screw, Hex, M10 X 1.50 X 120, 8.8, FI 1

800 Diesel 9012843 (7-2015) 3-45



OPTIONS

CIRCUIT
BREAKER

L.H.
SIDE BRUSH

RELAY

Fig. 25 - Side Brush Wire Harness Group, L.H.

L.H.
SIDE BRUSH
SWITCH

sy
(9]
)
o .z
+ Tl
>
-
u o
(@]
- st
[11]
[:=:
<
S

<
[}
=i =
% S
T
o= fTICLTY S
2§ L
10501 - ALL
Ref. Part No. Serial Number Description Qty.
1 83699 (008015- ) Harness, Brush, Side, Lh [800I] 1
3—-46 800 Diesel 9012843 (3-2014)



OPTIONS

Fig. 26 - Side Brush Hydraulic Hose Group, L.H.

’

Ref. Part No. Serial Number Description Qty.
1 76684 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 110.0 1
2 65194 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 068.0 1
3 78998 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 044.0 2
4 57963 (008015- ) Hose, Hyd, Med04, Jf04e90/Jf04str, 056.0 2
5 01999 (008015- ) Hose, Hyd, Med06, Jf06e90/Jf06str, 020.0 1
6 76461 (008015- ) Sleeve, Nyl, 1.63id 55.0I 2
800 Diesel 9012843 (10-2014) 3-47



OPTIONS

Fig. 27 - Side Brush Light Kit, (008015-008088)

3-—-48 800 Diesel 9012843 (10-2014)



OPTIONS

08756 — ALL
Fig. 27 - Side Brush Light Kit, (008015-008088)
Ref. Part No. Serial Number Description Qty.

v 70699 (008015-008088 ) Light Kit, Side Brush 1
AV 1 382979 (008015-008088 ) Light, Spot, 12VDC 55w 1
AA 393770 (008015-008088 ) Lamp, 12VDC 55w 1
A 2 76385 (008015-008088 ) Bracket, Angle 1
A 3 30013 (008015-008088 ) Washer, Flat, 0.31 Fender 1
A 4 41141 (008015-008088 ) Washer-Loc Int-Ext .31 Pltd 2
A 5 32960 (008015-008088 ) Nut, Hex, Lock, .31-24, NI 1
A 6 16931 (008015-008088 ) Screw, Hex, M08 X 1.25 X 20, 8.8 1
A 7 08709 (008015-008088 ) Nut, Hex, Lock, M08 X 1.25,NI 1
A 8 10632-5 (008015-008088 ) Grommet Rbr 0.25ld For .09Matl 1
A 9 32668 (008015-008088 ) Connector, Ele, Plug, Femal, .156d 1
800 Diesel 9012843 (10-2014) 3—-49




OPTIONS

Fig. 28 — Side Brush Light Kit, (008089~ )

3-50 800 Diesel 9012843 (10-2014)



OPTIONS

08756 — ALL
Fig. 28 - Side Brush Light Kit, (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012891 (008089- ) Light Kit, Brush, Side, Ci [800gray] 1
AV 1 382979 (008089- ) Light, Spot, 12VDC 55w 1
AA 393770 (008089- ) Lamp, 12VDC 55w 1
A 2 1073927 (008089- ) Bracket, Angle [Gray] 1
A 3 30013 (008089- )  Washer, Flat, 0.31 Fender 1
A 4 41141 (008089- ) Washer-Loc Int-Ext .31 PlItd 2
A 5 32960 (008089- ) Nut, Hex, Lock, .31-24, NI 1
A 6 16931 (008089- ) Screw, Hex, M08 X 1.25 X 20, 8.8 1
A 7 08709 (008089- ) Nut, Hex, Lock, M08 X 1.25,NI 1
A 8 10632-5 (008089- ) Grommet Rbr 0.25ld For .09Matl 1
A 9 32668 (008089- ) Connector, Ele, Plug, Femal, .156d 1

800 Diesel 9012843 (10-2014) 3-51



OPTIONS

Fig. 29 - Cab Kit




OPTIONS

Fig. 29 - Cab Kit

351141 -D

NOTE: The Cab kit, TENNANT Part Number 9011825 for machines serial number 008015 - 008088 includes

Fig. 29, Fig. 30, and Fig.

32.

NOTE: The Cab kit, TENNANT Part Number 9012866 is for machines serial number 008089 and above and

includes Fig. 29, Fig. 31,

Py
@

Part No.
9007651
9012887
380634
1073908
380635
06943
1064188
1064191
44851
76522
41178
21246
77652
76516
1068383
70620
1073870
1015224
32490
1015184
1015182
1073666
10632-14

OO ~NOOTEA,WNDNEREPRE

NP RRRRERERRRRE
CQoVWwom~NOoOUMDWNERERO

and Fig. 32.

Serial Number
(008015-008088
(008089-
(008015-008088
(008089-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-008088
(008089-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-

N N N N N N N N N N N N N N N N N N N N N N N

Description

Cab Assy, Oprtr [800] (See Breakdowns)
Cab Assy, Oprtr [800 Gray]

Cover, Cab Pressurizer

Cover, Pressrzr, Cab [Gray]

Gasket, Cab Pressurizer

Screw, Hex, M6 X 1.00 X 20, 8.8
Circuitbreaker, 15A, Resetable

Boot, Circuitbreaker

Bumper, Rubber

Tread, Rubber

Washer-Flt .25 Fender

Rivet, Plastic

Insulation, Foam

Insulation, Acstc

Seal, Foam, 2.00 2.00w 37.0l, Adh
Cover WIdt, Fuel Inlet

Cover WIdt, Fuel Inlet [800 Gray]

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 01ft
Washer, Flat, 0.25, Std

Seal, Afmkt, Ure, Adh, 0.50, 1.00w 03ft
Seal, Afmkt, Ure, Adh, 0.50, 1.00w 08ft
Insulation, Acstc, 0.5, 47.3 X 01.8 Adh
Grommet, Rbr, 1.00id, F/1.4h, .12 Matl

Qty.

PR RPARAMNRPRRRPRRRPRPRRPRPRPREPIANRRRRER

800 Diesel 9012843 (12-2016)




OPTIONS

Fig. 30 — Cab Mirror Kit (008015 - 008088)

3-54 800 Diesel 9012843 (10-2014)



OPTIONS

08961 - ALL

Fig. 30 - Cab Mirror Kit (008015 - 008088)
NOTE: The Cab kit, TENNANT Part Number 9011825 for machines serial number 008015 - 008088 includes
Fig. 29, Fig. 30, and Fig. 32.

Ref. Part No. Serial Number Description Qty.
v 76898 (008015-008088 ) Mirror Kit, Side Brush 1
A 1 68445 (008015-008088 ) Mirror,8.0 Round,Convex 1
A 2 75881 (008015-008088 ) Guard, Mirror 1
A 3 1061949 (008015-008088 ) Bracket, Mirror, Mtg 1
A 4 41434 (008015-008088 ) Bshg,Flange,0.62Bx0.680d,Nylon 2
A 5 70761 (008015-008088 ) Tube, 0.62D .44B 2.44, Stl 1
A 6 12549 (008015-008088 ) Spring, Gas 80 Lb 1
A 7 01691 (008015-008088 ) Nut, Hex, Std, .31-18, Ss 1
A 8 01685 (008015-008088 ) Washer, Flat, 0.38b 0.88d .08, Ss 1
A 9 03193 (008015-008088 ) Screw, Hex, M10 X 1.50 X 90, 8.8 1
A 10 32492 (008015-008088 ) Washer, Flat, 0.38, Std 1
A 11 07792 (008015-008088 ) Nut, Hex, Fing, M10 X 1.50 1
A 12 76099 (008015-008088 ) Screw, Hex, M8 X 1.25 X 25, Fmg 3
A 13 32491 (008015-008088 ) Washer, Flat, 0.31, Std 3
A 14 21195 (008015-008088 ) Screw, Hex, .38-16 X 0.75, G5 2
A 15 50902 (008015-008088 ) Nut, Hex, Lock, .38-16, NI 2
A 16 43952 (008015-008088 ) Washer, Lock, Int, 0.31, Ss 1
AV 17 369786 (008015-008088 ) Mirror Assembly 1
AA 18 1050295 (008015-008088 ) Mirror, Convex, 0.50d 1
AA 19 49032 (008015-008088 ) Bracket, Mtg, Mirror 1
AA 20 74455 (008015-008088 ) Screw, Hex m06 2
AA 21 01691 (008015-008088 ) Nut, Hex, Std, .31-18, Ss 1
AA 22 43952 (008015-008088 ) Washer, Lock, Int, 0.31 Ss 1
AA 23 01685 (008015-008088 ) Washer, Flat, 0.31 Ss 1

800 Diesel 9012843 (3-2015) 3-55



OPTIONS

Fig. 31 - Cab Mirror Kit (008089 - )

3—-56 800 Diesel 9012843 (10-2014)



OPTIONS

08961 - ALL

Fig. 31 - Cab Mirror Kit (008089 - )
NOTE: The Cab kit, TENNANT Part Number 9012866 is for machines serial number 008089 and above and
includes Fig. 29, Fig. 31, and Fig. 32.

Ref. Part No. Serial Number Description Qty.
v 9012869 (008089- ) Mirror Kit, Brush, Side, Cab, Ci[800Igr] 1
A 1 68445 (008089- ) Mirror,8.0 Round,Convex 1
A 2 1073925 (008089- ) Guard, Mirror [Gray] 1
A 3 1073932 (008089- ) Bracket, Mtg, Mirror [800 Gray] 1
A 4 41434 (008089- ) Bshg,Flange,0.62Bx0.680d,Nylon 2
A 5 70761 (008089- ) Tube, 0.62D .44B 2.44, Stl 1
A 6 12549 (008089- ) Spring, Gas 80 Lb 1
A 7 01691 (008089- ) Nut, Hex, Std, .31-18, Ss 1
A 8 01685 (008089- ) Washer, Flat, 0.38b 0.88d .08, Ss 1
A 9 03193 (008089- ) Screw, Hex, M10 X 1.50 X 90, 8.8 1
A 10 32492 (008089- ) Washer, Flat, 0.38, Std 1
A 11 07792 (008089- ) Nut, Hex, FIng, M10 X 1.50 1
A 12 76099 (008089- ) Screw, Hex, M8 X 1.25 X 25, Fmg 3
A 13 32491 (008089- ) Washer, Flat, 0.31, Std 3
A 14 21195 (008089- ) Screw, Hex, .38-16 X 0.75, G5 2
A 15 50902 (008089- ) Nut, Hex, Lock, .38-16, NI 2
A 16 43952 (008089- ) Washer, Lock, Int, 0.31, Ss 1
AV 17 369786 (008089- ) Mirror Assembly 1
AA 18 1050295 (008089- ) Mirror, Convex, 0.50d 1
AA 19 1073867 (008089- ) Bracket, Mtg, Mirror, Rearview[800 Gray] 1
AA 20 74455 (008089- ) Screw, Hex m06 2
AA 21 01691 (008089- ) Nut, Hex, Std, .31-18, Ss 1
AA 22 43952 (008089- ) Washer, Lock, Int, 0.31 Ss 1
AA 23 01685 (008089- ) Washer, Flat, 0.31 Ss 1

800 Diesel 9012843 (10-2014) 3-57



OPTIONS

Fig. 32 — Cab Seals Group

800 Diesel 9012843 (3-2014)

3—-58



OPTIONS

Fig. 32 — Cab Seals Group
NOTE: The Cab kit, TENNANT Part Number 9011825 for machines serial number 008015 - 008088 includes
Fig. 29, Fig. 30, and Fig. 32.

354321 - ALL

NOTE: The Cab kit, TENNANT Part Number 9012866 is for machines serial number 008089 and above and
includes Fig. 29, Fig. 31, and Fig. 32.

Ref. Part No. Serial Number Description Qty.
1 1021969 (008015- ) Seal, Foam, 0.06 0.25w 42.0l, Adh 1
2 1021968 (008015- ) Seal, Foam, 0.06 0.25w 84.0l, Adh 1
3 1021937 (008015- ) Seal, Foam, 0.06 0.25w 54.0l, Adh 1
4 1021966 (008015- ) Seal, Foam, 0.06 0.25w 76.0l, Adh 1
5 1021951 (008015- ) Seal, Foam, 0.06 0.25w 34.0l, Adh 1
800 Diesel 9012843 (12-05) 3-59




OPTIONS

Fig. 33 - Cab AC and Heater Group

G

'?\,s‘ _B
fZ‘-n‘ o3 '
@\

3—-60 800 Diesel 9012843 (3-2014)



OPTIONS

356458 - D
Fig. 33 - Cab AC and Heater Group
NOTE: AC/Heater kit, TENNANT Part Number 9011822 includes Fig. 33, Fig. 34, and Fig. 35.
Ref. Part No. Serial Number Description Qty.
1 380613 (008015-008088 ) Box Assy, Heat/Ac (See Breakdowns) 1
1 1073904 (008089- ) Box Assy, Heat/Ac (See Breakdowns) 1
2 380689 (008015- ) Filter,Panel 23.5X6.5X2 143Plts 1
3 380625 (008015- ) Condenser Assy, A/C (See Breakdowns) 1
4 380630 (008015- ) Gage, Sight Ac 1
5 380684 (008015- ) AJ/C Hose#6 134A 9.0L 1
6 380615 (008015- ) Elbow, Heater 2
7 86824 (008015- ) Clamp, Hose, Wormdrive, 0.50-1.06d, .50w 6
8 1021799 (008015- ) Hose, A/C, 8 112.01 Str E90 R134 1
9 1021797 (008015- ) Hose, A/C, 12 127.01 Str E90 R134 1
10 375512 (008015- ) Sleeve, Nyl, #33 65.0I 1
11 41016 (008015- ) Clamp, Hose 2
12 43558A (008015- ) Cable, Choke 1
13 380663 (008015- ) Label, Pull-Heat 1
14 380673 (008015- ) Label,Caution R134A 1
15 27767 (008015- )  Fitting, Brass, Str 1
16 1016561 (008015- ) Hose, Afmkt, Rbr, Heater, 0.62id, 08ft 2
17 12459 (008015- ) Screw, Hex, M6 X 1.0 X 20, Fmg 14
18 1016556 (008015- ) Hose, Afmkt, Rbr, Heater, 0.62id, 03ft 1
19 77811 (008015- ) Grommet 1
20 763116 (008015- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 3
v 375728 (008015- ) Valve Assy, Heater 1
A 21 59901 (008015- )  Fitting, Brass, Str 2
A 22 31507 (008015- ) Valve -3Way 1
A 23 43242 (008015- ) Swivel 1
A 24 1043352 (008015- ) Clamp, Cable, Stl, 0.18d X 0.75w, 1hole 2
A 25 40573 (008015- ) Fitting, Hyd. Str 1
A 26 45142 (008015- ) Bolt, U 1
A 27 374129 (008015- ) Bracket, Mtg. Valve 1
A 28 30268 (008015- ) Fitting, Brass 2
A 29 24450 (008015- ) Fitting, Brass, Tee 1
30 601483 (008015- ) Fitting, Brs, Tee, Pf06/Pf06/Pm06, Run (4i ONLY) 1
31 24584 (008015- ) Fitting, Brs, E90, Pf06/PmO06, Spcl (4F ONLY) 1
32 51839 (008015- ) Fitting, Brs, E90, Em10/PmO06 1
33 16930 (008015- ) Screw, Hex, M10 X 1.5 X 50, 8.8 1
34 32492 (008015- ) Washer, Flat, 0.38 Std 1
35 32490 (008015- ) Washer, Flat, 0.25 Std 14
36 1073467 (008015- ) Fitting, Swivel, E90, Pf08/Pm08 [Ku A/C] 1
37 1073466 (008015- )  Fitting, Swivel, E90, Pf10/Pm10 [Ku A/C] 1

800 Diesel 9012843 (10-2014) 3-61



OPTIONS

Fig. 34 — Cab AC Compressor Group

S

&0

vh/A/,.\

~e
@,

g
0./
2. G

4

LY ~
, = X
V)
N— @\

7

800 Diesel 9012843 (12-2016)

3—-62



OPTIONS

NOTE: AC/Heater kit, TENNANT Part Number 9011822 includes Fig. 33, Fig. 34, and Fig. 35.

Py
@

Part No.
393219
1073288
9012601
9013095
9013096
9013922
1073696
36801
32485
32491
39277
1073591
41186
1073345
50902
31525
82573
32490
41141
06944
08708
41143
32493
1074495
1074473
39284
32492

O©CoO~NOOPA,WWWNLPE

NNNNNNRPRRRRRRERRERRR
ORWNPFPOOWONOOUNMWNERO

Fig. 34 - Cab AC Compressor Group

Serial Number
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-008340
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-008340
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008015-
(008341-
(008341-
(008341-
(008341-

Nl e e N N N N N N N N N N N N N N N N N N N N N N N N

Description

Compressor, A/C, V Pully [134][Sa-4536]
Belt, V, 34.51 [XI]

Guard, Belt, A/C, W/ Label [800 Ku Dsl]
Guard, Belt, A/C, W/ Label Ce [800 Ku Dsl]
Guard, Belt, A/C, W/ Label Jp [800 Ku Dsl]
Bracket Kit, A/C, Replmt [800 Ku]

Arm, Adj, Compressor, A/C, .18 1.3w 4.0l
Screw, Hex, .38-16 X 1.50, FI

Washer, Flat, 0.38, Sae

Washer, Flat, 0.31, Std

Screw, Hex, M8 X 1.25 X 25, 8.8
Bracket, Mtg, Compressor

Washer, Flat, Belleville, .31

Screw, Hex, M12 X 1.25 X 40, 8.8

Nut, Hex, Lock, .38-16, NI

Wire, 10ga 16.0I Blk .25ring /.38ring
Screw, Hex, M12 X 1.25 X 25, 8.8
Washer, Flat, 0.25, Std

Washer, Lock, Int-Ext, 0.31

Screw, Hex, M6 X 1.00 X 25, 8.8

Nut, Hex, Lock, M6 X 1.00, NI

Washer, Lock, Int-Ext, 0.50

Washer, Flat, 0.50, Std

Bracket WIdt, Compressor, A/C

Bracket, Mtg, Compressor

Screw, Hex, M10 X 1.50 X 35, 8.8
Washer, Flat, 0.38, Std

356459 - D

Qty.

NNRPRORPRRPRPRPRORPPONNRPODMDRMNNRRRRREPR

800 Diesel 9012843 (12-2016)




OPTIONS

Fig. 35 - Cab AC and Heater Electrical Group

800 Diesel 9012843 (3-2014)



OPTIONS

350815 - D
Fig. 35 - Cab AC and Heater Electrical Group
NOTE: AC/Heater kit, TENNANT Part Number 9011822 includes Fig. 33, Fig. 34, and Fig. 35.

Ref. Part No. Serial Number Description Qty.
1 56186 (008015- ) Relay, 12vdc, 040a, Spdt No 2
2 374210 (008015- )  Circuitbreaker, 20.0a, Thermal 2
3 380617 (008015- ) Louver, Adj, Heat-A/C [Badger] 2
4 380619 (008015- ) Switch, 3 Position, Blower, Heat 1
5 380661 (008015- ) Knob, Rnd, Cntrl, Heat-A/C 2
6 380662 (008015- ) Label, Opertnl, Fan [Hi/Med/Low, Ba] 1
7 380690 (008015- ) Plate, Mtg, Switch, A/C [Badger] 1
8 380624 (008015- ) Switch, Thermo, A/C [Badger] 1
9 380665 (008015- ) Label, Opertnl, Temp [Badger] 1

800 Diesel 9012843 (3-2014) 3—-65



OPTIONS

Fig. 36 — Cab Heater Group

800 Diesel 9012843 (3-2014)

3—66



OPTIONS

356460 - D
Fig. 36 - Cab Heater Group
NOTE: Heater kit, TENNANT Part Number 9011831 includes Fig. 36, and Fig. 37.
Ref. Part No. Serial Number Description Qty.
1 69266 (008015- ) Cable, Cntrl, 34.0l, 10-32/ None 1
2 380663 (008015- ) Label, Opertnl, Pull Heat [Badger] 1
3 380614 (008015-008088 ) Box Assy, Heat 1
3 1073905 (008089- ) Heater [Badger, Gray] 1
4 380689 (008015- ) Filter, Panl 1
5 380615 (008015- )  Fitting, Elbow, Bm10 [Badger] 2
6 86328 (008015- ) Clamp, Cable, Stl, 1.50d X 0.75w, 1hole 2
7 375512 (008015- ) Sleeve, Nyl, 1.81id 65.0I 1
8 86824 (008015- ) Clamp, Hose, Wormdrive, 0.50-1.06d, .50w 6
9 27767 (008015- ) Fitting, Brs, Str, Em10/PmO06 1
10 1016561 (008015- ) Hose, Afmkt, Rbr, Heater, 0.62id, 08ft 2
11 12459 (008015- ) Screw, Hex, M6 X 1.00 X 20, Fmg 8
12 1016556 (008015- ) Hose, Afmkt, Rbr, Heater, 0.62id, 03ft 2
13 77811 (008015- ) Grommet, Cab, Harness, Wire 1
v 375728 (008015- ) Valve, Ball, 3way, Em10/Em10/Em10 1
A 14 59901 (008015- ) Fitting, Brs, Str, Em10/Pm08 2
A 15 31507 (008015- ) Valve, Ball, 3way, Pf08/Pf08/Pf08, Brs 1
A 16 43242 (008015- ) Bushing, Swivel, .247d X .35, .31hex, Pl 1
A 17 1043352 (008015- ) Clamp, Cable, Stl, 0.18d X 0.75w, 1hole 2
A 18 40573 (008015- ) Fitting, Hyd, Str, Pm08/Pm08 1
A 19 45142 (008015- ) Bolt, U, .25-20 X 2.00, 1.10id 1
A 20 30268 (008015- ) Fitting, Brs, E90, Em10/PmO08 2
A 21 24450 (008015- ) Fitting, Brs, Tee, Pf08/Pf08/Pf08 1
A 22 374129 (008015- ) Bracket, Mtg, Valve, Cntrl, Heater 1
23 51839 (008015- ) Fitting, Brs, E90, Em10/PmO06 1
24 601483 (008015- ) Fitting, Brs, Tee, Pf06/Pf06/Pm06, Run (4i ONLY) 1
25 24584 (008015- ) Fitting, Brs, E90, Pf06/PmO06, Spcl (4F ONLY) 1
26 16930 (008015- ) Screw, Hex, M10 X 1.50 X 50, 8.8 1
27 32492 (008015- ) Washer, Flat, 0.38, Std 1
28 32490 (008015- ) Washer, Flat, 0.25, Std 8
29 763116 (008015- ) Tie, Cable, Nyl, 15.31. W 4.5 Max D 3

800 Diesel 9012843 (10-2014) 3—-67



OPTIONS

Fig. 37 — Cab Heater Electrical Group

3/

800 Diesel 9012843 (3-2014)

3—68



OPTIONS

350816 - D
Fig. 37 - Cab Heater Electrical Group
NOTE: Heater kit, TENNANT Part Number 9011831 includes Fig. 36, and Fig. 37.
Ref. Part No. Serial Number Description Qty.
1 56186 (008015- ) Relay, 12vdc, 040a, Spdt No 1
2 374210 (008015- )  Circuitbreaker, 20.0a, Thermal 1
3 380617 (008015- ) Louver, Adj, Heat-A/C [Badger] 2
4 380619 (008015- ) Switch, 3 Position, Blower, Heat 1
5 380661 (008015- ) Knob, Rnd, Cntrl, Heat-A/C 1
6 380662 (008015- ) Label, Opertnl, Fan [Hi/Med/Low, Ba] 1
7 380690 (008015- ) Plate, Mtg, Switch, A/C [Badger] 1
8 56992 (008015- ) Plug, Hole, Rnd, 0.50h .03-.12, Blk Nyl 1
800 Diesel 9012843 (3-2014) 3—69




OPTIONS

Fig. 38 - Vacuum Wand Kit (008015-008088)

800 Diesel 9012843 (10-2014)

3-70



OPTIONS

pu)
©CoO~NOUDNWNEER @

ol
P o

12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

2 N I N O o S S S i O S S S N O o S O S RN

Part No.
70668
73871
75701
75876
75877
21047
82962
11676
51531
23146
19035
21041
04843
21054
21104
73880
79646
79647
79644
26565
79674
74074
54009
54012
36158
42124
374012
26395-2
76286
76338
70659
76406

Fig. 38 - Vacuum Wand Kit (008015-008088)

Serial Number

(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Wand Kit, Vac

Plate, Mounting, Vac Door

Plate WIdt, Vac Door

Seal, Foam Rbr, .19 .75W 47.1L
Seal, Foam Rbr .19 .75W 8.43L
Shatft

Balljoint .375-24 Lh

Stud, Adjustment

Ball Joint .375-24
Pin,Roll,.180dx1.62L,.187/.192
Sprng,Comp,0.83Idx.07Wire 1.0L
Disk

Bearing, Flange .625 Bore

Box, Mounting, Lever, Vac
Panel, Cover

Plate

Plate, Latch

Angle

Handle
Knob,0.38-16,1.25Dia,Plastic
Seal

Adaptor Wldt, Vac Wand
Hose&2Cuff Assy,Vinyl2.01d10Ft
Wand

Clip Finger Grip

Plug, Drain

Chain, Jack, #12, 08.5] 11 Links
Clamp-Cable, 0.38Dia 0.38Wth
Adaptor Widt, Vac Wand

Bar, Prop

Grip, Handle, Flat
Label, Vac Wand

07672 - ALL

Qty

PNRPRPRRPRRPRPORRPRRPRPRPRPRRPRRPRPRPRLPNRPRPRPRPRPRREPRENNRLRRER

800 Diesel 9012843 (10-2014)




OPTIONS

)

Fig. 39 - Vacuum Wand Kit (008089-

800 Diesel 9012843 (10-2014)

3-72



OPTIONS

07672 - ALL
Fig. 39 - Vacuum Wand Kit (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012878 (008089- )  Wand, Vacuum [800 Gray] 1
A 1 73871 (008089- ) Plate, Mounting, Vac Door 1
A 2 75701 (008089- ) Plate WIdt, Vac Door 1
A 3 75876 (008089- ) Seal, Foam Rbr, .19 .75W 47.1L 2
A 4 75877 (008089- ) Seal, Foam Rbr .19 .75W 8.43L 2
A 5 21047 (008089- ) Shaft 1
A 6 82962 (008089- ) Balljoint .375-24 Lh 1
A 7 11676 (008089- ) Stud, Adjustment 1
A 8 51531 (008089- ) Ball Joint .375-24 1
A 9 23146 (008089- ) Pin,Roll,.180dx1.62L,.187/.192 1
A 10 19035 (008089- )  Sprng,Comp,0.831dx.07Wire 1.0L 1
A 11 21041 (008089- ) Disk 1
A 12 04843 (008089- ) Bearing, Flange .625 Bore 2
A 13 21054 (008089- ) Box, Mounting, Lever, Vac 1
A 14 21104 (008089- ) Panel, Cover 1
A 15 73880 (008089- ) Plate 1
A 16 79646 (008089- ) Plate, Latch 1
A 17 79647 (008089- ) Angle 1
A 18 79644 (008089- ) Handle 1
A 19 26565 (008089- ) Knob,0.38-16,1.25Dia,Plastic 1
A 20 79674 (008089- ) Seal 1
A 21 74074 (008089- ) Adaptor WIdt, Vac Wand 1
A 22 54009 (008089- ) Hose&2Cuff Assy,Vinyl2.0ld10Ft 1
A 23 1073868 (008089- )  Wand WiIdt [800 Gray] 1
A 24 36158 (008089- )  Clip Finger Grip 8
A 25 42124 (008089- ) Plug, Drain 1
A 26 374012 (008089- ) Chain, Jack, #12, 08.5] 11 Links 1
A 27 26395-2 (008089- ) Clamp-Cable, 0.38Dia 0.38Wth 1
A 28 76286 (008089- ) Adaptor WIdt, Vac Wand 1
A 29 76338 (008089- ) Bar, Prop 1
A 30 70659 (008089- )  Grip, Handle, Flat 2
A 31 76406 (008089- ) Label, Vac Wand 1

800 Diesel 9012843 (10-2014) 3-73



OPTIONS

Fig. 40 - Side Brush Dust Control Kit (008015-008088)

800 Diesel 9012843 (10-2014)

3-74



OPTIONS

07678 - ALL
Fig. 40 - Side Brush Dust Control Kit (008015-008088)
Ref. Part No. Serial Number Description Qty.
v 76100 (008015-08088 ) Dust Control Kit, Side Brush 1
A 1 76036 (008015-08088 ) Skirt, Deflection 1
A 2 76030 (008015-08088 ) Bracket, Mounting, Skirt 1
A 3 76038 (008015-08088 )  Strip, Retainer, Skirt 1
A 4 75901 (008015-08088 ) Skirt, Cover, Shdc 1
A 5 76049 (008015-08088 ) Skirt, Retainer 1
A 6 77759 (008015-08088 ) Bracket Widt 1
A 7 75989 (008015-08088 ) Plate WiIdt, Skirt 1
A 8 76069 (008015-08088 ) Skirt, Cover, Shdc 1
A 9 76055 (008015-08088 ) Plate, Retainer 1
A 10 76074 (008015-08088 ) Skirt 1
A 11 76081 (008015-08088 )  Skirt 1
A 12 76084 (008015-08088 ) Bracket 1
A 13 77755 (008015-08088 ) Plate 1
800 Diesel 9012843 (10-2014) 3-75




OPTIONS

)

Fig. 41 - Side Brush Dust Control Kit (008089-

800 Diesel 9012843 (10-2014)

3—-76



OPTIONS

07678 - ALL
Fig. 41 - Side Brush Dust Control Kit (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012889 (008089- ) Dust Cntrl Kit, Side Brush, Ci[800Igray] 1
A 1 76036 (008089- )  Skirt, Deflection 1
A 2 76030 (008089- ) Bracket, Mounting, Skirt 1
A 3 76038 (008089- )  Strip, Retainer, Skirt 1
A 4 75901 (008089- )  Skirt, Cover, Shdc 1
A 5 1074310 (008089- ) Retainer, Skirt, .12, 2.0w X 54.5I 1
A 6 1073949 (008089- ) Bracket WIdt, Mtg, Skirt, Sbdc[800 Gray] 1
A 7 1073926 (008089- ) Plate WIdt, Skirt [Gray] 1
A 8 76069 (008089- )  Skirt, Cover, Shdc 1
A 9 76055 (008089- ) Plate, Retainer 1
A 10 76074 (008089- )  Skirt 1
A 11 76081 (008089- ) Skirt 1
A 12 76084 (008089- ) Bracket 1
A 13 1073948 (008089- ) Plate, Skirt, Sbdc [800 Gray] 1

800 Diesel 9012843 (10-2014) 3-77



OPTIONS

Fig. 42 — Protectoseal Fuel Tank Cap Group

I
I
’ I
~
I
I
07471 - ALL
Ref. Part No. Serial Number Description Qty.
1 02506-6 (008015- ) Cap, Tank, Fuel, 2.3neck Protectoseal 1

3-78 800 Diesel 9012843 (3-2014)



OPTIONS

Fig. 43 - Fire Extinguisher Kit

1=
07516 - JP, NA
Ref. Part No. Serial Number Description Qty.
v 70692 (008015- )  Extinguisher Kit, Fire, Ci [800I] 1
A 1 25312 (008015- )  Extinguisher, Fire, 2.5 Lb Dry

800 Diesel 9012843 (3-2014) 3-79



OPTIONS

Fig. 44 - Solid Tire and Rim Assembly

07666 - ALL
Ref. Part No. Serial Number Description Qty.
v 1 21671 (008015- ) Tire Assy, Solid, 06.5 X 5.5 6.0bc 6bolt 1
A 2 63228 (008015- ) Tire, Solid, 6.5 X 10 X 5.5 1

3-80 800 Diesel 9012843 (3-2014)



OPTIONS

Fig. 45 - Seat Belt Kit

07674 - ALL
Ref. Part No. Serial Number Description Qty.
v 70690 (008015- ) Seatbelt Kit, Ci [800I] 1
A 1 30533 (008015- ) Seatbelt, 60.0I 1
A 2 87337 (008015- ) Latch 1

800 Diesel 9012843 (3-2014) 3-81



OPTIONS

Fig. 46 — RFS Filter System Group

3-—-82 800 Diesel 9012843 (3-2014)



OPTIONS

10229 - ALL
Fig. 46 - RFS Filter System Group

Ref. Part No. Serial Number Description Qty.
v 79174 (008015- ) Rfs Kit, Ci [800I] 1
A 1 79160 (008015- ) Duct WIdt, Vacfan, Rfs 2
A 2 79156 (008015- ) Plate, Shutter 2
A 3 79159 (008015- ) Shaft, Pivot 4
A 4 11747 (008015- ) Bushing, Snap-In, 0.31b 0.41d 0.14th Nyl 4
A 5 79158 (008015- ) Coupling, Flex, .31b 1.75I 2
A 6 42011 (008015- ) Screw, Hex, 10-24 X 0.50, Ss 4
A 7 79157 (008015- ) Bracket, Mtg, Motor, Gear 2
A 8 79170 (008015- ) Motor, Ele, 12vdc 0024rpm 03.0a Gear 2
A 9 79172 (008015- ) Seal, Org, .210 X 00.79id 2
A 10 79167 (008015- ) Seal, Ure, 0.25, 0.50w 52.0I 2
A 11 79155 (008015- ) Cover, Motor 2
A 12 79168 (008015- ) Seal, Ure, 0.25, 0.50w 12.0I 2
A 13 79177 (008015- ) Plate, Mtg, Rfs Cntrl 1
AV 14 1074764 (008015- ) Control, Rfs 1
AA 15 59954 (008015- )  Cover, Housing, Electrical 1
AA 16 59921 (008015- ) Gasket, Neo, .03, 04.37w 04.59I, 4hole 1
A 17 56186 (008015- ) Relay, 12vdc, 040a, Spdt No 4
A 18 75465 (008015- ) Switch, Press, 0020psi Spdt 1
A 19 10632-4 (008015- ) Grommet, Rbr, 0.62id, F/0.9h, .06 Matl 1
A 20 82739 (008015- )  Fitting, Brs, Breather [02mp] 1
A 21 40607 (008015- ) Fitting, Brs, Str, Bm03/Pm02 1
A 22 21301 (008015- ) Hose, Vacuum, 0.16id X 076.0I 1
A 23 39923 (008015- ) Fitting, Brs, Str, Bm03/Bm03, Bh 1
A 24 43454 (008015- ) Washer, Flat, 0.34b 0.69d .06, Nyl 1
A 25 79169 (008015- )  Cover, Component, Electronic, Rfs 1
A 26 40678 (008015- ) Clamp, Cable, Stl, 0.44d X 0.62w, 1hole 2
A 27 49266 (008015- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 12
A 28 34864 (008015- )  Strainrelief 2
A 29 46236 (008015- ) Clamp, Cable, Stl, 0.25d X 0.56w, 1hole 3
A 30 79025 (008015- ) Harness, Motor, Vane 2
A 31 79026 (008015- ) Harness, Hopper, Rfs 1
A 83706 (008015- ) Harness, Jumper, Rfs [800I] 1
A 32 70851 (008015- ) Seal, Ure, 0.50, 1.00w 27.2] Adh 1
A 44961 (008015- ) Tie, Cable, Nyl, 14.5] .30w 4.0 Max D 28
A 23935 (008015- ) Seal, Bulb, .90h, .90w 80.0 L, Fltr 2
A 1064188 (008015- )  Circuitbreaker, 15.0a, Resetable 2
A 33 49766 (008015- ) Screw, Hex, 08-32 X 0.38, Ss 8
A 34 02938 (008015- ) Washer, Lock, Int, 08, Ss 8
A 35 06932 (008015- ) Screw, Pan, Phl, M5 X 0.80 X 10, 4.8 8
A 36 74455 (008015- ) Screw, Hex, M6 X 1.00 X 12, Fmg 9
A 37 34738 (008015- ) Rivet, Blind, .125d X 0.32 X .25d, Stl 6

800 Diesel 9012843 (12-2016) 3-83



OPTIONS

Fig. 47 — Cab AC Drain Hose Kit

800 Diesel 9012843 (3-2014)

3—-84



OPTIONS

353660 - ALL
Fig. 47 - Cab AC Drain Hose Kit

Ref. Part No. Serial Number Description Qty.
v 374133 (008015- ) Hose Kit, Drain, A/C, Ci [800I] 1
A 1 374134 (008015- ) Hose Assy, Drain, A/C 1
A 2 374135 (008015- ) Hose Assy, Drain, A/C 1
A 3 49266 (008015- ) Tie, Cable, Nyl, 07.31 .19w 1.8 Max D 10
A 4 55248 (008015- ) Mount, Cable Tie 10

3-85

800 Diesel 9012843 (3-2014)




OPTIONS

Fig. 48 — Neutral Start Group, 4i

09831-D
Ref. Part No. Serial Number Description Qty.
1 63407 (008015- ) Harness, Start, Neutral 1
2 373405 (008015- ) Pump, Hyd Piston V 2.48 (See Breakdowns) 1
3—-86 800 Diesel 9012843 (3-2014)



OPTIONS

Fig. 49 - Documentation Group

Ref. Part No. Serial Number Description Qty.
9012843 (008015- Manual, Parts [800 Ku Dsl 4i & 4f]
9013088 (008015- Manual, Oprtr [800 Ku Dsl 4i, En, Na]
9012844 (008015- Manual, Oprtr [800 Ku Dsl 4f, En, Na]
9012845 (008015- Manual, Oprtr [800 Ku Dsl 4f, Es, Na]
9012846 (008015- Manual, Oprtr [800 Ku Dsl 4f, Fr, Na]
9013050 (008015- Manual, Oprtr [800 Ku Dsl 4f, Jp]
9013051 (008015- Manual, Oprtr [800 Ku Dsl 4i, De, Ce]
9013052 (008015- Manual, Oprtr [800 Ku Dsl 4i, Dk, Ce]
9013053 (008015- Manual, Oprtr [800 Ku Dsl 4i, En, Ce]
9013054 (008015- Manual, Oprtr [800 Ku Dsl 4i, Es, Ce ]
9013055 (008015- Manual, Oprtr [800 Ku Dsl 4i, Fi, Ce]
9013056 (008015- Manual, Oprtr [800 Ku Dsl 4i, Fr, Ce]
9013057 (008015- Manual, Oprtr [800 Ku Dsl 4i, Gr, Ce]
9013058 (008015- Manual, Oprtr [800 Ku Dsl 4i, It, Ce]
9013059 (008015- Manual, Oprtr [800 Ku Dsl 4i, NI, Ce]
9013060 (008015- Manual, Oprtr [800 Ku Dsl 4i, No, Ce]
9013061 (008015- Manual, Oprtr [800 Ku Dsl 4i, Ptg, Ce]
9013062 (008015- Manual, Oprtr [800 Ku Dsl 4i, Se, Ce]
9013063 (008015- Manual, Oprtr [800 Ku Dsl 4i, Cz, Ce]
9013064 (008015- Manual, Oprtr [800 Ku Dsl 4i, Hr, Ce]
9013065 (008015- Manual, Oprtr [800 Ku Dsl 4i, Hu, Ce]
9013066 (008015- Manual, Oprtr [800 Ku Dsl 4i, PI, Ce]
9013067 (008015- Manual, Oprtr [800 Ku Dsl 4i, Ru, Ce]
9013068 (008015- Manual, Oprtr [800 Ku Dsl 4i, Tr, Ce]
9013069 (008015- Manual, Oprtr [800 Ku Dsl 4i, Ro,Ce]
9013070 (008015- Manual, Oprtr [800 Ku Dsl 4i, Ee Ce]
9013071 (008015- Manual, Oprtr [800 Ku Dsl 4i, Lt Ce]
9013072 (008015- Manual, Oprtr [800 Ku Dsl 4i, Lv Ce]
9013073 (008015- Manual, Oprtr [800 Ku Dsl 4i, Si Ce]
9013074 (008015- Manual, Oprtr [800 Ku Dsl 4i, Sk Ce]
9013075 (008015- Manual, Oprtr [800 Ku Dsl 4i, Bg Ce]
MM337 (008015- Manual, Service [800/810 Gas/Dsl, Na]
1052092 (008015- Video, Oprtr, Training, Dvd [800]
9012219 (008015- Manual, Service [Ku 2403-T 4i]
9012443 (008015- Manual, Service [Ku 2403-T 4f]
9013108 (008015- Manual, Oprtr [800 Ku Dsl 4i, Es]
9013109 (008015- Manual, Oprtr [800 Ku Dsl 4i, Cn]
9013110 (008015- Manual, Oprtr [800 Ku Dsl 4i, Ptb]

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR RPRRPRRPRPRRPRRRRPRPRPRRPRRRPRPRRPRPRRPRPRPRRPRRPRRPRPRRPRRPRPREPRRRERRERR

™ &[m] To view, print, order, download the latest Parts manual, other language
e[ Operator manuals, and Use and Care Guides (wall charts), visit:

1 www.tennantco.com/manual

800 Diesel 9012843 (10-2014) 3-87



OPTIONS

800 Diesel 9012843 (5-04)



BREAKDOWNS

secTioNn 4

Contents Page

Fig. 1 - Hydraulic Piston Pump Breakdown,

373404 ... 4-2
Fig. 2 — Hydraulic Piston Pump Breakdown,

373404 ... 4-4
Fig. 3 - Hydraulic Manual Control Breakdown,

TA273 .o 4-6
Fig. 4 — Hydraulic Piston Pump Breakdown,

373405 ... 4-8
Fig. 5 - Hydraulic Piston Pump Breakdown,

373405 ... 4-10
Fig. 6 — Hydraulic Manual Control Breakdown,

373369 ... 4-12
Fig. 7 — Hydraulic Gear Pump Breakdown,

373254 .. 4-14

Fig. 8 — Hydraulic Motor Breakdown, 19117 .. 4-16
Fig. 9 — Hydraulic Motor Breakdown, 63542 .. 4-17
Fig. 10 - Hydraulic Steering Valve

Breakdown, 65242 ................ 4-18
Fig. 11 — Hydraulic Valve Breakdown, 375563 . 4-20
Fig. 12 - Cab Assembly .................... 4-22
Fig. 13 — Cab Door Assembly (008015-008088) 4-24
Fig. 14 — Cab Door Assembly (008089- ) 4-26
Fig. 15 - Cab Insulation Group .............. 4-28
Fig. 16 — Cab Wire Harness Group .......... 4-30
Fig. 17 — AC Condenser Box Breakdown,

380625 (008015-008088) ......... 4-31
Fig. 18 — AC Condenser Box Breakdown,

9012898 (008089- ) e 4-32
Fig. 19 — AC and Heater Box Breakdown,

380613 (008015 - 008088) ........ 4-34
Fig. 20 — AC and Heater Box Breakdown,

1073904 (008089- ) 4-36
Fig. 21 — Heater Box Breakdown, 380614

(008015-008088) ................ 4-38
Fig. 22 — Heater Box Breakdown, 1073905

(008089- ) 4-40

Fig. 23 — Brake Assy, Right Hand (R.h.) 77790 4-42
Fig. 24 — Brake Assy, Left Hand (L.h.) 77770 .. 4-44
Fig. 25 - Hydraulic Solenoid Valve

Breakdown, 1049210 ............. 4-46
Fig. 26 — Hydraulic Solenoid Valve

Breakdown, 1049209 ............. 4-48
Fig. 27 — Hydraulic Solenoid Valve

Breakdown, 1049211 ............. 4-50
Fig. 28 — Hydraulic Cylinder Breakdown,

1026719 ..o 4-51

800 Diesel 9012843 (3-2015) 4-1



BREAKDOWNS

Fig. 1 - Hydraulic Piston Pump Breakdown, 373404

not sold separately

800 Diesel 9012843(3-2014)



BREAKDOWNS

10136 - ALL
Fig. 1 - Hydraulic Piston Pump Breakdown, 373404
NOTE: Piston Pump, TENNANT Part Number 373404, includes.Fig. 1, Fig. 2 and Fig. 3.
Ref. Part No. Serial Number Description Qty.

1 74184 (008015- ) Nut, Jam 1
2 74223 (008015- ) Screw, Cap 8
3 61882 (008015- ) Rotating Kit 1
4 373407 (008015- ) Piston, Servo 1
5 74254 (008015- ) Follower, Piston 1
6 74256 (008015- ) Plate, Cover En 1
7 74257 (008015- ) Plate, Cover En 1
8 74258 (008015- ) Camplate S/A En 1
9 74240 (008015- ) Race, Bearing Ce 2
10 74210 (008015- ) Bearing 1
11 74283 (008015- ) Seal Kit, Pump En 1
12 74262 (008015- ) Screw, Cap En 6
v 373408 (008015- ) Housing S/A En 1
A 13 373409 (008015- ) Housing En 1
A 14 37462 (008015- ) Bearing 1
A 15 79742 (008015- ) Plug S/AEn 1
V.16 373410 (008015- ) Cradle Sub Assy En 1
A 17 373218 (008015- ) Dowel Bushing En 2
A 18 373414 (008015- ) Bushing En 1
A 19 373415 (008015- ) Cap Screw En 1
20 79747 (008015- ) Cap Screw En 2
21 74265 (008015- ) Shaft, Drive Sp En 1
22 74266 (008015- ) NutEn 1
23 74267 (008015- ) Lockwasher En 1
24 37460 (008015- ) Washer 1
25 13907 (008015- ) Plug #8 2
26 79779 (008015- ) Plug,#12 O-Ring Ph 1
27 74272 (008015- ) Arm, Control En 1
28 74273 (008015- ) Control, Manual (See Breakdowns) 1
29 74276 (008015- ) Orifice, Valve En 3
30 74280 (008015- ) Washer En 1
31 74281 (008015- ) Washer En 8

800 Diesel 9012843 (3-2014) 4-3



BREAKDOWNS

Fig. 2 — Hydraulic Piston Pump Breakdown, 373404

800 Diesel 9012843(3-2014)



BREAKDOWNS

10136,09670 - ALL

Fig. 2 - Hydraulic Piston Pump Breakdown, 373404
NOTE: Piston Pump, TENNANT Part Number 373404, includes .Fig. 1, Fig. 2 and Fig. 3.

Ref. Part No. Serial Number Description Qty.
1 74259 (008015- ) Relief Valve Sa En 2
2 74283 (008015- ) Seal Kit, Pump En 1
3 373374 (008015- ) Screw, Cap En 2
4 373375 (008015- ) Screw, Cap En 2
5 61886 (008015- ) Valve Plate 1
6 373406 (008015- ) Repair Info,Pmp En 1
v 7 373412 (008015- ) Backplate S/A En 1
A 8 34159 (008015- ) Bearing 1
A 9 79748 (008015- ) Roll Pin En 1
10 74270 (008015- ) KeyEn 1
v 11 74271 (008015- ) Charge Pmp Adap En 1
A 12 79749 (008015- ) Bushing En 1
A 13 79750 (008015- ) Plug En 1
A 14 79751 (008015- ) Shims En 1
A 15 79752 (008015- ) Spring En 1
A 16 79753 (008015- ) Poppet En 1
17 74274 (008015- ) Geroter,Ring In En 1
18 74275 (008015- ) Geroter,Ring Ot En 1
19 74277 (008015- ) Coupler En 1
20 74278 (008015- ) Ring, Retaining En 2
21 373413 (008015- ) Actuator, Valve En 1
22 74282 (008015- ) Washer En 4

800 Diesel 9012843 (3-2014) 4-5



BREAKDOWNS

Fig. 3 — Hydraulic Manual Control Breakdown, 74273




BREAKDOWNS

10134 - ALL
Fig. 3 - Hydraulic Manual Control Breakdown, 74273
NOTE: Piston Pump, TENNANT Part Number 373404, includes .Fig. 1, Fig. 2 and Fig. 3.
Ref. Part No. Serial Number Description Qty.

v 74273 (008015- )  Control, Manual 1
A 1 79754 (008015- ) Housing,Control 1
A 2 79755 (008015- ) Plug 1
A 3 79776 (008015- ) Seal Kit,Cntrl 1
A 4 79756 (008015- ) Ring, Retaining 1
A 5 79757 (008015- )  Spring,Retainer 2
A 6 79758 (008015- ) Spring, Cntr 1
A 7 79759 (008015- ) Valve Spool 1
A 8 79760 (008015- ) Screw, Set 1
A 9 79761 (008015- ) Link, Feedback 1
A 10 79762 (008015- ) Dowel Pin 1
A 11 79763 (008015- ) Ring, Retaining 1
A 12 79764 (008015- ) Bell Crank 1
A 13 79765 (008015- ) Screw, Set 1
A 14 79766 (008015- ) Shaft, Input 1
A 15 79767 (008015- ) Pin, Headed 1

800 Diesel 9012843 (3-2014) 4-7



BREAKDOWNS

Fig. 4 — Hydraulic Piston Pump Breakdown, 373405

800 Diesel 9012843(3-2014)



BREAKDOWNS

10136 - ALL
Fig. 4 - Hydraulic Piston Pump Breakdown, 373405
NOTE: Piston Pump, TENNANT Part Number 373405, includes Fig. 4, Fig. 5 and Fig. 6.
Ref. Part No. Serial Number Description Qty.

1 74184 (008015- ) Nut, Jam 1
2 74223 (008015- ) Screw, Cap 8
3 61882 (008015- ) Rotating Kit 1
4 373407 (008015- ) Piston, Servo 1
5 74254 (008015- ) Follower, Piston 1
6 74256 (008015- ) Plate, Cover En 1
7 74257 (008015- ) Plate, Cover En 1
8 74258 (008015- ) Camplate S/A En 1
9 74240 (008015- ) Race, Bearing Ce 2
10 74210 (008015- ) Bearing 1
11 74283 (008015- ) Seal Kit, Pump En 1
12 74262 (008015- ) Screw, Cap En 6
v 373408 (008015- ) Housing S/A En 1
A 13 373409 (008015- ) Housing En 1
A 14 37462 (008015- ) Bearing 1
A 15 79742 (008015- ) Plug S/AEn 1
V.16 373410 (008015- ) Cradle Sub Assy En 1
A 17 373218 (008015- ) Dowel Bushing En 2
A 18 373414 (008015- ) Bushing En 1
A 19 373415 (008015- ) Cap Screw En 1
20 79747 (008015- ) Cap Screw En 2
21 74265 (008015- ) Shaft, Drive Sp En 1
22 74266 (008015- ) NutEn 1
23 74267 (008015- ) Lockwasher En 1
24 37460 (008015- ) Washer 1
25 13907 (008015- ) Plug #8 2
26 79779 (008015- ) Plug,#12 O-Ring Ph 1
27 74272 (008015- ) Arm, Control En 1
28 373369 (008015- ) Control, Manual (See Breakdowns) 1
29 74276 (008015- ) Orifice, Valve En 3
30 74280 (008015- ) Washer En 1
31 74281 (008015- ) Washer En 8

800 Diesel 9012843 (3-2014) 4-9



BREAKDOWNS

Fig. 5 — Hydraulic Piston Pump Breakdown, 373405

800 Diesel 9012843(3-2014)



BREAKDOWNS

10136,09670 - ALL

Fig. 5 - Hydraulic Piston Pump Breakdown, 373405
NOTE: Piston Pump, TENNANT Part Number 373405, includes Fig. 4, Fig. 5 and Fig. 6.

Ref. Part No. Serial Number Description Qty.
1 74259 (008015- ) Relief Valve Sa En 2
2 74283 (008015- ) Seal Kit, Pump En 1
3 373374 (008015- ) Screw, Cap En 2
4 373375 (008015- ) Screw, Cap En 2
5 61886 (008015- ) Valve Plate 1
6 373406 (008015- ) Repair Info,Pmp En 1
v 7 373412 (008015- ) Backplate S/A En 1
A 8 34159 (008015- ) Bearing 1
A 9 79748 (008015- ) Roll Pin En 1
10 74270 (008015- ) KeyEn 1
v 11 74271 (008015- ) Charge Pmp Adap En 1
A 12 79749 (008015- ) Bushing En 1
A 13 79750 (008015- ) Plug En 1
A 14 79751 (008015- ) Shims En 1
A 15 79752 (008015- ) Spring En 1
A 16 79753 (008015- ) Poppet En 1
17 74274 (008015- ) Geroter,Ring In En 1
18 74275 (008015- ) Geroter,Ring Ot En 1
19 74277 (008015- ) Coupler En 1
20 74278 (008015- ) Ring, Retaining En 2
21 373413 (008015- ) Actuator, Valve En 1
22 74282 (008015- ) Washer En 4

800 Diesel 9012843 (3-2014) 4-11



BREAKDOWNS

Fig. 6 — Hydraulic Manual Control Breakdown, 373369




BREAKDOWNS

10139 - ALL
Fig. 6 - Hydraulic Manual Control Breakdown, 373369
NOTE: Piston Pump, TENNANT Part Number 373405, includes Fig. 4, Fig. 5 and Fig. 6.
Ref. Part No. Serial Number Description Qty.

v 373369 (008015- ) Manual Control En 1
A 1 79777 (008015- ) Housing,Control En 1
A 2 79755 (008015- ) Plug En 1
A 3 79776 (008015- ) Seal Kit,Cntrl En 1
A 4 79756 (008015- ) Ring, Retaining En 1
A 5 79757 (008015- )  Spring,Retainer En 2
A 6 79758 (008015- ) Spring, Cntr En 1
A 7 79772 (008015- ) VIv Spool Wide En 1
A 8 79760 (008015- ) Screw, Set En 1
A 9 79761 (008015- ) Link, Feedback En 1
A 10 79762 (008015- ) Dowel Pin En 1
A 11 79763 (008015- ) Ring, Retaining En 1
A 12 79764 (008015- ) Bell Crank En 1
A 13 79765 (008015- ) Screw, Set En 1
A 14 79766 (008015- ) Shaft, Input En 1
A 15 79767 (008015- ) Pin, Headed En 1
A 16 373371 (008015- )  Adaptor,Neutral En 1
A 17 79774 (008015- ) BallEn 1
A 18 373372 (008015- ) Pin, Cntrl Assy En 1
A 19 79760 (008015- ) Screw, Set En 1
A 20 373373 (008015- )  Switch,Lockout En 1

800 Diesel 9012843 (3-2014) 4-13



BREAKDOWNS




BREAKDOWNS

09670 - Al
Fig. 7 - Hydraulic Gear Pump Breakdown, 373254

Ref. Part No. Serial Number Description Qty.
v 373254 (008015- ) Pump, Hyd, Gear, [Ex3] 0.66 [R] 3000 1
A 1 373201 (008015- ) Plate, Front, Pump, Hyd 1
A 2 373276 (008015- ) Plate, Back, Pump, Hyd 1
A 3 373232 (008015- ) Housing 1
A 4 373256 (008015- ) Body 2
A 5 373457 (008015- ) Gear, Drive 1
A 6 373211 (008015- ) Gear Assy, Idler 1
A 7 373258 (008015- ) Gear, Idler 2
A 8 74154 (008015- ) Screw, Cap, Motor, Hyd 8
A 9 373235 (008015- ) Plate, Adaptor 2
A 10 373458 (008015- ) Key 1
A 11 71725 (008015- ) Plug, O-Ring 1
A 12 373259 (008015- ) Gear, [Slip Fit] 1
A 13 373284 (008015- ) Key 1
A 14 373242 (008015- ) Gear 1
A 15 373243 (008015- ) Washer 4
A 16 74161 (008015- ) Plug, O-Ring 1
A 17 373255 (008015- ) Kit, Seal, Pump 1

18 373207 (008015- ) Instr, Kit, Repair, Pump, Hyd 1

800 Diesel 9012843 (3-2014) 4-15



BREAKDOWNS

Fig. 8 — Hydraulic Motor Breakdown, 19117

05190 - ALL
Ref. Part No. Serial Number Description Qty.
v 19117 (008015- ) Motor, Hydraulic 1
A 1 00954 (008015- ) Key 1
A 74233 (008015- ) Seal Kit 1
4-16 800 Diesel 9012843(3-2014)



BREAKDOWNS

Fig. 9 - Hydraulic Motor Breakdown, 63542

10556 - ALL
Ref. Part No. Serial Number Description Qty.
v 63542 (008015- ) Motor, Hydraulic 1
A 1 00960 (008015- ) Key, Square 0.12 0.12 00.50 LG 1
A 74233 (008015- ) Seal Kit, Hyd Mtr Gear 1

800 Diesel 9012843 (3-2014) 4-17



BREAKDOWNS

Fig. 10 - Hydraulic Steering Valve Breakdown, 65242

Not sold seperately

Not sold seperately

)

Back Side

O-ring Groove
Back Side

Not sold seperately

™~ O-ring Groove
Back Side
3

O-ring Groove

800 Diesel 9012843(3-2014)



BREAKDOWNS

09936-09670-ALL
Fig. 10 - Hydraulic Steering Valve Breakdown, 65242

Ref. Part No. Serial Number Description Qty.

v 65242 (008015- ) Steer Control Hyd#4 04.5 1300 1
A 1 74174 (008015- ) Cap, Screw 6
A 2 74194 (008015- ) Cap, End 1
A 3 65235 (008015- ) Gerotor Set Cl 1
A 4 74182 (008015- ) Plate, Wear 1
A 5 58596 (008015- ) Drive 1
A 6 74218 (008015- ) Pin 1
A 7 74109 (008015- ) Race, Bearing 2
A 8 74110 (008015- ) Bearing, Needle 1
A 9 74112 (008015- ) Bushing, Seal 1
A 10 74111 (008015- ) Ring, Retainer 1
A 11 74190 (008015- ) Seal Kit, Scu 1
A 12 74195 (008015- )  Spring Kit 1

13 74251 (008015- ) Repair Info,Scu ClI 1

800 Diesel 9012843 (3-2014) 4-19



BREA

KDOWNS

Fig. 11 - Hydraulic Valve Breakdown, 375563

CONTROL VALVE

Spool #1

Hopper Lift

Spool #2

Hopper Dump

Spool #3




BREAKDOWNS

10408,09670 - ALL
Fig. 11 - Hydraulic Valve Breakdown, 375563

Ref. Part No. Serial Number Description Qty.
v 375563 (008015- ) Valve, Hyd Control Man 1
A 1 79822 (008015- ) Spacer En 3
A 2 79786 (008015- ) Plunger En 3
A 3 79787 (008015- ) Spring En 3
A 4 79823 (008015- ) Plug Assy,Byd En 1
A 5 79788 (008015- ) Bushing En 3
A 6 79789 (008015- ) Cap Assembly En 3
A 7 79790 (008015- ) Plug Assembly En 1
A 8 79791 (008015- ) Poppet En 1
A 9 79792 (008015- ) Retaining Rng En 3
A 10 79793 (008015- ) Shim .035 Thk En 1
A 10 79798 (008015- ) Shim .015 Thk En 1
A 10 79799 (008015- ) Shim .010 Thk En 1
A 11 79794 (008015- ) Washer En 3
A 12 79795 (008015- ) Plug & O-Ring En 3
A 13 79824 (008015- ) Spring En 3
A 14 79797 (008015- ) Spring En 1
A 15 13904 (008015- ) Plug Gage #6 1
A 16 79812 (008015- ) Seal Kit, VIv En 1
A 17 79820 (008015- ) Instr. Valve Repair Info 1

800 Diesel 9012843 (3-2014) 4-21



BREAKDOWNS

Fig. 12 — Cab Assembly

800 Diesel 9012843(10-2014)

4-22



BREAKDOWNS

353528 - ALL

Fig. 12 - Cab Assembly
NOTE: The Cab kit, TENNANT Part Number 9011823 for machines serial number 008015 - 008088 includes
Fig. 12, Fig. 13, and Fig. 15.

NOTE: The Cab kit, TENNANT Part Number 9012887 is for machines serial number 008089 and above and
includes Fig. 12, Fig. 14, and Fig. 15.

Ref. Part No. Serial Number Description Qty.
1 1057434 (008015-008088 Cab WiIdt, 800
1 1073930 (008089- Cab WiIdt [800 Gray]
2 1059997 (008015- Pane, Glass, Windshield
v 3 1062707 (008015- Pane Assy, Cab, Lh Side
AV 4 1064896 (008015- Pane, Glass, Cab
AA 5 1068804 (008015- Latch Assy, Wndw [800 Cab]
AV 6 1064895 (008015- Pane, Glass, Cab
AA 7 1068804 (008015- Latch Assy, Wndw [800 Cab]
AV 8 21309 (008015- Frame, Pane, Cab, Side
AA 9 374765 (008015- Keeper, Latch, Pane
A 10 1069298 (008015- Seal Stop, Wndw
A 11 1069309 (008015- Seal, Wndw [Center Wipe]

A 12 1069305 (008015-
13 08712 (008015-
14 1058259 (008015-
15 1062119 (008015-
16 1065921 (008015-
17 1061492 (008015-
18 311303 (008015-
19 1062083 (008015-
20 1062084 (008015-
21 1062092 (008015-
v 22 76996 (008015-
A 374759 (008015-
23 1073310 (008015-
24 10632-14  (008015-

Channel, Seal, Wndw

Nut, Hex, Lock, M6 X 1.00, NI, Ss
Latch Kit, Wndw, Cab, Rear

Ring, Wndw, Cab, Rear

Pin, Roll, .187 Dia. X .56

Seal, Door, Rbr, 14" Lg

Motor, Ele, Wiper, 12vdc

Arm, Wiper, Windshield

Blade, Wiper, Windshield

Switch, Motor, Wiper, 12v

Light, Dome 12V

Lamp

Harness, Cab [Wipe/Lght/ A/C [800d/Kub.] (See Fig. 16)
Grommet, Rbr, 1.00id, F/1.4h, .12 Matl

25 50474 (008015- Terminal, Qm, .25 16-14ga, Blu, F-Ins
26 64757 (008015- Bumper, Rbr, Adh, 0.50d 0.14th
27 77812 (008015- Wire, Dome Light

28 380692 (008015-
29 1030593 (008015-
30 374294 (008015-
31 63416 (008015-
32 1066313 (008015-
33 1066314 (008015-
34 1066218 (008015-
35 1065954 (008015-
36 397779 (008015-
37 32483 (008015-
38 1060000 (008015-
39 1061468 (008015-

Molding, Trim (Gasoline only)

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08ft
Latch, Keeper, Pane [J-dak]
Washer, Flat, 0.31b 0.88d .12, Rbr
Plate, Sppt

Label, Opertnl, Switch, On-off
Washer, Flat, .28b 0.75d 1.80, Ne
Screw, Pan, Phl, M6 X 1.0 X 20, Blk
Washer, Flat, 0.28b 1.00d .06, Stl, Blk
Washer, Flat, 0.25, Sae

Glass, Pane, Windshield,800 Cab
Spacer, Nyl

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
AR DMDMDAMRAMRPRRPARRPREPNONNRRRPRRPRPRPRRPRREPRPREPARRPRPRERRPRRREPRLRRERRRRER

800 Diesel 9012843 (10-2014) 4-23



BREAKDOWNS

Fig. 13 - Cab Door Assembly (008015-008088)

31

4-24 800 Diesel 9012843(10-2014)



BREAKDOWNS

»
»
pu)
©CoO~NOU N WNEPR @

> >
> >
ol
P o

12
13
14

15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31

[ 2 S I O S i o i o o

Part No.
9009006
1057885
1062708
1064893
1068804
1064894
374294
21313
374765
1069298
1069309
1069305
1058309
1065909
1058254
21150
1061447
1058256
06933
19066
42011
32483
25046
1030601
1062143
1058258
1058257
1061655
311336
32492
06961
58490
1073737

Fig. 13 - Cab Door Assembly (008015-008088)
NOTE: The Cab kit, TENNANT Part Number 9011823 for machines serial number 008015-008088 includes
Fig. 12, Fig. 13, and Fig. 15.

Serial Number

(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088
(008015-008088

Nl N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N

Description

Door Assy, Cab, Replmt [800]

Door Widt, Cab

Pane Assy, Door, Cab, Rh Side
Pane, Glass, Door

Latch Assy, Wndw [800 Cab]

Pane, Glass, Door

Latch, Keeper, Pane [J-dak]

Frame, Pane, Door, Side

Keeper, Latch, Pane

Seal Stop, Wndw

Seal, Wndw [Center Wipe]
Channel, Seal, Wndw

Cover, Latch Assy, Door

Insulation, Acstc, Door, Side

Latch Assy, Door

Key Set

Bracket, Latch, Sppt

Lock Assy, Door

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
Washer, Flat, 0.25b 0.56d .05, PI, 10
Screw, Hex, 10-24 X 0.50, Ss
Washer, Flat, 0.25, Sae

Screw, Hex, .25-20 X 1.00, G5
Seal, Afmkt, Bulb, 90, 0.75d F/11ga 20ft
Plate, Shim

Clip, Retainer

Link, Connecting

Plate, Thrd

Armrest, Black

Washer, Flat, 0.38, Std

Screw, Hex, M10 X 1.5

Pin, Latch

Insulation, Acstc, 0.5, 05.5 X 18.9 Adh

08784 - ALL

Qty.

PR OORRPRPNNRPROWODNOURNRRPRPRPREPNRRPRPREPRNRLRRERR

800 Diesel 9012843 (10-2014)




BREAKDOWNS

)

Fig. 14 — Cab Door Assembly (008089-

31

800 Diesel 9012843(10-2014)

4—26



BREAKDOWNS

08784 - ALL

Fig. 13 - Cab Door Assembly (008089- )
NOTE: The Cab kit, TENNANT Part Number 9012887 is for machines serial number 008089 and above and
includes Fig. 12, Fig. 14, and Fig. 15.

Ref. Part No. Serial Number Description Qty.
v 9012899 (008089- Door Assy, Cab, Replmt [800gray]
A 1 1073931 (008089- Door WiIdt, Cab [800 Gray]
AV 2 1062708 (008089- Pane Assy, Door, Cab, Rh Side
AA 3 1064893 (008089- Pane, Glass, Door
AA 4 1068804 (008089- Latch Assy, Wndw [800 Cab]
AA 5 1064894 (008089- Pane, Glass, Door
AA 6 374294 (008089- Latch, Keeper, Pane [J-dak]
AA 7 21313 (008089- Frame, Pane, Door, Side
AA 8 374765 (008089- Keeper, Latch, Pane
AA 9 1069298 (008089- Seal Stop, Wndw

AA 10 1069309 (008089- Seal, Wndw [Center Wipe]
AA 11 1069305 (008089- Channel, Seal, Wndw
A 12 1074539 (008089- Cover, Latch Assy, Door [800 Gray]
A 13 1065909 (008089- Insulation, Acstc, Door, Side
A 14 1058254 (008089- Latch Assy, Door
A 21150 (008089- Key Set
A 15 1061447 (008089- Bracket, Latch, Sppt
A 16 1058256 (008089- Lock Assy, Door
A 17 06933 (008089- Screw, Pan, Phl, M5 X 0.80 X 16, 4.8
A 18 19066 (008089- Washer, Flat, 0.25b 0.56d .05, PI, 10
A 19 42011 (008089- Screw, Hex, 10-24 X 0.50, Ss
A 20 32483 (008089- Washer, Flat, 0.25, Sae
A 21 25046 (008089- Screw, Hex, .25-20 X 1.00, G5
A 22 1030601 (008089- Seal, Afmkt, Bulb, 90, 0.75d F/11ga 20ft
A 23 1062143 (008089- Plate, Shim
A 24 1058258 (008089- Clip, Retainer
A 25 1058257 (008089- Link, Connecting
26 1061655 (008089- Plate, Thrd

27 311336 (008089- Armrest, Black

28 32492 (008089- Washer, Flat, 0.38, Std
29 06961 (008089- Screw, Hex, M10 X 1.5
30 58490 (008089- Pin, Latch

N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N N
PR OORRPRPNNRPROWODNOURPRNRRPRPRPREPNRRPRPREPRNRRERR

31 1073737 (008089- Insulation, Acstc, 0.5, 05.5 X 18.9 Adh

800 Diesel 9012843 (3-2015) 4-27



BREAKDOWNS

Fig. 15 - Cab Insulation Group

4-28 800 Diesel 9012843(12-2016)



BREAKDOWNS

08953 - ALL

Fig. 15 - Cab Insulation Group
NOTE: The Cab kit, TENNANT Part Number 9011823 for machines serial number 008015-008088 includes
Fig. 12, Fig. 13, and Fig. 15.

NOTE: The Cab kit, TENNANT Part Number 9012887 is for machines serial number 008089 and above and
includes Fig. 12, Fig. 14, and Fig. 15.

Ref. Part No. Serial Number Description Qty.
v 1074781 (000000- ) Insulation Kit, Cab [800] 1
A 1 77800 (000000- ) Insulation, Acstc, Cab Front 1
A 2 77801 (000000- ) Insulation, Acstc, Cab Rear 1
A 3 77802 (000000- ) Insulation, Acstc, Cab, Leg, Front 1
A 4 77803 (000000- ) Insulation, Acstc, Cab, Leg, Rear 1
A 5 77804 (000000- ) Insulation, Acstc, Cab, Leg, Front 1
A 6 77805 (000000- ) Insulation, Acstc, Cab, Leg, Rear 1
A 7 77806 (000000- ) Insulation, Acstc, Cab, Proj, Rear 1
A 8 77807 (000000- ) Insulation, Acstc, Cab, Proj, Front 1
A 9 77808 (000000- ) Insulation, Acstc, Cab, Proj, Side 1
A 10 77809 (000000- ) Insulation, Acstc, Cab, Proj, Upper 1
A 11 1070055 (000000- ) Insulation, Acstc, Cab, Proj, Ls 1
A 12 1065909 (000000- ) Insulation, Acstc, 0.8, 20.9 X 35.0 Ntch 1
A 13 1073666 (000000- ) Insulation, Acstc, 0.5, 47.3 X 01.8 Adh 1
A 14 1073737 (000000- ) Insulation, Acstc, 0.5, 05.5 X 18.9 Adh 1

15 384156 (000000- ) Molding, Trim, Pvc, .18-.31 01.51 2

800 Diesel 9012843 (12-2016) 4-29



BREAKDOWNS

Fig. 16 — Cab Wire Harness Group

BLONER MOTOR
RESISTOR PAI

DETAIL G
DETAIL H

=0 [=] §845

=@n= R

DETAIL H

DETAIL F

VIEV E-E

AND

& WIPER SWITCH 'CONDENSER

FANS

VIDN VIDIV
BT T " Ao

0.0

DETAIL C

IT8888a

Cz)@
B s b

356487 -D
NOTE: The Cab Assembly, TENNANT Part Number 9011823 includes Fig. 12, Fig. 13, Fig. 15, and .Fig. 16

Ref. Part No. Serial Number Description Qty.
1 1073310 (008015- ) Harness, Cab Wipe/Lght/Ac [800 Ku Dsl] 1

4-30 800 Diesel 9012843(3-2014)




BREAKDOWNS

Fig. 17 - AC Condenser Box Breakdown, 380625 (008015-008088)

350830 - ALL

Ref. Part No. Serial Number Description Qty.
v 380625 (008015-008088 ) Condenser Assy, A/C 1
A 1 380666 (008015-008088 ) Housing, Condenser 1
A 2 380667 (008015-008088 ) Coil, Condenser 1
A 3 380668 (008015-008088 ) Spacer, Condenser 6
A 4 380669 (008015-008088 ) Fan, Condenser 2
A 5 380670 (008015-008088 ) Foot, Fan 8
A 6 380671 (008015-008088 ) Ftg, Shrader 1
A 7 393349 (008015-008088 ) Switch, A/C [Binary] 1
A 8 380627 (008015-008088 ) Dryer, Ac 1
A 9 380628 (008015-008088 ) Bracket,A/C Dryer 1
A 10 380626 (008015-008088 ) Tube Asy,Cond/Dry 1

800 Diesel 9012843 (10-2014) 4-31



BREAKDOWNS

)

Fig. 18 - AC Condenser Box Breakdown, 9012898 (008089-

800 Diesel 9012843(10-2014)

4-32



BREAKDOWNS

350830 - ALL
Fig. 18 - AC Condenser Box Breakdown, 9012898 (008089- )
Ref. Part No. Serial Number Description Qty.
v 9012898 (008089- ) Condenser, A/C, Roof [R134 Bd, Gray] 1
A 1 1073906 (008089- ) Condenser, A/C [Badger Gray] 1
A 2 380667 (008089- ) Coil, Condenser 1
A 3 380668 (008089- ) Spacer, Condenser 6
A 4 380669 (008089- ) Fan, Condenser 2
A 5 380670 (008089- ) Foot, Fan 8
A 6 380671 (008089- ) Ftg, Shrader 1
A 7 393349 (008089- )  Switch, A/C [Binary] 1
A 8 380627 (008089- ) Dryer, Ac 1
A 9 380628 (008089- ) Bracket,A/C Dryer 1
A 10 380626 (008089- )  Tube Asy,Cond/Dry 1
800 Diesel 9012843 (10-2014) 4-33




BREAKDOWNS

Fig. 19 - AC and Heater Box Breakdown, 380613 (008015-008088)

800 Diesel 9012843(10-2014)

4—34



BREAKDOWNS

350826 - ALL
Fig. 19 - AC and Heater Box Breakdown, 380613 (008015-008088)
Ref. Part No. Serial Number Description Qty.
v 380613 (008015-008088 ) Box Assy, Heat/Ac 1
A 1 388407 (008015-008088 ) Housing Assembly 1
A 2 87579 (008015-008088 ) Latch, Tension 1
A 3 380649 (008015-008088 ) Blower, Heat/Ac 1
A 4 380650 (008015-008088 ) Heater Coil 1
A 5 380651 (008015-008088 ) Coail, Evaporator 1
A 6 380652 (008015-008088 ) Valve, Expansion 1
A 7 380578 (008015-008088 ) A/C Hose#10 134A 1
A 8 380579 (008015-008088 ) A/C Hose #6 134A 1
A 9 380659 (008015-008088 ) Duck Bill 4
A 10 380616 (008015-008088 ) Gasket, Box/Cab 1
800 Diesel 9012843 (10-2014) 4-35




BREAKDOWNS

)

Fig. 20 - AC and Heater Box Breakdown, 1073904 (008089-

800 Diesel 9012843(10-2014)

4-36



BREAKDOWNS

350826 - ALL
Fig. 20 - AC and Heater Box Breakdown, 1073904 (008089- )
Ref. Part No. Serial Number Description Qty.
v 1073904 (008089- ) Heater, W/ A/C [Badger, Gray] 1
A 1 1073907 (008089- ) Housing, Heater [Badger, Gray] 1
A 2 87579 (008089- ) Latch, Tension 1
A 3 380649 (008089- ) Blower, Heat/Ac 1
A 4 380650 (008089- ) Heater Coll 1
A 5 380651 (008089- )  Coil, Evaporator 1
A 6 380652 (008089- ) Valve, Expansion 1
A 7 380578 (008089- ) A/C Hose#10 134A 1
A 8 380579 (008089- ) AJ/C Hose #6 134A 1
A 9 380659 (008089- ) Duck Bill 4
A 10 380616 (008089- ) Gasket, Box/Cab 1
800 Diesel 9012843 (10-2014) 4-37




BREAKDOWNS

Fig. 21 - Heater Box Breakdown, 380614 (008015-008088)

800 Diesel 9012843(10-2014)



BREAKDOWNS

350828 - ALL
Fig. 21 - Heater Box Breakdown, 380614 (008015-008088)
Ref. Part No. Serial Number Description Qty.
v 380614 (008015-008088 ) Box Assy, Heat 1
A 1 388407 (008015-008088 ) Housing Assembly 1
A 2 87579 (008015-008088 ) Latch, Tension 1
A 3 380649 (008015-008088 ) Blower, Heat/Ac 1
A 4 380650 (008015-008088 ) Heater Coil 1
A 5 380660 (008015-008088 ) Brkt,Mtg,Htr Call 2
A 6 380659 (008015-008088 ) Duck Bill 4
A 7 57167 (008015-008088 ) Plugbtn .62H .03-.12 Blacknyl 1
A 8 82727 (008015-008088 ) Plugbtn .88H .03-.12 Blacknyl 1
A 9 380616 (008015-008088 ) Gasket, Box/Cab 1

800 Diesel 9012843 (10-2014) 4-39



BREAKDOWNS

)

Fig. 22 - Heater Box Breakdown, 1073905 (008089-

800 Diesel 9012843(10-2014)

4—40



BREAKDOWNS

350828 - ALL
Fig. 22 - Heater Box Breakdown, 1073905 (008089- )
Ref. Part No. Serial Number Description Qty.
v 1073905 (008089- ) Heater [Badger, Gray] 1
A 1 1073907 (008089- ) Housing, Heater [Badger, Gray] 1
A 2 87579 (008089- ) Latch, Tension 1
A 3 380649 (008089- ) Blower, Heat/Ac 1
A 4 380650 (008089- ) Heater Coll 1
A 5 380660 (008089- )  Brkt,Mtg,Htr Caoll 2
A 6 380659 (008089- ) Duck Bill 4
A 7 57167 (008089- ) Plugbtn .62H .03-.12 Blacknyl 1
A 8 82727 (008089- ) Plugbtn .88H .03-.12 Blacknyl 1
A 9 380616 (008089- ) Gasket, Box/Cab 1

800 Diesel 9012843 (3-2015) 4-41



BREAKDOWNS

Fig. 23 - Brake Assy, Right Hand (R.h.) 77790

oy
[
Y/

800 Diesel 9012843(3-2014)

4—-42



BREAKDOWNS

353623 - ALL
Fig. 23 - Brake Assy, Right Hand (R.h.) 77790
Ref. Part No. Serial Number Description Qty.
v 77790 (008015- ) Brake Assy, Drum, Hyd, 08.8d 1.6w Rh 1
A 1 77768 (008015- ) Backing Plate Rh 1
A 2 70613 (008015- ) Shoe, Brake 1
A 3 70612 (008015- ) Shoe, Brake 1
A 4 21728 (008015- ) Spring 2
A 5 70617 (008015- ) Spring 2
A 6 70618 (008015- ) Spring 1
A 7 70609 (008015- ) Cylinder, Wheel, Brake 1
A 8 70603 (008015- ) Clamp, Hold Down 1
A 9 70615 (008015- ) Adjuster, Manual 1
A 10 372950 (008015- ) Plug, Rbr, Rnd 2
A 11 372951 (008015- ) Plug, Plstc, Sq 2

800 Diesel 9012843 (3-2014) 4-43



BREAKDOWNS

Fig. 24 - Brake Assy, Left Hand (L.h.) 77770

\A@
S

\\ 7\.\“




BREAKDOWNS

353624 - ALL
Fig. 24 - Brake Assy, Left Hand (L.h.) 77770
Ref. Part No. Serial Number Description Qty.
v 77770 (008015- ) Brake Assy, Drum, Hyd, 08.0d 1.6w Lh 1
A 1 77769 (008015- ) Plate, Backing 1
A 2 70613 (008015- ) Shoe, Brake 1
A 3 70611 (008015- ) Shoe, Brake 1
A 4 21728 (008015- ) Spring 2
A 5 70617 (008015- ) Spring 2
A 6 70618 (008015- ) Spring 1
A 7 70609 (008015- ) Cylinder, Wheel, Brake 1
A 8 70603 (008015- ) Clamp, Hold Down 1
A 9 70615 (008015- ) Adjuster, Manual 1
A 10 372950 (008015- ) Plug, Rbr, Rnd 2
A 11 372951 (008015- ) Plug, Plstc, Sq 2

800 Diesel 9012843 (3-2014) 4-45



BREAKDOWNS

Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1049210

800 Diesel 9012843(10-2014)



BREAKDOWNS

354903 - ALL
Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1049210
Ref. Part No. Serial Number Description Qty.
v 1049210 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 12gpm 1
A 1 1050812 (008015- ) Stem, Valve, Hyd 1
A 2 1050811 (008015- ) Nut, Valve, Cartridge 1
A 3 1050780 (008015- ) Seal Kit, Cartridge 1
A 4 1050809 (008015- ) Solenoid, Valve, Hyd, 36vdc 1

800 Diesel 9012843 (10-2014) 4-47



BREAKDOWNS

Fig. 26 — Hydraulic Solenoid Valve Breakdown, 1049209

800 Diesel 9012843(3-2014)



BREAKDOWNS

354896 - 800
Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1049209
Ref. Part No. Serial Number Description Qty.
v 1049209 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 08gpm 1
A 1 1050861 (008015- ) Solenoid, Valve, Hyd 1
A 2 1050870 (008015- ) Seal Kit, Cartridge 1
A 3 373584 (008015- ) Nut, Valve, Cartridge 1
A 4 1050812 (008015- ) Stem, Valve, Hyd 3
A 5 1050780 (008015- ) Seal Kit, Cartridge 1
A 6 373585 (008015- ) Nut, Valve, Cartridge 3
A 7 1050809 (008015- ) Solenoid, Valve, Hyd, 36vdc 4
A 8 1050862 (008015- ) Valve, Cartridge, Relief 1
A 9 1050863 (008015- ) Valve, Cartridge, Check 1
A 10 1050864 (008015- ) Valve, Cartridge, Flow Reg 1
A 11 1050871 (008015- ) Seal Kit, Cartridge 1
A 12 1050865 (008015- ) Fitting, Plug, Om02, Valve 5
A 13 1050866 (008015- ) Fitting, Plug, Om04, Valve 1
A 14 1050867 (008015- ) Fitting, Plug, Om06, Valve 3
A 15 1050868 (008015- ) Fitting, Plug, OmO05, Valve 2
A 16 1050869 (008015- ) Fitting, Plug, Om04, Valve 3

800 Diesel 9012843 (3-2014) 4-—-49



BREAKDOWNS

Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1049211

354900 - ALL
Ref. Part No. Serial Number Description Qty.

v 1049211 (008015- ) Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm 1
A 1 1050809 (008015- ) Solenoid, Valve, Hyd, 36vdc 1
A 2 1050861 (008015- ) Solenoid, Valve, Hyd 1
A 3 1050870 (008015- ) Seal Kit, Cartridge 1
A 4 1050872 (008015- ) Valve, Cartridge, Check 1
A 5 1050873 (008015- ) Fitting, Plug, Om06, Valve 1
A 6 1051078 (008015- ) Nut, Valve, Cartridge 1
A 7 1051079 (008015- ) Seal Kit, Cartridge 1
4-50 800 Diesel 9012843(3-2014)



BREAKDOWNS

Fig. 28 — Hydraulic Cylinder Breakdown, 1026719
1

354486 - ALL
Ref. Part No. Serial Number Description Qty.
v 1026719 (008015- ) Cylinder, Hyd, 4.0b 29.11 14.50strk 2500 1
A 1 9001702 (008015- ) Seal Kit, Cyl, Hyd 1

800 Diesel 9012843 (3-2014) 4-51



BREAKDOWNS

800 Diesel 9012843(10-2014)



4i ENGINE BREAKDOWN

SECTION D

Contents Page

Fig. 1 — Crankcase and Cylinder Head Group .. 5-2

Fig.2-0OilPanGroup .......... ..., 5-4
Fig. 3 — Oil Filter and Pump Group .. .......... 5-5
Fig. 4 - Oil CoolerGroup .................... 5-6
Fig. 5 — Oil Switch and Plug Group ........... 5-7
Fig.6 —GearCase Group ................... 5-8
Fig. 7 — Alternator and Pulley Group .......... 5-9
Fig. 8 - Water Pump Group ................. 5-10
Fig. 9 — Water Flange and Thermostat Group ..5-11
Fig. 10 - Main Bearing Case Group .. ........ 5-12
Fig. 11 — Head Cover Group ................ 5-13
Fig. 12 - Manifold Group ................... 5-14
Fig. 13 — Fuel Camshaft Group .............. 5-15
Fig. 14 — Camshaft and Idle Gear Shaft Group 5-16
Fig. 15 - Piston and Crankshaft Group ....... 5-17
Fig. 16 — Flywheel and Starter Group ........ 5-18
Fig. 17 - Fuel Nozzle and Glow Plug Group ... 5-19
Fig. 18 - Injection Pump Group ............. 5-20
Fig. 19 — Turbo Charger and Inlet Hose Group 5-21
Fig. 20 — Turbo Charger Oil Pipe Group ...... 5-22
Fig. 21 - Engine Stop Lever and

Solenoid Group . .......... ... .. 5-23
Fig. 22 — Speed Control Plate and Idle Group . 5-24
Fig. 23 — Governor Group . ................. 5-25

800 Diesel 9012843 (3-2014) 5—1



4i ENGINE BREAKDOWN

Fig. 1 - Crankcase and Cylinder Head Group

800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 1 - Crankcase and Cylinder Head Group

Ref. Part No. Description Qty.
1 9011945 Crankcase [Ku 4i] 1
2 9011954 Hook, Engine [Ku 4i] 1
3 9011955 Stud [Ku 4f & 4i] 1
4 9011956 Stud [Ku 4f & 4i] 1
5 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 2
6 9011958 Washer, Spring [Ku 4i] 1
7 9011959 Washer, Plain [Ku 4i] 1
8 9011960 Cyl, Head [Ku 4i] 1
9 9011961 Bolt, Cyl, Head [Ku 4f & 4i] 18

10 9011962 Gasket, Cyl, Head [Ku 4f 4i, 1.15mm] 1
9011963 Gasket, Cyl, Head [Ku 4f 4i, 1.20mm] 1
9011964 Gasket, Cyl, Head [Ku 4f 4i, 1.25mm] 1
9011965 Gasket, Cyl, Head [Ku 4f 4i, 1.30mm] 1
9011966 Gasket, Cyl, Head [Ku 4f 4i, 1.35mm] 1

800 Diesel 9012843 (3-2014) 5-3



4i ENGINE BREAKDOWN

Fig. 2 - Oil Pan Group

Ref. Part No. Description Qty.
1 9011946 Pan, Oil [Ku 4f & 4i] 1
2 9011948 Bolt, Flange, Oil Pan [Ku 4f & 4i] 24
3 9011949 Plug, Drain, Oil Pan [Ku 4f & 4i] 1
4 9011950 Gasket, Plug, Drain [Ku 4f & 4i] 1
5 9011951 Filter, Oil, Pan [Ku 4f & 4i] 1
6 9011952 Bolt, FIng, Fltr, Oil Pan[Ku4f & 4i] 1
7 9011953 O-Ring [Ku 4f & 4i] 1
8 9011997 Gauge, Oil [Ku 4i] 1
9 9011998 Gauge, Guide, Oil [Ku 4i] 1

10 9011999 Gauge, Plug, Oil [Ku 4i] 1
11 9011947 Gasket, Pan, Oil [Ku 4i] 1
5—-4 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 3 - Qil Filter and Pump Group

Ref. Part No. Description Qty.
1 9011994 Filter, Oil [Ku 4f & 4i] 1
2 9011995 Connector, Filter, Oil [Ku 4i] 1
3 9011996 Collar, Filter, Oil [Ku 4f & 4i] 1
4 9012000 Pump Assy, Oil [Ku 4i] 1
5 9012001 Gasket, Pump, Oil [Ku 4i] 1
6 9012002 Bolt, Pump, Oil [Ku 4i] 4
7 9012003 Gear, Pump, Drive, Oil [Ku 4i] 1
8 9012004 Key, Feather [Ku 4i] 1
9 9012005 Nut, Flange, Pump, Oil [Ku 4i] 1

800 Diesel 9012843 (3-2014) 5-5



4i ENGINE BREAKDOWN

Fig. 4 - Oil Cooler Group

D
—

NOoO oA~ WDN PR

. Part No.

9012209
9012210
9012211
9012354
9012213
9012214
9012213

Description

Cooler Assy, Oil [Ku 4i]

Pin, Roller [Ku 4f & 4i]

Hose, Oil, Cooler [Ku 4f & 4i]
Band, Hose, Water [Ku 4f]

Band, Pipe, Oil, Cooler [Ku 4f & 4i]
Hose, Oil, Cooler [Ku 4i]

Band, Pipe, Oil, Cooler [Ku 4f & 4i]

Qty.

NP R RRRRE

800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 5 - Oil Switch and Plug Group

Ref. Part No. Description Qty.
1 9012145 Plug [Ku 4i] 1
2 9012146 Washer [Ku 4i, W/Rbr] 1
3 9012147 Oil, Switch 1

800 Diesel 9012843 (3-2014) 5-7



4i ENGINE BREAKDOWN

Fig. 6 — Gear Case Group

Ref. Part No. Description Qty.
1 9011967 Gear, Case [Ku 4i] 1
2 9011968 Pin, Straight [Ku 4f & 4i] 2
3 9011969 Cap, Seal [Ku 4i] 1
4 9011970 Gasket, Gear, Case [Ku 4i] 1
5 9011971 Bolt, Flange, Gearcase [Ku 4f & 4i] 1
6 9011972 Bolt, Flange, Gearcase [Ku 4f & 4i] 1
7 9011973 Bolt, Flange, Gearcase [Ku 4i] 1
8 9011974 Bolt, Flange, Gearcase [Ku 4i] 2
9 9011975 Bolt, Flange, Gearcase [Ku 4i] 4

10 9011976 Spring [Ku 4f & 4i] 1
11 9011977 Valve, Seat [Ku 4f & 4i] 1
12 9011978 Ball, Seat Valve [Ku 4f & 4i] 1
13 9011979 Flange, Water, Return [Ku 4f & 4i] 1
14 9011980 Gasket, Return, Flange [Ku 4f & 4i] 1
15 9011981 Bolt [Ku 4f & 4i] 3
16 9011982 Cover [Ku 4i] 1
17 9011983 Gasket, Meter, Hour [Ku 4i] 1
18 9011984 Stud [Ku 4i] 4
19 9012129 Nut [Ku 4f & 4i] 4
20 9012130 Washer, Spring [Ku 4f & 4i] 4
5-8 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 7 — Alternator and Pulley Group

Ref. Part No. Description Qty.
1 9012126 Alternator [Ku 4f & 4i] 1
2 1073465 Bracket, Adj, Alternator[Ku 4f & 4i] 1
3 9012127 Bolt, Flange [Ku 4f & 4i] 1
4 9012128 Bolt [Ku 4f & 4i] 1
5 9012129 Nut [Ku 4f & 4i] 1
6 9012130 Washer, Spring [Ku 4f & 4i] 1
7 9012131 Pulley, Drive, Fan [Ku 4f & 4i] 1
8 9012132 Key, Feather [Ku 4f & 4i] 1
9 9012133 Belt, Clog [Ku 4f & 4i] 1

10 9012134 Coupler Assy, Connection [Ku 4f 4i] 1
11 9012135 Connector Assy [Ku 4f & 4i] 1
12 9012136 Terminal Assy [Ku 4f & 4i] 1
13 9012137 Coupler Assy [Ku 4f & 4i] 1
14 9012138 Coupler Assy [Ku 4f & 4i] 1

800 Diesel 9012843 (3-2014) 5-9



4i ENGINE BREAKDOWN

Fig. 8 - Water Pump Group

Ref. Part No. Description Qty.
1 9012162 Pump Assy, Water [Ku 4f & 4i] 1
2 9012163 Gasket, Pump, Water [Ku 4f & 4i] 1
3 9012011 Bolt, Sems, Main, Bearing [Ku 4f 4i] 3
4 9012165 Bolt, Stud, Pump, Water [Ku 4f & 4i] 1
5 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 1
6 9012169 Pulley, Fan [Ku 4f & 4i] 1
7 9012170 Bolt, Flange, Fan [Ku 4i] 4
5-10 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 9 — Water Flange and Thermostat Group

Ref. Part No. Description Qty.
1 9012148 Flange, Water, Thermostat [Ku 4i] 1
2 9012149 Gasket, Flange, Water [Ku 4f & 4i] 1
3 9012150 Bolt, Sems, Thermostat [Ku 4f & 4i] 2
4 9012151 Stud, Thermostat [Ku 4f & 4i] 1
5 9012152 Bolt, Thermostat [Ku 4f & 4i] 1
6 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 1
7 9012158 Cover, Thermostat [Ku 4f & 4i] 1
8 9012159 Gasket, Thermostat [Ku 4f & 4i] 1
9 9012161 Thermostat Assy [Ku 4f & 4i] 1

10 9011958 Washer, Spring [Ku 4i] 1
11 9012155 Pipe, Water, Return [Ku 4i] 1
12 9012156 Clamp, Hose, Thermostat [Ku 4i] 1
13 9012354 Band, Hose, Water [Ku 4f] 1
14 9012160 Bolt, Sems, Thermostat [Ku 4i] 2
800 Diesel 9012843 (3-2014) 5-11



4i ENGINE BREAKDOWN

4 \! (LRl

Fig. 10 — Main Bearing Case Group

Ref. Part No. Description Qty.
1 9012006 Bearing Assy, Case, Wheel [Ku 4i] 1
2 9012007 Gasket, Bearing, Case [Ku 4f & 4i] 1
3 9012008 Bearing, Cover, Case [Ku 4f & 4i] 1
4 9012009 Gasket, Cover, Case [Ku 4f & 4i] 1
5 9012010 Bolt, Sems, Main, Bearing [Ku 4f 4i] 1
6 9012011 Bolt, Sems, Main, Bearing [Ku 4f 4i] 1
7 9012012 Seal, Oil [Ku 4f & 4i] 1
8 9012013 Bearing Assy, Main, Case [Ku 4i] 1
9 9012014 Bearing Assy, Main, Case [Ku 4i] 1

10 9012015 Bearing Assy, Main, Case [Ku 4i] 1
11 9012016 Bolt, Bearing, Case [Ku 4f & 4i] 1
5-12 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 11 - Head Cover Group

Ref. Part No. Description Qty.
1 9011987 Tube, Breather, Turbo [Ku 4i] 1
2 9011988 Clamp [Ku 4i] 1
3 9011989 Cover Assy, Cyl, Head [Ku 4i] 1
4 9011990 Gasket, Cover, Head [Ku 4f & 4i] 1
5 9011991 Bolt [Ku 4f & 4i] 10
6 9011992 Plug, Filter, Oil [Ku 4i] 1
7 9011993 O-Ring [Ku 4i] 1

800 Diesel 9012843 (3-2014) 5-13



4i ENGINE BREAKDOWN

Fig. 12 - Manifold Group

Ref. Part No. Description Qty.
1 9012171 Manifold, Inlet [Ku 4i] 1
2 9012172 Gasket, Manifold, Inlet [Ku 4i] 1
3 9012173 Bolt, Sems, Manifold, Inlet [Ku 4i] 7
4 9012170 18, Bolt, Flange, Fan [Ku 4i] 1
5 9012101 Gasket, Speed Control [Ku4i] 1
6 9012176 Manifold, Exhaust [Ku 4i] 1
7 9012177 Gasket, Manifold, Exhaust [Ku 4i] 1
8 9012178 Gasket, Manifold, Exhaust [Ku 4i] 1
9 9012151 Stud, Thermostat [Ku 4f & 4i] 6

10 9012180 Nut, Manifold, Exhaust [Ku 4i] 8
11 9012181 Stud, Manifold, Exhaust [Ku 4i] 2
5—-14 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 13 - Fuel Camshaft Group

Ref. Part No. Description Qty.
1 9012049 Camshaft Assy, Fuel [Ku 4i] 1
2 9012050 Bearing, Ball [Ku 4i] 1
3 9012051 Fuel, Stopper, Crkshft 1
4 9012052 Bolt [Ku 4i] 2
5 9012053 Cover, Fuel, Cam Shaft [Ku 4i] 1
6 9012054 Collar, Camshaft[Ku 4i] 1
7 9012055 Gasket, Fuel, Camshaft [Ku 4i] 1
8 9012056 Clip, External [Ku 4i] 1
9 9012057 Bolt, Sems, Cover, Fuel [Ku 4i] 4

800 Diesel 9012843 (3-2014) 5-15



4i ENGINE BREAKDOWN

Fig. 14 - Camshaft and Idle Gear Shaft Group

Ref. Part No. Description Qty.
1 9012017 Tappet [Ku 4f & 4i] 1
2 9012018 Rod, Push [Ku 4f & 4i] 1
3 9012019 Camshaft Assy [Ku 4i] 1
4 9012020 Bolt, Sems, Camshaft [Ku 4i] 5
5 9012021 Gear, Idle, Shaft [Ku 4i] 1
6 9012022 Collar, Gear, Idle [Ku 4f & 4i] 1
7 9012023 Bolt, Flange, Shaft, Idle [Ku 4f 4i] 1
8 9012024 Shaft, Idle, Gear [Ku 4f & 4i] 1
5-16 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 15 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 9012026 Piston, Std [Ku 4i] 4
1 9012027 Piston [Ku 4i, .25mm] 4
2 9012028 Piston Assy, Ring, Std [Ku 4f & 4i] 4
2 9012029 Piston Assy, Ring [Ku 4f 4i, .25mm] 4
3 9012264 Pin, Piston [Ku 4f] 4
4 9012030 Clip, Internal [Ku 4f & 4i] 8
5 9012031 Rod Assy, Connecting [Ku 4f & 4i] 4
6 9012032 Crankshaft [Ku 4f & 4i] 1
7 9012033 Pin, Straight [Ku 4f & 4i] 1
8 9012265 Gear, Crankshaft [Ku 4f] 1
9 9012034 Key, Feather [Ku 4f & 4i] 1

10 9012038 Gear, Pump, Oil, Drive [Ku 4f & 4i] 1
11 9012261 Oil, Slinger [Ku 4f & 4i] 1
12 9012266 Collar, Crankshaft [Ku 4f] 1
13 9012035 O-Ring, Crankshaft [Ku 4f & 4i] 1
14 9012036 Nut, Crankshaft [Ku 4f & 4i] 1
15 9012037 Seal, Oil, Crankshaft [Ku 4i] 1
16 9012039 Metal Kit, Engine, Std [Ku 4f & 4i] 1
16 9012040 Metal Kit, Eng[Ku 4f 4i,—.20/+.20mm] 1
16 9012041 Metal Kit, Eng[Ku 4f 4i,—.40/+.40mm] 1

o
|
—
~

800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 16 - Flywheel and Starter Group

Ref. Part No. Description Qty.
1 9012042 Flywheel [Ku 4i] 1
2 9012043 Bolt, Flywheel [Ku 4f & 4i] 6
3 9012044 Flywheel, Housing [Ku 4i] 1
4 9012045 Cover, Flywheel [Ku 4f & 4i] 1
5 9012046 Bolt, Hex, Flywheel, Cover[Ku 4f 4i] 1
6 9011958 Washer, Spring [Ku 4i] 2
7 9012048 Bolt [Ku 4f & 4i] 11
8 9012139 Starter Assy [Ku 4f & 4i] 1
9 9012140 Stud, Starter [Ku 4i] 1

10 9012141 Bolt, Starter [Ku 4f & 4i] 1
11 9012142 Nut, Flange, Starter [Ku 4i] 1
12 9012143 Nut, Starter [Ku 4f & 4i] 1

5-18 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 17 - Fuel Nozzle and Glow Plug Group

Ref. Part No. Description Qty.
1 9012108 Pipe Assy, Over, Floe [Ku 4i] 1
2 9012109 Holder Kit, Nozzle [Ku 4i] 4
3 9012110 Pipe, Injection [Ku 4i] 1
4 9012111 Pipe, Injection [Ku 4i] 1
5 9012112 Pipe, Injection [Ku 4i] 1
6 9012113 Pipe, Injection [Ku 4i] 1
7 9012114 Clamp, Pipe [Ku 4i] 3
8 9012115 Clamp, Pipe [Ku 4i] 3
9 9012116 Screw, Sems [Ku 4i, Pan Hd] 3

10 9012117 Plug, Glow [Ku 4i] 4
11 9012118 Plug, Glow [Ku 4i, Cord] 1
12 9012119 Tube Assy, Fuel [Ku 4i] 1
13 9012120 Clamp [Ku 4i, Cord] 1
14 9012216 Lamp, Glow, Timer [Ku 4i] 1

800 Diesel 9012843 (3-2014) 5-19



4i ENGINE BREAKDOWN

Fig. 18 - Injection Pump Group

Ref. Part No. Description Qty.
1 9012071 Pump Assy, Injection [Ku 4i] 1
2 9012072 Shim, Injection [Ku 4i, .175mm] 1
2 9012073 Shim, Injection [Ku 4i, .200mm] 1
2 9012074 Shim, Injection [Ku 4i, .250mm] 1
2 9012075 Shim, Injection [Ku 4i, .300mm] 1
3 9012076 Bolt, Flange, Pump [Ku 4i] 4
4 9012156 Clamp, Hose, Thermostat [Ku 4i] 2
5 9012078 Nut, Flange, Pump [Ku 4i] 2
6 9012079 Cock Assy, Start, Jet [Ku 4i] 1
7 9012080 Bolt, Joint, Eye [Ku 4i] 1
8 9012081 Gasket, Pump, Injection [Ku 4i] 2

5-20 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 19 - Turbo Charger and Inlet Hose Group

Ref. Part No. Description Qty.
1 9012182 Turbo Assy, Charger [Ku 4i] 1
2 9012183 Gasket, Turbo, Charger [Ku 4f & 4i] 1
3 9012184 Bolt, Stud, Turbo, Charger [Ku 4i] 4
4 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 4
5 9011958 Washer, Spring [Ku 4i] 1
6 9012187 Flange, Muffler [Ku 4i] 1
7 9012188 Gasket, Turbo, Charger [Ku 4f & 4i] 1
8 9012189 Bolt, Sems, Turbo, Charger [Ku 4i] 4
9 9012190 Bolt, Turbo, Charger [Ku 4i] 1

10 9012191 Hose, Inlet, Turbo, Charger [Ku 4i] 1
11 9012192 Band, Pipe, Turbo, Charger [Ku 4i] 1
12 9012193 Band, Pipe, Turbo, Charger [Ku 4i] 3
13 9012194 Tube, Inlet, Turbo, Charger [Ku 1
14 9012195 Pipe, Breather, Inlet [Ku 4i] 1

800 Diesel 9012843 (3-2014) 5-21



4i ENGINE BREAKDOWN

Fig. 20 - Turbo Charger Oil Pipe Group

Ref. Part No. Description Qty.
1 9012197 Pipe, Oil, Turbo, Charger [Ku 4i] 1
2 9012198 Bolt, Joint, Turbo Charger[Ku 4f 4i] 1
3 9012199 Gasket, Turbo, Charger [Ku 4f 4i] 1
4 9012200 Bolt, Eye, Joint, Turbo [Ku 4i] 1
5 9012201 Gasket, Turbo, Charger [Ku 4i] 1
6 9012202 Pipe, Oil, Turbo, Charger [Ku 4i] 1
7 9012203 Gasket, Turbo, Charger [Ku 4i] 1
8 9012204 Bolt, Sems, Turbo, Charger [Ku 4i] 2
9 9012205 Pipe, Oil, Turbo, Charger [Ku 4i] 1

10 9012206 Tube, Oil, Turbo, Charger [Ku 4i] 1
11 9012386 Clamp, Hose, Cooler [Ku 4f] 2
12 9012208 Clamp, Pipe, Oil [Ku 4f & 4i] 1

5-22 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 21 - Engine Stop Lever and Solenoid Group

Ref. Part No. Description Qty.
1 9012066 Guide, Solenoid [Ku 4i] 1
2 9012067 Solenoid Assy [Ku 4i] 1
3 9012068 O-Ring, Solenoid [Ku 4i] 1
4 9011984 Stud [Ku 4i] 4
5 9012065 Nut, Flange [Ku 4i] 4
6 9012061 Lever Assy, Stop, Engine [Ku 4i] 1
7 9012062 Gasket, Plate [Ku 4i] 1
8 9012063 Bolt, Sems [Ku 4i] 2

800 Diesel 9012843 (3-2014) 5-23



4i ENGINE BREAKDOWN

Fig. 22 - Speed Control Plate and Idle Group

Ref. Part No. Description Qty.
1 9012100 Bolt Assy, Adjustment [Ku 4i] 1
2 9012101 Gasket, Speed Control [Ku4i] 2
3 9012102 Nut, Speed Control [4i] 1
4 9012103 Plate Assy, Control [4i] 1
5 9012062 Gasket, Plate [Ku 4i] 1
6 9011981 Bolt [Ku 4f & 4i] 2
7 9011984 Stud [Ku 4i] 2
8 9012065 Nut, Flange [Ku 4i] 2
9 9012058 Idle Assy, Apparatus [Ku 4i] 1

10 9012059 Gasket, Idle, Apparatus [Ku 4i] 1
11 9012060 Cap, Idle, Apparatus [Ku 4i] 1

5-24 800 Diesel 9012843 (3-2014)



4i ENGINE BREAKDOWN

Fig. 23 - Governor Group

Ref. Part No. Description Qty.
1 9012082 Lever Assy, Fork {Ku 4i] 1
2 9011971 Bolt, Flange, Gearcase [Ku 4f & 4i] 2
3 9012097 Bolt, Governor [Ku 4i] 1
4 9012098 Spring, Governor [Ku 4i] 1
5 9012099 Spring, Governor [Ku 4i] 1
6 9012121 Cover, Pump, Inj [Ku 4i] 1
7 9012122 Gasket, Pump, Cover [Ku 4i] 1
8 9012123 Bolt [Ku 4i] 2
9 9012124 Bracket, Cable, Accel [Ku 4i] 1

10 9011981 Bolt [Ku 4f & 4i] 2

800 Diesel 9012843 (3-2014) 5-25



4i ENGINE BREAKDOWN

800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

SECTION O

Contents Page
Fig. 1 - Crankcase and Cylinder Head Group .. 6-2
Fig. 2-0ilPanGroup . ...............o.... 6-4
Fig. 3 - Oil Filter and Pump Group ........... 6-5
Fig. 4 - Oil CoolerGroup ................... 6-6
Fig. 5 - Oil Separator Group . ............... 6-7
Fig. 6 — Oil Switch and Thermometer Group ... 6-8
Fig. 7-GearCase Group .................. 6-9
Fig. 8 — Alternator and Pulley Group ......... 6-10
Fig. 9 — Water Pump Group ................. 6-11
Fig. 10 — Water Flange and Thermostat Group 6-12
Fig. 11 — Main Bearing Case Group .......... 6-13
Fig. 12 - Head Cover Group ................ 6-14
Fig. 13 - Manifold Group ................... 6-15
Fig. 14 - Inlet and Exhaust Valve and

Rocker Arm Group .. ............. 6-16
Fig. 15 - Fuel Camshaft Group .............. 6-17
Fig. 16 — Camshaft and Idle Gear Shaft Group 6-18
Fig. 17 - Piston and Crankshaft Group ....... 6-19
Fig. 18 - Flywheel and Starter Group ........ 6-20
Fig. 19 — Fuel Injector and Glow Plug Group .. 6-21
Fig. 20 - Fuel Common Rail Group .......... 6-22
Fig. 21 - Fuel Injection Pipe Group .......... 6-23
Fig. 22 - Fuel Supply and Injection

Pump Group .................... 6-24
Fig. 23 — Turbo Charger and Inlet Hose Group 6-25
Fig. 24 — Turbo Charger Oil Pipe Group ...... 6-26
Fig. 25 - EGR Valve Group ................. 6-27
Fig. 26 - EGR CoolerGroup .. .............. 6-28
Fig. 27 - EGR Water Pipe Group . ........... 6-29
Fig. 28 — Particulate Filter and Pressure

PipeGroup ..................... 6-30
Fig. 29 — Wire Harness Bracket Group ....... 6-31
Fig. 30 — Wire Harnesses Group . ........... 6-32

800 Diesel 9012843 (3-2014) 6—1



4F ENGINE BREAKDOWN

° Oe

LS 2 g
..-. 4 3 mrb; p
X .. \ g
/0, . .....Q \A‘\\ o o s
] R (<4 &
4 o o' & N
R . o Py oo
4 -4 o 0 o [~
o\ *
q S e B o
. ° & Y
) .h -
2N
3

Fig. 1 - Crankcase and Cylinder Head Group

800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 1 - Crankcase and Cylinder Head Group

Ref. Part No. Description Qty.
1 9012221 Crankcase [Ku 4f] 1
2 9012222 Pipe, Oil, Return [Ku 4f] 1
3 9012226 Head, Cylinder [Ku 4f] 1
4 9011961 Bolt, Cyl, Head [Ku 4f & 4i] 18
5 9011962 Gasket, Cyl, Head [Ku 4f 4i, 1.15mm] 1

9011963 Gasket, Cyl, Head [Ku 4f 4i, 1.20mm] 1
9011964 Gasket, Cyl, Head [Ku 4f 4i, 1.25mm] 1
9011965 Gasket, Cyl, Head [Ku 4f 4i, 1.30mm] 1
9011966 Gasket, Cyl, Head [Ku 4f 4i, 1.35mm] 1
6 9012227 Hook, Eng, Rear [Ku 4f] 1
7 9012228 Bolt, Sems, Cyl, Head [Ku 4f] 1
8 9011956 Stud [Ku 4f & 4i] 1
9 9012229 Nut, W/Washer [Ku 4f] 1
10 9012230 Plug, Cyl, Head [Ku 4f] 1
11 9012231 Washer, Seal, Cyl, Head [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6-3



4F ENGINE BREAKDOWN

Fig. 2 - Oil Pan Group

Ref. Part No. Description Qty.
1 9011946 Pan, Oil [Ku 4f & 4i] 1
2 9011948 Bolt, Flange, Oil Pan [Ku 4f & 4i] 24
3 9011949 Plug, Drain, Oil Pan [Ku 4f & 4i] 1
4 9011950 Gasket, Plug, Drain [Ku 4f & 4i] 1
5 9011951 Filter, Oil, Pan [Ku 4f & 4i] 1
6 9011952 Bolt, FIng, Fltr, Oil Pan[Ku4f & 4i] 1
7 9011953 O-Ring [Ku 4f & 4i] 1
8 9012223 Gauge, Oil [Ku 4f] 1
9 9012224 Gauge, Guide, Oil [Ku 4f] 1

10 9011999 Gauge, Plug, Oil [Ku 4i] 1
6—4 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 3 - Qil Filter and Pump Group

Ref. Part No. Description Qty.
1 9011994 Filter, Oil [Ku 4f & 4i] 1
2 9012256 Connector, Oli, Filter [Ku 4f] 1
3 9011996 Collar, Filter, Oil [Ku 4f & 4i] 1
4 9012000 Pump Assy, Oil [Ku 4i] 1
5 9012001 Gasket, Pump, Oil [Ku 4i] 1
6 9012225 Bolt, Sems, Pump, Oil [Ku 4f] 4
7 9012003 Gear, Pump, Drive, Oil [Ku 4i] 1
8 9012004 Key, Feather [Ku 4i] 1
9 9012005 Nut, Flange, Pump, Oil [Ku 4i] 1

800 Diesel 9012843 (3-2014) 6—5



4F ENGINE BREAKDOWN

Fig. 4 - Oil Cooler Group

D
—

ONO O WN PP

. Part No.

9012434
9012210
9012211
9012354
9012213
9012435
9012213
9012436

Description

Cooler Assy, Oil [Ku 4f]

Pin, Roller [Ku 4f & 4i]

Hose, Oil, Cooler [Ku 4f & 4i]
Band, Hose, Water [Ku 4f]

Band, Pipe, Oil, Cooler [Ku 4f & 4i]
Hose, Oil, Cooler [Ku 4f]

Band, Pipe, Oil, Cooler [Ku 4f & 4i]
Clamp, Oil [Ku 4f, Cooler]

Qty.

PR R RRRER

800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 5 — Oil Separator Group

Ref. Part No. Description Qty.
v 1 9012408 Separator Assy, Oil [Ku 4f] 1
A 9012425 Element Kit [Ku 4f, Oil Separator] 1
2 9012409 Bracket, Separator [Ku 4f] 1
3 9012410 Tube, Return, Oil [Ku 4f] 1
4 9012356 Clamp, Hose, Water [Ku 4f] 2
5 9012412 Clamp, Hose [Ku 4f] 1
6 9012413 Bracket, Separator [Ku 4f] 1
7 9012414 Tube, Separator [Ku 4f] 1
8 9012386 Clamp, Hose, Cooler [Ku 4f] 2
9 9012352 Clamp, Hose, Water [Ku 4f] 1
10 9012422 Tube [Ku 4f, Oil Separator] 1
11 9012424 Clamp, Hose [Ku 4f, Oil Separator] 1

800 Diesel 9012843 (3-2014) 6—7



4F ENGINE BREAKDOWN

5
’

o,

o

\

Fig. 6 — Oil Switch and Thermometer Group

N

/ 0 7
\ \\\\

DA N A Ao o

o

e}
<
=
ey
< _m.ﬂ_ﬂ_
cg Y
= = 5} S
< X ﬂ_...h_uK
s = ¥ =2xX
) =N
=7 F2_g§g
= =
o - s R eeﬂ.
£d 230°FS
c bl e
N>SET8 02582
c -0 on gTE T
o= .22 -3 = c
=0 oXm gAW "G
o S = = Lo O F
S oWl ooW ;o c
O®n .0\ ,nS.DIuS
N cC 2 c c =5 Cc -
QOO OLOLOoxEoo | =
AOnomnuore n OO0
INDOMNOO AN LD
O NOANANOMMOHOM®
ZO0ONOOOOHOONMmM
S N ANNNNNNNN
CAddddddddd
tNeNeoNoNoNoNoNoNeNe!
OO OO OO
—
O A NM<TLOON~OWMO®
x

800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 7 — Gear Case Group

Ref. Part No. Description Qty.
1 9012250 Gear, Case [Ku 4f] 1
2 9011968 Pin, Straight [Ku 4f & 4i] 2
3 9012251 Gasket, Gear, Case [Ku 4f] 1
4 9011971 Bolt, Flange, Gearcase [Ku 4f & 4i] 1
5 9011972 Bolt, Flange, Gearcase [Ku 4f & 4i] 8
6 9012252 Bolt, FIng, Gear, Case [Ku 4f] 2
7 9012253 Bolt, FIng, Gear, Case [Ku 4f] 4
8 9011976 Spring [Ku 4f & 4i] 1
9 9011977 Valve, Seat [Ku 4f & 4i] 1

10 9011978 Ball, Seat Valve [Ku 4f & 4i] 1
11 9011979 Flange, Water, Return [Ku 4f & 4i] 1
12 9011980 Gasket, Return, Flange [Ku 4f & 4i] 1
13 9011981 Bolt [Ku 4f & 4i] 3
14 9012254 Plug, Oil, Filler 1
15 9012255 O-Ring, Plug, Filler [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6-—9



4F ENGINE BREAKDOWN

Fig. 8 — Alternator and Pulley Group

————m =

Ref. Part No. Description Qty.
1 9012126 Alternator [Ku 4f & 4i] 1
2 1073465 Bracket, Adj, Alternator[Ku 4f & 4i] 1
3 9012127 Bolt, Flange [Ku 4f & 4i] 1
4 9012128 Bolt [Ku 4f & 4i] 1
5 9012129 Nut [Ku 4f & 4i] 1
6 9012130 Washer, Spring [Ku 4f & 4i] 1
7 9012131 Pulley, Drive, Fan [Ku 4f & 4i] 1
8 9012132 Key, Feather [Ku 4f & 4i] 1
9 9012133 Belt, Clog [Ku 4f & 4i] 1

10 9012134 Coupler Assy, Connection [Ku 4f 4i] 1
11 9012135 Connector Assy [Ku 4f & 4i] 1
12 9012136 Terminal Assy [Ku 4f & 4i] 1
13 9012137 Coupler Assy [Ku 4f & 4i] 1
14 9012138 Coupler Assy [Ku 4f & 4i] 1
6—10 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 9 — Water Pump Group

Ref. Part No. Description Qty.
1 9012162 Pump Assy, Water [Ku 4f & 4i] 1
2 9012163 Gasket, Pump, Water [Ku 4f & 4i] 1
3 9012011 Bolt, Sems, Main, Bearing [Ku 4f 4i] 3
4 9012165 Bolt, Stud, Pump, Water [Ku 4f & 4i] 1
5 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 1
6 9012169 Pulley, Fan [Ku 4f & 4i] 1
7 9012170 Bolt, Flange, Fan [Ku 4i] 4

800 Diesel 9012843 (3-2014) 6—11



4F ENGINE BREAKDOWN

Fig. 10 - Water Flange and Thermostat Group

/
&

LEh ]

Ref. Part No. Description Qty.
1 9012348 Flange, Water, Thermostat [Ku 4f] 1
2 9012149 Gasket, Flange, Water [Ku 4f & 4i] 1
3 9012150 Bolt, Sems, Thermostat [Ku 4f & 4i] 2
4 9012151 Stud, Thermostat [Ku 4f & 4i] 1
5 9012152 Bolt, Thermostat [Ku 4f & 4i] 1
6 9012153 Nut, Hex, Thermostat [Ku 4f & 4i] 1
7 9012158 Cover, Thermostat [Ku 4f & 4i] 1
8 9012159 Gasket, Thermostat [Ku 4f & 4i] 1
9 9012161 Thermostat Assy [Ku 4f & 4i] 1

6-—12 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

4 \! (LRl

Fig. 11 - Main Bearing Case Group

Ref. Part No. Description Qty.
1 9012257 Bearing Assy, Case, Wheel [Ku 4f] 1
2 9012007 Gasket, Bearing, Case [Ku 4f & 4i] 1
3 9012008 Bearing, Cover, Case [Ku 4f & 4i] 1
4 9012009 Gasket, Cover, Case [Ku 4f & 4i] 1
5 9012010 Bolt, Sems, Main, Bearing [Ku 4f 4i] 1
6 9012011 Bolt, Sems, Main, Bearing [Ku 4f 4i] 1
7 9012012 Seal, Oil [Ku 4f & 4i] 1
8 9012258 Bearing Assy, Case, Main [Ku 4f] 1
9 9012259 Bearing Assy, Case, Main [Ku 4f] 1

10 9012260 Bearing Assy, Case, Main [Ku 4f] 1
11 9012016 Bolt, Bearing, Case [Ku 4f & 4i] 1
800 Diesel 9012843 (3-2014) 6—13




4F ENGINE BREAKDOWN

Fig. 12 - Head Cover Group

Ref. Part No. Description Qty.
1 9012249 Cover Assy, Cyl, Head [Ku 4f] 1
2 9011990 Gasket, Cover, Head [Ku 4f & 4i] 1
3 9011991 Bolt [Ku 4f & 4i] 10

6—14 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 13 - Manifold Group

v

¥ SVa

N
)

>

= o el N N

o

Description

Part No.

Ref.

Manifold Assy, Inlet [Ku 4f]

9012357
2 9012358
3 9012359
4 9012360
5 9012361
6 9012369
7 9012370
8 9012371
9 9012372

1

Gasket, Manifold, Inlet [Ku 4f]

Flange, Manifold, Inlet [Ku 4f]
Gasket, Flange, Inlet [Ku 4f]

Valve Assy, Throttle [Ku 4f]
Manifold, Exhaust [Ku 4f]

Gasket, Manifold, Exhaust [Ku 4f]
Stud, Manifold, Exhaust [Ku 4f]
Stud, Manifold, Exhaust [Ku 4f]

6—15

800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 14 - Inlet and Exhaust Valve and Rocker Arm Group

Ref. Part No. Description Qty.
1 9012232 Valve, Inlet [Ku 4f] 1
2 9012233 Valve, Exhaust [Ku 4f] 1
3 9012234 Spring, Valve [Ku 4f] 1
4 9012235 Retainer, Spring, Valve [Ku 4f] 1
5 9012236 Collet, Spring, Valve [Ku 4f] 1
6 9012237 Seal, Stem, Valve [Ku 4f] 1
7 9012238 Cap, Valve [Ku 4f] 1
8 9012239 Shaft, Arm, Rocker [Ku 4f] 1
9 9012240 Bracket, Arm, Rocker [Ku 4f] 4

10 9012241 Spring, Arm, Rocker [Ku 4f] 3
11 9012242 Spring, Pin [Ku 4f] 1
12 9012243 Washer, Shaft, Arm, Rocker [Ku 4f] 2
13 9012244 Washer, Arm, Rocker [Ku 4f] 2
14 9012445 Blade Kit, Sqge, Ure, Ci [T12] 2
15 9012246 Bolt, Hex, Arm, Rocker [Ku 4f] 2
16 9012247 Arm Assy, Rocker [Ku 4f] 8
17 9012248 Bolt, FIng, Arm, Rocker [Ku 4f] 4
6—16 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 15 - Fuel Camshaft Group

a—

NV

1
Ref. Part No. Description Qty.
1 9012289 Camshaft Assy, Fuel [Ku 4f] 1
2 9012290 Bearing, Ball, Camshaft, Fuel[Ku 4f] 1
3 9012291 Stopper, Camshaft, Fuel [Ku 4f] 1
4 9012292 Bolt, Sems, Camshaft, Fuel [Ku 4f] 3

800 Diesel 9012843 (3-2014) 6-—17



4F ENGINE BREAKDOWN

Fig. 16 — Camshaft and Idle Gear Shaft Group

b
"

Ref. Part No. Description Qty.
1 9012017 Tappet [Ku 4f & 4i] 1
2 9012018 Rod, Push [Ku 4f & 4i] 1
3 9012270 Camshaft Assy [Ku 4f] 1
4 9012271 Bolt, Flange, Camshaft [Ku 4f] 5
5 9012272 Gear, Idle, Camshaft [Ku 4f] 1
6 9012022 Collar, Gear, Idle [Ku 4f & 4i] 1
7 9012023 Bolt, Flange, Shaft, Idle [Ku 4f 4i] 2
8 9012024 Shaft, Idle, Gear [Ku 4f & 4i] 1
6—18 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 17 - Piston and Crankshaft Group

Ref. Part No. Description Qty.
1 9012262 Piston, Std [Ku 4f] 4
1 9012263 Piston [Ku 4f, +0.25mm] 4
2 9012028 Piston Assy, Ring, Std [Ku 4f & 4i] 4
2 9012029 Piston Assy, Ring [Ku 4f 4i, .25mm] 4
3 9012264 Pin, Piston [Ku 4f] 4
4 9012030 Clip, Internal [Ku 4f & 4i] 8
5 9012031 Rod Assy, Connecting [Ku 4f & 4i] 4
6 9012032 Crankshaft [Ku 4f & 4i] 1
7 9012033 Pin, Straight [Ku 4f & 4i] 1
8 9012265 Gear, Crankshaft [Ku 4f] 1
9 9012034 Key, Feather [Ku 4f & 4i] 1

10 9012038 Gear, Pump, Oil, Drive [Ku 4f & 4i] 1
11 9012261 Oil, Slinger [Ku 4f & 4i] 1
12 9012266 Collar, Crankshaft [Ku 4f] 1
13 9012035 O-Ring, Crankshaft [Ku 4f & 4i] 1
14 9012036 Nut, Crankshaft [Ku 4f & 4i] 1
15 9012267 Seal, Oil, Piston [Ku 4f] 1
16 9012039 Metal Kit, Engine, Std [Ku 4f & 4i] 1
16 9012040 Metal Kit, Eng[Ku 4f 4i,—.20/+.20mm] 1
16 9012041 Metal Kit, Eng[Ku 4f 4i,—.40/+.40mm] 1

800 Diesel 9012843 (3-2014) 6-—19



4F ENGINE BREAKDOWN

Fig. 18 - Flywheel and Starter Group

Ref. Part No. Description Qty.
1 9012274 Flywheel [Ku 4f] 1
2 9012043 Bolt, Flywheel [Ku 4f & 4i] 6
3 9012275 Housing Assy, Flywheel [Ku 4f] 1
4 9012045 Cover, Flywheel [Ku 4f & 4i] 1
5 9012046 Bolt, Hex, Flywheel, Cover[Ku 4f 4i] 1
6 9012245 Washer, Spring, Lock [Ku 4f] 2
7 9012048 Bolt [Ku 4f & 4i] 11
8 9012139 Starter Assy [Ku 4f & 4i] 1
9 9012322 Stud, Bolt, Starter [Ku 4f] 1

10 9012141 Bolt, Starter [Ku 4f & 4i] 1

11 9012323 Nut, FIng, Starter [Ku 4f] 1

12 9012143 Nut, Starter [Ku 4f & 4i] 1
6—20 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 19 - Fuel Injector and Glow Plug Group

N
T SO
“‘ / 3 -’ .-o A .:-.-%
T 2k
C SIS
‘ \ o X f.’E‘) ! @
4/ “:. - 5 .'/ e < s =% i o —

e S //’é\o =)

Ay

LU G 3 -+ & . @ .
AESZEEoN 1S RS o 07/3(,

Ref. Part No. Description Qty.
1 9012297 Tube Assy, Injector [Ku 4f] 1
2 9012298 Clamp, Hose, Injector [Ku 4f] 1
3 9012299 Injector Assy [Ku 4f] 4
4 9012300 O-Ring, Injector [Ku 4f] 4
5 9012301 Gasket, Injector [Ku 4f] 4
6 9012302 Clamp, Injector [Ku 4f] 4
7 9012303 Bolt Assy, Injector [Ku 4f] 4
8 9012304 Plug, Glow [Ku 4f] 4
9 9012305 Cord, Plug, Glow [Ku 4f] 1

10 9012306 Nut, Flange, Injector [Ku 4f] 4

800 Diesel 9012843 (3-2014) 6—21




4F ENGINE BREAKDOWN

Fig. 20 - Fuel Common Rail Group

Ref. Part No. Description Qty.

1 9012315 Pipe, Rail [Ku 4f] 1

2 9012316 Bolt, Eye, Rail [Ku 4f] 1

3 9012317 Gasket, Rail [Ku 4f] 2

4 9012318 Rail Assy, Common [Ku 4f] 1

5 9012319 Bolt, FIng, Rail [Ku 4f] 2

6 9012271 Bolt, Flange, Camshaft [Ku 4f] 1
6-—22 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 21 - Fuel Injection Pipe Group

Ref. Part No. Description Qty.
1 9012307 Pipe, Injection [Ku 4f] 1
2 9012308 Pipe, Injection [Ku 4f] 1
3 9012309 Clamp, Pipe [Ku 4f] 3
4 9012310 Clamp, Pipe [Ku 4f] 3
5 9012311 Screw, Sems [Ku 4f, Pan Hd] 3
6 9012312 Pipe, Injection [Ku 4f] 1
7 9012313 Pipe, Injection [Ku 4f] 1
8 9012314 Pipe, Injection [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6—23



4F ENGINE BREAKDOWN

Fig. 22 — Fuel Supply and Injection Pump Group

Ref. Part No. Description Qty.
1 9012281 Pump Assy, Supply [Ku 4f] 1
2 9012282 Gasket, Pump [Ku 4f] 1
3 9012283 Bolt, FIng, Pump [Ku 4f] 2
4 9012284 Stud, Pump, Supply [Ku 4f] 2
5 9012285 Nut, FIng, Pump, Supply [Ku 4f] 2
6 9012286 Pump Assy, Fuel [Ku 4f] 1
7 9012287 O-Ring, Pump, Fuel [Ku 4f] 1
8 9012288 Bolt, FIng, Pump, Fuel [Ku 4f] 3
6—24 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 23 - Turbo Charger and Inlet Hose Group

Ref. Part No. Description Qty.
1 9012391 Turbo Assy, Charger [Ku 4f] 1
2 9012183 Gasket, Turbo, Charger [Ku 4f & 4i] 1
3 9012392 Stud, Turbo, Charger [Ku 4f] 4
4 9012393 Nut, FIng, Turbo [Ku 4f] 4
5 9012394 Flange, Exhaust [Ku 4f] 1
6 9012188 Gasket, Turbo, Charger [Ku 4f & 4i] 1
7 9012395 Bolt, Sems, Turbo [Ku 4f] 4
8 9012362 Tube, Turbo, Inlet [Ku 4f] 1
9 9012363 Pipe, Breather [Ku 4f] 1

10 9012364 Clamp, Tube, Inlet [Ku 4f] 1
11 9012365 Clamp, Hose, Turbo [Ku 4f] 1
12 9012366 Hose, Turbo, Inlet [Ku 4f] 1
13 9012367 Clamp, Hose, Turbo [Ku 4f] 1
14 9012368 Band, Pipe, Inlet [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6—25



4F ENGINE BREAKDOWN

Fig. 24 - Turbo Charger Oil Pipe Group

v f:' |

4

Ref. Part No. Description Qty.
1 9012426 Pipe, Oil [Ku 4f, Turbocharger] 1
2 9012198 Bolt, Joint, Turbo Charger[Ku 4f 4i] 1
3 9012199 Gasket, Turbo, Charger [Ku 4f 4i] 1
4 9012427 Bolt, Eye, Joint, Turbo [Ku 4f] 1
5 9012428 Gasket, Pipe, Oil [Ku 4f] 1
6 9012429 Pipe, Oil [Ku 4f] 1
7 9012430 Gasket, Pipe, Oil [Ku 4f] 1
8 9012431 Bolt, FIng, [Ku 4f Qil Pipe] 2
9 9012432 Pipe, Oil [Ku 4f, Turbocharger] 1

10 9012433 Tube, Oil [Ku 4f Turbocharger] 1

11 9012436 Clamp, Oil [Ku 4f, Cooler] 2

12 9012208 Clamp, Pipe, Oil [Ku 4f & 4i] 1

6—26 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 25 - EGR Valve Group

Ref. Part No. Description Qty.
1 9012373 Pipe, Egr [Ku 4f] 1
2 9012374 Gasket, Cooler, Egr [Ku 4f] 2
3 9012375 Valve Assy, Egr [Ku 4f] 1
4 9012376 Gasket, Valve, Egr [Ku 4f] 1
5 9012377 Valve, Lead [Ku 4f] 1
6 9012378 Tube, Valve, Egr [Ku 4f] 1
7 9012354 Band, Hose, Water [Ku 4f] 1
8 9012356 Clamp, Hose, Water [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6—27



4F ENGINE BREAKDOWN

Fig. 26 - EGR Cooler Group

Ref. Part No. Description Qty.
1 9012381 Cooler, Egr [Ku 4f] 1
2 9012382 Bracket, Cooler, Egr [Ku 4f] 1
3 9012374 Gasket, Cooler, Egr [Ku 4f] 1
4 9012384 Hose, Cooler, Egr [Ku 4f] 1
5 9012354 Band, Hose, Water [Ku 4f] 1
6 9012386 Clamp, Hose, Cooler [Ku 4f] 1
7 9012387 Hose, Cooler, Egr [Ku 4f] 1
8 9012388 Pipe, Egr [Ku 4f] 1
9 9012386 Clamp, Hose, Cooler [Ku 4f] 2

10 9012390 O-Ring, Pipe, Cooler [Ku 4f] 1

6—28 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 27 - EGR Water Pipe Group

Ref. Part No. Description Qty.
1 9012349 Pipe, Return, Water [Ku 4f] 1
2 9012350 Hose, Pipe, Water [Ku 4f] 1
3 9012351 Clamp, Hose, Water [Ku 4f] 1
4 9012352 Clamp, Hose, Water [Ku 4f] 2
5 9012353 Hose, Water, 90deg [Ku 4f] 1
6 9012354 Band, Hose, Water [Ku 4f] 2
7 9012355 Tube, Water [Ku 4f] 1
8 9012356 Clamp, Hose, Water [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6—29



4F ENGINE BREAKDOWN

Fig. 28 - Particulate Filter and Pressure Pipe Group

Ref. Part No. Description Qty.
1 9012398 Sensor, Thermo [Ku 4f, #0] 1
2 9012399 Sensor, Thermo [Ku 4f, #1] 1
3 9012400 Sensor, Temperature [Ku 4f] 1
4 1073738 Insulation 12.01 [800 Ku 4f Dpf] 2
5 1073739 Insulation 16.01 [800 Ku 4f Dpf] 1
6 9012402 Pipe, Pressure [Ku 4f, Dpf] 1
7 9012403 Pipe, Pressure [Ku 4f, Dpf] 1
8 1073740 Hose 9.5 [800 Ku 4f Dpf] 1
9 9012405 Tube, Pressure [Ku 4f] 1

10 9012406 Clamp, Hose [Ku 4f, Dpf] 3
11 9012407 Clamp, Hose [Ku 4f, Dpf] 1
6—30 800 Diesel 9012843 (3-2014)



4F ENGINE BREAKDOWN

Fig. 29 — Wire Harness Bracket Group

Ref. Part No. Description Qty.
1 9012339 Bracket, Connector [Ku 4f] 1
2 9012340 Cover, Fuel, Camshaft [Ku 4f] 1
3 9012341 Gasket, Cover, Fuel [Ku 4f] 1
4 9012342 Clip, Ring, External [Ku 4f] 1
5 9012343 Bracket, Connector [Ku 4f] 1
6 9012344 Bracket, Connector [Ku 4f] 1
7 9012345 Bracket [Ku 4f] 1
8 9012346 Bracket, Connector [Ku 4f] 1
9 9012347 Bracket, Connector [Ku 4f] 1

800 Diesel 9012843 (3-2014) 6—31



4F ENGINE BREAKDOWN

Fig. 30 — Wire Harnesses Group

Ref. Part No. Description Qty.
1 9012336 Harness Assy, Injector [Ku 4f] 1
2 9012337 Harness Assy, Injector [Ku 4f] 1
3 9012338 Harness Assy, Injector [Ku 4f] 1
6-—32 800 Diesel 9012843 (3-2014)



CROSS REFERENCE

CONTENTS PAGE
PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST ... ... e 7-2
PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST ...... ... 7-16

800 Diesel 9012843 (12- 2016)




CROSS REFERENCE

PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST

Part Page Part Page Part Page
Number Number Number Number Number Number
C460919 ...... 2-141 06949 ........ 2-45, 2-47 08709 ........ 2-13, 2-27, 2-45,
MM337........ 3-87 06952 ........ 2-113 2-47, 2-57, 2-59,
00954 ........ 4-16 06955 ........ 2-13, 2-57,2-59 2-63, 2-65, 2-67,
00960 ........ 2-65, 2-67,4-17 06957 ........ 2-103, 2-105, 3- 41 2-69, 2-79, 2-101,
01274 ........ 2-31 06961 ........ 2-15, 2-17, 4- 25, 2-103, 2-105, 2-107,
01685 ........ 2-27, 3-55, 3-57 4-27 2-111, 2-113, 3-3,
01686 ........ 2-35 06963 ........ 2-71 3-5,3-7,3-9,3-11,
01691 ........ 3-55, 3-57 06965 ........ 2-103, 3-41 3-13, 3-15, 3-17,
01987 ........ 2-87,2-89 06968 ........ 2-105 3-41, 3-45, 3-49,
01999 ........ 3-47 06969 ........ 2-15, 2-17, 2-71, 3-51
02506-6 ....... 3-78 2-81 08711 ......... 2-11,2-39, 2-41
02850 ........ 3-31 06972 ........ 2-11, 2-27, 2- 39, 08712 ........ 2-81,4-23
02892 ........ 2-117 2-41 08713 ........ 2-27,2-29
02931 ........ 2-105 06973 ........ 2-29, 2-39, 2-41 08714 ........ 2-103, 3-41
02938 ........ 3-83 06974 ........ 2-39, 2-41 09010 ........ 2-103, 3-41
03026 ........ 2-45,2-47 06993 ........ 2-73 09011 ......... 2-27, 2-49, 2-51
03192 ........ 2-15, 2-17, 2-19, 06995 ........ 2-73 09028 ........ 2-35, 3-7, 3-9, 3-15,
2-39, 2-41 07449 ........ 2-81 3-17
03193 ........ 2-31, 2-103, 3-41, 07514 ........ 2-105 09081 ........ 2-101, 3-45
3-55, 3-57 07783 ........ 2-73 09120 ........ 2-105
03922 ........ 2-1M1 07787 ........ 2-101, 3-45 09145 ........ 2-69
04107 ........ 2-59 07790 ........ 2-15, 2-17, 2-19, 09164 ........ 2-35
04414 ........ 2-1 2-21, 2-41, 2-69, 09206 ........ 2-113, 3-27, 3-29
04706 ........ 2-115 2-79, 2-81, 2-95, 09244 ........ 3-3, 3-5, 3-7, 3-9,
04761 ........ 2-101, 3-45 2-99, 3-43 3-11, 3-13, 3-15,
04843 ........ 2-31,3-71,3-73 07791 ........ 2-11, 2-15, 2-17, 3-17, 3-19, 3-21,
05611 ......... 2-113 2-19, 2-27, 2-45, 3-23,3-25
05881 ........ 2-49 2-47, 2-49, 2-51, 09258 ........ 2-21
06146 ........ 2-95 2-61, 2-79, 2-103, 09291 ........ 2-101, 3-45
06474A ....... 2-97 3-3, 3-5, 3-11, 3-13, 09718 ........ 2-73
06535 ........ 2-101, 3-45 3-41 09740 ........ 2-27
06537 ........ 2-101, 3-45 07792 ........ 2-7,2-9,2-101, 09770 ........ 2-101, 3-45
06548 ........ 2-103, 3-41, 3-43 2-103, 2-105, 3-41, 09806 ........ 2-141
06549 ........ 3-3, 3-5, 3-7, 3-9, 3-45, 3-55, 3-57 1011701 ....... 2-41
3-11, 3-13, 3-15, 07793 ........ 2-19,2-39, 2-41, 1012012 ....... 2-49
3-17, 3-19, 3-21, 2-71,2-105 1012018 ....... 2-57,2-59
3-23,3-25 07805 ........ 2-81 1012159 ....... 2-69
06921 ........ 2-117 07810 ........ 2-43 1012185 ....... 2-117
06927 ........ 3-31 07934 ........ 2-83 1012656 . . ..... 2-107
06928 ........ 2-117 08085 ........ 2-81, 2-97 1012657 ....... 2-107
06932 ........ 2-117, 3-83 08178 ........ 2-43 1012670 ....... 2-117
06933 ........ 4-25, 4-27 08179 ........ 2-103 1012754 ....... 2-45, 2-47
06942 ........ 2-19, 2-43, 2-45, 08180 ........ 2-75 1013318 ....... 2-43
2-47, 2-57, 2-113, 08182 ........ 2-29, 2-107 1013344 ....... 2-45, 2-47
2-117 08346 ........ 2-81 1013366 ....... 2-45, 2-47
06943 ........ 2-11, 2-13, 2-17, 08708 ........ 2-7,2-9, 2-13, 2-19, 1013588 ....... 2-49
2-19, 2-21, 2-39, 2-21, 2-31, 2-35, 1014456 ....... 2-19
2-41, 2-57, 2-59, 2-39, 2-43, 2-57, 1014491 ....... 2-97
2-69, 2-79, 2-81, 2-59, 2-69, 2-103, 1015182 ....... 3-53
2-95, 2-111, 2-115, 2-111, 2-113, 2- 115, 1015184 ....... 3-53
2-119, 3-19, 3-21, 2-119, 3-41, 3-43, 1015205 ....... 2-69
3-23, 3-25, 3-27, 3-63 1015224 . ... ... 3-53
3-29, 3-53 1015886 . ...... 2-45, 2-47
06944 ........ 2-7,2-9,2-11, 2-15, 1016418 ....... 2-45, 2-47
2-17, 2-19, 2-99, 1016556 .. ..... 3-61, 3-67
3-43, 3-63 1016561 ....... 3-61, 3-67
06945 ........ 2-51 1016827 ....... 2-57
06946 ........ 2-7,2-9 1016950 ....... 2-45, 2-47
7-2 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

1017126 ....... 1-1,2-57 1050780 ....... 4-47,4-49 10632-14 ... ... 3-53,4-23

1017218 ....... 2-81 1050781 ....... 2-11 10632-20 . ..... 3-3, 3-5, 3-7, 3-9,

1017248 . ... ... 3-3, 3-5, 3-7, 3-9, 1050786 ....... 2-19 3-11, 3-13, 3-15,
3-19, 3-21 1050787 ....... 2-15, 2-17 3-17

1017250 ....... 3-11, 3-13, 3-15, 1050809 ....... 4-47,4-49, 4-50 10632-4 ....... 2-37,3-3, 3-5, 3-11,
3-17,3-23,3-25 1050811 ....... 4-47 3-13, 3-19, 3-21,

1017898 ....... 2-99, 3-43 1050812 ....... 4-47,4-49 3-23, 3-25, 3-27,

1021797 ....... 3-61 1050861 ....... 4-49, 4-50 3-29, 3-83

1021799 ....... 3-61 1050862 . ...... 4-49 10632-5....... 2-117, 3-31, 3-49,

1021937 ....... 3-59 1050863 . ...... 4-49 3-51

1021951 ....... 3-59 1050864 . ...... 4-49 10632-8 ....... 3-31

1021966 .. ..... 3-59 1050865 . ...... 4-49 10632-9 ....... 3-19, 3-21, 3-23,

1021968 ....... 3-59 1050866 . . ..... 4-49 3-25

1021969 ....... 3-59 1050867 ....... 4-49 1064050 ....... 3-3, 3-5, 3-7, 3-9,

1023853 ....... 2-69 1050868 .. ..... 4-49 3-11, 3-13, 3-15,

1026719 ....... 2-25, 4-51 1050869 . ...... 4-49 3-17

1027798 ....... 3-3, 3-5, 3-7, 3-9, 1050870 ....... 4-49, 4-50 1064125 ....... 2-77
3-11, 3-13, 3-15, 1050871 ....... 4-49 1064126 ....... 2-77
3-17, 3-19, 3-21, 1050872 ....... 4-50 1064170 ....... 2-87,2-89
3-23,3-25 1050873 ....... 4-50 1064184 ....... 2-119

1027800 ....... 3-3, 3-5, 3-7, 3-9, 1051078 ....... 4-50 1064188 ....... 2-119, 3-53, 3-83
3-11, 3-13, 3-15, 1051079 ....... 4-50 1064191 ....... 2-119, 3-53
3-17, 3-19, 3-21, 1051599 ....... 2-65, 2-67 1064893 ....... 4-25,4-27
3-23,3-25 1052092 ....... 3-87 1064894 ....... 4-25,4-27

1028300 ....... 2-5 1053518 ....... 2-23 1064895 ....... 4-23

1028492 ....... 2-73 1053585 ....... 2-73 106489 .. ..... 4-23

1029502 . ...... 2-61 1055893 ....... 2-69 1065909 ....... 4-25,4-27,4-29

1030593 ....... 4-23 1056213 ....... 2-69 1065921 ....... 4-23

1030601 ....... 4-25,4-27 1057337 ....... 2-105 1065954 .. ..... 4-23

1032812 ....... 2-61 1057338 ....... 2-99, 3-43 1066218 ....... 4-23

1033497 ....... 2-65, 2-67 1057434 ....... 4-23 1066313 ....... 4-23

1033897 ....... 2-61 1057643 ....... 2-105 1066314 ....... 4-23

1033899 ....... 2-61 1057707 ....... 1-1 10664 ........ 2-93

1034731 ....... 2-17 1057708 . ...... 1-1 1066763 ....... 3-7,3-15

1036015 ....... 2-138 1057710 ....... 1-1 1068383 ....... 3-53

1036892 ....... 2-39, 2-41, 2-57, 1057711 ....... 1-1 1068804 . ...... 4-23,4-25, 4-27
2-59 1057885 ....... 4-25 1068905 . ...... 2-73

1037345 ....... 2-41 1058254 .. ..... 4-25, 4-27 1069298 . ...... 4-23, 4-25, 4-27

1037354 ....... 2-17, 2-49, 2-51, 1058256 . . ..... 4-25, 4-27 1069305 ....... 4-23, 4-25, 4-27
2-57,2-59 1058257 ....... 4-25, 4-27 1069309 ....... 4-23,4-25, 4-27

1037355 ....... 2-59 1058258 .. ..... 4-25, 4-27 1070055 ....... 4-29

1038176 ....... 2-107 1058259 ....... 4-23 1070125 ....... 3-3,3-7,3-11,3-15

1039554 ....... 2-81 1058309 ....... 4-25 1070235 ....... 2-51

1040467 ....... 2-17, 2-53, 2-55 105899 . ...... 2-115 1070253 .. ..... 2-39, 2-41

1041034 ....... 2-103, 3-41 1059997 ....... 4-23 1070256 . . ..... 2-39, 2-41

1041090 ....... 2-29 1060000 . ...... 4-23 1070259 ....... 2-63

1041739AM .... 2-69 1061447 ....... 4-25, 4-27 1070267 ....... 2-39, 2-41

1042004 ....... 2-83,2-93 1061468 ....... 4-23 1070277 ....... 2-49

1042110 ....... 2-25 1061492 ....... 4-23 1070284 .. ..... 2-63

1042374 ....... 2-81 1061655 ....... 4-25, 4-27 1070289 ....... 2-45

1042969 .. ..... 2-3 1061949 ....... 3-55 1070294 ....... 2-63

1043352 ....... 3-61, 3-67 1062083 ....... 4-23 1070317 ....... 2-49

1045764 . ... ... 2-63, 2-69 1062084 . ...... 4-23 1070341 ....... 2-39, 2-41

1046389 ....... 2-21 1062092 .. ..... 4-23 1070828 . ...... 2-49

1049209 ....... 2-95, 4-49 1062119 ....... 4-23 1071056 .. ..... 2-73

1049210 ....... 2-113, 3-43, 4-47 1062143 ....... 4-25, 4-27 1071253 ....... 2-113

1049211 ....... 2-103, 3-41, 4-50 1062707 ....... 4-23 1071254 . ... ... 2-65, 2-67

1049734 ....... 2-138 1062708 ....... 4-25, 4-27 1072775 ....... 2-65, 2-67

1050295 ....... 3-55, 3-57 10632-12 ...... 3-19, 3-21, 3-23, 1072789 ....... 2-69

1050775 ....... 2-11 3-25 1072796 .. ... .. 2-65, 2-67

800 Diesel 9012843 (12-2016) 7-3




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1072873 ....... 2-63 1073488 ....... 2-71 1073848 ....... 2-19
1072938 .. ..... 2-51 1073489 ....... 2-71 1073858 ....... 2-87,2-89
1072942 ....... 2-47 1073497 ....... 2-17 1073865 ....... 2-83
1072998 .. ..... 2-39, 2-41 1073504 ....... 2-71 1073867 ....... 3-57
1073008 . ...... 2-45, 2-47 1073553 ....... 2-71 1073868 ....... 3-73
1073010 ....... 2-63 1073556 .. ..... 2-138 1073869 ....... 3-35
1073014 ....... 2-53,2-55 1073557 ....... 2-138 1073870 ....... 3-53
1073030 ....... 2-71 1073591 ....... 3-63 1073872 ....... 2-31
1073034 ....... 2-71 1073601 ....... 2-87,2-89 1073876 ....... 3-21,3-25
1073044 ....... 2-63 1073602 ....... 2-87,2-89 1073877 ....... 3-35
1073075 ....... 2-57 1073603 ....... 2-87,2-89 1073878 ....... 3-39
1073099 ....... 2-79 1073666 . . ..... 3-53,4-29 1073879 ....... 3-39
1073100 ....... 2-79 1073689 ....... 2-59 1073889 ....... 3-45
1073102 ....... 2-17 1073694 ....... 2-59 1073894 ....... 3-5,3-13
1073103 ....... 2-59 107369 . ...... 3-63 1073895 ....... 2-31
1073104 ....... 2-59 1073712 ....... 2-59 1073904 ....... 3-61,4-37
1073116 ....... 2-43 1073715 ....... 2-59 1073905 ....... 3-67, 4-41
1073117 ....... 2-43 1073717 ....... 2-57 1073906 . ...... 4-33
1073190 ....... 2-43 1073732 ....... 2-53,2-55 1073907 ....... 4-37,4-41
1073217 ....... 2-45 1073737 ....... 4-25,4-27,4-29 1073908 .. ..... 3-53
1073235 ....... 2-17 1073738 ....... 6-30 1073909 ....... 3-5,3-13
1073236 ....... 2-57 1073739 ....... 6-30 1073912 ....... 3-45
1073237 ....... 2-59 1073740 ....... 6-30 1073913 ....... 3-45
1073242 ....... 2-138 1073742 .. .. ... 2-63 1073921 ....... 3-43
1073246 .. ..... 2-57 1073745 ....... 2-17 1073925 ....... 3-57
1073252 ....... 2-57 1073777 ....... 2-67 1073926 . ...... 3-77
1073262 . ...... 2-57 1073798 ....... 2-67 1073927 ....... 3-29, 3-51
1073263 ....... 2-17 1073801 ....... 2-117 1073928 ....... 3-43
1073269 ....... 2-11 1073802 ....... 2-45,2-47 1073929 ....... 3-39
1073273 ....... 2-11 1073803 ....... 2-11,2-43 1073930 ....... 4-23
1073277 ....... 2-39, 2-41 1073804 ....... 2-19 1073931 ....... 4-27
1073278 ....... 2-57 1073805 ....... 2-5 1073932 ....... 3-57
1073288 ....... 3-63 1073811 ....... 2-19 1073933 ....... 3-9,3-17
1073297 ....... 2-51 1073812 ....... 2-79 1073934 ....... 3-5,3-9, 3-13, 3-17
1073301 ....... 2-132 1073814 ....... 2-5 1073938 ....... 3-45
1073310 ....... 4-23,4-30 1073815 ....... 2-15, 2-17 1073939 ....... 2-27
1073318 ....... 2-39, 2-41 1073816 ....... 2-19 1073940 ....... 2-27
1073330 ....... 2-59 1073817 ....... 2-7 1073946 . ...... 3-37
1073342 ....... 2-39, 2-41 1073818 ....... 2-9 1073947 ....... 3-37
1073345 ....... 3-63 1073819 ....... 2-11 1073948 . ...... 3-77
1073350 ....... 2-53 1073820 ....... 2-31 1073949 ....... 3-77
1073351 ....... 2-41, 2-55 1073821 ....... 2-31 1073950 ....... 3-39
1073352 ....... 2-57 1073822 ....... 2-21 1073959 ....... 2-31
1073354 ....... 2-57 1073823 ....... 2-119 1073960 ....... 2-93
1073355 ....... 2-59 1073824 ....... 2-13 1074044 . ... ... 2-39
1073356 .. ..... 2-59 1073827 ....... 2-15, 2-17 1074045 ....... 2-41
1073365 ....... 2-59 1073831 ....... 2-11 1074136 ....... 2-95, 2-107
1073368 ....... 2-45, 2-47 1073832 ....... 2-31 1074138 ....... 2-69
1073377 ....... 2-11 1073833 ....... 2-97 1074145 . ... ... 2-39
1073378 ....... 2-11 1073834 ....... 2-97 1074172 ... ... 2-93
1073385 ....... 2-51 1073835 ....... 2-97 1074173 ... ... 2-138
1073387 ....... 2-71 1073837 ....... 2-19 1074174 .. ... .. 2-138
1073392 ....... 2-138 1073838 ....... 2-5 1074185 ....... 2-67
1073393 ....... 2-138 1073839 ....... 2-5 1074237 ....... 2-11
1073394 ....... 2-138 1073840 ....... 2-5 1074286 . ...... 2-101
1073424 .. .. ... 2-39, 2-41 1073841 ....... 2-29 1074287 ....... 2-101
1073465 ....... 5-9,6-10 1073842 ....... 2-33 1074288 .. ..... 2-99
1073466 .. ..... 3-61 1073843 ....... 2-33,3-39 1074289 .. ..... 2-101
1073467 ....... 3-61 1073844 . ... ... 2-11 1074290 .. ..... 2-101, 3-45
1073469 ....... 2-49, 2-51 1073847 ....... 2-81 1074291 ....... 2-101

7-4 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
1074292 .. ..... 2-101 16431 ........ 2-87,2-89 21252 ........ 3-45
1074293 ....... 2-101 16455 ........ 2-97 21259 ........ 2-77
1074294 . ... ... 3-45 16456 ........ 2-25 21268 ........ 2-101
1074295 ....... 3-45 16735 ........ 2-31,2-79 21282 ........ 2-7,2-9
1074301 ....... 2-138 16930 ........ 2-111, 3-61, 3-67 21301 ........ 3-83
1074305 ....... 2-11 16931 ........ 2-11, 2-15, 2-17, 21303 ........ 2-35
1074310 ....... 3-77 2-19, 2-21, 2-29, 21309 ........ 4-23
1074348 ....... 2-71 2-31,2-49, 2-51, 21313 ........ 4-25, 4-27
1074349 ....... 2-71 2-61, 2-63, 2-69, 21671 ........ 3-80
1074357 ....... 2-111 2-71,2-79, 2-81, 21672 ........ 2-77
1074446 . ... ... 2-39, 2-41 2-91,2-103, 2- 111, 21722 ........ 2-29
1074473 ....... 3-63 3-3, 3-5, 3-11, 3-13, 21728 ........ 4-43,4-45
1074495 ....... 3-63 3-41, 3-49, 3-51 21729 ........ 2-87,2-89
1074539 ....... 4-27 17808 ........ 2-75 222290 ........ 2-132,2-138
1074540 ....... 2-45,2-47 17809 ........ 2-75 222460 ........ 2-103
1074542 . ... ... 2-101 17980 ........ 2-95, 2-97, 2-113, 22290 ........ 2-115
1074543 .. .. ... 2-23 3-43 23146 ........ 3-71,3-73
1074549 ....... 2-141 19035 ........ 3-71,3-73 23498 ........ 2-111
1074659 ....... 2-35 19065 ........ 2-113, 3-27, 3-29 23935 ........ 3-83
1074688 .. ..... 2-27 19066 ........ 2-11, 2-13, 2-19, 23936 ........ 2-103, 3-41
1074764 . ... ... 3-83 2-27,2-31,2-41, 23946 ........ 2-1
1074781 ....... 4-29 2-43, 2-45, 2-47, 24199 ........ 2-117
1075003 ....... 2-117 2-57, 2-59, 2-69, 24450 ........ 3-61, 3-67
1075303 ....... 2-63 2-81, 2-95, 2-103, 24576 ........ 3-27,3-29
10819 ........ 2-105 2-113, 2-115, 2-117, 24576-1....... 3-31
10911 ......... 2-95 2-119, 3-3, 3-5, 3-7, 24584 .. ...... 3-61, 3-67
10959 ........ 2-23,2-25 3-9,3-11,3-13,3-15, 24899 ........ 2-105
1329 ......... 2-115 3-17, 3-19, 3-21, 25046 ........ 2-19, 2-81, 4-25,
1531 ......... 3-31 3-23, 3-25, 3-41, 4-27
1676 ......... 3-71,3-73 4-25,4-27 25312 ........ 3-79
"H716......... 2-109 199117 ......... 2-113, 4-16 25610 ........ 2-59
1747 ......... 2-31,3-83 19312 ........ 2-17,2-49 26395-2 ....... 3-71,3-73
1212666 .. ..... 2-81 19313 ........ 2-53, 2-55, 2-69, 26565 ........ 3-71,3-73
1214251 ....... 2-141 2-93,2-113 27767 ........ 3-61, 3-67
12271 ........ 2-19 19459 ........ 2-91 27979 ........ 2-49
12273 ........ 2-81 19544 ........ 2-83 27988 ........ 2-115
12274 ........ 2-31,2-105 20192 ........ 2-101, 3-45 27990 ........ 2-69
12316 ........ 2-105 21041 ........ 3-71,3-73 30013 ........ 3-49, 3-51
12317 ........ 2-103, 3-41 21047 ........ 3-71,3-73 30251 ........ 2-105
12459 ........ 2-99, 3-43, 3-61, 21054 ........ 3-71,3-73 30252 ........ 2-105

3-67 21104 . ........ 3-71,3-73 30253 ........ 2-105
12549 ........ 3-55, 3-57 217 ......... 2-87,2-89 30255 ........ 2-105
13248 ........ 2-113 21119 ......... 2-87,2-89 30268 ........ 3-61, 3-67
13904 ........ 4-21 21131 ......... 2-15, 2-17 30533 ........ 3-81
13907 ........ 4-3,4-9 21138 ......... 2-49 311303 ........ 4-23
13959 ........ 3-31 21150 . ........ 4-25, 4-27 311336 ........ 2-13, 4-25, 4-27
14242 ........ 2-75 21168 . ........ 2-5,2-7,2-9 31507 ........ 3-61, 3-67
14595-1 ....... 2-81 21195 . ........ 2-93, 2-115, 3-55, 31525 ........ 3-63
14605 ........ 2-43, 2-81 3-57 31563 ........ 2-87,2-89
150100 ........ 2-61 21197 ......... 2-39, 2-41 31603 ........ 2-87,2-89
15331 ........ 2-109 21198 . ........ 2-39, 2-41 31605 ........ 2-95
15555-2 . ... ... 2-57, 2-61 21215 ........ 2-101 31613 ........ 1-1,2-91
15675 ........ 3-3, 3-5, 3-7, 3-9, 21221 ... ... 2-31 31775 ........ 2-79

3-11, 3-13, 3-15, 21230 ........ 2-19 31922 ........ 3-31

3-17 21231 ........ 2-103, 3-41 31954 ........ 3-19,3-23
15687 ........ 2-39, 2-41 21238 ........ 2-101 31999 ........ 2-35
16376 ........ 2-39, 2-41 21241 ... ... 2-111 32006 ........ 2-35
16411 ......... 1-1 21246 ........ 3-53 32009 ........ 2-35
16412 ........ 1-1 21250 ........ 3-45 32129 ........ 2-95

21251 ........ 3-45

800 Diesel 9012843 (12- 2016)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
32483 ........ 2-7,2-9, 2-17, 2-45, 32987 ........ 2-73 373254 ........ 2-83,4-15
2-47, 2-51, 2-59, 33342 ........ 3-41 373255........ 4-15
2-79, 2-105, 2-111, 33404 ........ 2-107 373256 ........ 4-15
2-113, 2-119, 3-27, 33799 ........ 2-87,2-89 373258 ........ 4-15
3-29, 4-23, 4-25, 33806 ........ 2-11, 3-33, 3-35 373259 ........ 4-15
4-27 33817 ........ 2-91 373276 ........ 4-15
32485 ........ 2-15, 2-17, 2-19, 33924 ........ 2-103, 3-41 373284 ........ 4-15
2-81, 2-99, 2-101, 34159 ........ 4-5,4-11 373369 ........ 4-9,4-13
2-115, 3-43, 3-45, 34195 ........ 2-99, 3-43 373371 ........ 4-13
3-63 34306 ........ 1-1,2-91 373372........ 4-13
32486 ........ 2-15, 2-17, 2-19, 34323 ........ 2-7,2-9, 2-15, 2-17, 373373 ........ 4-13
2-29, 2-39, 2-41, 2-21 373374 ........ 4-5,4-11
2-53, 2-55, 2-71, 34330 ........ 2-105 373375........ 4-5,4-11
2-73, 2-81, 2-83, 34355 ........ 2-87,2-89 373404 ........ 2-83
2-99, 2-105, 2- 115, 34359 ........ 2-107 373405........ 2-83, 3-86
3-43 34360 ........ 2-87,2-89 373406 ........ 4-5,4-11
32490 ........ 2-15, 2-17, 2-21, 34379 ........ 2-87,2-89 373407 ........ 4-3,4-9
2-39, 2-43, 2-69, 34392 ........ 2-29 373408 ........ 4-3,4-9
2-81,2-113,3-3,3-5, 34738 ........ 3-83 373409 ........ 4-3,4-9
3-11, 3-13, 3-43, 34820 ........ 2-117 373410 ........ 4-3,4-9
3-53, 3-61, 3-63, 34848 ........ 3-31 373412 ........ 4-5, 4-11
3-67 34864 ........ 2-37,3-83 373413 ........ 4-5,4-11
32491 ........ 2-13, 2-15, 2-17, 35323 ........ 2-3 373414 .. ...... 4-3,4-9
2-19, 2-21, 2-29, 35324 ........ 2-3 373415........ 4-3,4-9
2-31, 2-39, 2-41, 35325 ........ 2-3 373457 ........ 4-15
2-43, 2-45, 2-47, 35326 ........ 2-3 373458 ........ 4-15
2-49, 2-51, 2-57, 35327 ........ 2-3 373584 ........ 4-49
2-59, 2-61, 2-63, 35336 ........ 2-3 373585........ 4-49
2-65, 2-67, 2-69, 35432 ........ 2-67 374012 ........ 3-71,3-73
2-71, 2-73, 2-79, 35586 ........ 2-65, 2-67 374129 .. ...... 3-61, 3-67
2-81, 2-91, 2-93, 35688 ........ 2-29 374133 ........ 3-85
2-103, 2-107, 2-111, 35706 ........ 2-79 374134 ........ 3-85
2-113, 3-41, 3-45, 36050 ........ 1-1,2-57, 2-59 374135........ 3-85
3-55, 3-57, 3-63 361160 ........ 2-5 374210 ........ 3-65, 3-69
32492 ........ 2-7,2-9, 2-15, 2-17, 36158 ........ 3-71,3-73 374224 .. ...... 2-141
2-23, 2-25, 2-35, 36165 ........ 2-39 374230 ........ 2-69
2-39, 2-41, 2-69, 36192 ........ 2-19 374240 . ....... 2-79
2-71, 2-79, 2-81, 36328 ........ 2-101, 2-105, 3-45 374294 .. ...... 4-23, 4-25, 4-27
2-99, 2-101, 2-103, 365113 ........ 2-57,2-59 37460 ........ 4-3,4-9
2-111,3-7,3-9,3-15, 36556 ........ 2-97 37462 ........ 4-3,4-9
3-17, 3-41, 3-43, 36643 ........ 2-79 374759 ........ 4-23
3-45, 3-55, 3-57, 367417 ........ 2-59 374765 ........ 4-23,4-25, 4-27
3-61, 3-63, 3-67, 36758 ........ 2-99, 3-43 375117 ... .. 2-39
4-25,4-27 36801 ........ 3-63 375401 ........ 2-99, 3-43
32493 ........ 2-11, 2-21, 2-39, 369701 ........ 2-73 375402 ........ 2-99
2-41, 2-49, 2-51, 369704 ........ 2-15, 2-17 375403 ........ 3-43
3-63 369786 ........ 3-55, 3-57 375404 ........ 2-99, 3-43
32496 ........ 2-101 370011 ........ 2-3 375415 .. ...... 2-103, 3-41
32522 ........ 2-11 372651 ........ 1-1,2-45, 2-47 375511 ........ 2-69
32523 ........ 2-107 372652 ........ 1-1,2-45, 2-47 375512 ........ 3-61, 3-67
32598 ........ 2-75 372950 ........ 4-43, 4-45 375513 ........ 2-19
32668 ........ 3-49, 3-51 372951 ........ 4-43, 4-45 375526 .. ...... 2-79
32895 ........ 2-105 373201 ........ 4-15 375537 ........ 2-19
32899 ........ 2-81 373207 ........ 4-15 375563 ........ 2-97, 4-21
32960 ........ 3-49, 3-51 373211 ........ 4-15 375564 ........ 2-31
32981 ........ 2-61, 2-113 373218 ........ 4-3,4-9 375565 ........ 2-31
32982 ........ 2-49, 3-19, 3-21, 373232 ........ 4-15 375566 ........ 2-31
3-23,3-25 373235........ 4-15 375576 ........ 2-73
32984 ........ 2-93, 2-113 373242 ........ 4-15 375666 ........ 2-11
32985 ........ 2-73,2-101, 3-45 373243 ........ 4-15 375676 ........ 2-117
7-6 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
375696 ........ 2-11 380691 ........ 3-19, 3-23, 3-27, 394921 ........ 2-132,2-138
375698 ........ 2-11 3-29 39534 ........ 2-113
375721 ........ 2-1M1 380692 ........ 2-11,4-23 397779 ........ 4-23
375728 ........ 3-61, 3-67 380712........ 3-31 39810 ........ 2-83
375762 ........ 2-73 380717 ........ 2-79 39923 ........ 2-37,3-83
377537 ........ 11 380730 ........ 2-11 40514 ........ 2-91
377540 ........ 11 380736........ 2-91 40573 ........ 3-61, 3-67
380530 ........ 2-39, 2-41 380741 ........ 2-23 40585 ........ 2-57
380532........ 2-15,2-17 380742 ........ 2-11 40607 ........ 2-37,3-83
380533 ........ 2-15,2-17 380743 ........ 2-11 40678 ........ 2-37,3-83
380566 ........ 2-81 380760 ........ 2-19 40716 ........ 2-13
380567 ........ 2-81 380761 ........ 2-19 40870-8 ....... 2-111
380568 ........ 2-81 380762 ........ 2-19 41016 ........ 3-61
380578 ........ 4-35,4-37 380763 ........ 2-19 41073 ........ 2-73
380579 ........ 4-35,4-37 380764 ........ 2-19 4130......... 2-111
380591 ........ 2-45,2-47 381391 ........ 2-69 4131 ......... 2-103, 2-109
380613 ........ 3-61,4-35 381858 ........ 2-39, 2-41 41139 ......... 3-31
380614 ........ 3-67,4-39 381962 ........ 2-31 41140......... 3-31
380615........ 3-61, 3-67 382266 ........ 2-57 M4 ......... 2-15,2-17, 3-49,
380616 ........ 4-35, 4-37, 4- 39, 382516........ 2-117 3-51, 3-63
4-41 382726 .. ...... 2-31 41142 . ........ 2-17,2-39, 2-41
380617 ........ 3-65, 3-69 382978 ........ 3-27,3-29 41143 . ........ 2-71,3-63
380619........ 3-65, 3-69 382979 ........ 3-49, 3-51 41169 ......... 2-81
380624 ........ 3-65 383165........ 2-117 4178 ......... 2-7,2-9, 3-53
380625........ 3-61, 4-31 384156 ........ 4-29 41185......... 2-7,2-9, 2-15, 2-17,
380626 ........ 4-31,4-33 388407 ........ 4-35,4-39 2-19, 2-21, 2-99,
380627 ........ 4-31,4-33 39005 ........ 2-15,2-17,2-43 3-43
380628 ........ 4-31,4-33 391841 ........ 2-101 41186 ......... 2-11, 2-31, 2-49,
380630 ........ 3-61 39210 ........ 2-25,2-29 2-53, 2-55, 2-65,
380634 ........ 3-53 392597 ........ 2-59 2-67, 2-69, 2-71,
380635........ 3-53 39277 ........ 2-11,2-13, 2-29, 2-115, 3-41, 3-63
380640 ........ 3-27 2-61, 2-63, 2-65, 4187 ......... 2-93
380643 ........ 3-19 2-67,2-115, 3-63 41342 ........ 2-101, 2-103, 3-45
380644 ........ 3-23 39278 ........ 2-73 41345 ........ 2-19
380649 ........ 4-35, 4-37, 4-39, 39279 ........ 2-79 41346 ........ 2-19, 2-39, 2-41,
4-41 39283 ........ 2-7,2-9, 2-101, 2-105
380650 ........ 4-35, 4-37, 4-39, 2-103, 2-105, 3-41, 41430 ........ 2-19, 2-31, 2-39,
4-41 3-45 2-41, 2-69, 2-79,
380651 ........ 4-35, 4-37 39284 ........ 2-15, 2-17, 2-35, 2-81, 2-99, 2-101,
380652 ........ 4-35, 4-37 2-39, 2-41, 2-79, 2-103, 2-111, 3-41,
380659 ........ 4-35, 4-37, 4-39, 2-99, 2-101, 2-103, 3-43, 3-45
4-41 3-41, 3-43, 3-45, 41434 ........ 3-55, 3-57
380660 ........ 4-39, 4-41 3-63 4722 ........ 2-81
380661 ........ 3-65, 3-69 39285 ........ 2-79, 2-81 42011 ......... 3-83, 4-25, 4-27
380662 ........ 3-65, 3-69 39305 ........ 2-73 42124 ........ 3-71,3-73
380663 ........ 3-61, 3-67 39309 ........ 2-39, 2-41 42207 ........ 2-99
380665 ........ 3-65 39311 ......... 2-21, 2-79, 2-101, 42215 ........ 2-67, 2-91, 2-97,
380666 ........ 4-31 3-41, 3-45 3-41
380667 ........ 4-31,4-33 39312 ........ 2-79, 2-101, 3-45 42226 ........ 2-113
380668 ........ 4-31,4-33 39313 ........ 2-19, 2-21, 2-27, 42260 ........ 2-91,2-93
380669 ........ 4-31,4-33 2-81 43242 ........ 3-61, 3-67
380670 ........ 4-31,4-33 393219........ 3-63 43454 ... .... 2-37,3-83
380671 ........ 4-31,4-33 393349 ........ 4-31,4-33 43500 ........ 1-1,2-5
380673 ........ 3-61 39346 ........ 2-7,2-9,2-73 43555 ........ 2-35, 2-45, 2-47
380680 ........ 2-11 39349 ........ 2-11, 2-27, 2-79, 43558A ....... 3-61
380681 ........ 2-23 3-3,3-5,3-11, 3-13 43611 ......... 2-43
380683 ........ 2-81 39350 ........ 2-73 43672 ........ 2-79
380684 ........ 3-61 393770 ........ 3-27, 3-29, 3-49, 43673 ........ 2-79
380689 ........ 3-61, 3-67 3-51 43844 .. ...... 2-57,2-59, 2-63
380690 ........ 3-65, 3-69 39394 ........ 2-3 43952 ........ 3-55, 3-57

800 Diesel 9012843 (12-2016) 7-7



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
43955 ........ 2-7,2-9 51483 ........ 2-79 57820 ........ 2-21
43958 ........ 2-73 51531 ........ 3-71,3-73 57936 ........ 2-23,2-25
44078 ........ 2-115 51534 ........ 2-107 57941 ........ 2-5
44777 ........ 2-13 51542 ........ 2-3 57944 .. ...... 2-87,2-89
44851 ........ 2-21,3-53 51545 ........ 2-79 57963 ........ 2-87,2-89, 3-47
44868 ........ 2-95, 3-43 51560-5....... 2-45,2-47 57988 ........ 2-97
44869 ........ 2-95, 2-97, 2-105, 51562 ........ 2-79 57993 ........ 2-95
2-113 51564 ........ 2-105 57994 ........ 2-91
44961 ........ 3-83 51693 ........ 2-109 58114 ......... 2-111
45142 .. ...... 3-61, 3-67 51787 ........ 2-19, 2-31 58228 ........ 2-69, 2-111
45482 ........ 2-95, 3-43 51813 ........ 2-103, 3-41 58293 ........ 2-23
45780 ........ 2-5 51839 ........ 3-61, 3-67 58357 ........ 2-35
45786 ........ 2-77 52402 ........ 2-65, 2-67, 2-97 58359 ........ 2-25
46236 ........ 2-79, 3-83 53078 ........ 2-61 58366 ........ 2-15,2-17
46481 ........ 2-83,2-93 53461-2....... 2-15, 2-17, 2-21 58489 ........ 2-7,2-21
46482 ........ 3-41 53466 ........ 2-63 58490 ........ 4-25,4-27
46559 ........ 2-81 54009 ........ 3-71,3-73 58524 ........ 2-31
47504 ........ 2-65, 2-67, 2-97 54012 ........ 3-71 58596 ........ 4-19
2-103 54222 ........ 2-81 58844 ........ 2-9,2-15, 2-17
47508 ........ 2-83,2-99, 3-43 54274 .. ...... 2-113 58858 ........ 2-83, 2-91
47512 ........ 2-25, 2-65, 2-67 54275A ....... 2-113 58898 ........ 2-7,2-9
47522 ........ 2-73 54333 ........ 2-57,2-59 59015 ........ 2-57,2-59
47585 ........ 2-115 54615 ........ 2-13 59192 ........ 2-19, 2-21
47637 ........ 3-43 54833 ........ 2-73 59577 ........ 2-95
47638 ........ 2-25,2-97 54845 ........ 2-59 59633 ........ 2-35
47753 ........ 2-65, 2-67, 3-43 54862 ........ 2-113 59661 ........ 2-19
47958 ........ 2-19 54878 ........ 2-105 59668 ........ 2-81
48006 ........ 2-19 55248 ........ 2-61, 3-3, 3-5, 3-7, 59672 ........ 2-81
48056 ........ 2-69 3-9,3-11,3-13,3-15, 59767 ........ 2-141
48069 ........ 2-35 3-17, 3-19, 3-21, 59866 ........ 2-25
49032 ........ 3-55 3-23, 3-25, 3-27, 59901 ........ 3-61, 3-67
49263 ........ 2-5,2-115 3-29, 3-85 59921 ........ 3-83
49266 ........ 2-37,2-61, 3-3, 3-5, 55586 ........ 2-91,2-105, 2-113 59954 ........ 3-83
3-7,3-9, 3-11, 3-13, 55685 ........ 2-97 59965 ........ 2-23,3-27, 3-29
3-15, 3-17, 3-19, 55686 ........ 2-25 59970 ........ 2-117
3-21, 3-23, 3-25, 55700 ........ 2-87,2-89 59971 ........ 2-117
3-27, 3-29, 3-31, 55779 ........ 2-105 59974 ........ 2-117
3-83, 3-85 55845 ........ 2-19 59976 ........ 2-117
49766 ........ 3-83 56185 ........ 2-115 59977 ........ 2-117
49933 ........ 2-97 56186 ........ 2-119, 3-3, 3-5, 3-7, 59978 ........ 2-117
50121 ........ 2-83 3-9,3-11,3-13,3-15, 59979 ........ 2-117
50467 ........ 2-57 3-17, 3-19, 3-21, 601483 ........ 3-61, 3-67
50474 ........ 4-23 3-23, 3-25, 3-65, 60751 ........ 3-31
50902 ........ 2-39, 2-41, 2-69, 3-69, 3-83 61288 ........ 2-91
2-79, 2-105, 2-113, 56346 ........ 2-117 61365 ........ 3-31
3-55, 3-57, 3-63 56690 ........ 2-67, 2-95, 2-103, 61882 ........ 4-3,4-9
50960 ........ 2-65, 2-67 2-115, 3-41, 3-43 61886 ........ 4-5,4-11
51021N ....... 2-3 56692 ........ 2-83, 2-113 61969 ........ 2-107
51109 ......... 2-79 56820 ........ 2-73,2-103 62172 ........ 2-97
51176 ......... 2-11 56821 ........ 2-65, 2-67, 2-113 62173 ........ 2-97
51193 ......... 2-75 56992 ........ 3-69 62389 ........ 2-83
51305 ........ 2-69 57048 ........ 2-39, 2-41 62595-2 ....... 2-13
51322 ........ 2-53, 2-55, 2-69, 57167 ........ 2-119, 4-39, 4-41 62595-3 ....... 2-13
2-93 57173 ........ 2-87,2-89 62954 ........ 1-1,2-5
51338 ........ 2-75 57311 . ........ 2-79 62955 ........ 1-1,2-5
51340 ........ 2-73 57411 . ........ 2-97 62956 ........ 1-1,2-5
51341 ........ 2-73 57568 ........ 2-87,2-89 62957 ........ 1-1,2-5
51373 ........ 2-75 57772 ........ 2-103 63182-2....... 2-63
51448 ........ 2-105 57773 ........ 2-39, 2-41 63228 ........ 3-80
51449 ........ 2-105 57807 ........ 2-103, 2-107, 3- 41 63233 ........ 2-35
7-8 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page Part Page Part Page

Number Number Number Number Number Number

63234 ........ 2-35 64635 ........ 2-79 69904 ........ 2-5

63276 ........ 2-81 64651 ........ 2-115 69906 ........ 2-31

63292 ........ 2-81 64655 ........ 2-115 70006 ........ 2-91

63294 ........ 2-13 64757 ........ 4-23 70072 ........ 2-91

63295 ........ 2-79 64788 ........ 1-1,2-7,2-9 70173 ........ 2-57,2-59

63297 ........ 2-35 64801 ........ 2-7 70284 ........ 2-15,2-17

63311 ......... 2-35 64802 ........ 2-9 70353 ........ 2-141

63378 ........ 2-31 64811 ......... 2-105 70388 ........ 2-27

63407 ........ 2-83, 3-86 64873 ........ 2-35 70398 ........ 2-119

63416 ........ 2-103, 2-113, 3-41, 64874 ........ 2-35 70400 ........ 2-140
3-43,4-23 64884 ........ 2-11 70402 ........ 2-119

63436 ........ 2-105 64886 ........ 2-73 70407 ........ 2-21

63449 ........ 2-105 64887 ........ 2-73 70411 ......... 2-119

63450 ........ 2-105 64893 ........ 2-29 70431 ........ 2-101, 3-45

63471 ........ 2-73 64905 ........ 2-97 70453 ........ 1-1,2-7,2-9

63491 ........ 2-73 64919 ........ 1-1,2-5 70454 ........ 3-33

63496 ........ 2-73 64920 ........ 1-1,2-5 70477 ........ 2-61

63541 ........ 2-105 64950 ........ 2-79 70478 ........ 2-13

63542 ........ 2-65, 2-67,4-17 65129 ........ 2-79 70506 ........ 2-79

63544 ........ 2-5 65145-1....... 2-83 70521 ........ 2-101

63583 ........ 2-25 65160 ........ 2-101, 3-45 70524 ........ 2-101, 3-45

63584 ........ 2-25 65168 ........ 2-99 70525 ........ 2-101, 3-45

63647 ........ 2-27 65170 ........ 2-101 70526 ........ 2-101, 3-45

63663 ........ 2-5 65173 ........ 2-101, 3-45 70532 ........ 2-103, 3-41

63665 ........ 2-27 65174 ........ 2-99, 2-101, 2-103, 70536 ........ 2-141

63667 ........ 2-27 3-41, 3-43, 3-45 70538 ........ 2-3

63668 ........ 2-27 65180 ........ 2-101, 3-45 70550 ........ 2-79

63669 ........ 2-27 65188 ........ 2-87,2-89 70597 ........ 2-7

63671 ........ 2-33 65194 ........ 2-87,2-89, 3-47 70598 ........ 2-9

63695 ........ 2-39, 2-41 65195 ........ 2-87,2-89 70603 ........ 4-43,4-45

63751 ........ 2-11 65197 ........ 2-87,2-89 70609 ........ 4-43, 4-45

63818 ........ 2-69 65199 ........ 2-87,2-89 70611 ......... 4-45

63926 ........ 2-23 65202 ........ 2-87,2-89 70612 ........ 4-43

64058 ........ 2-77 65212 ........ 2-87,2-89 70613 ........ 4-43, 4-45

64141 ........ 2-117 65213 ........ 2-87,2-89 70615 ........ 4-43, 4-45

64156 ........ 2-25 65215 ........ 2-91 70617 ........ 4-43, 4-45

64228 ........ 2-95 65221 ........ 1-1,2-93 70618 ........ 4-43, 4-45

64233 ........ 2-107 65222 ........ 2-93 70620 ........ 3-53

64278 ........ 2-15, 2-17 65224 ........ 2-87,2-89 70622 ........ 2-115

64279 ........ 2-15, 2-17 65235 ........ 4-19 70623 ........ 2-115

64299 ........ 2-111 65242 ........ 2-115, 4-19 70626 ........ 2-101, 3-45

64312 ........ 2-19 65248 ........ 2-107 70627 ........ 2-101, 3-45

64392 ........ 2-35 65249 ........ 2-107 70628 ........ 2-21

64394 ........ 2-35 65252 ........ 2-19 70649 ........ 2-3

64410 ........ 2-35 65258 ........ 3-33 70650 ........ 2-35

64419 ........ 2-93 65278 ........ 2-31 70651 ........ 2-35

64434 ........ 2-97 65281 ........ 2-31 70659 ........ 3-71,3-73

64500 ........ 2-35 65561 ........ 2-103, 3-41 70668 ........ 3-71

64501 ........ 2-35 66020 ........ 2-3 70669 ........ 3-33

64543 ........ 2-21 66188 ........ 2-141 70686 ........ 3-36

64545 ........ 2-21 67310 ........ 2-83 70690 ........ 3-81

64556 ........ 2-79 67366 ........ 2-41,2-71, 2-99, 70692 ........ 3-79

64558 ........ 2-79 3-43 70699 ........ 3-49

64559 ........ 2-35 67683 ........ 3-43 70705 ........ 2-141

64567 ........ 2-35 67767 ........ 2-25,2-73 70709 ........ 2-115

64580 ........ 2-35 68445 ........ 3-55, 3-57 70717 ........ 2-115

64586 ........ 2-115 68866 ........ 2-81 70725 ........ 2-81

64618 ........ 2-35, 2-69, 2-111 69234 ........ 2-41, 2-95, 2-111 70730 ........ 2-31

64621 ........ 2-35, 2-69, 2-111 69266 ........ 3-67 70742 ........ 2-31

64631 ........ 2-115 69495 ........ 2-43 70747 ........ 2-81

800 Diesel 9012843 (12- 2016)




CROSS REFERENCE

Page
Number

Part Page
Number Number
74007 ........ 3-33,3-35
74015 ........ 2-31
74022 ........ 2-79
74040 ........ 2-15,2-17
74045 ........ 2-27
74046 ........ 2-27
74051 ........ 2-81
74059 ........ 2-101, 3-45
74060 ........ 2-101
74062 ........ 2-7

74063 ........ 2-9

74064 ........ 2-5

74066 ........ 2-5

74067 ........ 2-5

74069 ........ 2-27
74074 ........ 3-71,3-73
74081 ........ 2-11
74082 ........ 2-65, 2-67
74090 ........ 2-103, 3-41
74109 ........ 4-19
74110 ......... 4-19
4111 ... 4-19
7412 ......... 4-19
74142 ... ... 2-115
74154 ........ 4-15
74161 ........ 4-15
4174 ... ... 4-19
74182 ........ 4-19
74184 ........ 4-3,4-9
74190 ........ 4-19
74194 ........ 4-19
74195 ........ 4-19
74210 ........ 4-3,4-9
74218 ........ 4-19
74223 ........ 4-3,4-9
74233 ........ 4-16, 4-17
74240 ........ 4-3,4-9
74251 ........ 4-19
74254 .. ...... 4-3,4-9
74256 ........ 4-3,4-9
74257 ........ 4-3,4-9
74258 ........ 4-3,4-9
74259 ........ 4-5,4-11
74262 ........ 4-3,4-9
74265 ........ 4-3,4-9
74266 ........ 4-3,4-9
74267 ........ 4-3,4-9
74270 ........ 4-5,4-11
74271 ... .. 4-5,4-11
74272 ........ 4-3,4-9
74273 ........ 4-3,4-7
74274 . .... ... 4-5,4-11
74275 ........ 4-5, 4-11
74276 ........ 4-3,4-9
74277 ........ 4-5,4-11
74278 ........ 4-5, 4-11
74280 ........ 4-3,4-9
74281 ........ 4-3,4-9
74282 ........ 4-5, 4-11
74283 ........ 4-3,4-5

........ 2-103, 3-41
........ 2-27, 3-55, 3-57,

3-83

........ 2-63

........ 2-115

........ 2-111

Part Page

Number Number

70749 ........ 2-81

70756 ........ 2-11

70761 ........ 2-31, 3-55, 3-57

70762 ........ 2-31

70775 ........ 2-113

70783 ........ 2-81

70790 ........ 2-113

70793 ........ 3-38

70802 ........ 3-38

70808 ........ 2-9

70809 ........ 2-7

70810 ........ 2-113

70815 ........ 3-38

70825 ........ 2-111

70827 ........ 2-97

70843 ........ 2-5

70844 ........ 2-5

70847 ........ 2-97

70851 ........ 3-83

71552 ........ 2-87,2-89

71725 ........ 4-15

72381 ........ 2-141

72511 ......... 2-23

72970 ........ 2-115

73148 ........ 2-53,2-55

73645 ........ 2-5

73646 ........ 2-111

73648 ........ 2-7

73649 ........ 2-9

73650 ........ 2-111

73654 ........ 1-1,2-7,2-9

73678 ........ 2-27

73679 ........ 2-27

73685 ........ 2-111

73724 ........ 2-5

73727 ........ 2-37

73731 ... .. 2-73

73733 ........ 2-73

73734 ........ 2-35

73736 ........ 2-117

73737 ........ 2-103, 3-41

73749 ........ 2-27

73751 ..., 3-7

73753 ........ 3-15

73755 ........ 3-3

73757 ........ 3-11

73771 L. 2-27

73772 ... .. 2-27

73862 ........ 2-5

73863 ........ 2-5

73870 ........ 1-1,2-7,2-9

73871 ........ 3-71,3-73

73880 ........ 3-71,3-73

73887 ........ 2-27

73888 ........ 1-1,2-7,2-9

73898 ........ 3-3, 3-11

73899 ........ 3-3, 3-11

74000 ........ 3-3, 3-5, 3-7, 3-9,
3-11, 3-13, 3-15,
3-17,3-21,3-25

7-10

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
76461 ........ 3-43, 3-47 77597 ........ 2-103, 3-41 79158 ........ 3-83
76470 ........ 2-23 77600 ........ 2-103, 3-41 79159 ........ 3-83
76471 ..., ... 2-23 77601 ........ 2-103 79160 ........ 3-83
76474 ........ 2-27 77605 ........ 2-103, 2-109 79167 ........ 3-83
76490 ........ 2-79 77611 ... .. 3-36 79168 ........ 3-83
76491 ........ 2-79 77613 ........ 3-36 79169 ........ 3-83
76492 ........ 2-1 77632 ........ 11 79170 ........ 3-83
76495 ........ 2-1 77634 ........ 1-1 79172 ........ 3-83
76497 ........ 2-87,2-89 77640 ........ 2-87,2-89 79174 ........ 3-83
76498 ........ 2-87,2-89 77641 ... ..., 2-87,2-89 9177 ........ 3-83
76516 ........ 3-53 77652 ........ 3-53 79381 ........ 2-63
76522 ........ 3-53 77669 ........ 2-103 79506 ........ 2-27
76523 ........ 2-81 77682 ........ 2-103 79591 ........ 2-31
76570 ........ 2-103, 2-107, 2- 111, 77711 ... 2-19 79593 ........ 2-79
2-113, 3-41 77727 ... ... 2-103, 3-41 79594 ........ 2-79
76647 ........ 2-81 77734 .. ... .. 2-5 79596 ........ 2-29
76653 ........ 2-79 77738 ........ 3-41 79597 ........ 2-27
76684 ........ 3-47 77747 ........ 2-23 79600 ........ 2-27
76736 ........ 2-57,2-59 77748 ........ 2-23 79621 ........ 3-43
767407 ........ 2-83 77752 ........ 3-41 79622 ........ 3-43
768482 ........ 2-115 77755 ........ 3-75 79642 ........ 2-87,2-89
76870 ........ 2-15,2-17 77759 ........ 3-75 79644 ........ 3-71,3-73
76888 ........ 2-11,2-119 77768 ........ 4-43 79646 ........ 3-71,3-73
76898 ........ 3-55 77769 ........ 4-45 79647 ........ 3-71,3-73
76996 ........ 4-23 77770 ........ 2-75, 4-45 79648 ........ 2-117
77097 ........ 2-29, 2-95, 2-103, 777 2-5 79674 ........ 3-71,3-73
2-107, 2-113, 3-41 77782 ........ 2-5 79676 ........ 2-5
77098 ........ 2-65, 2-67 77783 ........ 3-41 79742 ........ 4-3,4-9
77388 ........ 2-31 77789 ........ 2-43 79747 ........ 4-3,4-9
77394 ........ 2-31 77790 ........ 2-75,4-43 79748 ........ 4-5, 4-11
77399 ........ 2-19 77800 ........ 4-29 79749 ........ 4-5, 4-11
77400 ........ 2-31 77801 ........ 4-29 79750 ........ 4-5, 4-11
77434 ........ 2-39, 2-41 77802 ........ 4-29 79751 ........ 4-5, 4-11
77435 ........ 2-39, 2-41 77803 ........ 4-29 79752 ........ 4-5,4-11
77452 . ....... 2-69 77804 ........ 4-29 79753 ........ 4-5,4-11
77458 ........ 3-41 77805 ........ 4-29 79754 ........ 4-7
77459 ........ 2-103, 3-41 77806 ........ 4-29 79755 ........ 4-7,4-13
77463 ........ 2-23 77807 ........ 4-29 79756 ........ 4-7,4-13
7471 ... .. 2-35 77808 ........ 4-29 79757 ........ 4-7,4-13
77473 ........ 2-87,2-89 77809 ........ 4-29 79758 ........ 4-7,4-13
77485 ........ 2-97 77811 ... .. 3-61, 3-67 79759 ........ 4-7
77488 ........ 2-97 77812 ........ 4-23 79760 ........ 4-7,4-13
77491 ..., .. 2-97 78043 ........ 2-57,2-59 79761 ........ 4-7,4-13
77492 .. ...... 2-97 78998 ........ 3-47 79762 ........ 4-7,4-13
77493 ........ 2-97 79010 ........ 2-5 79763 ........ 4-7,4-13
77498 ........ 2-97 79019 ........ 2-31 79764 ........ 4-7,4-13
77499 ........ 2-97 79025 ........ 3-83 79765 ........ 4-7,4-13
77516 ........ 2-33 79026 ........ 3-83 79766 ........ 4-7,4-13
77523 ........ 2-33 79028 ........ 2-11,2-109 79767 ........ 4-7,4-13
77531 ........ 2-111 79032 ........ 1-1 79772 ..., 4-13
77532 ........ 2-111 79116 ......... 2-81 79774 .. ... .. 4-13
77553 ........ 2-111 79138 ........ 2-29 79776 ........ 4-7,4-13
77558 ........ 2-57,2-59 79139 ........ 2-27 9777 ........ 4-13
77569 ........ 3-41 79140 ........ 2-73 79779 ........ 4-3,4-9
77575 ........ 2-95 79151 ........ 2-75 79786 ........ 4-21
77578 ........ 2-109 79152 ........ 2-73,2-75 79787 ........ 4-21
77580 ........ 2-109 79153 ........ 2-73,2-75 79788 ........ 4-21
77583 ........ 2-109 79155 ........ 3-83 79789 ........ 4-21
77584 ........ 2-103, 3-41 79156 ........ 3-83 79790 ........ 4-21
77593 ........ 2-5 79157 ........ 3-83 79791 ........ 4-21

800 Diesel 9012843 (12- 2016)




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
79792 ........ 4-21 9000845 ....... 3-11, 3-13, 3-15, 9011993 ....... 5-13
79793 ........ 4-21 3-17,3-23,3-25 9011994 ....... 1-1,5-5,6-5
79794 ........ 4-21 9000846 . ...... 3-3, 3-5, 3-7, 3-9, 9011995 ....... 5-5
79795 ........ 4-21 3-19, 3-21 9011996 ....... 5-5,6-5
79797 ........ 4-21 9000879 ....... 3-3, 3-5, 3-7, 3-9, 9011997 ....... 5-4
79798 ........ 4-21 3-11, 3-13, 3-15, 9011998 ....... 5-4
79799 ........ 4-21 3-17, 3-19, 3-21, 9011999 ....... 5-4,6-4
79812 ........ 4-21 3-23,3-25 9012000 . ...... 5-5,6-5
79820 ........ 4-21 9001702 . ...... 4-51 9012001 ....... 5-5,6-5
79822 ........ 4-21 9004327 ....... 2-21 9012002 . ...... 5-5
79823 ........ 4-21 9007131 ....... 3-27,3-29 9012003 . ...... 5-5,6-5
79824 ........ 4-21 9007651 ....... 3-53 9012004 . ...... 5-5,6-5
79872 ........ 2-73 9009006 . ...... 4-25 9012005 ....... 5-5,6-5
80395 ........ 2-103, 3-41 9011800 ....... 2-69 9012006 . ...... 5-12
82168 ........ 2-81 9011852 ....... 2-53,2-55 9012007 ....... 5-12,6-13
82573 ........ 2-71,3-63 9011945 . ...... 5-3 9012008 . ...... 5-12,6-13
82661 ........ 2-17 9011946 ....... 5-4,6-4 9012009 . ...... 5-12,6-13
82727 ........ 2-19,4-39, 4-41 9011947 . ...... 5-4 9012010 ....... 5-12,6-13
82733 ........ 2-113 9011948 ....... 5-4,6-4 9012011 ....... 5-10, 5-12, 6- 11,
82739 ........ 2-37,3-83 9011949 ....... 5-4,6-4 6-13
82820 ........ 2-87,2-89 9011950 ....... 5-4,6-4 9012012 ....... 5-12,6-13
82825 ........ 2-29 9011951 ....... 5-4,6-4 9012013 ....... 5-12
82830 ........ 2-83,2-93 9011952 ....... 5-4,6-4 9012014 ....... 5-12
82832 ........ 2-73 9011953 ....... 5-4,6-4 9012015 ....... 5-12
82839 ........ 2-81 9011954 ....... 5-3 9012016 ....... 5-12,6-13
82843 ........ 2-87,2-89 9011955 ....... 5-3 9012017 ....... 5-16,6-18
82962 ........ 3-71,3-73 9011956 ....... 5-3,6-3 9012018 ....... 5-16,6-18
83547 ........ 2-33 9011958 ....... 5-3,5-11,5-18, 5-21 9012019 ....... 5-16
83548 ........ 2-33 9011959 ....... 5-3 9012020 . ...... 5-16
83549 ........ 2-23 9011960 ....... 5-3 9012021 ....... 5-16
83551 ........ 2-23 9011961 ....... 5-3,6-3 9012022 . ...... 5-16,6-18
83553 ........ 2-23,2-25 9011962 ....... 5-3,6-3 9012023 . ...... 5-16,6-18
83554 ........ 2-23,2-25 9011963 ....... 5-3,6-3 9012024 . ...... 5-16,6-18
83555 ........ 2-25 9011964 ....... 5-3,6-3 9012026 . ...... 5-17
83557 ........ 3-38 9011965 ....... 5-3,6-3 9012027 . ...... 5-17
83618 ........ 2-29 9011966 . ...... 5-3,6-3 9012028 . ...... 5-17,6-19
83620 ........ 2-33 9011967 ....... 5-8 9012029 . ...... 5-17,6-19
83622 ........ 2-33 9011968 ....... 5-8,6-9 9012030 ....... 5-17,6-19
83626 ........ 3-38 9011969 ....... 5-8 9012031 ....... 5-17,6-19
83627 ........ 3-38 9011970 ....... 5-8 9012032 ....... 5-17,6-19
83695 ........ 2-139 9011971 . ...... 5-8,5-25,6-9 9012033 ....... 5-17,6-19
83699 ........ 3-46 9011972 . ...... 5-8,6-9 9012034 ....... 5-17,6-19
83706 ........ 3-83 9011973 ....... 5-8 9012035 ....... 5-17,6-19
84103 ........ 2-81 9011974 . ...... 5-8 9012036 ....... 5-17,6-19
84581 ........ 2-99, 3-43 9011975 ....... 5-8 9012037 ....... 5-17
86034 ........ 2-79 9011976 ....... 5-8,6-9 9012038 ....... 5-17,6-19
86328 ........ 3-67 9011977 ....... 5-8,6-9 9012039 ....... 5-17,6-19
86798 ........ 2-5 9011978 ....... 5-8,6-9 9012040 . ...... 5-17,6-19
86824 ........ 3-61, 3-67 9011979 ....... 5-8,6-9 9012041 ....... 5-17,6-19
86877 ........ 2-141 9011980 ....... 5-8,6-9 9012042 . ...... 5-18
86953 ........ 2-81 9011981 ....... 5-8,5-24,5-25,6-9 9012043 ... .... 5-18, 6-20
87246 ........ 2-43 9011982 ....... 5-8 9012044 . ...... 5-18
87337 ........ 3-81 9011983 ....... 5-8 9012045 ....... 5-18,6-20
87396 ........ 2-61 9011984 ....... 5-8,5-23,5-24 9012046 . ...... 5-18,6-20
87515 ........ 2-5 9011987 ....... 5-13 9012048 ....... 5-18,6-20
87536 ........ 2-117 9011988 ....... 5-13 9012049 ....... 5-15
87579 ........ 4-35, 4-37, 4-39, 9011989 ....... 5-13 9012050 . ...... 5-15

4-41 9011990 ....... 5-13,6-14 9012051 ....... 5-15
87866 ........ 2-117 9011991 ....... 5-13,6-14 9012052 ....... 5-15
87948 ........ 3-31 9011992 ....... 5-13 9012053 ....... 5-15

7-12 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9012054 ....... 5-15 9012136 ....... 5-9,6-10 9012209 ....... 5-6
9012055 ....... 5-15 9012137 ....... 5-9,6-10 9012210 ....... 5-6,6-6
9012056 . ...... 5-15 9012138 ....... 5-9,6-10 9012211 ....... 5-6,6-6
9012057 ....... 5-15 9012139 ....... 5-18,6-20 9012213 ....... 5-6,6-6
9012058 ....... 5-24 9012140 ....... 5-18 9012214 . ...... 5-6
9012059 ....... 5-24 9012141 ....... 5-18,6-20 9012216 ....... 5-19
9012060 . ...... 5-24 9012142 . ...... 5-18 9012218 ....... 2-49, 2-51
9012061 ....... 5-23 9012143 ... .. .. 5-18,6-20 9012219 ........ 3-87
9012062 . ...... 5-23,5-24 9012145 ....... 5-7 9012221 ....... 6-3
9012063 . ...... 5-23 9012146 ... .... 5-7 9012222 ....... 6-3
9012065 ....... 5-23,5-24 9012147 . ...... 5-7 9012223 ... .... 6-4
9012066 . ...... 5-23 9012148 . ...... 5-11 9012224 . ... ... 6-4
9012067 ....... 5-23 9012149 ....... 5-11,6-12 9012225 ....... 6-5
9012068 . ...... 5-23 9012150 ....... 5-11,6-12 9012226 ....... 6-3
9012071 ....... 5-20 9012151 ....... 5-11,5-14,6-12 9012227 ....... 6-3
9012072 ....... 5-20 9012152 . ...... 5-11,6-12 9012228 ....... 6-3
9012073 ....... 5-20 9012153 ....... 5-3,5-10, 5-11, 9012229 ....... 6-3
9012074 ....... 5-20 5-21,6-11,6-12 9012230 ....... 6-3
9012075 ....... 5-20 9012155 ....... 5-11 9012231 ....... 6-3
9012076 ....... 5-20 9012156 ....... 5-11,5-20 9012232 ....... 6-16
9012078 ....... 5-20 9012158 . ...... 5-11,6-12 9012233 ....... 6-16
9012079 ....... 5-20 9012159 ....... 5-11,6-12 9012234 ....... 6-16
9012080 ....... 5-20 9012160 ....... 5-11 9012235 ....... 6-16
9012081 ....... 5-20 9012161 ....... 5-11,6-12 9012236 ....... 6-16
9012082 ....... 5-25 9012162 ....... 5-10, 6- 11 9012237 ....... 6-16
9012095 ....... 2-113 9012163 ....... 5-10, 6- 11 9012238 ....... 6-16
9012097 ....... 5-25 9012165 ....... 5-10, 6- 11 9012239 ....... 6-16
9012098 . ...... 5-25 9012169 ....... 5-10, 6- 11 9012240 . ...... 6-16
9012099 ....... 5-25 9012170 ....... 5-10, 5-14, 6-11 9012241 ....... 6-16
9012100 . ...... 5-24 9012171 . ...... 5-14 9012242 . ...... 6-16
9012101 ....... 5-14,5-24 9012172 . ... ... 5-14 9012243 ... .... 6-16
9012102 ....... 5-24 9012173 . ... ... 5-14 9012244 . .. .... 6-16
9012103 ....... 5-24 9012176 ... .... 5-14 9012245 . .. .... 6-20
9012108 ....... 5-19 9012177 ... ... 5-14 9012246 . ... ... 6-16
9012109 ....... 5-19 9012178 . ...... 5-14 9012247 . ...... 6-16
9012110 ....... 5-19 9012180 ....... 5-14 9012248 ... .... 6-16
9012111 ....... 5-19 9012181 ....... 5-14 9012249 . ...... 6-14
9012112 . ...... 5-19 9012182 ....... 5-21 9012250 . ...... 6-9
9012113 ....... 5-19 9012183 ....... 5-21,6-25 9012251 ....... 6-9
9012114 . ...... 5-19 9012184 . ...... 5-21 9012252 ....... 6-9
9012115 ....... 5-19 9012187 ....... 5-21 9012253 . ...... 6-9
9012116 ....... 5-19 9012188 ....... 5-21,6-25 9012254 . ...... 6-9
9012117 . ...... 5-19 9012189 ....... 5-21 9012255 ....... 6-9
9012118 ....... 5-19 9012190 ....... 5-21 9012256 . ...... 6-5
9012119 ....... 5-19 9012191 ....... 5-21 9012257 ....... 6-13
9012120 ....... 5-19 9012192 ....... 5-21 9012258 ....... 6-13
9012121 ....... 5-25 9012193 ....... 5-21 9012259 ....... 6-13
9012122 . ...... 5-25 9012194 . ...... 5-21 9012260 . ...... 6-13
9012123 ....... 5-25 9012195 ....... 5-21 9012261 ....... 5-17,6-19
9012124 . ...... 5-25 9012197 ....... 5-22 9012262 . ...... 6-19
9012126 ....... 5-9,6-10 9012198 ....... 5-22,6-26 9012263 ....... 6-19
9012127 . ...... 5-9,6-10 9012199 ....... 5-22,6-26 9012264 . ... ... 5-17,6-19
9012128 ....... 5-9,6-10 9012200 ....... 5-22 9012265 ....... 5-17,6-19
9012129 ....... 5-8,5-9,6-10 9012201 ....... 5-22 9012266 . ...... 5-17,6-19
9012130 ....... 5-8,5-9,6-10 9012202 ....... 5-22 9012267 ....... 6-19
9012131 ....... 5-9,6-10 9012203 ....... 5-22 9012270 ....... 6-18
9012132 ....... 5-9,6-10 9012204 . ...... 5-22 9012271 ....... 6-18, 6-22
9012133 ....... 5-9,6-10 9012205 ....... 5-22 9012272 . ...... 6-18
9012134 . ...... 5-9,6-10 9012206 . ...... 5-22 9012274 . ...... 6-20
9012135....... 5-9,6-10 9012208 . ...... 5-22,6-26 9012275 ....... 6-20

800 Diesel 9012843 (12- 2016)

7-13




CROSS REFERENCE

Part Page Part Page Part Page
Number Number Number Number Number Number
9012281 ....... 6-24 9012351 ....... 6-29 9012427 . ...... 6-26
9012282 ....... 6-24 9012352 ....... 6-7,6-29 9012428 . ...... 6-26
9012283 ....... 6-24 9012353 ....... 6-29 9012429 ....... 6-26
9012284 ....... 6-24 9012354 ....... 5-6, 5-11, 6-6, 6-27, 9012430 ....... 6-26
9012285 ....... 6-24 6-28, 6-29 9012431 ....... 6-26
9012286 ....... 6-24 9012355 ....... 6-29 9012432 ....... 6-26
9012287 ....... 6-24 9012356 ....... 6-7,6-27,6-29 9012433 ....... 6-26
9012288 ....... 6-8,6-24 9012357 ....... 6-15 9012434 . ...... 6-6
9012289 ....... 6-17 9012358 ....... 6-15 9012435 ....... 6-6
9012290 ....... 6-17 9012359 ....... 6-15 9012436 ....... 6-6, 6-26
9012291 ....... 6-17 9012360 ....... 6-15 9012442 . ... ... 2-47
9012292 ....... 6-17 9012361 ....... 6-15 9012443 . ...... 3-87
9012297 ....... 6-21 9012362 ....... 6-25 9012445 . ...... 6-16
9012298 ....... 6-21 9012363 ....... 6-25 9012600 . ...... 2-39, 2-41
9012299 ....... 6-21 9012364 ....... 6-25 9012601 ....... 3-63
9012300 ....... 6-21 9012365 ....... 6-25 9012843 ....... 3-87
9012301 ....... 6-21 9012366 ....... 6-25 9012844 . ...... 3-87
9012302 ....... 6-21 9012367 ....... 6-25 9012845 ....... 3-87
9012303 ....... 6-21 9012368 ....... 6-25 9012846 ....... 3-87
9012304 ....... 6-21 9012369 ....... 6-15 9012853 ....... 3-21
9012305 ....... 6-21 9012370 ....... 6-15 9012854 ....... 3-25
9012306 ....... 6-21 9012371 ....... 6-15 9012855 ....... 3-9
9012307 ....... 6-23 9012372 ....... 6-15 9012856 ....... 3-17
9012308 ....... 6-23 9012373 ....... 6-27 9012858 ....... 2-11
9012309 ....... 6-23 9012374 . ...... 6-27,6-28 9012859 ....... 2-81
9012310 ....... 6-23 9012375 ....... 6-27 9012869 ....... 3-57
9012311 ....... 6-23 9012376 ....... 6-27 9012871 ....... 2-1
9012312 ....... 6-23 9012377 ....... 6-27 9012872 ....... 2-1
9012313 ....... 6-23 9012378 ....... 6-27 9012873 ....... 2-1
9012314 ....... 6-23 9012381 ....... 6-28 9012874 . ...... 2-81
9012315 ....... 6-22 9012382 ....... 6-28 9012878 . ...... 3-73
9012316 ....... 6-22 9012384 . ...... 6-28 9012879 ....... 2-21
9012317 ....... 6-22 9012386 . ...... 5-22,6-7,6-28 9012880 . ...... 3-35
9012318 ....... 6-22 9012387 ....... 6-28 9012884 . ...... 3-39
9012319 ....... 6-22 9012388 . ...... 6-28 9012885 . ...... 3-13
9012322 ....... 6-20 9012390 ....... 6-28 9012886 ....... 3-5
9012323 ....... 6-20 9012391 ....... 6-25 9012887 ....... 3-53
9012325 ....... 6-8 9012392 ....... 6-25 9012889 ....... 3-77
9012327 ....... 6-8 9012393 ....... 6-25 9012890 ....... 3-29
9012329 ....... 6-8 9012394 ....... 6-25 9012891 ....... 3-51
9012330 ....... 6-8 9012395 ....... 6-25 9012892 ....... 3-37
9012331 ....... 6-8 9012398 ....... 6-30 9012898 ....... 4-33
9012332 ....... 6-8 9012399 ....... 6-30 9012899 ....... 4-27
9012334 ....... 6-8 9012400 . ...... 6-30 9013050 . ...... 3-87
9012335 ....... 6-8 9012401 ....... 2-51 9013051 ....... 3-87
9012336 ....... 6-32 9012402 . ...... 6-30 9013052 ....... 3-87
9012337 ....... 6-32 9012403 ... .... 6-30 9013053 ....... 3-87
9012338 ....... 6-32 9012405 ....... 6-30 9013054 ....... 3-87
9012339 ....... 6-31 9012406 . ...... 6-30 9013055 ....... 3-87
9012340 ....... 6-31 9012407 ....... 6-30 9013056 . ...... 3-87
9012341 ....... 6-31 9012408 . ...... 6-7 9013057 ....... 3-87
9012342 ....... 6-31 9012409 . ...... 6-7 9013058 . ...... 3-87
9012343 ....... 6-31 9012410 ....... 6-7 9013059 ....... 3-87
9012344 . ...... 6-31 9012412 . ...... 6-7 9013060 . ...... 3-87
9012345 ....... 6-31 9012413 . ...... 6-7 9013061 ....... 3-87
9012346 ....... 6-31 9012414 . ...... 6-7 9013062 ....... 3-87
9012347 ....... 6-31 9012422 . ...... 6-7 9013063 ....... 3-87
9012348 ....... 6-12 9012424 . .. .. .. 6-7 9013064 . ...... 3-87
9012349 ....... 6-29 9012425 ....... 6-7 9013065 ....... 3-87
9012350 ....... 6-29 9012426 . ...... 6-26 9013066 . ...... 3-87

7-14 800 Diesel 9012843 (12-2016)



CROSS REFERENCE

Part Page
Number Number
9013067 ....... 3-87
9013068 . ...... 3-87
9013069 ....... 3-87
9013070 ....... 3-87
9013071 ....... 3-87
9013072 ....... 3-87
9013073 ....... 3-87
9013074 ....... 3-87
9013075 ....... 3-87
9013088 ....... 3-87
9013089 ....... 2-69
9013090 ....... 2-69
9013091 ....... 2-53,2-55
9013092 ....... 2-53,2-55
9013093 ....... 2-39, 2-41
9013094 . ...... 2-39, 2-41
9013095 ....... 3-63
9013096 . ...... 3-63
9013108 ....... 3-87
9013109 ....... 3-87
9013110 ....... 3-87
9013665 ....... 2-73
9013922 ....... 3-63
9014201 ....... 2-93
9014893 ....... 2-51

800 Diesel 9012843 (12-2016) 7-15



CROSS REFERENCE

PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST

1
18, Bolt, Flange, Fan [Ku 4i], 5- 14

A

A/C Hose #6 134A, 4-35, 4-37

A/C Hose#10 134A, 4- 35, 4-37

A/C Hose#6 134A 9.0L, 3-61

Actuator, Valve En, 4-5, 4-11

Adaptor WIdt, Vac Wand, 3-71, 3-73

Adaptor,Neutral En, 4-13

Adjuster, Manual, 4-43, 4-45

Alarm Assy, Backup, 12/48vdc, 3-27, 3-29

Alarm Kit, Backup / A/V, Ci [800gray], 3-29

Alternator [Ku 4f & 4i], 5-9, 6-10

Angle, 3-71, 3-73

Angle, Bolt, Latch, 2-21

Angle, Bolt, Latch [800 Gray], 2- 21

Angle, Mtg, 2- 31

Angle, Mtg, .19 1.00 X 1.00 48.41 6/.30h,
2-27

Angle, Mtg, Stl, .18 2.3 2.0 01.0l, 2-69

Angle, Mtg, Stl, .25 3.3 3.0 02.01, 2- 111

Arm Assy, Rocker [Ku 4f], 6-16

Arm WIdt, Brush, Main, Drive, 2-105

Arm Widt, Brush, Main, Idler, 2-105

Arm Widt, Pivot, Side Brush, 2-101

Arm WIdt, Pivot, Side Brush [800 Gray],
2-101

Arm Widt, Safety, Sppt, Seat, .38d 10.11,
2-13

Arm, Adj, Compressor, A/C, .18 1.3w 4.0l
3-63

Arm, Cntrl, Pintle, 2- 81

Arm, Control En, 4-3, 4-9

Arm, Lift, Hppr, Lower, 2-23

Arm, Lift, Hppr, W/ Label [800I], 2-23

Arm, Lift, Hppr, W/ Label, Ce [800I], 2-23

Arm, Lift, Hppr, W/ Label, Tj [800l], 2- 23

Arm, Safety, Hppr, W/ Label [800], 2- 23

Arm, Safety, Sppt, Cover, Eng, .31d 14.5,
2-15

Arm, Wiper, Windshield, 4-23
Armrest, Black, 4-25, 4-27

Backing Plate Rh, 4-43

Backplate S/A En, 4-5, 4-11

Ball En, 4-13

Ball Joint .375-24, 3-71, 3-73

Ball, Seat Valve [Ku 4f & 4i], 5-8, 6-9

Balljoint .375-24 Lh, 3-71, 3-73

Band, Hose, Water [Ku 4f], 5-6, 5- 11, 6-6,
6-27, 6-28, 6-29

Band, Pipe, Inlet [Ku 4f], 6-25

Band, Pipe, Qil, Cooler [Ku 4f & 4i], 5-6,
6-6

Band, Pipe, Turbo, Charger [Ku 4i], 5-21

Bar Kit, Shakr, F/64374, Replmt, 2- 35

Bar Widt, Press, Brush, 2-105

Bar, Equalizer, 2-79

Bar, Flat, Stl 0.18, 01.00 X 15.0, 2-15

Bar, Flat, Stl 0.31, 01.00 X 01.5l,2hole,
2-105

Bar, Flat, Stl 1.00, 01.20 X 01.5l, 2-103,
3-M

Bar, Hex, Stl 0.63, 00.88 .25- 28, 2- 81

Bar, Prop, 3-71, 3-73

Bar, Shakr Stem, 2-35

Bar, Sppt, Eng Cover, 2-19

Bar, Stl, 0.12, 01.00 X 08.321[800 Gray],
2-11

Battery, Wet, 12vdc 1000cca, 2- 71

Bearing, 4-3, 4-5, 4-9, 4-11

Bearing Assy, Case, Main [Ku 4f], 6-13

Bearing Assy, Case, Wheel [Ku 4f], 6-13

Bearing Assy, Case, Wheel [Ku 4i], 5-12

Bearing Assy, Main, Case [Ku 4i], 5-12

Bearing, Ball [Ku 4i], 5-15

Bearing, Ball, 1.38b 2.83d 0.67w, 2- 105

Bearing, Ball, Camshaft, Fuel[Ku 4f], 6-17

Bearing, Cone, 1.38b 0.72w, 2-75

Bearing, Cone, 2.69b 0.87w, 2-73

Bearing, Cone, W/ Seal, 1.50b 0.75w,
2-75

Bearing, Cover, Case [Ku 4f & 4i], 5-12,
6-13

Bearing, Cup, 2.56d 0.55w, 2-75

Bearing, Cup, 2.72d 0.59w, 2-75

Bearing, Cup, 4.33d 0.74w, 2-73

Bearing, Flange .625 Bore, 3-71, 3-73

Bearing, Fing, 2hole, 0.50b, 2- 115

Bearing, Fing, 2hole, 0.50b [Nyl], 2- 115

Bearing, Needle, 4-19

Bearing, Needle, 1.13b 1.38d 0.75w, 2-35

Bearing, W/ Collar, 1.25b 2.44d 1.41w,
2-105

Bell Crank, 4-7

Bell Crank En, 4-13

Bellcrank WIdt, Pivot, Dir Cntrl, 2- 81

Belt, Clog [Ku 4f & 4i], 5-9, 6-10

Belt, V, 34.51 [X]], 3-63

Blade Kit, Sqge, Ure, Ci [T12], 6-16

Blade, Deflector, 1-1

Blade, Wiper, Windshield, 4-23

Block, Stop, Side Brush, 3-41

Blower, Heat/Ac, 4-35, 4-37, 4-39, 4-41

Body, 4- 15

Bolt [Ku 4f & 4i], 5-8, 5-9, 5-13, 5-18,
5-24,5-25,6-9, 6-10, 6-14, 6-20

Bolt [Ku 4i], 5-15, 5-25

Bolt Assy, Adjustment [Ku 4i], 5-24

Bolt Assy, Injector [Ku 4f], 6- 21

Bolt, Bearing, Case [Ku 4f & 4i], 5-12,
6-13

Bolt, Carriage, .38-16 X 1.00, 2-105

Bolt, Cyl, Head [Ku 4f & 4i], 5-3, 6-3

Bolt, Eye, Joint, Turbo [Ku 4f], 6-26

Bolt, Eye, Joint, Turbo [Ku 4i], 5-22

Bolt, Eye, M8 X 1.25 X 051mm, 05.50 Eye,
2-101, 3-45

Bolt, Eye, Rail [Ku 4f], 6-22

Bolt, Flange [Ku 4f & 4i], 5-9, 6-10

Bolt, Flange, Camshaft [Ku 4f], 6- 18, 6- 22

Bolt, Flange, Fan [Ku 4i], 5-10, 6-11

Bolt, Flange, Gearcase [Ku 4f & 4i], 5-8,
5-25,6-9

Bolt, Flange, Gearcase [Ku 4i], 5-8

Bolt, Flange, Oil Pan [Ku 4f & 4i], 5-4, 6-4

Bolt, Flange, Pump [Ku 4i], 5-20

Bolt, Flange, Shaft, Idle [Ku 4f 4i], 5- 16,
6-18

Bolt, Fing, [Ku 4f Qil Pipe], 6-26

Bolt, Fing, Arm, Rocker [Ku 4f], 6-16

Bolt, Fing, Fltr, Oil Pan[Ku4f & 4i], 5- 4,
6-4

Bolt, Fing, Gear, Case [Ku 4f], 6-9

Bolt, Fing, Pump [Ku 4], 6-24

Bolt, Fing, Pump, Fuel [Ku 4f], 6-8, 6-24

Bolt, Fing, Rail [Ku 4f], 6-22

Bolt, Fing, Sensor [Ku 4f], 6-8

Bolt, Flywheel [Ku 4f & 4i], 5-18, 6-20

Bolt, Governor [Ku 4i], 5-25

Bolt, Hex, Arm, Rocker [Ku 4], 6- 16

Bolt, Hex, Flywheel, Cover[Ku 4f 4i], 5- 18,
6-20

Bolt, Joint, Eye [Ku 4i], 5-20

Bolt, Joint, Turbo Charger[Ku 4f 4i], 5- 22,
6-26

Bolt, Latch, F/58489/58844, 2-7, 2-9

Bolt, Pump, Oil [Ku 4i], 5-5

Bolt, Sems [Ku 4i], 5-23

Bolt, Sems, Camshaft [Ku 4i], 5-16

Bolt, Sems, Camshaft, Fuel [Ku 4f], 6-17

Bolt, Sems, Cover, Fuel [Ku 4i], 5-15

Bolt, Sems, Cyl, Head [Ku 4f], 6-3

Bolt, Sems, Main, Bearing [Ku 4f 4i], 5- 10,
5-12,6-11,6-13

Bolt, Sems, Manifold, Inlet [Ku 4i], 5- 14

Bolt, Sems, Pump, Oil [Ku 4f], 6-5

Bolt, Sems, Thermostat [Ku 4f & 4i], 5- 11,
6-12

Bolt, Sems, Thermostat [Ku 4i], 5- 11

Bolt, Sems, Turbo [Ku 4f], 6-25

Bolt, Sems, Turbo, Charger [Ku 4i], 5-21,
5-22

Bolt, Shid, .50d X 0.50, .38- 16, 2-99,
3-43

Bolt, Shid, .50d X 1.00, .38- 16, 2-35

Bolt, Starter [Ku 4f & 4i], 5-18, 6-20

Bolt, Stud, Pump, Water [Ku 4f & 4i], 5- 10,
6- 11

Bolt, Stud, Turbo, Charger [Ku 4i], 5-21

Bolt, Thermostat [Ku 4f & 4i], 5- 11, 6-12

Bolt, Turbo, Charger [Ku 4i], 5-21

Bolt, U, 3-61

Bolt, U, .25-20 X 2.00, 1.10id, 3-67

Boot, 90deg .44id 0.62id 1.691, Blk, 3- 31

Boot, Bar, Shakr, Fltr [800l], 2- 35

7-16

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Boot, Bellows, 3.11 4.4w 2.8h 1hole, Neo,
2-115

Boot, Circuitbreaker, 2- 119, 3-53

Boot, Switch, 2-117

Boot, Switch, Ignition, 2- 117

Box Assy, Heat, 3-67, 4-39

Box Assy, Heat/Ac, 4-35

Box Assy, Heat/Ac (See Breakdowns),
3-61

Box, Mounting, Lever, Vac, 3-71, 3-73

Brace Widt, Bmpr, Se [800 Gray], 3-39

Brace WIdt, Bumper, Se, 3-38

Bracket, 3-3, 3-11, 3-27, 3-75, 3-77

Bracket [Ku 41], 6- 31

Bracket Kit, A/C, Replmt [800 Ku], 3-63

Bracket Kit, Mtg, Qil Fltr, W/ Label, 2-69

Bracket Kit, Mtg, Oil Fltr, W/Label Ce,
2-69

Bracket Kit, Mtg, Oil Fltr, W/Label Tj, 2- 69

Bracket WIdt, 3-75

Bracket WIdt, Compressor, A/C, 3-63

Bracket Widt, Exhaust, Mtg[Ku4f Dpf],
2-51

Bracket Wldt, Gas Spring, 2-17

Bracket Wldt, Gasspring, 2-15

Bracket WIdt, Inlet, Vacfan, 2- 111

Bracket Widt, Lift, 3-45

Bracket WIdt, Lift [Gray], 3-45

Bracket WIdt, Mtg, Battery [800 G/Lp/D],
2-7

Bracket Widt, Mtg, Eng, Front, Lh, 2- 39,
2-M

Bracket Wdt, Mtg, Eng, Front, Rh, 2-39,
2-M

Bracket WIdt, Mtg, Eng, Frt, Lh [800 Kul],
2-39, 2-41

Bracket Widt, Mtg, Eng, Rear, 2- 39, 2-41

Bracket Wldt, Mtg, Guard, Side Brush,
2-101

Bracket Wldt, Mtg, Headlight, 2- 31, 2-33

Bracket WIdt, Mtg, Headlight [800 B/GR],
2-31

Bracket Wldt, Mtg, Motor, 2- 65, 2- 67,
2-99, 3-43

Bracket WIdt, Mtg, Motor [Gray], 3-43

Bracket WIdt, Mtg, Motor [Suction], 2- 65,
2-67

Bracket Widt, Mtg, Motor[800 Gray], 2-99

Bracket WIdt, Mtg, Propel Cable, 2-81

Bracket Widt, Mtg, Skirt, Sbdc[800 Gray],
3-77

Bracket WIdt, Mtg, Switch, 2-39, 2-41

Bracket Wldt, Mtg, Valve, 2-97

Bracket WIdt, Oprtr Station, 2- 11

Bracket WIdt, Pivot, 3-45

Bracket Wdt, Pivot [Gray], 3-45

Bracket WIdt, Pivot, Side Brush, 2-101

Bracket WIdt, Pivot, Side Brush [Gray],
2-101

Bracket WIdt, Spring, 2- 101, 3-45

Bracket WIdt, Spring [800 Gray], 2- 101,
3-45

Bracket WIdt, Steering, Tilt, 2- 115

Bracket, Adj, Alternator[Ku 4f & 4i], 5-9,
6-10

Bracket, Adjuster, Brake, 2-79

Bracket, Angle, 3-49

Bracket, Angle [Gray], 3-29, 3-51

Bracket, Angle, .12 1.50w 2.6 5.0, 2-49

Bracket, Angle, Cyl Mtg, 3- 41

Bracket, Angle, Mtg, Guard, Side Brush,
3-45

Bracket, Angle, Mtg, Side Brush, 2-101

Bracket, Angle, Mtg, Side Brush Valve,
2-103, 3-41

Bracket, Angle, Side Brush, 3- 41

Bracket, Angle, Sppt, Hood, 2-19

Bracket, Arm, Rocker [Ku 4f], 6- 16

Bracket, Arm, Steering, 2- 73

Bracket, Brace Center, 2-17

Bracket, Brace, Cntr, 2-15

Bracket, Cable, Accel [Ku 4i], 5-25

Bracket, Channel, Mtg, 3-45

Bracket, Channel, Mtg [800 Gray], 3-45

Bracket, Connector [Ku 4f], 6- 31

Bracket, Cooler, Egr [Ku 4f], 6-28

Bracket, Cradle, Rear [800], 2- 39, 2-41

Bracket, Flasher, 3- 31

Bracket, Frame, 1.0 X 3.50w, 2-5

Bracket, Guide, Arm, Side Brush, Rh,
2-101

Bracket, Hose, Sppt [800 Ku 4f & 4i],
2-45,2-47,2-63

Bracket, Latch, Sppt, 4-25, 4-27

Bracket, Lift, Brush, Main, 2-107

Bracket, Mirror, Mtg, 3- 55

Bracket, Mounting, 2-95

Bracket, Mounting Motor, 2- 113

Bracket, Mounting, Eng Rear Rh, 2- 39,
2-M

Bracket, Mounting, Eng,Rear Lh, 2-39,
2-M

Bracket, Mounting, Skirt, 3-75, 3-77

Bracket, Mtg, Cntrl [800 Ku 4F 480] (4F
ONLY), 2-11

Bracket, Mtg, Compressor, 3-63

Bracket, Mtg, Engine Front Rh, 2- 39, 2- 41

Bracket, Mtg, Fltr [800 Ku 4f], 2-59

Bracket, Mtg, Fltr [800 Ku 4i], 2-57

Bracket, Mtg, Ftg, 2-29

Bracket, Mtg, Light [800 Gray], 3-5, 3-13

Bracket, Mtg, Light, Rotating, 3-7, 3-15

Bracket, Mtg, Light, Rotating [800 Gray],
3-9,3-17

Bracket, Mtg, Lower, Light, Revl/Fish, 3-5,

3-13
Bracket, Mtg, Mirror, 3-55
Bracket, Mtg, Mirror [800 Gray], 3-57
Bracket, Mtg, Mirror, Rearview[800 Gray],
3-57
Bracket, Mtg, Motor, Gear, 3- 83
Bracket, Mtg, Muffler [800 Ku 4i], 2- 49
Bracket, Mtg, Ohg, 3-33
Bracket, Mtg, Ohg [800 Gray], 3- 35
Bracket, Mtg, Propel, Cable, 2- 81

Bracket, Mtg, Shield, Top [800 Ku 4f],
2-41,2-55

Bracket, Mtg, Shield, Top [800 Ku 4i], 2- 53

Bracket, Mtg, Side Panl Lh [800l], 2- 31

Bracket, Mtg, Side Panl Rh [800I], 2- 31

Bracket, Mtg, Skirt, 2-27

Bracket, Mtg, Valve, 2- 113

Bracket, Mtg, Valve, Cntrl, Heater, 3- 67

Bracket, Mtg. Valve, 3- 61

Bracket, Pump, Fuel, 2-57, 2-59

Bracket, Retainer, Battery [800 G/Lp/D],
2-71

Bracket, Separator [Ku 41], 6-7

Bracket, Sppt, Shield [ 800 Ku 4f & 4i],
2-53,2-55

Bracket, Stand- Off, Fltr, Air, 2-45, 2-47

Bracket, Stand- Off, Fltr, Air [800 B/Gir],
2-45,2-47

Bracket, Tailpipe, 2-49

Bracket,A/C Dryer, 4-31, 4-33

Brake Assy, Drum, Hyd, 08.0d 1.6w Lh,
4-45

Brake Assy, Drum, Hyd, 08.8d 1.6w Lh
(See Breakdowns), 2-75

Brake Assy, Drum, Hyd, 08.8d 1.6w Rh,
4-43

Brake Assy, Drum, Hyd, 08.8d 1.6w Rh
(See Breakdowns), 2-75

Breather, Hyd 40Mic No DS, 1-1

Breather, Hyd, 10 Mic, W/O Ds, 2-91

Brkt,Mtg,Htr Coil, 4-39, 4-41

Brush-OQutsd - Polypropylene, 2-3

Brush- Patrl -Nylon, 2-3

Brush- Side Swp -Assy-Nylon, 2-3

Brush- Side Swp - Assy- Polypropylene,
2-3

Brush- Side Swp -Nylon, 2-3

Brush- Side Swp - Polypropylene, 2-3

Brush- Side Swp - Assy- Flat Wire, 2-3

Brush- Side Swp - Flat Wire, 2-3

Brush-Sweep -Nylon (24SR), 2-3

Brush-Sweep -Nylon (8DR), 2-3

Brush-Sweep - Polypropylene, 2-3

Brush-Sweep - Polypropylene&Wire, 2-3

Brush-Sweep -Wire, 2-3

Brush, Swp, Wedge, Polypropylene, 2-3

Bshg,Flange,0.62Bx0.680d,Nylon, 3- 55,
3-57

Bulb, #194, 3- 31

Bumper Assy, Se, 3-38

Bumper Kit, Se, Ci [800I Gray], 3-39

Bumper Widt, Lh, 2-33

Bumper Widt, Lh [800 Gray], 2- 33

Bumper WIdt, Rear, Gas/Dsl, 2-5

Bumper Widt, Rear, Gas/Dsl [800 Gray],
2-5

Bumper Widt, Rh, 2-33

Bumper WIdt, Rh [800 Gray], 2- 33, 3-39

Bumper Widt, Se, Lh, Front [Gray], 3- 39

Bumper Widt, Se, Rh, Front, 3-38

Bumper Widt, Se, Rh, Front [Gray], 3-39

Bumper Widt, Sppt, Hppr, Lh, 2-33

Bumper Widt, Sppt, Hppr, Rh, 2-33

800 Diesel 9012843 (12- 2016)

717




CROSS REFERENCE

Bumper Widt,Se, Lh, Front, 3-38

Bumper, Corner, Mach, 2-5

Bumper, Corner, Mach [800 Gray], 2-5

Bumper, Cover, Hppr, 2-31

Bumper, Rbr, 0.6d 0.34th 0.3d Tip, 2-19,
2-31

Bumper, Rbr, 1.5d 1.50th 0.28h, 2- 21

Bumper, Rbr, 2.0d 0.75th .38-16, 2- 11

Bumper, Rbr, Adh, 0.50d 0.14th, 4-23

Bumper, Rubber, 3-53

Bushing En, 4-3, 4-9

Bushing En, 4-5, 4-11, 4-21

Bushing, Fing, 0.50b 0.56d 0.22I, Nyl,
2-97

Bushing, Fing, 0.50b 0.59d 0.38I, 2- 101,
3-45

Bushing, Fing, 0.63b 0.72d 0.25I, 2- 31

Bushing, Seal, 4-19

Bushing, Sleeve, 0.50b 0.59d 0.501, Bnz,
2-35

Bushing, Sleeve, 0.62b 0.72d 0.501, Fgl,
2-81

Bushing, Sleeve, 0.75b 0.88d 0.25I,
2-103, 3-41

Bushing, Sleeve, 1.00b 1.25d 0.49I, Fgl,
2-29

Bushing, Sleeve, 1.25b 1.40d 0.38l, Bnz,
2-101, 3-45

Bushing, Sleeve, 1.25b 1.40d 1.00l, Fgl,
2-25

Bushing, Sleeve, 1.25b 1.41d 1.00, Tef,
2-23,2-25

Bushing, Sleeve, 1.51b 1.66d 1.00, Tef,
2-23

Bushing, Snap-In, 0.31b 0.41d 0.14th Nyl
2-31,3-83

Bushing, Swivel, .247d X .35, .31hex, PI,
3-67

Cc

Cab Assy, Oprtr [800 Gray], 3-53

Cab Assy, Oprtr [800] (See Breakdowns),
3-53

Cab WIdt [800 Gray], 4-23

Cab WIdt, 800, 4-23

Cable Tie Mount, 3-3, 3-5, 3-7, 3-9,
3-11,3-13, 3-15,3-17

Cable, 04ga 32.41 Red, W/125a Fuse,
2-39

Cable, 04ga 32.41 Red, W/150a Fuse,
2-41

Cable, Battery, 02ga 48.0l Red (4i ONLY),
2-71

Cable, Battery, 2/0ga 28.0I Blk, 2- 71

Cable, Battery, 2/0ga 48.01 Red [W/Tail]
(4F ONLY), 2-71

Cable, Battery, 2/0ga 72.01 Red[W/Tail],
2-71

Cable, Battery, 2/0ga, 48, Blk, 2- 71

Cable, Brake, Park, 2-79

Cable, Choke, 3-61

Cable, Cntrl, 34.01, 10- 32/ None, 3-67

Cable, Glv .13d 021.01 330eye /330eye,
2-19

Cable, Glv .19d 020.3| .44ball /.50eye,
2-99, 3-43

Cable, Glv .25d 008.01 .50eye /.50eye,
2-107

Cable, Glv .25d 016.81 .64eye /.64eye,
2-103, 3-41

Cable, Glv .25d 021.21 .63eye /.63eye,
2-103, 3-41

Cable, Pull, .09d 18.31 .25eye /.25- 28,
2-81

Cable, Pull, 070.51, .23ball /.3clevis, 2-43

Cable, Push / Pull, 096.01 .25-28/.25- 28,
2-81

Cabletie Mount, Adhesive, 3-19, 3-21,
3-23,3-25

Cam Widt, Limiter, Spd, 2- 81

Camplate S/A En, 4-3, 4-9

Camshaft Assy [Ku 4f], 6- 18

Camshaft Assy [Ku 4i], 5-16

Camshaft Assy, Fuel [Ku 4f], 6-17

Camshaft Assy, Fuel [Ku 4i], 5-15

Cap Assembly En, 4-21

Cap Screw En, 4-3, 4-9

Cap, Breather, Hyd, W/ Basket, W/O Ds,
2-91

Cap, Cyl Assy, Master Brake, 2-79

Cap, End, 4-19

Cap, Fuel, Tank, 2-61

Cap, Hub, Dust, 2.72d 1.34, 2-75

Cap, Idle, Apparatus [Ku 4i], 5-24

Cap, Radiator, 14psi [Stant], 2- 63, 2- 69

Cap, Screw, 4-19

Cap, Seal [Ku 4i], 5-8

Cap, Tank, Fuel, 2.3neck Protectoseal,
3-78

Cap, Tube, 2-115

Cap, Valve [Ku 4f], 6-16

Cap, Valve, Tire, Tubeless [Schrader],
2-77

Cap, Vinyl, 3.28d 0.45l, 2-105

Chain, Caoil, Str, 2/0, 09.01 07 Link, 2-5

Chain, Jack, #12, 08.51 11 Links, 3-71,
3-73

Chain, Link#2/0, 7Links, 1-1

Channel Widt, Mtg, 2-5

Channel, .12, 1.5w 0.5 49.51, 5/0.4h, 2-5

Channel, .18, 2.9w 1.0 01.5l, 1/0.4h, 2-73

Channel, Mtg, Steering Latch, 2-115

Channel, Retainer, 1-1

Channel, Retainer, Seal, Rear, 1-1

Channel, Seal, Wndw, 4-23, 4-25, 4-27

Charge Pmp Adap En, 4-5, 4- 11

Circuitbreaker, 02.5a, Resetable, 2- 119

Circuitbreaker, 15.0a, Resetable, 2- 119,
3-83

Circuitbreaker, 15A, Resetable, 3-53

Circuitbreaker, 20.0a, Thermal, 3-65, 3-69

Clamp [Ku 4i, Cord], 5-19

Clamp [Ku 4i], 5-13

Clamp- Cable, 0.25Dia 0.56Wth, 2-79

Clamp- Cable, 0.38Dia 0.38Wth, 3-71,
3-73

Clamp- Wormdrive, 0.81- 1.50D, 3-31

Clamp, Cable- Brake, 2-79

Clamp, Cable, Stl, 0.18d X 0.75w, 1hole,
3-61, 3-67

Clamp, Cable, Stl, 0.25d X 0.56w, 1hole,
3-83

Clamp, Cable, Stl, 0.38d X 0.62w, 1hole,
2-57,2-59

Clamp, Cable, Stl, 0.44d X 0.62w, 1hole,
2-37,3-83

Clamp, Cable, Stl, 0.69d X 0.62w, 1hole,
2-25,2-73

Clamp, Cable, Stl, 1.00d X 0.75w, 1h,
2-95

Clamp, Cable, Stl, 1.00d X 0.75w, 1hole,
2-41, 2-111

Clamp, Cable, Stl, 1.0x2.0x0.62w, 1hole,
2-41,2-71, 2-99, 3-43

Clamp, Cable, Stl, 1.25d X 1.00w, 1h,
2-17

Clamp, Cable, Stl, 1.25d X 1.00w, 1hole,
2-15

Clamp, Cable, Stl, 1.50d X 0.75w, 1hole,
3-67

Clamp, Cable, Stl, 1.50d X 1.00w, 1hole,
2-63

Clamp, Cable, Stl, 3.32d X 0.75w, 2hole,
2-35

Clamp, Hold Down, 4-43, 4-45

Clamp, Hose, 3-61

Clamp, Hose [Ku 4f, Dpf], 6-30

Clamp, Hose [Ku 4f, Oil Separator], 6-7

Clamp, Hose [Ku 4f], 6-7

Clamp, Hose, Cooler [Ku 4f], 5-22, 6-7,
6-28

Clamp, Hose, Injector [Ku 4f], 6-21

Clamp, Hose, Thermostat [Ku 4i], 5- 11,
5-20

Clamp, Hose, Turbo [Ku 4f], 6-25

Clamp, Hose, Water [Ku 4f], 6-7, 6-27,
6-29

Clamp, Hose, Wormdrive, 0.25-0.62d,
31w, 2-57, 2-59, 2-63

Clamp, Hose, Wormdrive, 0.31-0.88d,
31w, 2-57, 2-59

Clamp, Hose, Wormdrive, 0.50-1.06d,
.50w, 3-61, 3-67

Clamp, Hose, Wormdrive, 1.25-2.00d,
50w, 2-63

Clamp, Hose, Wormdrive, 2.62-3.50d,
2-35, 2-45, 2-47

Clamp, Hose, Wormdrive, 3.56-4.50d,
50w, 2- 111

Clamp, Hose, Wormdrive, 3.62-5.50d,
56w, 2- 111

Clamp, Injector [Ku 4f], 6- 21

Clamp, Muffler, 2.00d, 2-49

Clamp, Oil [Ku 4f, Cooler], 6-6, 6-26

Clamp, Pipe [Ku 4f], 6-23

Clamp, Pipe [Ku 4i], 5-19

Clamp, Pipe, Oil [Ku 4f & 4i], 5-22, 6-26

7-18

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Clamp, Tube, Inlet [Ku 4f], 6-25

Clevis, Adj, 0.25pin, 0.25-28 Rh, PI, 2-81

Clip Finger Grip, 3-71, 3-73

Clip, External [Ku 4i], 5-15

Clip, Internal [Ku 4f & 4i], 5-17, 6-19

Clip, Retainer, 4-25, 4-27

Clip, Ring, External [Ku 4f], 6- 31

Cock Assy, Start, Jet [Ku 4i], 5-20

Coil, Condenser, 4-31, 4-33

Coil, Evaporator, 4-35, 4-37

Collar, Camshaft[Ku 4i], 5-15

Collar, Crankshaft [Ku 4f], 5-17, 6-19

Collar, Filter, Oil [Ku 4f & 4i], 5-5, 6-5

Collar, Gear, Idle [Ku 4f & 4i], 5-16, 6-18

Collet, Spring, Valve [Ku 4f], 6-16

Column, Steering, .81d 36tooth [W/ Nuts],
2-115

Compressor, A/C, V Pully [134][Sa- 4536],
3-63

Condenser Assy, A/C, 4-31

Condenser Assy, A/C (See Breakdowns),
3-61

Condenser, A/C [Badger Gray], 4-33

Condenser, A/C, Roof [R134 Bd, Gray],
4-33

Connector Assy [Ku 4f & 4i], 5-9, 6-10

Connector, Ele, Plug, Femal, .156d, 3- 49,
3-51

Connector, Filter, Oil [Ku 4i], 5-5

Connector, Oli, Filter [Ku 4f], 6-5

Control, Manual, 4-7

Control, Manual (See Breakdowns), 4-3,
4-9

Control, Rfs, 3-83

Controlbox [ Kubota 4F Edm] (4F ONLY),
2-11

Controller, 2-117

Cooler Assy, QOil [Ku 4f], 6-6

Cooler Assy, Oil [Ku 4i], 5-6

Cooler, Egr [Ku 4f], 6-28

Cooler, Hyd, 24gpm 400btu Of08 13x12x2,
2-93

Cord, Plug, Glow [Ku 4f], 6- 21

Coupler Assy [Ku 4f & 4i], 5-9, 6-10

Coupler Assy, Connection [Ku 4f 4i], 5-9,
6-10

Coupler En, 4-5, 4-11

Coupling, Drive, Flex, 8.50d/15teeth, 2- 39,
2-M

Coupling, Flex, .31b 1.75I, 3-83

Cover [Ku 4i], 5-8

Cover Assy, Cyl, Head [Ku 4f], 6- 14

Cover Assy, Cyl, Head [Ku 4i], 5-13

Cover Assy, Hppr, 2- 31

Cover Assy, Hppr [800 B/Green], 2- 31

Cover Widt, Air- Clnr, 2-45, 2-47

Cover WIdt, Air- Clnr [800 Blue- Green],
2-45,2-47

Cover WIdt, Engine Se, 2-17

Cover WIdt, Fuel Inlet, 3-53

Cover Widt, Fuel Inlet [800 Gray], 3-53

Cover Widt, Hppr, Lh [800 B/Green], 2-31

Cover Widt, Hppr, Rh, 2-31

Cover Widt, Hppr, Rh [800 B/Green], 2- 31

Cover Widt, Hppr, Side, Lh, 2-31

Cover, Access, Front Hppr, 2-27

Cover, Access, Mtg, Circuitbreaker, 2-119

Cover, Access, Oprir Station, Side, 2- 11

Cover, Access, Oprtr Station, Side[Gray],
2-11

Cover, Access, Side Hppr, 2-27

Cover, Box, Fuse [800 Ku 4F], 2-17

Cover, Cab Pressurizer, 3-53

Cover, Component, Electronic, Rfs, 3-83

Cover, Duct, Inlet, Vacfan, 2-27

Cover, Eng, Top, 2-19

Cover, Eng, Top [800 B/Green], 2-19

Cover, Flywheel [Ku 4f & 4i], 5-18, 6-20

Cover, Fuel, Cam Shaft [Ku 4i], 5-15

Cover, Fuel, Camshaft [Ku 41], 6- 31

Cover, Housing, Electrical, 3-83

Cover, Latch Assy, Door, 4-25

Cover, Latch Assy, Door [800 Gray], 4-27

Cover, Motor, 3-83

Cover, Plstc, Ecu [800 Ku 4F], 2-17

Cover, Pressrzr, Cab [Gray], 3-53

Cover, Pump, Inj [Ku 4i], 5-25

Cover, Relay / Controlbox, Govnr, 2-119

Cover, Seal, Rocker Switch, 2-103, 2-107,
3-41

Cover, Side, Fuel, Dsl [800I], 2- 11

Cover, Side, Fuel, Dsl, W/ Label[800b/G],
2-11

Cover, Steering Wheel, 2-115

Cover, Thermostat [Ku 4f & 4i], 5-11, 6-12

Cradle Sub Assy En, 4-3, 4-9

Crankcase [Ku 4], 6-3

Crankcase [Ku 4i], 5-3

Crankshaft [Ku 4f & 4i], 5-17, 6-19

Cs, Armrest, Blk, 2-13

Cyl, Head [Ku 4i], 5-3

Cylinder, Hyd, 1.5b 06.31 01.50strk 2500,
2-103, 3-41

Cylinder, Hyd, 2.0b 08.01 04.00strk 2500,
2-107

Cylinder, Hyd, 2.0b 12.01 08.00strk 2500,
2-29

Cylinder, Hyd, 2.0b 15.01 08.00strk 1500,
2-73

Cylinder, Hyd, 2.0b 23.81 14.90strk 2500,
2-25

Cylinder, Hyd, 4.0b 29.11 14.50strk 2500,
4-51

Cylinder, Hyd, 4.0b 29.11 14.50strk 2500
(See Breakdowns), 2-25

Cylinder, Master Brake, 2-79

Cylinder, Wheel, Brake, 4-43, 4-45

D

Diode, Ele, Plug, 2-132, 2-138

Disc, 0.06, 04.39d 01.67b, 4/.30h 3.8bc,
2-105

Disc, 0.08, 04.39d 02.56b, 4/.28h 3.8bc,
2-105

Disc, Stl, 0.06, 02.00d, 0.6h, 2-35

Disk, 3-71, 3-73

Door Assy [800 B/Green], 2-21

Door Assy [800/810 08], 2- 21

Door Assy, Cab, Replmt [800], 4-25

Door Assy, Cab, Replmt [800gray], 4- 27

Door WIdt, Access, Rear W/ Girill, 2-19

Door Widt, Access, Rear, W/ Grill [B/Gi],
2-19

Door Widt, Brush, Lh, 2-7

Door Widt, Brush, Lh [800 Gray], 2-7

Door WIdt, Brush, Rh, 2-9

Door Widt, Brush, Rh [800 Gray], 2-9

Door Widt, Cab, 4-25

Door Widt, Cab [800 Gray], 4-27

Door WIdt, Dump, Hppr, Front, 2-29

Door Widt, Dump, Hppr, Front [800 Gray],
2-29

Door Widt, Eng, Top [800 B/Green], 2- 15,
2-17

Door Widt, Eng, Top [800], 2-15

Dowel Bushing En, 4-3, 4-9

Dowel Pin, 4-7

Dowel Pin En, 4-13

Drive, 4-19

Drum Assy, Brake, 08.0d 6bolt, 2-75

Dryer, Ac, 4-31, 4-33

Duck Bill, 4-35, 4-37, 4-39, 4-41

Duct Widt, Vacfan, Rfs, 3-83

Duct, Afmkt, Vyl, 0.40 X 0.75 .25d, 04ft,
3-3, 3-5, 3-7, 3-9, 3-11, 3-13, 3-15,
3-17

Duct, Radiator, Rear, 2-69

Dust Cntrl Kit, Side Brush, Ci[800Igray],
3-77

Dust Control Kit, Side Brush, 3-75

E

Elbow, Heater, 3-61
Element Kit [Ku 4f, Qil Separator], 6-7
Element, Flir, Air, 2-35, 2-45, 2-47
Element, Fltr, Air [Dn], 2-45, 2-47
Element, Fltr, Air-clnr, 1-1
Element, Fltr, Air, 20.5d 10.8I, 2-35
Element, Fltr, Fuel [Dn], 1-1, 2-57
Element, Fltr, Hyd Oil, 1-1, 2-93
Engine, Base, Dsl [Ku 2403-T 4F] (See
4F Engine Breakdown), 2- 41
Engine, Base, Dsl [Ku 2403-T 4i] (See 4i
Engine Breakdown), 2-39
Extinguisher Kit, Fire, Ci [800l], 3-79
Extinguisher, Fire, 2.5 Lb Dry, 3-79

F

Fan Kit, Repair [Reassembly], 2- 111

Fan, Condenser, 4-31, 4-33

Fan, Cooling, 18.0d, 8 Blade, 0.5b Taper,
2-65, 2-67

Fan, Cooling, 18.0d, 8 Blade, 0.5b,Taper,
2-65, 2-67

Ferrule, 2-35

800 Diesel 9012843 (12- 2016)

7-19




CROSS REFERENCE

Filter Assy, Air, 3.0 Inlet, 2-45, 2-47

Filter Assy, Fuel, Dsl, 2-57

Filter Assy, Hyd, 10mic 035gpm, Spin- On,
2-93

Filter, Air, Pre- Cleaner, A/C, 2-45, 2-47

Filter, Fuel, Dsl [800 Ku 4f], 2-59

Filter, Fuel, In- Line [02pm/08if], 1-1, 2-57,
2-59

Filter, Oil [Ku 4f & 4i], 1-1, 5-5, 6-5

Filter, Qil, Pan [Ku 4f & 4i], 5-4, 6-4

Filter, Panl, 3-67

Filter, Safety, Air-clnr, 1-1

Filter, Separator, Dsl [800 Ku 4f], 2-59

Filter,Panel 23.5X6.5X2 143Plts, 3- 61

Fitting, Adapter, Oil, Switch[Ku 4f], 6-8

Fitting, Banjo, Fuel [800 Ku 4f], 2-59

Fitting, Banjo, Fuel [800 Ku 4i], 2-57

Fitting, Brass, 3- 61

Fitting, Brass, Str, 3-61

Fitting, Brass, Tee, 3-61

Fitting, Brs, Breather [02mp], 2-37, 3-83

Fitting, Brs, E90, Bm05/Pm04, 2- 69

Fitting, Brs, E90, Em10/Pm06, 3- 61, 3-67

Fitting, Brs, E90, Em10/Pm08, 3- 67

Fitting, Brs, E90, 1f03/Pm02, 2- 61

Fitting, Brs, E90, 1f05/Pm04, 2-57, 2-61

Fitting, Brs, E90, Pf06/Pm06, Spcl (4F
ONLY), 3-61, 3-67

Fitting, Brs, Plug, Pm06, 2- 63

Fitting, Brs, Str, Bm03/Bm03, Bh, 2-37,
3-83

Fitting, Brs, Str, Bm03/Pm02, 2-37, 3-83

Fitting, Brs, Str, Em10/Pm06, 3- 67

Fitting, Brs, Str, Em10/Pm08, 3- 67

Fitting, Brs, Str, If03/If03, 2- 57

Fitting, Brs, Str, If05/1f05, 2-59

Fitting, Brs, Str, 1f05/Pm02, 2-57

Fitting, Brs, Str, [f05/Pm04, 2-57, 2-59

Fitting, Brs, Str, Pf02/Pm04, 2- 61

Fitting, Brs, Str, Pm02, Service, 2-45,
2-47

Fitting, Brs, Tee, Pf06/Pf06/Pm06, Run (4i
ONLY), 3-61, 3-67

Fitting, Brs, Tee, Pf08/Pf08/Pf08, 3- 67

Fitting, Draincock, E90, .25npt, 2- 69

Fitting, Elbow, Bm10 [Badger], 3- 67

Fitting, Grease, E45 Pm02 .88I, 2- 109

Fitting, Grease, E90 Pm04 .75l, 2-73

Fitting, Hyd, E45, Jf12/Jm12, 2-83

Fitting, Hyd, E45, Jf20/Jm20, 2-83

Fitting, Hyd, E45, Jm04/0Om04, 2-107

Fitting, Hyd, E45, Jm06/0m06, 2-73

Fitting, Hyd, E45, Jm08/0Om08, 2- 113

Fitting, Hyd, E90, Fm12/0Om16, 2- 83

Fitting, Hyd, E90, Jf04/Jm04, 2-25, 2-29

Fitting, Hyd, E90, Jf06/Jm06, 2- 65, 2- 67,
2-97,2-103

Fitting, Hyd, E90, Jf08/Jm08, 2- 95, 2-97,
2-113, 3-43

Fitting, Hyd, E90, Jf12/Jm12, Spcl, 2-91

Fitting, Hyd, E90, Jf20/Jm20, 2- 91

Fitting, Hyd, E90, Jm04/0Om04, 2- 29,
2-95, 2-103, 2-107, 2- 113, 3-41

Fitting, Hyd, E90, Jm04/0Om04, Long, 2-29

Fitting, Hyd, E90, Jm04/Om06, 2- 25, 2-97

Fitting, Hyd, E90, Jm06/0m04, 2- 65, 2- 67

Fitting, Hyd, E90, Jm06/0Om08, 2- 73,
2-103

Fitting, Hyd, E90, Jm06/0Om08, 2- 25,
2-65, 2-67

Fitting, Hyd, E90, Jm08/Om08, 2- 95, 3-43

Fitting, Hyd, E90, Jm08/0Om10, 2- 65,
2-67,2-113

Fitting, Hyd, E90, Jm12/0m12, 2-83, 2-93

Fitting, Hyd, Plug, Jm08, 2- 39, 2- 41

Fitting, Hyd, Plug, Om06, 3- 41

Fitting, Hyd, Plug, Om12, 2-91

Fitting, Hyd, Plug, Om12, Rwk (4F Only),
2-93

Fitting, Hyd, Rst, Jf04/Jm04, .047, 2-97

Fitting, Hyd, Rst, Jf04/Jm04, .063, 2- 25

Fitting, Hyd, Str, Fm12/0Om16, 2-73

Fitting, Hyd, Str, Jf06/0Om06, 2- 67

Fitting, Hyd, Str, Jf08/Jm06, 2- 65, 2- 67,
3-43

Fitting, Hyd, Str, Jm04/Om04, 2-91,
2-105, 2-113

Fitting, Hyd, Str, Jm04/Om06, 2-97

Fitting, Hyd, Str, Jm04/Om08, 2-25

Fitting, Hyd, Str, Jm06/Jm08, 2-99

Fitting, Hyd, Str, Jm06/Om04, 2- 65, 2-67

Fitting, Hyd, Str, Jm06/0Om06, 2- 67, 2- 95,
2-103, 2- 115, 3-41, 3-43

Fitting, Hyd, Str, Jm06/Om06, Long, 2-95

Fitting, Hyd, Str, Jm06/0Om08, 2- 65, 2- 67,
2-97

Fitting, Hyd, Str, Jm06/Om10, 2- 83, 2-99,
3-43

Fitting, Hyd, Str, Jm08/0OmO08, 2- 95, 2-97,
2-105, 2-113

Fitting, Hyd, Str, Jm08/0Om08, Long, 2-95

Fitting, Hyd, Str, Jm08/Om10, 2-83, 2- 113

Fitting, Hyd, Str, Jm08/Pm08, 2-39, 2- 41

Fitting, Hyd, Str, Jm12/0m12, 2-91, 2-93

Fitting, Hyd, Str, Jm12/0Om12, Long, 2-95

Fitting, Hyd, Str, Jm12/0Om16, 2- 83

Fitting, Hyd, Str, Jm20/Om20, 2- 83, 2-91

Fitting, Hyd, Str, Metric, Om16/Pm08,
2-39, 2-41

Fitting, Hyd, Str, 0f06/0m08, 3- 43

Fitting, Hyd, Str, Pm08/Pm08, 3- 67

Fitting, Hyd, Tee, Jf04/Jm04/Jm04, Br,
2-97

Fitting, Hyd, Tee, Jf04/Jm04/Jm04, Run,
2-97

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Br,
2-65, 2-67

Fitting, Hyd, Tee, Jf06/Jm06/Jm06, Run,
2-67,2-91, 2-97, 3-41

Fitting, Hyd, Tee, Jf08/Jm08/Jm08, Run,
2-95, 3-43

Fitting, Hyd, Tee, Jf12/Jm12/Jm12, Br,
2-83

Fitting, Hyd, Tee, Jf12/Jm12/Jm12, Run,
2-91

Fitting, Hyd, Tee, Jm04/Jm04/Jm04,Bh Br,
2-29

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Br,
3-43

Fitting, Hyd, Tee, Jm06/Jm06/0Om06, Run,
2-91

Fitting, Hyd, Tee, Jm08/Jm08/Om08, Br,
2-97

Fitting, Hyd. Str, 3-61

Fitting, Plug, Om02, Valve, 4-49

Fitting, Plug, Om04, Valve, 4-49

Fitting, Plug, Om05, Valve, 4-49

Fitting, Plug, Om06, Valve, 4-49, 4-50

Fitting, Stl, Str, Pm04/M14-1.5 [O- Ring],
2-59

Fitting, Swivel, E90, Pf08/Pm08 [Ku A/C],
3-61

Fitting, Swivel, E90, Pf10/Pm10 [Ku A/C],
3-61

Flange, Brg, 2.4id 3h, 2-105

Flange, Exhaust [Ku 4f], 6- 25

Flange, Manifold, Inlet [Ku 4f], 6-15

Flange, Muffler [Ku 4i], 5- 21

Flange, Water, Return [Ku 4f & 4i], 5-8,
6-9

Flange, Water, Thermostat [Ku 4f], 6- 12

Flange, Water, Thermostat [Ku 4i], 5- 11

Flasher Heavy Duty, 3- 31

Flasher, 12v, 3-27, 3-29

Floor Kit, Hppr, Ssh, Ci  [800Igray], 3-37

Flywheel [Ku 4f], 6-20

Flywheel [Ku 4i], 5-18

Flywheel, Housing [Ku 4i], 5-18

Foam, Insulation, 3-33, 3-35

Follower, Piston, 4-3, 4-9

Foot, Fan, 4-31, 4-33

Frame Widt, Main [800I Gray], 2-5

Frame WIidt, Main [8001], 2-5

Frame, Pane, Cab, Side, 4-23

Frame, Pane, Door, Side, 4-25, 4-27

Ftg, Shrader, 4-31, 4-33

Ftg,Brass,Tee 06If- 02Pm- 06If, 2-79

Fuel, Stopper, Crkshtft, 5-15

Fuelline, .19d 03if/03if, Stl [800 Kud4i],
2-57

Fuelline, .19d 03if/Bea, St [800 Ku4i],
2-57

Fuelline, .31d 05if/05if 03.11, Stl, 2-57

Fuelline, .31d 05if/05if 06.01, Stl, 2-59

Fuelline, .31d 05if/05if, Stl, 2-57, 2-59

Fuelline, .31d 05if/05if, St [800 Ku4f],
2-59

Fuelline, .31d 05if/05if, Stl [800 Kud4i],
2-57

Fuelline, .31d 05if/Bea, Stl [800 Ku4f],
2-59

Fuse, Blade, 005a, 32vdc [Mini], 2-138

Fuse, Blade, 010a, 32vdc [Mini], 2-138

Fuse, Blade, 050a [Maxi], 2- 132, 2-138

Fuse, Blade, 050a, 32vdc [Maxi], 2- 138

7-20

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

G

Gage, Sight Ac, 3-61

Gasket Kit, Vacfan, Replmt [8001], 2- 111

Gasket, Bearing, Case [Ku 4f & 4i], 5-12,
6-13

Gasket, Box/Cab, 4-35, 4-37, 4-39, 4- 41

Gasket, Breather, Reservoir, 2-91

Gasket, Cab Pressurizer, 3-53

Gasket, Cap, Brea, 2-91

Gasket, Cooler, Egr [Ku 4f], 6-27, 6-28

Gasket, Cover, Case [Ku 4f & 4i], 5-12,
6-13

Gasket, Cover, Fuel [Ku 4f], 6-31

Gasket, Cover, Head [Ku 4f & 4i], 5- 13,
6-14

Gasket, Cyl, Head [Ku 4f 4i, 1.15mm],
5-3,6-3

Gasket, Cyl, Head [Ku 4f 4i, 1.20mm],
5-3,6-3

Gasket, Cyl, Head [Ku 4f 4i, 1.25mm],
5-3,6-3

Gasket, Cyl, Head [Ku 4f 4i, 1.30mm],
5-3,6-3

Gasket, Cyl, Head [Ku 4f 4i, 1.35mm],
5-3,6-3

Gasket, Fire Switch, 2-113

Gasket, Flange, Inlet [Ku 4f], 6- 15

Gasket, Flange, Water [Ku 4f & 4i], 5- 11,
6-12

Gasket, Fuel, Camshaft [Ku 4i], 5-15

Gasket, Gear, Case [Ku 41], 6-9

Gasket, Gear, Case [Ku 4i], 5-8

Gasket, Idle, Apparatus [Ku 4i], 5- 24

Gasket, Injector [Ku 4f], 6-21

Gasket, Manifold, Exhaust [Ku 4f], 6-15

Gasket, Manifold, Exhaust [Ku 4i], 5- 14

Gasket, Manifold, Inlet [Ku 4f], 6-15

Gasket, Manifold, Inlet [Ku 4i], 5- 14

Gasket, Meter, Hour [Ku 4i], 5-8

Gasket, Muffler [Ku 4f & 4i], 2- 49, 2-51

Gasket, Muffler [Ku 4f Dpf], 2- 51

Gasket, Neo, .03, 04.37w 04.591, 4hole,
3-83

Gasket, Pan, Qil [Ku 4i], 5-4

Gasket, Pipe, Oil [Ku 41], 6-26

Gasket, Plate [Ku 4i], 5-23, 5-24

Gasket, Plug, Drain [Ku 4f & 4i], 5-4, 6-4

Gasket, Pump [Ku 4f], 6-24

Gasket, Pump, Cover [Ku 4i], 5-25

Gasket, Pump, Injection [Ku 4i], 5-20

Gasket, Pump, Oil [Ku 4i], 5-5, 6-5

Gasket, Pump, Water [Ku 4f & 4i], 5- 10,
6-11

Gasket, Rail [Ku 4], 6-22

Gasket, Return, Flange [Ku 4f & 4i], 5-8,
6-9

Gasket, Sender, Fuel, 2-61

Gasket, Speed Control [Ku4i], 5-14, 5-24

Gasket, Thermostat [Ku 4f & 4i], 5- 11,
6-12

Gasket, Turbo, Charger [Ku 4f & 4i], 5-21,
6-25

Gasket, Turbo, Charger [Ku 4f 4i], 5-22,
6-26

Gasket, Turbo, Charger [Ku 4i], 5-22

Gasket, Valve, Egr [Ku 4f], 6-27

Gasspring Assy, Eng Cover, 2-31

Gauge, Guide, Oil [Ku 41], 6-4

Gauge, Guide, Oil [Ku 4i], 5-4

Gauge, Oil [Ku 41], 6-4

Gauge, Oil [Ku 4i], 5-4

Gauge, Plug, Oil [Ku 4i], 5-4, 6-4

Gauge, Sensing, Level, 2-91

Gear, 4-15

Gear Assy, Idler, 4-15

Gear, [Slip Fit], 4-15

Gear, Case [Ku 41], 6-9

Gear, Case [Ku 4i], 5-8

Gear, Crankshaft [Ku 4f], 5-17, 6-19

Gear, Drive, 4-15

Gear, Idle, Camshaft [Ku 4f], 6-18

Gear, Idle, Shaft [Ku 4i], 5-16

Gear, Idler, 4-15

Gear, Pump, Drive, Oil [Ku 4i], 5-5, 6-5

Gear, Pump, Qil, Drive [Ku 4f & 4i], 5-17,
6-19

Geroter,Ring In En, 4-5, 4-11

Geroter,Ring Ot En, 4-5, 4-11

Gerotor Set Cl, 4-19

Glass, Pane, Windshield,800 Cab, 4-23

Grip, Handle, Flat, 3-71, 3-73

Grip, Wyl, .18 X .75 X 4.00, 2-43

Grommet, 3-19, 3-21, 3-23, 3-25, 3-27,
3-29, 3-60, 3-61

Grommet Rbr 0.25Id For .09Matl, 3-31,
3-49, 3-51

Grommet, Cab, Harness, Wire, 3-67

Grommet, Rbr, 0.38 Id For .12mat, 3-19,
3-21,3-23,3-25

Grommet, Rbr, 0.50id, F/0.8h, .25 Matl,
2-5

Grommet, Rbr, 0.56 Id For .13mat, 3-19,
3-21,3-23,3-25

Grommet, Rbr, 0.62id, F/0.9h, .06 Matl,
2-37,3-83

Grommet, Rbr, 1.00id, F/1.4h, .12 Matl,
3-53,4-23

Grommet, Rbr, 3.25id, F/3.5h, .06 Matl,
2-45, 2-47

Grommet,Rbr,0.251d,For .09Matl, 2- 117

Grommet,Rbr,0.381d,For .06Matl, 3-3,
3-5,3-7,3-9, 3-11, 3-13, 3- 15,
3-17

Grommet,Rbr,0.631d,For .06Matl, 3-3, 3-5

Grommet,Rbr,0.631d,For .13Matl, 3- 11,
3-13

Grommet,Rbr,0.751d,For .13Matl, 3- 31

Guard Kit, Overhead, 3-33

Guard Widt, Brush, Side [800 Gray], 3-45

Guard Widt, Brush, Side [800], 3-45

Guard Widt, Brush, Side, CE [800 Gray]
(CE ONLY), 2-101

Guard Widt, Brush, Side, CE [800] (CE
ONLY), 2-101

Guard Widt, Hppr, 2-33

Guard WIdt, Light, Revl/Flsh, 3-15

Guard Widt, Light, Revl/FIsh [800 Gray],
3-5,3-9,3-13,3-17

Guard WIdt, Light, Strobe/Flsh, 3-3, 3-7,
3-11

Guard Widt, Ohg [800 Gray], 3-35

Guard WIdt, Overhead, 3-33

Guard, Belt, A/C, W/ Label [800 Ku Dsl],
3-63

Guard, Belt, A/C, W/ Label Ce [800 Ku
Dsl], 3-63

Guard, Belt, A/C, W/ Label Jp [800 Ku
Dsl], 3-63

Guard, Belt, W/ Label [Alt, 800 Ku Dsl],
2-39, 2-41

Guard, Belt, W/ Label Ce [Alt, 800 Ku D],
2-39, 2-41

Guard, Belt, W/ Label Tj [Alt, 800 Ku D],
2-39, 2-41

Guard, Brush, Side .38th 2.0w [800],
2-101

Guard, Brush, Side [800], 3-45

Guard, Fan, Side [800 Ku ], 2-53, 2-55

Guard, Mirror, 3-55

Guard, Mirror [Gray], 3-57

Guard, Side, Brush [800 Gray], 3-45

Guide, Align, Bmpr, Pye, 2-5

Guide, Fltr, Shakr, [800], 2- 35

Guide, Solenoid [Ku 4i], 5-23

H

Handle, 3-71, 3-73

Handle, Container, 2- 31

Handle, Throttle, Dsl [800 Ku 4i], 2-43

Handle, Valve, Hyd, Ctr, 2-97

Handle, Valve, Hyd, Ctr [800 Gray], 2-97

Handle, Valve, Hyd, Lh, 2-97

Handle, Valve, Hyd, Lh [800 Gray], 2-97

Handle, Valve, Hyd, Rh, 2-97

Handle, Valve, Hyd, Rh [800 Gray], 2- 97

Harness [Eng Interface, Kubota, 4f],
2-138

Harness [Engine, Dsl, Kubota, 4f], 2-138

Harness Assy, Injector [Ku 4f], 6-32

Harness Kit, Hyd, Sensor [800 Ku 4f] (4F
Only), 2-93

Harness, Alarm, Back- up, 3-27, 3-29

Harness, Alarm, Backup, 3-19, 3-23

Harness, Brush, Side, Lh [800I], 3-46

Harness, Cab [Wipe/Lght/ A/C [800d/Kub.]
(See Fig. 16), 4-23

Harness, Cab Wipe/Lght/Ac [800 Ku Dsl],
4-30

Harness, Directional, 3- 31

Harness, Ele, Hyd Sensor [800d, Kub.4f],
2-138

Harness, Engine [Kubota, Dsl 4f Dpf],
2-138

Harness, Engine [Kubota, Dsl 4f Inj],
2-138

Harness, Hopper 800/810, 2-139

Harness, Hopper, Rfs, 3-83

800 Diesel 9012843 (12- 2016)

7-21




CROSS REFERENCE

Harness, Jumper, Rfs [800l], 3- 83

Harness, Light, FIsh, Revl, Cab, 3-21,
3-25

Harness, Main [800/810d, 4i, Kubotal],
2-132, 2-138

Harness, Motor, Vane, 3-83

Harness, Start, Neutral, 3- 86

Harness, Start, Neutral (4F ONLY), 2-83

Harness, Strobe/Flsh Light,Cab,Ohg, 3-3,
3-5,3-7,3-9, 3-11, 3-13, 3- 15,
3-17

Harness, Turn/Rotate/Tail Lights, 2- 140

Harness, Wire [Pv 480, Kubota, Dsl],
2-138

Head, Cylinder [Ku 4f], 6-3

Headlight, 12vdc, 50watt, 2- 31

Heater [Badger, Gray], 3-67, 4-41

Heater Coil, 4- 35, 4-37, 4- 39, 4-41

Heater, W/ A/C [Badger, Gray], 4- 37

Hinge, 2-15, 2-17

Hinge Widt, 2- 31

Hinge WIdt [800 Blue/Green], 2- 31

Hinge WIidt, Door, Side, W/ Pin, 2-21

Hinge Widt, Side, W/ Pin, 2- 21

Hinge Widt, W/ Tube, 2-21

Holder Kit, Nozzle [Ku 4i], 5-19

Hook, Cable, .44d Ball, 2-99, 3-43

Hook, Eng, Rear [Ku 4f], 6-3

Hook, Engine [Ku 4i], 5-3

Hopper Floor Kit, St Stl 800, 3- 36

Hopper, Afmkt [800], 2- 27

Horn, 12 Volt, 2-17

Horn, 12vdc, Dba [Wolo], 2- 15

Hose 9.51 [800 Ku 4f Dpf], 6-30

Hose Assy, Drain, A/C, 3-85

Hose Kit, Drain, A/C, Ci [800l], 3-85

Hose, 0050, 04, [f05str / Im05str, 10.0,
2-57,2-59

Hose, A/C, 12 127.01 Str E90 R134, 3-61

Hose, A/C, 8 112.01 Str E90 R134, 3- 61

Hose, Afmkt, Rbr, Heater, 0.62id, 03ft,
3-61, 3-67

Hose, Afmkt, Rbr, Heater, 0.62id, 08ft,
3-61, 3-67

Hose, Air- Intk [800 Ku 4f Epdm], 2-47

Hose, Coolant [800 Ku 4f & 4i], 2-63

Hose, Coolant [Ku 2304t], 2- 63

Hose, Cooler, Egr [Ku 41], 6-28

Hose, Drain,Overflow,Radiator|1pick=1ft],
2-69

Hose, Flex, Vacuum, 04.0d, 050.01, 2- 111

Hose, Flex, Vacuum, 05.0d, 010.0l, 2- 111

Hose, Fuel, 0.18id, 04.0l, 2-57

Hose, Fuel, 0.25id, 03.3I, 2-59

Hose, Fuel, 0.31id, 08.0l, 2-59

Hose, Hyd, Low04, Jf04e90/Jf04str, 066.0,
2-87,2-89

Hose, Hyd, Low06, Jf06e90/Jf06str, 052.0,
2-87,2-89

Hose, Hyd, Low06, Jf06e90/Jf06str, 060.0,
2-87,2-89

Hose, Hyd, Low06, Jf06e90/Jf06str, 086.0,
2-87,2-89

Hose, Hyd, Low12, Jf12str/Jf12str, 016.0,
2-87,2-89

Hose, Hyd, Low12, Jf12str/Jf12str, 018.0,
2-87,2-89

Hose, Hyd, Low12, Jf12str/Jf12str, 030.0,
2-87,2-89

Hose, Hyd, Med04, Jf04e45/Jf04str, 034.0,
2-87,2-89

Hose, Hyd, Med04, Jf04e90/Jf04str, 056.0,
2-87,2-89, 3-47

Hose, Hyd, Med04, Jf04e90/Jf04str, 072.0,
2-87,2-89

Hose, Hyd, Med04, Jf04e90I/Jf04str,038.0,
2-87,2-89

Hose, Hyd, Med04, Jf04str/Jf04str, 026.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e45/Jf06str, 035.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e45/Jf06str, 118.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 020.0,
3-47

Hose, Hyd, Med06, Jf06e90/Jf06str, 023.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 024.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 044.0,
3-47

Hose, Hyd, Med06, Jf06e90/Jf06str, 046.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 060.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 068.0,
3-47

Hose, Hyd, Med06, Jf06e90/Jf06str, 072.0,
2-87,2-89

Hose, Hyd, Med06, Jf06e90/Jf06str, 110.0,
3-47

Hose, Hyd, Med06, Jf06str/Jf06str, 022.0,
2-87,2-89

Hose, Hyd, Med06, Jf06str/Jf06str, 027.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e45/Jf08str, 060.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e45/Jf08str, 112.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e90/Jf08str, 028.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e90/Jf08str, 034.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e90/Jf08str, 040.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e90/Jf08str, 058.0,
2-87,2-89

Hose, Hyd, Med08, Jf08e90/Jf08str, 062.0,
2-87,2-89

Hose, Hyd, Med08, Jf08str/Jf08str, 066.0,
2-87,2-89

Hose, Hyd, Med12, Jf12e45/Jf12str, 074.0,
2-87,2-89

Hose, Hyd, Med12, Jf12str/Jf12str, 031.0,
2-87,2-89

Hose, Hyd, Suc20, Jf20e45/Jf20str, 022.5,
2-87,2-89

Hose, Hyd, Tc04, Jf04e90/Jf04str, 092.0,
2-87,2-89

Hose, Hyd, Tc04, Jf04str/Jf04str, 098.0,
2-87,2-89

Hose, Hyd, Tc04, Jf04str/Jf04str, 106.0,
2-87,2-89

Hose, Hyd, Tc04, Jf04str/Jf04str, 114.0,
2-87,2-89

Hose, Hyd, Tc04, Jf04str/Jf04str, 138.0,
2-87,2-89

Hose, Hyd, Tc04, Jf04str/Jf04str, 142.0,
2-87,2-89

Hose, Hyd, Tc08, Jf08e90/Jf08str, 024.0,
2-39, 2-41

Hose, Hyd, Tc12, Ff12e45/Ff12str, 045.0,
2-87,2-89

Hose, Inlet, Turbo, Charger [Ku 4i], 5-21

Hose, Intake, Air [800 Ku 4i Epdm], 2-45

Hose, Mold, 3.0id 2.0id[Epdm 4f 4i], 2-45,
2-47

Hose, Oil, Cooler [Ku 4f & 4i], 5-6, 6-6

Hose, QOil, Cooler [Ku 4f], 6-6

Hose, Qil, Cooler [Ku 4i], 5-6

Hose, Pipe, Water [Ku 4f], 6-29

Hose, Pvc, Brd, 0.38id 0.600d 042.01,Clr,
2-57,2-59

Hose, Pvc, Clr, 0.38id 0.560d 036.0I, 2- 63

Hose, Rbr, 1.50id 1.880d 04.0l, 2-63

Hose, Rbr, 1.50id 1.880d 04.01 (4i ONLY),
2-63

Hose, Rbr, 1.50id 1.880d 05.01 (4F ONLY),
2-63

Hose, Turbo, Inlet [Ku 4f], 6-25

Hose, Vacuum, 0.16id X 009.5l, 2-37

Hose, Vacuum, 0.16id X 076.0l, 3-83

Hose, Water, 90deg [Ku 4f], 6-29

Hose&2Cuff Assy,Vinyl2.01d10Ft, 3-71,
3-73

Housing, 4-15

Housing Assembly, 4- 35, 4-39

Housing Assy, Flywheel [Ku 4f], 6-20

Housing En, 4-3, 4-9

Housing S/A En, 4-3, 4-9

Housing Widt, Vacfan, Front, 2- 111

Housing WIdt, Vacfan, Rear, 2- 111

Housing, Condenser, 4-31

Housing, Flywheel, 2- 39, 2- 41

Housing, Heater [Badger, Gray], 4-37,
4-41

Housing, Sppt, Wheel, Rear, 2-73

Housing,Control, 4-7

Housing,Control En, 4-13

Hub Assy, Wheel, 6 Bolt 6.00bc Taper B,
2-73

Hub, Drive, Brush, Side, 1.00b 8.8bc, 2-3

Idle Assy, Apparatus [Ku 4i], 5-24
Impeller, 9.5d, 18 BI, 2- 111

7-22

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Indicator, Service, Fltr, Air [20h20 Dn],
2-45, 2-47

Injector Assy [Ku 4], 6- 21

Innertube [570/500- 8], 2- 77

Instr, Kit, Repair, Pump, Hyd, 4- 15

Instr. Valve Repair Info, 4-21

Insulation 12.01 [800 Ku 4f Dpf], 6-30

Insulation 16.01 [800 Ku 4f Dpf], 6-30

Insulation Kit, Cab [800], 4-29

Insulation, Acoustic, Vac Fan, 2-113

Insulation, Acstc, 3-53

Insulation, Acstc, 0.4, 05.0 X 04.5 C-0,
2-111

Insulation, Acstc, 0.5, 05.5 X 18.9 Adh,
4-25,4-27,4-29

Insulation, Acstc, 0.5, 17.0 X 15.0, 2-19

Insulation, Acstc, 0.5, 47.3 X 01.8 Adh,
3-53,4-29

Insulation, Acstc, 0.8, 15.5 X 05.0, 2-19

Insulation, Acstc, 0.8, 16.5 X 04.5 Cham,
2-19

Insulation, Acstc, 0.8, 18.0 X 15.0 C-0,
2-19

Insulation, Acstc, 0.8, 20.3 X 19.3, 2-15

Insulation, Acstc, 0.8, 20.9 X 35.0 Ntch,
4-29

Insulation, Acstc, 0.8, 23.0 X 04.0, 2-19

Insulation, Acstc, 0.8, 23.0 X 10.0 Cham,
2-45,2-47

Insulation, Acstc, 0.8, 31.4 X 10.1 C-0,
2-45,2-47

Insulation, Acstc, 1.0, 03.0 X 03.0, 2-5

Insulation, Acstc, 1.0, 04.0 X 01.5, 2-5

Insulation, Acstc, 1.0, 09.0 X 03.5 Cham,
2-5

Insulation, Acstc, 1.0, 25.0 X 09.9, 2- 11

Insulation, Acstc, 1.0, 28.5 X 27.3 Ntch,
2-11

Insulation, Acstc, 1.5, 04.0 X 04.0, 2-5

Insulation, Acstc, 1.5, 08.0 X 07.8 Cham,
2-7,2-9

Insulation, Acstc, 2.3, 13.5 X 13.5 Nich,
2-13

Insulation, Acstc, Cab Front, 4-29

Insulation, Acstc, Cab Rear, 4-29

Insulation, Acstc, Cab, Leg, Front, 4-29

Insulation, Acstc, Cab, Leg, Rear, 4-29

Insulation, Acstc, Cab, Proj, Front, 4-29

Insulation, Acstc, Cab, Proj, Ls, 4-29

Insulation, Acstc, Cab, Proj, Rear, 4-29

Insulation, Acstc, Cab, Proj, Side, 4-29

Insulation, Acstc, Cab, Proj, Upper, 4-29

Insulation, Acstc, Door, Side, 4-25, 4-27

Insulation, Acstc, Rnd, 0.8, 02.5d 0.5h,
2-115

Insulation, Foam, 3-53

Insulation, Hose, Thermal, 1.12id, 25.0I
(4F ONLY), 2-83

Insulation, S/Foam 1.0 Seal Brake Pedal,
2-79

Insulation, Sound Foam, 2-79

Insulation,S/Foam .8X19.3X20.3, 2-17

Isolator, 2-39, 2-41

Isolator- Vibration,60 Lb.Ratng, 2- 113

Isolator, Vac Fan, 2-95

Isolator, Vib, .50d, 2- 11

Isolator, Vib, Bshg, 1.4d 0.3l .4b 0.65h,
2-97

Isolator, Vib, Bshg, 1.9d 0.91 .6b 1.16h,
2-35, 2-69, 2- 111

Isolator, Vib, Fing, 1.3h .5b 2/.39h, 2- 39,
2-41

Isolator, Vib, Ring, 1.0d .25-20/.25- 20,
2-17,2-49

Isolator, Vib, Ring, 1.0d .31-18/.31-18,
2-53, 2-55, 2-69, 2-93

Isolator, Vib, Ring, 1.4d 0.31 0.8b, 2-97

Isolator, Vib, Ring, 1.9d 0.5 1.3b, 2- 35,
2-69, 2-111

Isolator, Vibration, 2-113

K

Keeper, Latch, Pane, 4-23, 4-25, 4-27

Key, 4-15, 4-16

Key En, 4-5, 4-11

Key Set, 4-25, 4-27

Key Set,Switch Ku, 2-117

Key, Feather [Ku 4f & 4i], 5-9, 5-17, 6-10,
6-19

Key, Feather [Ku 4i], 5-5, 6-5

Key, Sq, 0.12 X 0.12, 0.501, 2- 65, 2-67

Key, Square 0.12 0.12 00.50 LG, 4-17

Keychain, Rectangle, Parts & Service,
2-117

Kit, Alarm, Backup, 3-27

Kit, Light, Fish, Low, 3-19

Kit, Light, Strobe, Low, 3-23

Kit, Seal, Pump, 4- 15

Kit, Signal, Turn, 3-31

Knob, Rnd, 2.00d 0.65I M6, Plstc, 2-97

Knob, Rnd, 2.00d 0.841 M6, Plstc, 2-97

Knob, Rnd, Cntrl, Heat-A/C, 3-65, 3-69

Knob, Star, 2.50d 5ear 1.5 .62- 18,Plstc,
2-103, 2-109

Knob, Tee, 0.38-16, 2.5 X 1.0 1.11,Plstc,
2-115

Knob,0.38- 16,1.25Dia,Plastic, 3-71, 3-73

L

Label Set, Info & Hazard, 2- 141

Label Set, Info/Hzrd, Misc, Ce, 2- 141

Label Set, Info/Hzrd, Misc, Tj, 2- 141

Label Set, Operational 800, 2- 141

Label Set, Opertnl, Ce [8001], 2- 141

Label Set, Opertnl, Tj [800], 2- 141

Label, Logo, 10.4L Sht/Clr [Tennant],
2-141

Label, Logo, 10.4l,0val[Tennant,Blu/Grn],
2-141

Label, Model [800 Gray], 2- 141

Label, Numerals 800, 2- 141

Label, Opertnl, Fan [Hi/Med/Low, Ba],
3-65, 3-69

Label, Opertnl, Pull Heat [Badger], 3- 67

Label, Opertnl, Switch, On- off, 4-23

Label, Opertnl, Temp [Badger], 3-65

Label, Pull-Heat, 3-61

Label, Vac Wand, 3-71, 3-73

Label,Caution R134A, 3- 61

Lamp, 4-23

Lamp, 12VDC 55w, 3-27, 3-29, 3-49,
3-51

Lamp, 12vdc, 0.5a, 04cp [#1157], 2-5

Lamp, Bulb, Flsh, 3-3, 3-5, 3-7, 3-9,
3-19, 3-21

Lamp, Bulb, Strobe, 3-11, 3-13, 3-15,
3-17, 3-23, 3-25

Lamp, Glow, Timer [Ku 4i], 5-19

Latch, 2-7, 2-9, 2-15, 2-19, 2-21, 2-31,
3-81

Latch Assy, Door, 4-25, 4-27

Latch Assy, Wndw [800 Cab], 4- 23, 4- 25,
4-27

Latch Kit, Wndw, Cab, Rear, 4-23

Latch, Bmpr, 2-33

Latch, Bolt, 2-19, 2-21

Latch, Cmpr, M5 X 0.8 Blk, 2-105

Latch, Hook, Rh, 2-17

Latch, Keeper, Pane [J-dak], 4-23

Latch, Keeper, Pane [J- dak], 4-25, 4-27

Latch, Tension, 4-35, 4-37, 4-39, 4-41

Leg Widt, Bmpr, Se [800 Gray], 3-39

Leg WIdt, Bumper, Se, 3-38

Lens, Amb, F/ Strobe / Flasher, 3-3, 3-5,
3-7,3-9, 3-11, 3-13, 3-15, 3-17,
3-19, 3-21, 3-23, 3-25

Lens, Blu, F/ Strobe / Flasher, 3-
3-7,3-9, 3-11, 3-13, 3- 15,
3-19, 3-21, 3-23, 3-25

Lens, Red, F/ Strobe / Flasher, 3-3, 3-5,
3-7,3-9, 3-11, 3-13, 3-15, 3-17,
3-19, 3-21, 3-23, 3-25

Lever Assy, Fork {Ku 4i], 5-25

Lever Assy, Stop, Engine [Ku 4i], 5-23

Lever, Brake, 2-79

Light Assy Mark/Yel 12V- . A, 3-31

Light Kit Flsh 800L Cab, 3-7

Light Kit Flsh 800L Ohg, 3-3

Light Kit Strobe 800L Cab, 3-15

Light Kit Strobe 800L Ohg, 3- 11

Light Kit, Brush, Side, Ci [800gray], 3-51

Light Kit, Fish, Cab, Ci [800 Gray], 3-9

Light Kit, Flsh, Ohg, Ci [800 Gray], 3-5

Light Kit, Flsh, Ped, Ci [800 Gray], 3-21

Light Kit, Revl, Cab, Ci [800I Gray], 3-17

Light Kit, Side Brush, 3-49

Light Kit, Strobe, Ohg, Ci [800I Gray], 3- 13

Light Kit, Strobe, Ped, Ci [800I Gray], 3-25

Light, Dome 12V, 4-23

Light, Fish, Amb, 12-48vdc, 3-3, 3-5, 3-7,
3-9, 3-19, 3-21

Light, Indicator, 2- 117

Light, Panl, 14vdc, Red, 0.6d (4i ONLY),
2-117

Light, Spot 12V, 32¢cp, 3-27, 3-29

Light, Spot, 12VDC 55w, 3- 49, 3- 51

w

!3_5!
-17

w

800 Diesel 9012843 (12- 2016)

7-23




CROSS REFERENCE

Light, Strobe, Amb, 12-48vdc, 3- 11, 3- 13,
3-15, 3-17,3-23, 3-25

Light, Warning, Check Eng, Amb, 14vdc
(4F ONLY), 2-117

Link, 0.12, 1.0w 02.21 1/0.3h 1/0.5h,
2-103, 3-41

Link, Connecting, 4- 25, 4-27

Link, Eccentric, 2-35

Link, Feedback, 4-7

Link, Feedback En, 4-13

Link, Head, Vacuum, Rh, .50 1.50w 23.0l,
2-23

Lintel WIdt, Rear, 2-19

Lintel Widt, Rear [800 B/Green], 2-19

Lintel, Main, 2-17

Lock Assy, Door, 4-25, 4-27

Lockwasher En, 4-3, 4-9

Louver, Adj, Heat- A/C [Badger], 3- 65,
3-69

Magnet, Drive Brush, 2- 31

Maintenance Kit, 800HR 800/810, 1-1

Maintenance Kit, Skirts, 1-1

Maintenance Kit, Skirts 800, 1-1

Manifold Assy, Inlet [Ku 4f], 6-15

Manifold, Exhaust [Ku 4], 6- 15

Manifold, Exhaust [Ku 4i], 5- 14

Manifold, Inlet [Ku 4i], 5- 14

Manual Control En, 4-13

Manual, Oprtr [800 Ku Dsl 4f, En, Na],
3-87

Manual, Oprtr [800 Ku Dsl 4f, Es, Na],
3-87

Manual, Oprtr [800 Ku Dsl 4f, Fr, Na], 3-87

Manual, Oprtr [800 Ku Dsl 4f, Jp], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Bg Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Cn], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Cz, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, De, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Dk, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Ee Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, En, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, En, Na],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Es, Ce |,
3-87

Manual, Oprtr [800 Ku Dsl 4i, Es], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Fi, Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Fr, Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Gr, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Hr, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Hu, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, It, Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Lt Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Lv Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, NI, Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, No, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, PI, Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Ptb], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Ptg, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Ro,Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Ru, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Se, Ce],
3-87

Manual, Oprtr [800 Ku Dsl 4i, Sk Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Sl Ce], 3-87

Manual, Oprtr [800 Ku Dsl 4i, Tr, Ce], 3-87

Manual, Parts [800 Ku Dsl 4i & 41], 3-87

Manual, Service [800/810 Gas/Dsl, Na,
3-87

Manual, Service [Ku 2403-T 41], 3-87

Manual, Service [Ku 2403-T 4i], 3-87

Metal Kit, Eng[Ku 4f 4i,-.20/+.20mm],
5-17,6-19

Metal Kit, Eng[Ku 4f 4i,-.40/+.40mm],
5-17,6-19

Metal Kit, Engine, Std [Ku 4f & 4i], 5-17,
6-19

Mirror Assembly, 3-55, 3-57

Mirror Kit, Brush, Side, Cab, Ci[800Igr],
3-57

Mirror Kit, Side Brush, 3-55

Mirror, Convex, 0.50d, 3-55, 3-57

Mirror,8.0 Round,Convex, 3-55, 3-57

Module, Ecu, Dsl [Ku 4F], 2-17

Molding, Trim (Gasoline only), 4-23

Molding, Trim 11-14Ga 4.0, 2-79

Molding, Trim, Pvc, .08-.11 01.0, 2-5

Molding, Trim, Pvc, .08-.11 05.8, 2-13

Molding, Trim, Pvc, .08-.11 15.81, 2-13

Molding, Trim, Pvc, .08-.11 26.5I, 2- 11

Molding, Trim, Pvc, .18-.31 01.5l, 4-29

Motor-Hyd Gear Ex (See Breakdowns),
2-113

Motor- Hyd, Gear In 10.0 (See
Breakdowns), 2-65, 2-67

Motor, Ele, 12vdc 0024rpm 03.0a Gear,
3-83

Motor, Ele, 14vdc 1600rpm 0.04hp, 2-35

Motor, Ele, Wiper, 12vdc, 4-23

Motor, Hyd, Gear, Ext 0.17 Lh 3000, 2- 113

Motor, Hyd, Gear, Int 02.8 Bi- Dir 2500,
2-105

Motor, Hyd, Gear, Int 07.6 Bi- Dir 3000,
2-65, 2-67

Motor, Hyd, Gear, Int 17.9 Bi- Dir 2500,
2-99, 3-43

Motor, Hyd, Gear, Int 29.9 Bi- Dir 3000,
2-73

Motor, Hydraulic, 4-16, 4-17

Mount, Cable Tie, 2-61, 3-85

Mount, Tie, 3-27, 3-29

Muffler [Ku 2403t Dpf], 2- 51

Muffler, 6.5d 17.01 1.9/1.9id[800 Ku 4i]
2-49

N

Nameplate, Tennant, Domed, 10 Inch,
2-141

Nut [Ku 4f & 4i], 5-8, 5-9, 6-10

Nut En, 4-3, 4-9

Nut, Crankshaft [Ku 4f & 4i], 5-17, 6-19

Nut, Flange [Ku 4i], 5-23, 5-24

Nut, Flange, Injector [Ku 4f], 6- 21

Nut, Flange, Pump [Ku 4i], 5-20

Nut, Flange, Pump, Oil [Ku 4i], 5-5, 6-5

Nut, Flange, Starter [Ku 4i], 5-18

Nut, Fing, Starter [Ku 4f], 6-20

Nut, Fing, Pump, Supply [Ku 4f], 6-24

Nut, Fing, Turbo [Ku 4f], 6-25

Nut, Hex, Fing, .31-18, 2-49

Nut, Hex, Fing, M10 X 1.5, 2-103, 3-45

Nut, Hex, FIng, M10 X 1.50, 2-7, 2-9,
2-101, 2-105, 3-41, 3-55, 3-57

Nut, Hex, Fing, M12 X 1.75, 2-19, 2- 39,
2-41,2-71,2-105

Nut, Hex, FIng, M6 X 1.0, 2-95

Nut, Hex, Fing, M6 X 1.00, 2- 15, 2- 17,
2-19, 2-21, 2-41, 2-69, 2-79, 2- 81,
2-99, 3-43

Nut, Hex, FIng, M8 X 1.25, 2- 11, 2- 15,
2-17,2-19, 2-27, 2-45, 2-47, 2- 49,
2-51,2-61, 2-103, 3-3, 3-5, 3-11,
3-13, 3-41

Nut, Hex, Fing, M8 X 1.25 (4F ONLY),
2-79

Nut, Hex, Jam, .25-28, 2- 81

Nut, Hex, Jam, .38- 16, 2- 11

Nut, Hex, Jam, .50-13, 2-107

Nut, Hex, Jam, M20 X 1.5, 2- 115

Nut, Hex, Lock, 3-31

Nut, Hex, Lock, .25-20, NI, 2-61, 2-113

Nut, Hex, Lock, .25-20, NI, Ss, 2-81

Nut, Hex, Lock, .31-24, NI, 3-49, 3-51

Nut, Hex, Lock, .38-16, NI, 2-39, 2-41,
2-69, 2-79, 2-105, 2- 113, 3-55,
3-57,3-63

Nut, Hex, Lock, .38- 16, NI, Thin, 2-79

Nut, Hex, Lock, .50-13, NI, 2-73, 2-101,
3-45

Nut, Hex, Lock, .50-13, NI, Ss, 2-105

Nut, Hex, Lock, .75-10, NI, 2-73

Nut, Hex, Lock, M08 X 1.25,NI, 3-49, 3-51

Nut, Hex, Lock, M10 X 1.5, NI, 2-19, 2- 31,
2-39, 2-41, 2-69, 2-79, 2-81, 2-99,
2-101, 2-103, 2-111, 3-41, 3-43,
3-45

Nut, Hex, Lock, M10 X 1.5, NI, Ss, 2-103,
3-M

Nut, Hex, Lock, M12 X 1.75, NI, 2-11

Nut, Hex, Lock, M12 X 1.75,NI, 2- 39, 2- 41

Nut, Hex, Lock, M16 X 2.00, NI, 3-41

Nut, Hex, Lock, M5 X 0.80, NI, 3-3, 3-5,
3-7,3-9, 3-11, 3-13, 3-15, 3- 17,
3-19, 3-21, 3-23, 3-25

7-24

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Nut, Hex, Lock, M6 X 1.0, NI, 2- 39, 2-43,
2-103

Nut, Hex, Lock, M6 X 1.00, NI, 2-7, 2-9,
2-13, 2-19, 2-21, 2-31, 2- 35, 2-57,
2-59, 2-69, 2- 111, 2- 113, 2- 115,
2-119, 3-41, 3-43, 3-63

Nut, Hex, Lock, M6 X 1.00, NI, Ss, 2-81,
4-23

Nut, Hex, Lock, M8 X 1.25, NI, 2-13, 2-27,
2-45,2-47,2-57, 2-59, 2-63, 2- 65,
2-67,2-69, 2-79, 2-101, 2-103,
2-105, 2-107, 2-111, 2-113, 3-3,
3-5,3-7,3-9, 3-11, 3-13, 3- 15,
3-17,3-41,3-45

Nut, Hex, Lock, M8 X 1.25, NI, Ss, 2-27,
2-29

Nut, Hex, Sltd, 1.00- 20, 2-75

Nut, Hex, Std, .25-20, 2-17, 2-49

Nut, Hex, Std, .31-18, 2-53, 2-55, 2-69,
2-93,2-113

Nut, Hex, Std, .31-18, Ss, 3-55, 3-57

Nut, Hex, Std, .31-32, 5, 2-65, 2-67

Nut, Hex, Std, .44-14, 5, 2-7, 2-9

Nut, Hex, Std, .62-18, 2-109

Nut, Hex, Std, .75-16, 2-73

Nut, Hex, Std, M10 X 1.5, 3-45

Nut, Hex, Std, M10 X 1.5, Ss, 3-45

Nut, Hex, Std, M10 X 1.50, 2-79, 2-101

Nut, Hex, Std, M10 X 1.50, Ss, 2-101

Nut, Hex, Std, M12 X 1.75, 2-19, 2-21,
2-27, 2-81

Nut, Hex, Std, M20 X 2.50, 8, 2-73

Nut, Hex, Std, M8 X 1.25, 2-21, 2-79,
2-101, 3-41, 3-45

Nut, Hex, Thermostat [Ku 4f & 4i], 5-3,
5-10, 5-11, 5-21, 6- 11, 6-12

Nut, Jam, 4-3, 4-9

Nut, Lock, Spcl, 2.16- 18 [Uns], 2-73

Nut, Low Crown, .50-20, 2- 111

Nut, Low Crown, .62-18, 2-103, 2-109

Nut, Manifold, Exhaust [Ku 4i], 5- 14

Nut, Speed Control [4i], 5-24

Nut, Starter [Ku 4f & 4i], 5-18, 6-20

Nut, U, M6 X 1.00, 2-19

Nut, Valve, Cartridge, 4-47, 4-49, 4-50

Nut, W/Washer [Ku 4f], 6-3

Nut, Wheel, .56-18, 2-73, 2-75

o

-Ring [Ku 4f & 4i], 5-4, 6-4
-Ring [Ku 4i], 5-13
-Ring, Crankshaft [Ku 4f & 4i], 5-17,

6-19
-Ring, Injector [Ku 4f], 6- 21
-Ring, Pipe, Cooler [Ku 4f], 6-28
-Ring, Plug, Filler [Ku 4f], 6-9
-Ring, Pump, Fuel [Ku 4f], 6-24
-Ring, Solenoid [Ku 4i], 5-23
-Ring, Water, Temp [Ku 4], 6-8
Ohg Kit, Ci [800I Gray], 3-35
Oil, Hyd [El, Iso 100, 01gal], 1-1
Oil, Hyd [El, Iso 100, 05gal], 1-1

[elolololololNoloNo]

Oil, Hyd [El, Iso 32, 01gal], 1-1

Qil, Hyd [El, Iso 32, 05gal], 1-1

Oil, Slinger [Ku 4f & 4i], 5-17, 6-19
Oil, Switch, 5-7

Qil, Switch [Ku 4f], 6-8

Orifice, Valve En, 4-3, 4-9

P

Pad, 2-79

Pad, Rbr, Floormat, .44 27.0w 28.3I, 2- 11

Pad, Rubber, 0.12, 26.8 X 09.0, 2- 11

Pad, Rubber, 0.12, 5.8 X 35.4l, 2- 11

Paint, Airdry, Blk, 120z, 1-1

Paint, Airdry, Iron Gray, 120z, 1-1

Paint, Airdry, Off- White, 120z, 1-1

Paint, Airdry, Teal, 120z, Solid, 1-1

Pan, Oil [Ku 4f & 4i], 5-4, 6-4

Pane Assy, Cab, Lh Side, 4-23

Pane Assy, Door, Cab, Rh Side, 4- 25,
4-27

Pane, Glass, Cab, 4-23

Pane, Glass, Door, 4-25, 4-27

Pane, Glass, Windshield, 4-23

Panel, 3-3, 3- 11

Panel Wldt, Access, Floor, 2- 81

Panel Widt, Access, Floor [800 Gray],
2-81

Panel Widt, Cover, Eng, Top, 2-19

Panel Widt, Cover, Eng, Top[800 B/Green],
2-19

Panel Widt, Headlight, 2- 31

Panel Widt, Headlight [800 B/Green], 2- 31

Panel Widt, Hopper, Floor, LH, 3-36

Panel WIdt, Hopper, Floor, RH, 3-36

Panel Widt, Lintel [800 Gray], 2- 15, 2-17

Panel Widt, Lntl, 2-15

Panel Widt, Rear, Lh, 2-5

Panel Widt, Rear, Lh [800 Gray], 2-5

Panel Widt, Rear, Rh, 2-5

Panel Widt, Rear, Rh [800 Gray], 2-5

Panel Widt, Shakr, 2-35

Panel, Access, Eng, 27.01 X 10.8w, 2- 11

Panel, Access, Eng, 27.01 X 10.8w [Gray],
2-11

Panel, Corner, Cover, Eng, 2-19

Panel, Corner, Cover, Eng [800 B/Green],
2-19

Panel, Cover, 3-71, 3-73

Panel, Cover, Brush Cntrl, 2- 11

Panel, Cover, Brush Cntrl, DsI[800 Gray],
2-43

Panel, Cover, Brush Cntrl, Gas/Lpg [Gray],
2-11

Panel, Cover, Dash, 2-117

Panel, Cover, Instmt [800 Gray], 2- 117

Panel, Deflector, Dirt, Lh, 2-27

Panel, Deflector, Dirt, Rh, 2-27

Panel, Duct, Vacuum, 2-19

Panel, Hppr, Bottom, Lh, 2-27

Panel, Hppr, Bottom, Lh [800 B/Green Ss],
3-37

Panel, Hppr, Bottom, Lh [800 B/Green],
2-27

Panel, Hppr, Bottom, Rh, 2-27

Panel, Hppr, Bottom, Rh [800 B/Green Ss],
3-37

Panel, Hppr, Bottom, Rh [800 B/Green],
2-27

Panel, Instmt, Brush Cntrl, 2-43

Panel, Oprtn Station, W/Label [800 Gray],
2-11

Panel, Oprtn Station, W/Label, CE [800
Gray], 2- 11

Panel, Oprtn Station, W/Label, TJ [800
Gray], 2- 11

Panel, Oprtr Station, W/ Label,[ 8001], 2- 11

Panel, Oprtr Station, W/ Label,[ 8001] Ce,
2-11

Panel, Oprtr Station, W/ Label,8001] TJ,
2-11

Panel, Perma- Filter, Upper, 2-27

Pedal Widt, 2-79

Pedal Widt, Brake [800 Gray], 2-79

Pedal, Propel, Lower, W/ Tread, 2- 81

Pedal, Propel, Lower, W/Tread [800 Gray],
2-81

Pedal, Propel, Upper, W/ Tread, 2- 81

Pedestal Widt, Light, 3-19, 3-23

Pedestal Widt, Light [800 Gray], 3-21,
3-25

Pin, 4-19

Pin Assy, Side Brush W/ Clip, 2-99, 3-43

Pin Widt, 2-23, 2-25, 2-29

Pin Widt, Latch, 2- 31

Pin WIdt, Pivot, Brush, Side, 2-101, 3-45

Pin, 1.00d 04.5I, 1/.38h, 1/M8x1.25, S,
2-25

Pin, 1.25d 05.41, 1/.44h, Sil, 2-23

Pin, 1.50d 06.91, 1/.44h, Sil, 2-23

Pin, 1.50d 07.41, 1/.44h, Stl, 2-23

Pin, Clevis .375D X 1.000 Lg, 2-79

Pin, Clevis, 0.19d X 0.63l, 2-97

Pin, Clevis, 0.25 D X 0.75l, 2-43

Pin, Clevis, 0.25d X 0.75I, 2-81

Pin, Clevis, 0.25d X 1.00l, 2- 81

Pin, Clevis, 0.37d X 1.31l, 2-81

Pin, Clevis, 0.37d X 2.12l, 2-103, 3-41

Pin, Clevis, 0.37d X 4.50, 2- 81

Pin, Clevis, 0.50d X 2.00l, 2- 107

Pin, Clevis, 0.50d X 2.25I [1141 Stl], 2-29

Pin, Clevis, 0.50d X 3.50l, 2-97

Pin, Clevis, 0.50d X 4.50, 2- 81

Pin, Cntrl Assy En, 4-13

Pin, Cotter, .062 X 0.75, 2-43

Pin, Cotter, .094 X 0.75, 2-15, 2-17, 2-43

Pin, Cotter, .094 X 1.00, 2-103

Pin, Cotter, .109 X 1.00, 2-35

Pin, Cotter, .125 X 0.75, 2- 81

Pin, Cotter, .125 X 1.00, 2-29, 2-107

Pin, Cotter, .125 X 2.00, 2-75

Pin, Cotter, Hair, 0.31d .058 Wir, 2-81,
2-97

Pin, Grvd, 1.25d 03.501, 2- 25

Pin, Headed, 4-7

800 Diesel 9012843 (12- 2016)

7-25




CROSS REFERENCE

Pin, Headed En, 4-13

Pin, Latch, 4-25, 4-27

Pin, Locking, Steering, Tilt, 2-115

Pin, Piston [Ku 4f], 5-17, 6-19

Pin, Roll, .187 Dia. X .56, 4-23

Pin, Roller [Ku 4f & 4i], 5-6, 6-

Pin, Straight [Ku 4f & 4i], 5-8, 5-17, 6-9,
6-19

Pin,Roll,.180dx1.62L,.187/.192, 3- 71,
3-73

Pipe Assy, Over, Floe [Ku 4i], 5-19

Pipe WIdt, Exhaust, 4 H Fing [Ku 41], 2- 51

Pipe WIdt, Exhaust, 4 Hole Fing [Ku 4i],
2-49

Pipe, Breather [Ku 4f], 6-25

Pipe, Breather, Inlet [Ku 4i], 5- 21

Pipe, Egr [Ku 4f], 6-27, 6-28

Pipe, Exhaust, Tail [800 Ku 4f], 2- 51

Pipe, Injection [Ku 4f], 6-23

Pipe, Injection [Ku 4i], 5-19

Pipe, Oil [Ku 4f, Turbocharger], 6- 26

Pipe, Oil [Ku 4f], 6-26

Pipe, Oil, Return [Ku 4], 6-3

Pipe, Oil, Turbo, Charger [Ku 4i], 5-22

Pipe, Pressure [Ku 4f, Dpf], 6-30

Pipe, Rail [Ku 4f], 6-22

Pipe, Return, Water [Ku 4f], 6-29

Pipe, Water, Return [Ku 4i], 5- 11

Piston [Ku 4f, +0.25mm], 6-19

Piston [Ku 4i, .25mm], 5-17

Piston Assy, Ring [Ku 4f 4i, .25mm], 5-17,
6-19

Piston Assy, Ring, Std [Ku 4f & 4i], 5-17,
6-19

Piston, Servo, 4-3, 4-9

Piston, Std [Ku 4f], 6-19

Piston, Std [Ku 4i], 5-17

Pivot Widt, Wheel, 2-73

Plate, 3-71, 3-73, 3-75

Plate Assy, Control [4i], 5- 24

Plate Wldt, Adj, Brush, 2-109

Plate Widt, Angle, 2-43

Plate Widt, Mtg, Side Brush Pivot Arm,
2-103, 3-41

Plate WIdt, Skirt, 3-75

Plate Widt, Skirt [Gray], 3-77

Plate WIdt, Vac Door, 3-71, 3-73

Plate Widt, Wheel Lock (CE Only), 2-77

Plate, Adaptor, 4- 15

Plate, Angle, Mtg, Cyl, 2-103

Plate, Back, Pump, Hyd, 4-15

Plate, Backing, 4- 45

Plate, Cable, Brake, Parking [800 Ku 4f]
(4F ONLY), 2-79

Plate, Circuitbreaker [800 Gray], 2- 119

Plate, Cover En, 4-3, 4-9

Plate, Front, Pump, Hyd, 4-15

Plate, Latch, 3-71, 3-73

Plate, Limiter, Spd, 2- 81

Plate, Mounting, Vac Door, 3-71, 3-73

Plate, Mtg, Check Valve, 3-43

Plate, Mtg, Check Valve [Gray], 3-43

Plate, Mtg, Cyl, Side Brush, 2-103, 3-41

Plate, Mtg, Ecu [800 Ku 4F], 2-17

Plate, Mtg, Fuse Box [800 Ku ], 2-17

Plate, Mtg, Relay, 2-119

Plate, Mtg, Rfs Cntrl, 3-83

Plate, Mtg, Switch, A/C [Badger], 3- 65,
3-69

Plate, Mtg, Tank, Gas, 2- 61

Plate, Mtg, Valve, Solenoid, 2-95

Plate, Pivot, Wheel, 2-73

Plate, Retainer, 3-75, 3-77

Plate, Retainer, Foam, 2- 113

Plate, Retainer, Pin, 2-23, 2-25

Plate, Shim, 4-25, 4-27

Plate, Shutter, 3-83

Plate, Skirt, Sbdc [800 Gray], 3- 77

Plate, Spacer, 2-25

Plate, Sppt, 4-23

Plate, Spring, Brake, Parking[800 Ku 4f]
(4F ONLY), 2-79

Plate, Strike, 2-19

Plate, Thrd, 4-25, 4-27

Plate, Wear, 4-19

Plug, 4-7

Plug [Ku 4i], 5-7

Plug & O-Ring En, 4-21

Plug #8, 4-3, 4-9

Plug Assembly En, 4-21

Plug Assy,Byd En, 4-21

Plug En, 4-5, 4-11, 4-13

Plug Gage #6, 4-21

Plug S/A En, 4-3, 4-9

Plug Widt, Drive, Brush, 2-105

Plug Widt, Idler, Brush, 2-105

Plug, Cyl, Head [Ku 4f], 6-3

Plug, Drain, 3-71, 3-73

Plug, Drain, Oil Pan [Ku 4f & 4i], 5-4, 6-4

Plug, Filter, Oil [Ku 4i], 5-13

Plug, Glow [Ku 4f], 6-21

Plug, Glow [Ku 4i, Cord], 5-19

Plug, Glow [Ku 4i], 5-19

Plug, Hole, Rnd, 0.24h 0.51 , Brb, 2-19

Plug, Hole, Rnd, 0.25h 0.8, Brb, Nyl, 2-5,
2-7,2-9

Plug, Hole, Rnd, 0.38h .03-.12, Nyl[Wht],
2-11

Plug, Hole, Rnd, 0.50h .03-.12, Blk Ny,
3-69

Plug, Hole, Rnd, 0.62h .03-.12, Blk Ny,
2-119

Plug, Hole, Rnd, 0.75h .03-.12, Blk Ny,
2-11

Plug, Hole, Rnd, 0.88h .03-.12, Blk Ny,
2-19

Plug, Hole, Rnd, 1.25h .03-.12, Blk Ny,
2-11,2-119

Plug, Hole, Rt, 1.45 X 0.83, Blk Nyl, 2-103

Plug, O-Ring, 4-15

Plug, Oil, Filler, 6-9

Plug, Plstc, Sq, 4-43, 4-45

Plug, Rbr, Rnd, 4- 43, 4-45

Plug,#12 O-Ring Ph, 4-3, 4-9

Plugbtn .62H .03- .12 Blacknyl, 4- 39,

4-4
Plugbtn .88H .03-.12 Blacknyl, 4- 39, 4- 41

Plugbutton, 3-33, 3-35

Plunger En, 4-21

Poppet En, 4-5, 4-11, 4-21

Pulley Assy, Cable, 2.0d 0.50b, 2- 103,
3-M

Pulley, Drive, Fan [Ku 4f & 4i], 5-9, 6-10

Pulley, Fan [Ku 4f & 4i], 5-10, 6- 11

Pump Assy, Fuel [Ku 4f], 6-24

Pump Assy, Injection [Ku 4i], 5-20

Pump Assy, Oil [Ku 4i], 5-5, 6-5

Pump Assy, Supply [Ku 4f], 6-24

Pump Assy, Water [Ku 4f & 4i], 5-10, 6- 11

Pump-Hyd Gear Ex (See Breakdowns),
2-83

Pump, Fuel, 2-57, 2-59

Pump, Hyd Piston V 2.48 (See
Breakdowns), 3- 86

Pump, Hyd, Gear, [Ex3] 0.66 [R] 3000,
4-15

Pump, Hyd, Piston, Var, 2.48 4500, Cw (4F
ONLY) (See Breakdowns), 2-83

Pump, Hyd, Piston, Var, 2.48 4500, Cw (4i
ONLY) (See Breakdowns), 2-83

R

Race, Bearing, 4-19

Race, Bearing Ce, 4-3, 4-9

Radiator, Alm [800/810], 2-69

Rail Assy, Common [Ku 4f], 6-22

Relay 12Vdc 40A Spdt, 3-19, 3-21, 3-23,
3-25

Relay, 12vdc, 035a, Spdt, No, Micro,
2-138

Relay, 12vdc, 040a, Spdt No, 2- 119, 3-65,
3-69, 3-83

Relay, 12vdc, 050a, Spdt, No [Mini], 2-138

Relay, 12vdc, 100a, Spdt N/O [Camdec],
2-39

Relay, Shrouded, 12V, 3-3, 3-5, 3-7, 3-9,
3-11, 3-13, 3-15, 3-17

Relief Valve Sa En, 4-5, 4-11

Repair Info,Pmp En, 4-5, 4-11

Repair Info,Scu CI, 4-19

Replm Kit, Case, 2- 117

Replm Kit, Cir Board, 2- 117

Replm Kit, Hourmeter, 2- 117

Replm Kit, Instr Panel, 2- 117

Repim Kit, Lamp, Backlighting (Set of 8),
2-117

Replm Kit, Lamp, Fault (Set of 8), 2-117

Replm Kit, Seal, 2- 117

Replm Kit, Touch Panel, 2- 117

Reservoir, 12.5 Gal, W/ Label [800I], 2-91

Retainer, Blade, Deflector, 2-5

Retainer, Blade, Deflector, Front, 2-27

Retainer, Boot, Steering Column, 2- 115

Retainer, Ring, 2-25

Retainer, Seal, Dust, .12 X 0.8w X 48.4l,
2-27

Retainer, Seal, Pan Top, 2-5

Retainer, Shield, Dust, Lh, 2-5

Retainer, Shield, Dust, Rh, 2-5

7-26

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Retainer, Skirt, .07, 2-7, 2-9

Retainer, Skirt, .08, 1.5w X 07.5l, Blk, 2-7,
2-9

Retainer, Skirt, .12, 1.0w X 18.5l, Blk, 2- 7,
2-9

Retainer, Skirt, .12, 1.0w X 21.7I,White,
2-27

Retainer, Skirt, .12, 1.2w X 15.71, 2-7, 2-9

Retainer, Skirt, .12, 2.0w X 54.5l, 3-77

Retainer, Skirt, .12, 3.2w X 48.2l, Blk, 2-27

Retainer, Spring, Valve [Ku 4f], 6-16

Retaining Rng En, 4-21

Rfs Kit, Ci [800I], 3-83

Rim Assy, 10.0 X 5.5, 6.0bc /6bolt, 2- 77

Ring Widt, Mtg, Fltr, 2-35

Ring Widt, Shakr, 2-35

Ring, Retainer, 4-19

Ring, Retaining, 2-73, 4-7

Ring, Retaining En, 4-5, 4-11, 4-13

Ring, Retaining, Ext, 0.50d, Hd, 2-115

Ring, Retaining, Ext, 0.50d, Ss, 2- 81

Ring, Retaining, Ext, 1.12d, 2-35

Ring, Retaining, Ext, 1.50d, Hd, 2-23

Ring, Wndw, Cab, Rear, 4-23

Rivet, Blind, .125d X 0.32 X .25d, Stl, 3-83

Rivet, Plastic, 3-53

Rivet, Plstc, .250d X 0.90, 2- 115

Rod Assy, Connecting [Ku 4f & 4i], 5-17,
6-19

Rod Widt, Push, Brake, 2-79

Rod- End, 0.25-28rh Fem 0.25b [Ptfe],
2-81

Rod- End, 0.75- 16rh Fem 0.75b, 2-73

Rod- End, 0.75-16rh Mal 0.75b [Ptfe],
2-73

Rod-End, 1.31-16 Fem 1.4h, 2-25

Rod- Thread, 2End M08X1.25X10Lg, 2-79

Rod, Push [Ku 4f & 4i], 5-16, 6-18

Rod, Support Cover, 2-17

Rod, Thrd, 2 End, .50- 13 05.75, 2-107

Rod, Thrd, Full, .62-18 05.01, 2-103

Rod, Thrd, Full, .62-18 21.3I, 2-109

Roll Pin En, 4-5, 4- 11

Rotating Kit, 4-3, 4-9

S

Screen Kit, Door, Side, Modif, 2-21

Screen, Flir, 10.0 X, 2-35

Screw, Cap, 4-3, 4-9

Screw, Cap En, 4-3, 4-5,4-9, 4-11

Screw, Cap, Motor, Hyd, 4- 15

Screw, FIt, M10 X 1.5 X 25, 10.9, 3-45

Screw, Flt, M10 X 1.5 X 35, 10.9, 3-45

Screw, FIt, M8 X 1.25 X 25, 10.9, 2-43

Screw, Flt, Soc, .25-20 X 1.00, Al, 2-113

Screw, Flt, Soc, .38-16 X 1.75, Al, 2-113

Screw, Flt, Soc, .50-13 X 2.00, Al, 2-101,
3-45

Screw, Flt, Soc, M10 X 1.50 X 25, 10.9,
2-101

Screw, Flt, Soc, M10 X 1.50 X 35, 10.9,
2-101

Screw, FIt, Soc, M5 X 0.80 X 16, 10.9,
2-105

Screw, Flt, Soc, M8 X 1.25 X 20, 10.9,
2-95

Screw, FIt, Soc, M8 X 1.25 X 30, Ss, 2-27

Screw, Hex m06, 3- 55, 3-57

Screw, Hex, .25-20 X 0.75, NI, 2-7, 2-9,
2-15,2-17,2-21

Screw, Hex, .25-20 X 1.00, G5, 2-19,
2-81,4-25,4-27

Screw, Hex, .31-09 X 1.25, Wood, 2-3

Screw, Hex, .38-16 X 0.75, G5, 2-93,
2-115, 3-55, 3-57

Screw, Hex, .38-16 X 1.00, 5, 2-39, 2-41

Screw, Hex, .38-16 X 1.00, NI, 2-99, 3-43

Screw, Hex, .38-16 X 1.25, 5, 2-39, 2-41

Screw, Hex, .38-16 X 1.25, NI, 2-81

Screw, Hex, .38-16 X 1.50, FI, 3-63

Screw, Hex, .38-16 X 1.50, G5, 2- 115

Screw, Hex, .38-16 X 2.00, G5, 2-69

Screw, Hex, .38-16 X 2.75, G5, 2-79

Screw, Hex, .50-13 X 1.25, G5, 2-83

Screw, Hex, .50-13 X 3.50, G5, 2-105

Screw, Hex, .75-10 X 2.50, G5, 2-73

Screw, Hex, 08-32 X 0.38, Ss, 3-83

Screw, Hex, 10-24 X 0.50, Ss, 3-83,
4-25, 4-27

Screw, Hex, M08 X 1.25 X 20, 8.8, 3-49,
3-51

Screw, Hex, M10 X 1.5, 2-15, 2-17, 4- 25,
4-27

Screw, Hex, M10 X 1.5 X 20, Ss, 3-45

Screw, Hex, M10 X 1.5 X 25, 8.8, 2-101,
2-103, 3-45

Screw, Hex, M10 X 1.5 X 25, Ss, NI,
2-101, 3-45

Screw, Hex, M10 X 1.5 X 30, 8.8, 2- 39,
2-41

Screw, Hex, M10 X 1.5 X 35, 8.8, 2- 39,
2-41, 2-103, 3-43, 3-45

Screw, Hex, M10 X 1.5 X 50, 8.8, 3- 61

Screw, Hex, M10 X 1.5 X 80, 8.8, 2-103

Screw, Hex, M10 X 1.5 X 90, 8.8, 2-103

Screw, Hex, M10 X 1.5 X 90, 8.8, FI, 3-45

Screw, Hex, M10 X 1.50 X 120, 8.8, Fl,
2-101, 3-45

Screw, Hex, M10 X 1.50 X 20, NI, Ss,
2-23,2-25

Screw, Hex, M10 X 1.50 X 20, Ss, 2-101

Screw, Hex, M10 X 1.50 X 25, 8.8, 2-7,
2-9, 2-105, 3-41

Screw, Hex, M10 X 1.50 X 25, Ss, 2- 35,
3-7,3-9, 3-15, 3-17

Screw, Hex, M10 X 1.50 X 30, 8.8, 2- 15,
2-17,2-19

Screw, Hex, M10 X 1.50 X 30, Ss, 2-103,
3-41

Screw, Hex, M10 X 1.50 X 35, 8.8, 2- 15,
2-17,2-35, 2-79, 2-99, 2-101, 3-41,
3-63

Screw, Hex, M10 X 1.50 X 40, 8.8, 2-79,
2-81

Screw, Hex, M10 X 1.50 X 50, 8.8, 2- 111,
3-67

Screw, Hex, M10 X 1.50 X 60, 8.8, 2- 71

Screw, Hex, M10 X 1.50 X 80, 8.8, 3- 41

Screw, Hex, M10 X 1.50 X 90, 8.8, 2-31,
3-41, 3-55, 3-57

Screw, Hex, M10 X 1.50 X 90, 8.8, FI,
2-101

Screw, Hex, M12 X 1.25 X 25, 8.8, 2-71,
3-63

Screw, Hex, M12 X 1.25 X 30, 8.8, 2-53,
2-55

Screw, Hex, M12 X 1.25 X 40, 8.8, 3-63

Screw, Hex, M12 X 1.75 X 25, 8.8, 2-19

Screw, Hex, M12 X 1.75 X 30, 8.8, 2-19,
2-39, 2-41, 2-105

Screw, Hex, M12 X 1.75 X 35, 8.8, 2-105

Screw, Hex, M12 X 1.75 X 40, 8.8, 2- 15,
2-17,2-71, 2-81

Screw, Hex, M12 X 1.75 X 60, 8.8, 2- 11,
2-27,2-39, 2-41

Screw, Hex, M12 X 1.75 X 70, 8.8, 2-29,
2-39, 2-41

Screw, Hex, M12 X 1.75 X 80, 8.8, 2- 39,
2-4

Screw, Hex, M14 X 1.50 X 30, 8.8, 2-49,
2-51

Screw, Hex, M16 X 2.00 X 70, 8.8, FI,
3-41

Screw, Hex, M20 X 2.50 X 60, 8.8, 2-73

Screw, Hex, M20 X 2.50 X 70, 8.8, 2-73

Screw, Hex, M4 X 0.70 X 12, 8.8, 2- 113,
3-27,3-29

Screw, Hex, M5 X 0.8 X 16, Ss, 2- 117

Screw, Hex, M5 X 0.80 X 16, 8.8, 3-3,
3-5,3-7,3-9, 3-11, 3-13, 3- 15,
3-17, 3-19, 3-21, 3-23, 3-25

Screw, Hex, M5 X 0.80 X 16, Fmg, 2-19

Screw, Hex, M5 X 0.80 X 25, Ss, 2-105

Screw, Hex, M6 X 1.0 X 16, 8.8, 2-43,
2-117

Screw, Hex, M6 X 1.0 X 20, 8.8, 2- 39,
2-95

Screw, Hex, M6 X 1.0 X 20, Fmg, 3-61

Screw, Hex, M6 X 1.0 X 60, 8.8, 2-103

Screw, Hex, M6 X 1.00 X 12, Fmg, 2- 27,
3-83

Screw, Hex, M6 X 1.00 X 16, 8.8, 2-19,
2-45,2-47, 2-57, 2-113

Screw, Hex, M6 X 1.00 X 16, NI, Ss, 2- 115

Screw, Hex, M6 X 1.00 X 16, Ss, Sems,
2-17

Screw, Hex, M6 X 1.00 X 20, 8.8, 2- 11,
2-13, 2-17, 2-19, 2-21, 2-41, 2-57,
2-59, 2-69, 2-79, 2-81, 2- 111,
2-115, 2-119, 3-19, 3-21, 3-23,
3-25, 3-27, 3-29, 3-53

Screw, Hex, M6 X 1.00 X 20, 8.8, NI, 2-31,
2-105

Screw, Hex, M6 X 1.00 X 20, 9.8, Sems,
2-17,2-53, 2-55

Screw, Hex, M6 X 1.00 X 20, Fmg, 2-99,
3-43, 3-67

800 Diesel 9012843 (12- 2016)

7-27




CROSS REFERENCE

Screw, Hex, M6 X 1.00 X 25, 8.8, 2-7,
2-9,2-11, 2-15, 2-17, 2-19, 2-99,
3-43, 3-63

Screw, Hex, M6 X 1.00 X 25, 9.8, Sems,
2-39, 2-41, 2-57, 2-59

Screw, Hex, M6 X 1.00 X 30, 8.8, 2-51

Screw, Hex, M6 X 1.00 X 30, 9.8, Sems,
2-41

Screw, Hex, M6 X 1.00 X 35, 8.8, 2-7, 2-9

Screw, Hex, M6 X 1.00 X 35, Ss, 2-81

Screw, Hex, M6 X 1.00 X 50, 8.8, 2-45,
2-47

Screw, Hex, M6 X 1.00 X 60, 8.8, 3-41,
3-43

Screw, Hex, M6 X 1.00 X 90, 8.8, 2- 113

Screw, Hex, M8 X 1.25 X 16, 8.8, 2- 31,
2-79

Screw, Hex, M8 X 1.25 X 16, Ss, 3-3, 3-5,
3-7,3-9, 3-11, 3-13, 3-15, 3-17

Screw, Hex, M8 X 1.25 X 20, 8.8, 2- 11,
2-15, 2-17, 2-19, 2-21, 2-29, 2- 31,

2-49, 2-51, 2-61, 2-63, 2-69, 2-71,

2-81,2-91,2-103, 2-111, 3-3, 3-5,
3-11,3-13, 3-41

Screw, Hex, M8 X 1.25 X 20, 8.8 (4F
ONLY), 2-79

Screw, Hex, M8 X 1.25 X 20, NI, Ss, 2-81

Screw, Hex, M8 X 1.25 X 20, Ss, 2-27

Screw, Hex, M8 X 1.25 X 25, 8.8, 2- 11,
2-13, 2-29, 2-61, 2-63, 2-65, 2-67,
2-115, 3-63

Screw, Hex, M8 X 1.25 X 25, Fmg, 3- 55,
3-57

Screw, Hex, M8 X 1.25 X 25, Ss, 2-103,
3-M

Screw, Hex, M8 X 1.25 X 30, 8.8, 2-103,
2-107, 2-111, 2-113, 3-41

Screw, Hex, M8 X 1.25 X 30, 9.8, Sems,
2-17, 2-49, 2-51, 2-57, 2-59

Screw, Hex, M8 X 1.25 X 30, Ss, 2-27,
2-49, 2-51

Screw, Hex, M8 X 1.25 X 35, 8.8, 2- 13,
2-57,2-59

Screw, Hex, M8 X 1.25 X 35, 9.8, Sems,
2-59

Screw, Hex, M8 X 1.25 X 40, 8.8, 2-101,
2-103, 3-45

Screw, Hex, M8 X 1.25 X 50, 8.8, 2-73

Screw, Hex, M8 X 1.25 X 60, 8.8, 2-103,
2-105, 3-41

Screw, Hex, M8 X 1.25 X 70, 8.8, 2-79

Screw, Pan, 10-24 X 0.50, Fmg, 2-101

Screw, Pan, M04, 3-31

Screw, Pan, Phl, M3 X 0.50 X 16, 4.8,
2-117

Screw, Pan, Phl, M4 X 0.70 X 20, 4.8,
2-117

Screw, Pan, Phl, M5 X 0.80 X 10, 4.8,
2-117, 3-83

Screw, Pan, Phl, M5 X 0.80 X 16, 4.8,
4-25,4-27

Screw, Pan, Phl, M6 X 1.0 X 20, Blk, 4-23

Screw, Pan, Phl, M6 X 1.00 X 16, 4.8,
2-69

Screw, Pan, Phl, M6 X 1.00 X 20, 4.8,
2-35

Screw, Pan, Phl, M6 X 1.00 X 25, 4.8,
2-31

Screw, Pan, Phl, M6 X 1.00 X 40, 4.8,
2-21

Screw, Sems [Ku 4f, Pan Hd], 6-23

Screw, Sems [Ku 4i, Pan Hd], 5-19

Screw, Set, 4-7

Screw, Set En, 4-13

Screw, Set, .25-28 X 1.00, Ss, 2- 81

Screw, Set, M12 X 1.75 X 30, Soc, 2-105

Screw, Set, Soc, M10 X 1.50 X 20, 2- 81

Screw, Set, Soc, M6 X 1.00 X 20, PI[45h],
2-97

Screw, Set, Soc, M8 X 1.25 X 12, PI[45h],
2-35

Screw, Soc, .50-13 X 2.75, Al, 2-73

Screw, Soc, M10 X 1.5 X 25, 12.9, 2- 39,
2-41

Screw, Soc, M12 X 1.75 X 60, 12.9, 2-73

Seal, 2-5, 3-71, 3-73

Seal Kit, 4-16

Seal Kit, Bulb, Shakr Panl [800I], 2- 35

Seal Kit, Cartridge, 4-47, 4-49, 4-50

Seal Kit, Cyl, Hyd, 4- 51

Seal Kit, Front, Shaft, 2-73

Seal Kit, Hyd Mtr Gear, 4-17

Seal Kit, Pump En, 4-3, 4-5, 4-9, 4-11

Seal Kit, Scu, 4-19

Seal Kit, VIv En, 4-21

Seal Kit,Cntrl, 4-7

Seal Kit,Cntrl En, 4-13

Seal Stop, Wndw, 4-23, 4-25, 4-27

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 08it,
4-23

Seal, Afmkt, Bulb, 90, 0.75d F/11ga 20it,
4-25, 4-27

Seal, Afmkt, Bulb, 90, 1.33 02ft, 2-19

Seal, Afmkt, Bulb, 90, 1.33 03ft, 2- 15,
2-17

Seal, Afmkt, Bulb, 90, 1.33 08ft, 2- 11

Seal, Afmkt, Bulb, Str, 0.58d 03ft, 2- 11

Seal, Afmkt, Ure, Adh, 0.38, 0.38w 02ft,
2-69

Seal, Afmkt, Ure, Adh, 0.38, 0.75w 01ft,
3-53

Seal, Afmkt, Ure, Adh, 0.50, 1.00w 03ft,
3-53

Seal, Afmkt, Ure, Adh, 0.50, 1.00w 08ft,
3-53

Seal, Brush Comp, Side, 1-1

Seal, Brush, Side, Complt [8001], 2-7, 2-9

Seal, Bulb, .90h, .90w 80.0 L, Fltr, 3-83

Seal, Bulb, 90, 1.33 .06-.09grip 048.0I,
2-21

Seal, Door, Rbr, 14" Lg, 4-23

Seal, Dust, 2-27, 2- 81

Seal, Foam Rbr .19 .75W 8.43L, 3- 71,
3-73

Seal, Foam Rbr, .19 .75W 47.1L, 3-71,
3-73

Seal, Foam, 0.06 0.25w 34.01, Adh, 3-59

Seal, Foam, 0.06 0.25w 42.0l, Adh, 3-59

Seal, Foam, 0.06 0.25w 54.01, Adh, 3-59

Seal, Foam, 0.06 0.25w 76.01, Adh, 3-59

Seal, Foam, 0.06 0.25w 84.01, Adh, 3-59

Seal, Foam, 0.50 2.50w 2.501, Neo, Adh
(4i ONLY), 2-11

Seal, Foam, 2.00 2.00w 37.0I, Adh, 3-53

Seal, Foam, Op Station [800 Ku 4F] (4F
ONLY), 2-11

Seal, Handle, Valve, 2- 117

Seal, Oil [Ku 4f & 4i], 5-12, 6-13

Seal, Qil, Crankshaft [Ku 4i], 5-17

Seal, Oil, Piston [Ku 4f], 6-19

Seal, Org, .069 X 03.06id, 2- 83

Seal, Org, .210 X 00.79id, 3-83

Seal, Pan, Top, 1-1

Seal, Rbr, Clsd, 0.50, 3.0w 04.0l 1/H,
2-11,2-109

Seal, Rbr, Clsd, 1.50, 2.00w 07.0, 2- 31

Seal, Rbr, Clsd, 1.50, 2.00w 26.4l, 2- 31

Seal, Rbr, Clsd, 1.50, 2.00w 50.11, 2- 31

Seal, Rbr, Clsd, 1.62, Door, Brush, Lh, 2-7

Seal, Rbr, Clsd, 1.62, Door, Brush, Rh, 2-9

Seal, Rbr, Open, 0.31, 0.75w 14.8| Adh,
2-13

Seal, Rbr, Open, 0.50, 1.00w 60.0l, 2- 11

Seal, Rbr, Open, 0.63, 0.63w 24.5I, 2- 15,
2-21

Seal, Stem, Valve [Ku 4f], 6- 16

Seal, Ure, 0.25, 0.50w 12.0l, 3-83

Seal, Ure, 0.25, 0.50w 47.0l, 2-5

Seal, Ure, 0.25, 0.50w 52.0I, 3-83

Seal, Ure, 0.38, 0.75w 19.5] Adh, 2-69

Seal, Ure, 0.50, 1.00w 27.2| Adh, 3-83

Seal, Ure, 0.50, 1.12w 19.01 Adh, 2-69

Seal, Ure, 0.50th, 1.50w X 05.01, Slit, 2-43

Seal, Ure, 0.88, 1.00w 18.11 Adh, 2-27

Seal, Ure, 0.88, 1.00w 43.3I Adh, 2-27

Seal, Wndw [Center Wipe], 4-23, 4-25,
4-27

Seal,Foam Rbr, .62 .62W 24.5L, 2-17

Seat, Suspension [Seats Inc], 2-13

Seatbelt Kit, Ci [800l], 3-81

Seatbelt, 60.0l, 3- 81

Send- Unit, Fltr, Hyd, 2-93

Send- Unit, Fuel [800/810 2007], 2- 61

Send- Unit, Water, Temp, 06npt [Datcon],
2-39

Sensor [Ku 41], 6-8

Sensor Assy [Ku 4f Mass Air], 2-47

Sensor Assy, Thermal, 2- 113

Sensor, Boost [Ku 41], 6-8

Sensor, QOil, Switch [Ku 4f], 6-8

Sensor, Pressure [Ku 4f], 2- 51

Sensor, Temp, 04nptf (4F Only), 2-93

Sensor, Temperature [Ku 4f], 6-30

Sensor, Thermo [Ku 4f, #0], 6-30

Sensor, Thermo [Ku 4f, #1], 6-30

Sensor, Water, Temp [Ku 4f], 6-8

Separator Assy, Oil [Ku 41], 6-7

7-28

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

Shaft, 3-71, 3-73

Shaft Widt, Lift, Brush, 2-105

Shaft, Arm, Rocker [Ku 4f], 6- 16

Shaft, Drive Sp En, 4-3, 4-9

Shaft, Eccentric, 2-35

Shaft, Idle, Gear [Ku 4f & 4i], 5- 16, 6-18

Shaft, Idler, Plug, Brush, 2-105

Shaft, Input, 4-7

Shaft, Input En, 4-13

Shaft, Pivot, 2-101, 3-45, 3-83

Shield Kit, Heat, W/ Label [8001 Ku Dsl],
2-53,2-55

Shield Kit, Heat, W/Label Ce [800I Ku D],
2-53,2-55

Shield Kit, Heat, W/Label Tj [800I Ku D],
2-53,2-55

Shield, Dust, Front Firewall, Full, 2-5

Shim .010 Thk En, 4-21

Shim .015 Thk En, 4-21

Shim .035 Thk En, 4-21

Shim, Injection [Ku 4i, .175mm], 5-20

Shim, Injection [Ku 4i, .200mm], 5-20

Shim, Injection [Ku 4i, .250mm], 5-20

Shim, Injection [Ku 4i, .300mm], 5-20

Shim, Washer, 0.88d 0.51b .003, 2- 111

Shim, Washer, 0.88d 0.51b .005, 2- 111

Shim, Washer, 0.88d 0.51b .010, 2- 111

Shim, Washer, 0.88d 0.51b .020, 2- 111

Shim, Washer, 0.88d 0.51b .060, 2- 111

Shims En, 4-5, 4-11

Shoe, Brake, 4-43, 4-45

Shroud WIdt, Fan, Radiator [800/810],
2-69

Shroud WIidt, Fan, Radiator [Suction], 2- 69

Signal Turn, 3-31

Skirt, 3-75, 3-77

Skirt, Brush Door, 1-1

Skirt, Cooling Fan [800/810], 2- 69

Skirt, Cover, Shdc, 3-75, 3-77

Skirt, Deflection, 3-75, 3-77

Skirt, Front, Indoor, 1-1

Skirt, Neo, .06, 08.00w 53.38I, 04/ SI, 2-5

Skirt, Neo, .12, 08.25w 48.371, 06/ SI, 2-27

Skirt, Neo, .12, Angle, 31.231, 06/ Hole,
2-27

Skirt, Neo, .18, 05.62w 48.371, 06/ SI, 2-27

Skirt, Neo, .18, 07.75w 54.75I, 05/ SI, 2-5

Skirt, Neo, .37, 07.50w 21.75I, 04/ SI, 2-7,
2-9

Skirt, Rbr, .12, 04.62W 16.63L, 03/Hole
(CE ONLY), 2-23

Skirt, Rbr, .25, 07.45w 06.371, 02/ Hole,
2-7,2-9

Skirt, Rbr, .25, 07.84w 13.501, 03/ SI, 2-7,
2-9

Skirt, Retainer, 3-75

Skirt, Seal, Main Brush, 1-1

Sleeve, .344B .50D .81 Cr.Anc, 2-79

Sleeve, Hose, Hi- Temp, 0.63id, 24.01 (4F
ONLY), 2-95, 2-107

Sleeve, Hose, Hi- Temp, 1.12id, 11.01 (4F
ONLY), 2-83

Sleeve, Nyl, #33 65.01, 3-61

Sleeve, Nyl, 1.63id 08.0I (4i ONLY), 2-83

Sleeve, Nyl, 1.63id 16.0l, 2-93

Sleeve, Nyl, 1.63id 16.01 (4F Only), 2-93

Sleeve, Nyl, 1.63id 16.0I (4i ONLY), 2-83

Sleeve, Nyl, 1.63id 55.0I, 3-43, 3-47

Sleeve, Nyl, 1.63id 65.01, 2-99

Sleeve, Nyl, 1.81id 65.0, 3-67

Sleeve, Nyl, 2.38id 25.01, 2-73

Sleeve, Nyl, 2.38id 30.0l, 2- 105

Sleeve, P/M, 0.32b 0.50d 0.71 [430ss],
2-103, 3-41

Sleeve, P/M, 0.496d 0.318b 0.501 430ss,
2-103

Solenoid Assy [Ku 4i], 5-23

Solenoid, Valve, Hyd, 4-49, 4-50

Solenoid, Valve, Hyd, 36vdc, 4- 47, 4- 49,
4-50

Spacer, 2-69, 2-79, 2-97

Spacer En, 4-21

Spacer-.50 Od X .055W X 1.0, 2-79

Spacer, Brake, 2-79

Spacer, Condenser, 4-31, 4-33

Spacer, Nyl, 4-23

Spacer, Plstc, 0.18d X .31d X 1.3, 2-57

Spindle, Adjustment, 2- 15, 2-17

Spring, 4-43, 4-45

Spring En, 4-21

Spring [Ku 4f & 4i], 5-8, 6-9

Spring Assy Kit, 2-5

Spring Assy, Centering, Lbs . Travel,
2-81

Spring En, 4-5, 4-11, 4-21

Spring Kit, 4-19

Spring, Arm, Rocker [Ku 4f], 6-16

Spring, Cmpr, 0.720d .06wir 02.31, 2- 115

Spring, Cmpr, 1.000d .11wir 02.5l, 2- 109

Spring, Cmpr, 18.3d, 2.0w, 16.5] Mw Zn,
2-43

Spring, Cntr, 4-7

Spring, Cntr En, 4-13

Spring, Dsl, 0.750d 0.38id 1.501, 2-35

Spring, Dsl, 1.000d 0.50id 1.70l, 2- 101,
3-45

Spring, Extn, 0.380d 0.05wir 01.01 (4F
ONLY), 2-79

Spring, Extn, 0.960d 0.09wir 04.41, 2- 31

Spring, Extn, 1.000d 0.09wir 02.8l, 2- 81

Spring, Extn, 1.000d 0.15wir 05.8l, 2- 101,
3-45

Spring, Extn, 1.250d 0.15wir 07.4l, 2- 107

Spring, Gas 80 Lb, 3-55, 3-57

Spring, Governor [Ku 4i], 5-25

Spring, Pin [Ku 4f], 6-16

Spring, Tens,0.5Dx.06Wire 2.5L, 2-79

Spring, Tors, 0.81id .09wir 0.3coil, Lh,
3-43

Spring, Tors, 0.81id .09wir 0.3coil, Rh,
2-99

Spring, Valve [Ku 4f], 6-16

Spring,Retainer, 4-7

Spring,Retainer En, 4-13

Sprng,Comp,0.83ldx.07Wire 1.0L, 3- 71,
3-73

Stand- Off, Hex, M8 X M8 01.6l, Metal,
2-7

Starter Assy [Ku 4f & 4i], 5-18, 6-20

Steer Control Hyd#4 04.5 1300, 4-19

Steer- Control, Hyd04, 04.5 1300, 2- 115

Stem, Valve, Hyd, 4-47, 4-49

Stopper, Camshaft, Fuel [Ku 41], 6-17

Strainer- Hyd Suction 25-100- 03, 1-1

Strainer, Hyd, 025gpm 100mesh 03psi,
2-91

Strainrelief, 2-37, 3-83

Strap WIdt, Tank, 0.06 1.0w 37.71, 2-61

Strap, Mtg, Fltr, Air, 7.17id, 2- 45, 2-47

Strap, Retainer, Seal, 1-1

Strip, Retainer, Brake Cable, 2-79

Strip, Retainer, Skirt, 1-1, 3-75, 3-77

Strip, Retainer, Skirt (CE ONLY), 2-23

Strip, Retainer, Skirt [800 Gray] (CE
ONLY), 2-23

Strip, Spacer, 2-17

Strip, Stl, 0.12 01.00w 08.301, 2- 11

Stud [Ku 4f & 4i], 5-3, 6-3

Stud [Ku 4i], 5-8, 5-23, 5-24

Stud, Adjustment, 3-71, 3-73

Stud, Bolt, Starter [Ku 4f], 6-20

Stud, Manifold, Exhaust [Ku 4f], 6-15

Stud, Manifold, Exhaust [Ku 4i], 5- 14

Stud, Pump, Supply [Ku 4f], 6-24

Stud, Starter [Ku 4i], 5-18

Stud, Thermostat [Ku 4f & 4i], 5- 11, 5- 14,
6-12

Stud, Turbo, Charger [Ku 4f], 6-25

Stud, Wheel, .56-18 X 2.13, 2-73, 2-75

Support Widt, Seat, 2-13

Support Widt, Seat [800 Gray], 2-13

Switch, 3-31

Switch Assy, Press, No 02400psi, 2- 95

Switch Assy, Roller-no, 3-27, 3-29

Switch Ignition, 2-117

Switch, 3 Position, Blower, Heat, 3- 65,
3-69

Switch, A/C [Binary], 4-31, 4-33

Switch, Motor, Wiper, 12v, 4-23

Switch, Press, 0020psi Spdt, 2-37, 3-83

Switch, Pull, No (4F ONLY), 2-79

Switch, Push, Spst, No, 2-115

Switch, Rocker, Dpdt, On / Off / On, 2- 107

Switch, Rocker, Spst, On / Off, 2-103,
3-41

Switch, Snap, 15a No, Rlr, 2-23

Switch, Thermo, A/C [Badger], 3-65

Switch,Lockout En, 4-13

Swivel, 3-61

T

Taillight, 12vdc, 6.0 X 2.5, Rwk 57940, 2-5

Tank, Coolant, 03.30w 4.7hi 04.71,1liter,
2-69

Tank, Fuel, 14.0gal, 14.66w 13.0hi 19.0l,
2-61

Tape, Warning, Left Blk/Yel [33 Mtr] (CE
ONLY), 2-141

800 Diesel 9012843 (12- 2016)

7-29




CROSS REFERENCE

Tape, Warning, Rh, Blk / Yel [33 Mtr] (CE
ONLY), 2-141

Tappet [Ku 4f & 4i], 5- 16, 6- 18

Terminal Assy [Ku 4f & 4i], 5-9, 6-10

Terminal, Qm, .25 16- 14ga, Blu, F-Ins,
4-23

Thermostat Assy [Ku 4f & 4i], 5- 11, 6-12

Tie, Cable, 3-3, 3-5, 3-7, 3-9, 3-11,
3-13, 3-15, 3-17, 3-27, 3-29, 3- 31

Tie, Cable 1.75D Max 7.50Lg, 3-19, 3-21,
3-23,3-25

Tie, Cable, 20.0l, 6.00d Max, 2- 111

Tie, Cable, Nyl, 07.31 .19w 1.8 Max D,
2-37, 2-61, 3-83, 3-85

Tie, Cable, Nyl, 11.41 .19w 3.0 Max D, 2-5,
2-115

Tie, Cable, Nyl, 11.51 .19w, 3.0d Max, 2- 69

Tie, Cable, Nyl, 14.5] .30w 4.0 Max D,
3-83

Tie, Cable, Nyl, 15.31. W 4.5 Max D,
3-61, 3-67

Tire Assy, Pneu, 650-10 - 10 6.0bc 6bolt,
2-77

Tire Assy, Solid, 06.5 X 5.5 6.0bc 6bolt,
3-80

Tire, Solid, 6.5 X 10 X 5.5, 3-80

Tire, W/ Flap, 6.50-10 [No Rim], 2-77

Tray Widt, Drip, Fuel [800 Ku 4i], 2-57

Tray Widt, Drip, Fuel, Fltr [800 Ku 4f],
2-59

Tray Widt, Drip, Oil, 2-39, 2-41

Tray Widt, Drip, Water[800 Ku 4f], 2-59

Tread, Non- Skid, 01.4w 12.0, 2-5

Tread, Non- Skid, 02.2w 11.5I, 2-81

Tread, Rubber, 3-53

Tube [Ku 4f, Oil Separator], 6-7

Tube Assy, Brake, 2-79

Tube Assy, Fuel [Ku 4i], 5-19

Tube Assy, Injector [Ku 4f], 6-21

Tube Asy,Cond/Dry, 4-31, 4-33

Tube WiIdt, Brace, Center, 2-17

Tube WiIdt, Brace, Cntr, 2-15

Tube, 0.26id 0.380d 00.61, Stl, PI, 2-97

Tube, 0.34id 0.440d 00.5I, Stl, 2-31

Tube, 0.34id 0.480d 00.3l, Ss, 2-107

Tube, 0.34id 1.000d 00.5I, Stl, PI, 2-101,
3-45

Tube, 0.38id 0.500d 00.61, Ss, 2-35

Tube, 0.38id 0.620d 00.61, Stl, 2-13

Tube, 0.38id 0.620d 01.11, Stl, 2-73

Tube, 0.38id 0.750d 00.3l, Ss, 2-103,
3-M

Tube, 0.41id 0.620d 00.5I, St [H/T], 2- 81

Tube, 0.41id 0.750d 00.8I, Stl, 2-103,
3-M

Tube, 0.41id 0.750d 01.8I, Stl, 2- 103,
3-M

Tube, 0.44id 0.560d 00.91, Stl, PI, 2- 111

Tube, 0.44id 0.620d 00.4l, Stl, 2-99,
2-101,2-103, 3-41, 3-43, 3-45

Tube, 0.44id 0.620d 02.41, Stl, 2- 31

Tube, 0.44id 0.750d 00.3I, Stl, PI, 2-99,
3-43

Tube, 0.44id 1.000d 00.41, Stl, 2-103,
3-41

Tube, 0.53id 1.000d 01.41, Stl [Q], 2-29

Tube, 0.62D .44B 2.44, Sil, 3-55, 3-57

Tube, 1.28id 1.500d 00.41, Stl, 2-25

Tube, Air-Intk, 2.3d 04.71 [Ku 4i], 2-45

Tube, Breather, Turbo [Ku 4i], 5-13

Tube, Coolant, Lower, Dsl [Ku 4f & 4i],
2-63

Tube, Coolant, Upper [800 Ku 4f & 4i],
2-63

Tube, Cross, Bumper, Se, 3-38

Tube, Fill, Radiator, 2-63

Tube, Hyd, 06 Jf06/Jf06 [Marocchi], 2- 67

Tube, Hyd, Jf06/Jf06, 2- 67

Tube, Inlet, Turbo, Charger [Ku, 5-21

Tube, Mach, Retainer, Spring, 1.0d 1.71,
2-107

Tube, Oil [Ku 4f Turbocharger], 6-26

Tube, Oil, Turbo, Charger [Ku 4i], 5-22

Tube, Pressure [Ku 4], 6-30

Tube, Return, Oil [Ku 41], 6-7

Tube, Separator [Ku 41], 6-7

Tube, Str, 4.000d 01.21, 4/.31h Fing, 2- 111

Tube, Turbo, Inlet [Ku 4f], 6-25

Tube, Valve, Egr [Ku 4f], 6-27

Tube, Water [Ku 41], 6-29

Turbo Assy, Charger [Ku 4f], 6-25

Turbo Assy, Charger [Ku 4i], 5-21

\'/

Valve -3Way, 3- 61

Valve Assy, Egr [Ku 41], 6-27

Valve Assy, Heater, 3- 61

Valve Assy, Throttle [Ku 4f], 6-15

Valve Plate, 4-5, 4- 11

Valve Spool, 4-7

Valve, Ball, 3way, Em10/Em10/Em10,
3-67

Valve, Ball, 3way, Pf08/Pf08/Pf08, Brs,
3-67

Valve, Cartridge, Check, 4-49, 4-50

Valve, Cartridge, Flow Reg, 4-49

Valve, Cartridge, Relief, 4-49

Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm,
3-41,4-50

Valve, Cntrl, Hyd, Solenoid, 12vdc 06gpm
(See Breakdowns), 2-103

Valve, Cntrl, Hyd, Solenoid, 12vdc 08gpm,
4-49

Valve, Cntrl, Hyd, Solenoid, 12vdc 08gpm
(See Breakdowns), 2-95

Valve, Cntrl, Hyd, Solenoid, 12vdc 12gpm,
4-47

Valve, Cntrl, Hyd, Solenoid, 12vdc 12gpm
(See Breakdowns), 2-113, 3-43

Valve, Drive, Fan [800 Ku 4f], 2- 67

Valve, Exhaust [Ku 4f], 6- 16

Valve, Expansion, 4- 35, 4-37

Valve, Hyd Control Man, 4-21

Valve, Hyd Control Man (See
Breakdowns), 2-97

Valve, Hyd, Check, 0100psi Of06/0f06,
3-43

Valve, Inlet [Ku 4f], 6-16

Valve, Lead [Ku 4f], 6-27

Valve, Seat [Ku 4f & 4i], 5-8, 6-9

Video, Oprtr, Training, Dvd [800], 3- 87

VIv Spool Wide En, 4-13

w

Wand, 3-71

Wand Kit, Vac, 3- 71

Wand Widt [800 Gray], 3-73
Wand, Vacuum [800 Gray], 3-73
Washer, 2-29, 2-117, 4-3, 4-9, 4-1
Washer Flat,0.50,Sae, 2-15, 2 9,
2 1
5

- 1
. 81,

7
3,

2-29, 2-53, 2-55, 2-71,
2-83, 2-99, 2-105, 2- 115,

Washer [Ku 4i, W/Rbr], 5-7

Washer En, 4-3, 4-5, 4-9, 4-11, 4-21

Washer-Flt .25 Fender, 3-53

Washer- Loc Int-Ext .31 Plid, 3-49, 3-51

Washer- Loc Int- Ext .25 Pltd, 3- 31

Washer- Loc Int- Ext 10 Pltd, 3- 31

Washer, Arm, Rocker [Ku 4f], 6- 16

Washer, Belleville, .25, 3-43

Washer, Flat, .28b 0.75d 1.80, Ne, 4-23

Washer, Flat, #10, 2-43, 2-95, 2-103,
2-117

Washer, Flat, 0.12b 0.38d .03, Stl, PI,
2-117

Washer, Flat, 0.19b 0.44d .05, P, 08,
2-113

Washer, Flat, 0.25 Std, 2- 39, 2-43, 3-61

Washer, Flat, 0.25, Fendr, 2-7, 2-9

Washer, Flat, 0.25, Sae, 2-7, 2-9, 2-17,
2-45, 2-47, 2-51, 2-59, 2-79, 2-105,
2-111, 2-113, 2-119, 3-27, 3-29,
4-23,4-25,4-27

Washer, Flat, 0.25, Std, 2-15, 2-17, 2-21,
2-69, 2-81, 2-113, 3-3, 3-5, 3- 11,
3-13, 3-43, 3-53, 3-63, 3-67

4-15
17, 2-
73, 2-
3-43

Washer, Flat, 0.25b 0.56d .05, PI, 10,
2-11, 2-13, 2-19, 2-27, 2-31, 2-41,
2-45, 2-47, 2-57, 2-59, 2-69, 2-81,

2-113, 2-115, 2-119, 3-3, 3-5, 3-7,
3-9,3-11,3-13, 3-15, 3-17, 3-19,
3-21,3-23, 3-25, 3-41, 4-25, 4-27

Washer, Flat, 0.28b 1.00d .06, Stl, Blk,
4-23

Washer, Flat, 0.28b 1.38d .12, Hrs P,
2-97

Washer, Flat, 0.31 Fender, 3-49, 3-51

Washer, Flat, 0.31 Ss, 3-55, 3-57

Washer, Flat, 0.31 Std, 2-39, 2-41, 2-43,
2-79,2-103

Washer, Flat, 0.31, Sae, 2-11, 2-27, 2-79,
3-3,3-5,3-11, 3-13

7-30

800 Diesel 9012843 (12- 2016)



CROSS REFERENCE

ISR
Sl
—_ O —
NNNN

3

Washer, Flat 031b088d 12 Rbr 2-113,
3-41,3-43,4-23

Washer, Flat, 0.32b 1.00d .12, Ss, 2- 81

Washer, Flat, 0.34b 0.69d .06, Nyl, 2-37,
3-83

Washer, Flat, 0.38 Sae, 2-99, 2-101,
3-43, 3-45

Washer, Flat, 0.38 Std, 2-39, 2-41, 2-99,
2-101, 3-43, 3-45, 3-61

Washer, Flat, 0.38, Sae, 2-15, 2-17, 2-19,

2-81, 2-115, 3-63

Washer, Flat, 0.38, Std, 2-7, 2-9,
2-17, 2-23, 2-25, 2-35, 2-6 1
2-79, 2-81, 2-103, 2-111, 3-7, 3-9,
3-15, 3-17, 3-41, 3-55, 3-57, 3-63,
3-67,4-25,4-27

Washer, Flat, 0.38b 0.88d .08, Ss, 2-27,
3-55, 3-57

Washer, Flat, 0.39b 0.75d .06, Nyl, 2-43

Washer, Flat, 0.40b 1.12d .12, Stl, PI,
2-113

Washer, Flat, 0.44, Std, 2-7, 2-9, 2-73

Washer, Flat, 0.44b 1.00d .08, Ss, 2-35

Washer, Flat, 0.44b 2.00d .12, Stl, P,
2-69, 2-111

2-1
9, 2-
7

Washer, Flat, 0.50 Sae, 2-39, 2-41

Washer, Flat, 0.50 Std, 2-39, 2-41

Washer, Flat, 0.50, Std, 2-11, 2-21, 2-49,
2-51,3-63

Washer, FIat, 0.52b 0.90d .07, Stl, PI,
2-81

Washer, Flat, 0.53b 2.13d .11, Stl, PI,
2-39, 2-41

Washer, Flat, 0.53b 1, 2- 11

Washer, Flat, 0.53b 1.75d .12, Stl, PI,
2-105

Washer, Flat, 0.62, Sae, 2-109

Washer, Flat, 0.71b 2.25d .19, Stl, Csk,
2-101, 3-45

Washer, Flat, 0.75, Sae, 2-73

Washer, Flat, 08, 3-27, 3-29

Washer, Flat, 1.02b 1.75d .12, Stl, 2-75

Washer, Flat, 1.30b 3.00d .06, Stl, 2-101,
3-45

Washer, Flat, 2.19b 3.24d .16, Spring,
2-73

Washer, Flat, Belleville, .25, 2-7, 2-9,
2-15,2-17,2-19, 2-21, 2-99

Washer, Flat, Belleville, .31, 2-11, 2-31,
2-49, 2-53, 2-55, 2-65, 2-67, 2- 69,
2-71, 2-115, 3-41, 3-63

Washer, Flat, Belleville, .38, 2-93

Washer, Flat, Belleville, .50, 2-101, 2- 105,

3-45
Washer, Flat, M10, Ss, 2-103, 3-41
Washer, Lock, Int- Ext, .38, 2-39, 2-41

Washer, Lock, Int-Ext, 0.31, 2-15, 2-17,
3-63

Washer, Lock, Int- Ext, 0.38, 2-17

Washer, Lock, Int- Ext, 0.50, 2-71, 3-63

Washer, Lock, Int, 0.25, 2-49, 3-19, 3-2
3-23,3-25

Washer, Lock, Int, 0.31, 2-93, 2- 113

Washer, Lock, Int, 0.31 Ss, 3-55, 3-57

Washer, Lock, Int, 0.31, Ss, 3-55, 3-57

Washer, Lock, Int, 08, Ss, 3-83

Washer, Lock, Int, 10, Ss, 2-105

Washer, Lock, Spcl, 2-73

Washer, Plain [Ku 4i], 5-3

Washer, Rbr, .12 0.31b 0.88d, 2-103

Washer, Seal, Cyl, Head [Ku 41], 6-3

Washer, Shaft, Arm, Rocker [Ku 4f], 6-16

Washer, Spring [Ku 4f & 4i], 5-8, 5-9,
6-10

Washer, Spring [Ku 4i], 5-3, 5- 11, 5-18,
5-21

Washer, Spring, Lock [Ku 41], 6-20

Washer, Thrust, 0.53b 1.00d 0.03w[Fbrgl],
2-35

Weight WIidt, Counter, Bmpr, Rear, Dsl,
2-5

Wheel, Steering, 14.0d 0.81b 36tooth,
2-115

Wire Ass’y- Elect.,Ground, 2- 39, 2- 41

Wire, 10ga 16.01 Blk .25ring /.38ring, 3- 63

Wire, 16ga 06.01 Blk .25qf /.31ring, 2- 15,
2-17

Wire, Dome Light, 4-23

1,

800 Diesel 9012843 (12- 2016)

7-31




CROSS REFERENCE

7-32 800 Diesel 9012843 (12-2016)



	800 Diesel GLOBAL Parts Manual
	GENERAL RECOMMENDED MAINTENANCE
	Fig. 1 - General Recommended Maintenance Items

	STANDARD PARTS
	Fig. 1 - Brushes, Replacement
	Fig. 2 - Main Frame Skirt and Seals Group
	Fig. 3 - Main Frame Left Brush Door Group
	Fig. 4 - Main Frame Right Brush Door Group
	Fig. 5 - Main Frame Operator Station Group
	Fig. 6 - Seat Group
	Fig. 7 - Main Frame Top Engine Cover and Horn Group, 4i
	Fig. 8 - Main Frame Top Engine Cover and Horn Group, 4F
	Fig. 9 - Main Frame Rear Engine Door Group
	Fig. 10 - Main Frame Engine Side Door Group
	Fig. 11 - Hopper Lift Arms Group
	Fig. 12 - Hopper Lift Cylinders Group
	Fig. 13 - Hopper Group
	Fig. 14 - Hopper Door Group
	Fig. 15 - Hopper Cover Group
	Fig. 16 - Hopper Bumper Group
	Fig. 17 - Hopper Filter Shaker Group
	Fig. 18 - Hopper Pressure Switch Group
	Fig. 19 - Engine and Mount Group 4i
	Fig. 20 - Engine and Mount Group 4F
	Fig. 21 - Engine Throttle Group, 4i
	Fig. 22 - Engine Air Cleaner Group, 4i
	Fig. 23 - Engine Air Cleaner Group, 4F
	Fig. 24 - Engine Muffler Group, 4i
	Fig. 25 - Engine Muffler Group, 4F
	Fig. 26 - Engine Heat Shield Group, 4i
	Fig. 27 - Engine Heat Shield Group, 4F
	Fig. 28 - Engine Fuelline and Filter Group, 4i
	Fig. 29 - Engine Fuelline and Filter Group, 4F
	Fig. 30 - Engine Fuel Tank Group
	Fig. 31 - Engine Radiator Hose Group
	Fig. 32 - Engine Radiator Cooling Fan Group, 4i
	Fig. 33 - Engine Radiator Cooling Fan Group, 4F
	Fig. 34 - Engine Radiator Group
	Fig. 35 - Engine Battery Group
	Fig. 36 - Wheel Group, Rear Drive
	Fig. 37 - Wheels and Brakes Group, Front
	Fig. 38 - Wheel Assembly
	Fig. 39 - Brake Pedals Group
	Fig. 40 - Directional Pedal Group
	Fig. 41 - Hydraulic Pumps Group
	Fig. 42 - Hydraulic Schematic
	Fig. 43 - Hydraulic Hose Group, 4i
	Fig. 44 - Hydraulic Hose Group, 4F
	Fig. 45 - Hydraulic Reservoir Group
	Fig. 46 - Hydraulic Filter and Cooler Group
	Fig. 47 - Hydraulic Solenoid Valve Group
	Fig. 48 - Hydraulic Lift Valve Group
	Fig. 49 - Side Brush Motor Group
	Fig. 50 - Side Brush Pivot Group
	Fig. 51 - Side Brush Lift Group
	Fig. 52 - Main Brush Drive Group
	Fig. 53 - Main Brush Lift Group
	Fig. 54 - Main Brush Adjustment Group
	Fig. 55 - Vacuum Fan Impeller Group
	Fig. 56 - Vacuum Fan Motor Group
	Fig. 57 - Steering Group
	Fig. 58 - Electrical Instrument Panel Assembly
	Fig. 59 - Electrical Circuit Breaker and Relay Group
	Fig. 60 - Electrical Schematic, 4i
	Fig. 61 - Electrical Schematic, 4F
	Fig. 62 - Wire Harness Group, Main, 4i
	Fig. 63 - Wire Harnesses Group, Main, Engine, and Hydraulic Sensor, 4F
	Fig. 64 - Wire Harness Group, Hopper
	Fig. 65 - Wire Harness Group, Tail Lights
	Fig. 66 - Label Group

	OPTIONS
	Fig. 1 - Light Kit, Flashing, Overhead Guard (008015-008088)
	Fig. 2 - Light Kit, Flashing, Overhead Guard (008089- )
	Fig. 3 - Light Kit, Flashing, Cab (008015-008088)
	Fig. 4 - Light Kit, Flashing, Cab (008089- )
	Fig. 5 - Light Kit, Strobe, Overhead Guard (008015-008088)
	Fig. 6 - Light Kit, Strobe, Overhead Guard (008089- )
	Fig. 7 - Light Kit, Strobe, Cab (008015-008088)
	Fig. 8 - Light Kit, Strobe, Cab (008089- )
	Fig. 9 - Light Kit, Flashing, Low (008015-008088)
	Fig. 10 - Light Kit, Flashing, Low (008089- )
	Fig. 11 - Light Kit, Strobe, Low (008015-008088)
	Fig. 12 - Light Kit, Strobe, Low (008089- )
	Fig. 13 - Back-Up Alarm Kit (008015-008088)
	Fig. 14 - Back-Up Alarm Kit (008089- )
	Fig. 15 - Turn Signal Kit
	Fig. 16 - Overhead Guard Kit (008015-008088)
	Fig. 17 - Overhead Guard Kit (008089- )
	Fig. 18 - Hopper Floor Kit (008015-008088)
	Fig. 19 - Hopper Floor Kit (008089- )
	Fig. 20 - Bumper Assembly, SE (008015-008088)
	Fig. 21 - Bumper Assembly, SE (008089- )
	Fig. 22 - Brush Lift Group, Side, L.H.
	Fig. 23 - Side Brush Motor Group, L.H.
	Fig. 24 - Side Brush Pivot Group, L.H.
	Fig. 25 - Side Brush Wire Harness Group, L.H.
	Fig. 26 - Side Brush Hydraulic Hose Group, L.H.
	Fig. 27 - Side Brush Light Kit, (008015-008088)
	Fig. 28 - Side Brush Light Kit, (008089- )
	Fig. 29 - Cab Kit
	Fig. 30 - Cab Mirror Kit (008015 - 008088)
	Fig. 31 - Cab Mirror Kit (008089 - )
	Fig. 32 - Cab Seals Group
	Fig. 33 - Cab AC and Heater Group
	Fig. 34 - Cab AC Compressor Group
	Fig. 35 - Cab AC and Heater Electrical Group
	Fig. 36 - Cab Heater Group
	Fig. 37 - Cab Heater Electrical Group
	Fig. 38 - Vacuum Wand Kit (008015-008088)
	Fig. 39 - Vacuum Wand Kit (008089- )
	Fig. 40 - Side Brush Dust Control Kit (008015-008088)
	Fig. 41 - Side Brush Dust Control Kit (008089- )
	Fig. 42 - Protectoseal Fuel Tank Cap Group
	Fig. 43 - Fire Extinguisher Kit
	Fig. 44 - Solid Tire and Rim Assembly
	Fig. 45 - Seat Belt Kit
	Fig. 46 - RFS Filter System Group
	Fig. 47 - Cab AC Drain Hose Kit
	Fig. 48 - Neutral Start Group, 4i
	Fig. 49 - Documentation Group

	BREAKDOWNS
	Fig. 1 - Hydraulic Piston Pump Breakdown, 373404
	Fig. 2 - Hydraulic Piston Pump Breakdown, 373404
	Fig. 3 - Hydraulic Manual Control Breakdown, 74273
	Fig. 4 - Hydraulic Piston Pump Breakdown, 373405
	Fig. 5 - Hydraulic Piston Pump Breakdown, 373405
	Fig. 6 - Hydraulic Manual Control Breakdown, 373369
	Fig. 7 - Hydraulic Gear Pump Breakdown, 373254
	Fig. 8 - Hydraulic Motor Breakdown, 19117
	Fig. 9 - Hydraulic Motor Breakdown, 63542
	Fig. 10 - Hydraulic Steering Valve Breakdown, 65242
	Fig. 11 - Hydraulic Valve Breakdown, 375563
	Fig. 12 - Cab Assembly
	Fig. 13 - Cab Door Assembly (008015-008088)
	Fig. 14 - Cab Door Assembly (008089- )
	Fig. 15 - Cab Insulation Group
	Fig. 16 - Cab Wire Harness Group
	Fig. 17 - AC Condenser Box Breakdown, 380625 (008015-008088)
	Fig. 18 - AC Condenser Box Breakdown, 9012898 (008089- )
	Fig. 19 - AC and Heater Box Breakdown, 380613 (008015-008088)
	Fig. 20 - AC and Heater Box Breakdown, 1073904 (008089- )
	Fig. 21 - Heater Box Breakdown, 380614 (008015-008088)
	Fig. 22 - Heater Box Breakdown, 1073905 (008089- )
	Fig. 23 - Brake Assy, Right Hand (R.h.) 77790
	Fig. 24 - Brake Assy, Left Hand (L.h.) 77770
	Fig. 25 - Hydraulic Solenoid Valve Breakdown, 1049210
	Fig. 26 - Hydraulic Solenoid Valve Breakdown, 1049209
	Fig. 27 - Hydraulic Solenoid Valve Breakdown, 1049211
	Fig. 28 - Hydraulic Cylinder Breakdown, 1026719

	4i ENGINE BREAKDOWN
	Fig. 1 - Crankcase and Cylinder Head Group
	Fig. 2 - Oil Pan Group
	Fig. 3 - Oil Filter and Pump Group
	Fig. 4 - Oil Cooler Group
	Fig. 5 - Oil Switch and Plug Group
	Fig. 6 - Gear Case Group
	Fig. 7 - Alternator and Pulley Group
	Fig. 8 - Water Pump Group
	Fig. 9 - Water Flange and Thermostat Group
	Fig. 10 - Main Bearing Case Group
	Fig. 11 - Head Cover Group
	Fig. 12 - Manifold Group
	Fig. 13 - Fuel Camshaft Group
	Fig. 14 - Camshaft and Idle Gear Shaft Group
	Fig. 15 - Piston and Crankshaft Group
	Fig. 16 - Flywheel and Starter Group
	Fig. 17 - Fuel Nozzle and Glow Plug Group
	Fig. 18 - Injection Pump Group
	Fig. 19 - Turbo Charger and Inlet Hose Group
	Fig. 20 - Turbo Charger Oil Pipe Group
	Fig. 21 - Engine Stop Lever and Solenoid Group
	Fig. 22 - Speed Control Plate and Idle Group
	Fig. 23 - Governor Group

	4F ENGINE BREAKDOWN
	Fig. 1 - Crankcase and Cylinder Head Group
	Fig. 2 - Oil Pan Group
	Fig. 3 - Oil Filter and Pump Group
	Fig. 4 - Oil Cooler Group
	Fig. 5 - Oil Separator Group
	Fig. 6 - Oil Switch and Thermometer Group
	Fig. 7 - Gear Case Group
	Fig. 8 - Alternator and Pulley Group
	Fig. 9 - Water Pump Group
	Fig. 10 - Water Flange and Thermostat Group
	Fig. 11 - Main Bearing Case Group
	Fig. 12 - Head Cover Group
	Fig. 13 - Manifold Group
	Fig. 14 - Inlet and Exhaust Valve and Rocker Arm Group
	Fig. 15 - Fuel Camshaft Group
	Fig. 16 - Camshaft and Idle Gear Shaft Group
	Fig. 17 - Piston and Crankshaft Group
	Fig. 18 - Flywheel and Starter Group
	Fig. 19 - Fuel Injector and Glow Plug Group
	Fig. 20 - Fuel Common Rail Group
	Fig. 21 - Fuel Injection Pipe Group
	Fig. 22 - Fuel Supply and Injection Pump Group
	Fig. 23 - Turbo Charger and Inlet Hose Group
	Fig. 24 - Turbo Charger Oil Pipe Group
	Fig. 25 - EGR Valve Group
	Fig. 26 - EGR Cooler Group
	Fig. 27 - EGR Water Pipe Group
	Fig. 28 - Particulate Filter and Pressure Pipe Group
	Fig. 29 - Wire Harness Bracket Group
	Fig. 30 - Wire Harnesses Group

	CROSS REFERENCE
	PART NUMBER TO PAGE NUMBER CROSS REFERENCE LIST
	PART DESCRIPTION TO PAGE NUMBER CROSS REFERENCE LIST





